
OFFSET PRESS 

2800/CD 

SUPPLEMENT of the Parts List 
(XL type of the Ryobi 2800/CD) 

Mar.'88(REVISED) 



± L. / SECTION INDEX 
://SECTION 

sy Bed section 110 — 170 ill 

Main section 210 — 440 IIII 

Ink section 510 — 550 11 

Art • t Electrical equipment • Cover section 617-755 III 

f15 Accessories section 650-652 III 

1 — >5:.: 1) / I) — fill Chain delivery section 860-870 II 

Part number index 111 



RYOBI 2700/CD •2800/CD 

PARTS LIST 

' = T 

;7_ - ;.:110L -7—. • 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 

This parts list also includes optional accessories in the related section. 

'Copyright c Ttvin UMITED 1974 

OS . Kttla are trademarks of Ryobi Limited. 



• . ;v4E..,1,A.,-7 i= t,..?•,1-1.-c-f 57, 1...L 
'5z. f-• -> 4-4" L- r..), . • • 

.(1111) >tio* 

5290G 892 

MS1 

*  

2.,<—'1 ')  

)  

5EI*Ltzoglea 

2) ifflealig-flq,t‘ -DTC‘ EZ7.1=fIttITLI ,5b,41Thhq0 P.:014rit 



How to use the parts list 
1. Section number 

This parts iist is divided into -nacnine sections and eacn section nas a numo.er. 

Example) Section number 

5290G 892 
The section numoer 

The machine model number 

* This numoer .ncluaes both toe machine model numoer and 
the section number 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Find the section number needed 
Part to replace on this illustration of the machine. 

     

     

      

  

5290 36 340 

   

2) To find the section number and tne position identificaiton number 
of the part in the illustration wnen xnowing the part number 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

. I . 



; /CONTENTS 

3 2, SECTION PAGE SECTION NO. 

< FIcifil> 

ZAN 
71aitrii 

<Bed section> 

Bed frame section 

Variable speed section 

Pump piping section 

<Main section> 

6 

8 

12 

5290Z 

5290Z 

5290Z 

110 

120 

170 

/VI AL/(OPS )i16 Cylinder pressure (OPS) section  16 5290Z 210 

ffil A N 0 P S )113 Cylinder pressure (NOPS) section 20 5290Z 220 

iL.g1181( 1) a — t-2700 CD) 

Impression cylinder section 

Blanket cylinder section 
24 5290Z 230 

Ryoot 2700/C0. S Type) tItek 950/CPO S Type) 26 5270Z 240 

Blanket cylinder section 
VOOi 2700/CO. 3 Type) Htek 950/CP0 B Type) 30 5270Z 241 

Blanket cylinder section 
Ryoot 2700/CD. G Type) ittek 950/COD. G Type) 34 5270Z 242 

1014 3 - -e2800/ C D Blanket cylinder section 
2800/C0) tItek 960/COD)  33 5290Z 240 

rffiftgii Driving section   42 5290Z 250 

Cam shaft section  48 52902 260 

*47 L.—L(0 P S )fif Main frame (OPS) section  50 5290Z 290 

401117 L.-14(N 0 P S Main frame (NOPS) section  52 5290Z 295 

7 4 — 7. )1,181 Feed table section  54 5290G 310 

—154 KO Paper guide section  56 5290Z 320 

*.> 3 ,1111biS Suction driving section   60 5290Z 330 

1, —111181113 Counter driving section  64 5290Z 350 

74 —KO —5 —.74574 Feed roller, feeler finger section  66 5290Z 360 

7 — F -T-  — 7 )L,4141116 Feed table lifting section 70 5290G 370 

4 — 1./i —86 Height control bar, feed lever section  74 5290Z 380 

Elect roiier section  78 5290Z 410 
Paper delivery section  82 5290G 440 

44 >4fiBC> <Ink section> 

4 4.7 -31  :/a5 Ink fountain section  84 5290G 510 
:i*o —3 —Is ink roller section  90 5290G 5

.
12 

4 i7O —5 —MI Ink oscillating roller section  96 5290G 514 
7 31' —IA CI —11ii Form roller *action   100 5290G 516 
4101"ii—  • Operating and clamp lever section  104 5290G 520 

*MIMS Water ediusting section   108 5290Z 522 

*0 —3 —811( 3 — e 2700 C D) Water roller section 
r Ryob, 2700/C0) (Itek 950/CP0)  112 52702 530 

*D——(')3 — t-2800 D Water roller section 
)Ryobt 2800/C0) (Itek 960/CP0)  116 5290Z 530 

*C1-3—($1.4t031tg1tIAA Water roller (With 2-Stage speed change drive) section  120 5270Z 531 
Super AOusMagic section   124 5290 IL  535 

( Only tor Ryobi 2800) 
WAN( 3 — enoo; c D ; Master cylinder section 126 5270Z 540 

(Ryobi 2700/C0. S Type) (Itek 950/CP0. S Type) 
Mester cylinder section 5270Z 541  130 

2700/CD. B Type) (II& 950/Cp(:). B Type, 

Iv 



g /CONTENTS 

SECTION PAGE SECTION NO. 

511
1Pi(1CIJ 3 — t-2800 C D) 

>4-7 1,—Lg0 

Master cyinder section 
:74v0Di 27:20- Ca 3 Type) C.; 7- doe) 

Master cylinder section 
-Rvobi LiC,G;C:)) i;tx 960iCPD) 

Ink frame section 

134 

138 

142 

.5270Z 

5290Z 

5290G 

542 

540 

.550 

<mg •  <Electrical equipment • Cover section> 

IgN Electrical section 144 5290Z 617 

t/N—ift Cover section 148 5290G 700 

Safety cover section 152 5290Z 750 

Safety cover (Bed) section 156 5290Z 755 

<i41X,;131if!t> <Accessories section> 

344Atifo8{1 Accessories section 158 5290G 650 

. 0— —7M • 4"PIC€Isgf1 Roller box and work shelf section 152 5290G 652 

<Chain delivery section> 

(Standard type) 

7 Frame section 164 5290Z 860 

Driving and driven shafts section 166 5290Z 870 

Chain gripper section - --- 170 5290Z 872 

7. )1.418 Paper delivery table section  172 5290G 880 

lat_t1-1111b1i1 

-f 

Stand lifting driving section  

Side guide section - - 

176 

180 

5290Z 

5290G 

890 

892 

Ki9,3 Back guide section 184 5290Z 894 

t/C—"111 Cover section 186 5290Z 896 

Cover (With safety cover) section 188 5290Z 898 

( -7--5vAl-f 7P] (Deluxe type) 

7 1,—Lifi Frame section • 192 5296Z 860 

Driving and driven shafts section 194 5296Z 870 

— / 7111 Chain gripper section 198 5296Z 872 

MItE'r —7.)1.116 Paper delivery table section  200 5296G 880 

14±1-1111bla Stand lifting driving section  204 5296G 890 
-it /f FM Side guide section  208 5296Z 892 

11-f FTIIS Beck guide section 210 5296Z 894 

h /‘ Cover section  • 212 5296Z 896 

The master cylinder section and blanket cylinder section of Ryobi 2700/CD 

or itek 950/CPD are classified into three categories as below: 

Type Plate Size 

S Type
. 

270 x 394mm (10 5/8 x 151/2) 

El Type 254 x 381mm (10 x 15) 

G Type 250 x 370mm (9 13/16 x 14 9/16-) 



iJ 

 

- •ff 

SECT.ON NUMEER 5290Z 7'9 

   

BED FRAME SECTION 



Ryobi 2800/CD 

Supplement of the Parts List 

(XL type of the Ryobi 2800/CD) 

Thank you for purchasing our small offset press 

Please use tnis carts list wnen orciering any Darts or consuitina a service technician 

This parts list only snows the Ryobi 2800/CD XL type olanket cylinder section ana the 

cylinder section. 

So. please use this in conjunction with the Ryobi 2700/CD. 2800/CD parts list revised on 

Sept. 87. 

Ref Maximum Plate size of the Ryobi 2800/CD XL type is 286> 492 mrl1(11% • 19',, •) 

(CONTENTS) 

• Blanket cylinder section (5290Z 242) P.2—P.5 

• Master cylinder section (5290Z 542) P.6—P.9 



sacT;cr, ..UMBER _90Z,242 BLANKET CYLINDER 

(17 1/4"IMAGE LENGTH CYLINDER) SECTION  

• 



BLANKET 

(17 1 / 4"IMAGE 

CYLINDER  

LENGTH CYLINDER) ISECTION 

NOte.  *hen 

SECTION NUMBER 5290Z 242 

-,11- LZMALIAA -C -=:iAt.. - 1-trA.OrC. -t: 71.#4).T;t5CUT7 ,... 
OrCenng - ZeMS M.arKellt.,C3C4tit tre nUM0411 Decals* MeV ar avanaDm co, :Is a SC 

NO it*/Bglit% 
SETNO/PARTNO. 

PART NAME 
COMPONENT PARTS NO. 

IR 

5290 24 310 17"")9Alip ASSY BOX WRENCH ASSY 

44.47-51 

5300 24 230 7"5:-,”F 95f 0 ASSY BLANKET CLAMP ASSY 1 

25-27.55 

1 9670 0816 08 ) 11/ F M8X16 SOCKET BOLT M8X16 2 

3 5290 24 1 26 WASHER 1 

4 5320 24 1 23 F'")-fliht CAM 1 

5 9670 0612 08 Y7V1-41"Ild- M6X12 SOCKET BOLT M6X12 6 

7 5290 24 1 24 1"79D9"/JA"— BEARING COVER 1 

8 90 208 4-01 —W79)2" 6205VV BALL BEARING 6205VV 2 

9 9648 0516 14 /57D" M5X16 SCREW M5X16 3 

1 0 5290 24 117 COVER 1 

11 5290 24 118 /35— COLLAR 3 

1 2 5290 24 1 27 BOLT 5 

1 3 5290 24 275 7"/)" WASHER 2 

1 4 5290 24 114 CAM 1 

1 5 5290 24 274 t'D PIN 2 

1 6 5290 24 272 7"1)—+9.)2" RING 1 

1 7 5290 24 112 \ GEAR 1 

1 8 5290 24 113 A7-11311") ( -1)f) SCALE PLATE (INCH) 1 

1 9 90 730 1.6X5 RIVET 1.6X5 2 

20 5290 24 121 D1'7 SHAFT 1 

21 5290 24 411 7'5D7VFD4D9"— BLANKET CYLINDER 1 

22 9660 0800 1 4 tV1- M8 NUT M8 1 

23 9686 0825 08 I- D" M8X25 SET SCREW M8X25 1 

24 9684 0606 08 h$D" M6X6 SET SCREW M6X6 2 

25 5290 24 234  BLANKET FIXING SCREW 8 

26 5300 24 232  CLAMP 2 

27 5290 24 231-2 95:)70  UNDER PLATE 2 

28 5290 29 315 1- $7)5— LOCK COLLAR 4 

29 9684 0505 08 1-$ D" M5X5 SET SCREW M5X5 8 

30 5290 24 211 D1'7h SHAFT 2 

31 5320 24 322 4045P'— HOLDER 2 

32 5 4c) 242.52 1")h NUT 

33 5290 24 251 X)c"ID7" SPRING 

34 5320 24 240 ")7_ KNOB 

35 5290 29 313 7" n " WASHER . 2 

36 5290 24 253 1Vt- NUT 

37 9410 3025 08 A7°9)9"t°D 3X25 SPRING PIN 3X25 

-3 



BLANKET CYLINDER 

(17 1/4"IMAGE LENGTH CYLINDER) isEcTiON 
A- ::_eniggaL13114 
Note:it/hen 

SECTION NUMBER 5290Z 242 

"C" -d'A_Ort". e:- - r - t .F 
oraenne ;terns m'ar n ea er..na.cate me set ',Limper Decaus• Per are ava.,10;e 0,-,v as a :let. 

NO SET NO. / PART NO !-30.Aft/".* PART NAME A ft 
COMPONENT PARTS NO. Qty 

- 
33 5290 23 112 .N‘te— T t GEAR 

39 5290 23 113 /"/3"1 WASHER 3 

40 5290 24 1 25 BEARING COVER 1 
41.5300 22 317 PLATE 1 

42 9650 0640 1 4 71 5MD" m6X40 SCREW M6X40 1 
43 5300 24 314 ‘)7a ( 7111"1-) KNOB (IVORY) 1 
43 5310 24 314 "RE. ( 2o) KNOB ( BLACK) 1 

44 5290 24 312 A7° 117)9 1` SPRING 1 

45 9670 0516 08 V7VF1 t. M5X16 SOCKET BOLT M5X16 2 

47 5290 24 311 VV9A$11,9"- HOUSING 1 

48 9410 3020 08 A797"t°' 3X20 SPRING PIN 3X20 1 

49 5290 29 311 7"/3" WASHER 1 

50 9721 1 000 08 E-97,9" E-10 E -RING E-10 1 

51 5290 24 313 V"99ADDf BOX WRENCH 1 

52 5290 24 116 BOLT 1 

53 5290 24 273 7"o''9 BLOCK 1 

54 9410 4020 08 A7°9:7)9"t°D 4X20 SPRING PIN 4X20 1 

55 5290 24 233 BLANKET FIXING SCREW 

56 5290 24 268 75.”'.91' T=2.5 BLANKET T=2.5 A 

62 5320 26 215 FV 11/1)i, CAM 1 

63 5340 24 122 owir- WASHER 1 

64 9648 0510 14 753:9" M5X10 SCREW M5X10 8 

65 9648 0408 1 4 753DN` M4X8 SCREW M4X8 8 

66 5310 24 236 95:0° CLAMP 4 

67 5310 24 235-1 95D7° (305MM) CLAMP (305MM) 2 

68 5290 24 286 91V9tVF t-W%-7"5-:)Th. QUICK SET OVER BLANKET (T=1.9) 1 

69 5290 24 287 91V9tVF TD5P%-”37.) F QUICK SET UNDER BLANKET 1 

70 5290 24 284 PUN 9 5) P T=1.9 BLANKET T=19. 1 

71 5290 24 283 7:.)5P`-7”D7VF ( T=0.6) UNDER BLANKET (T=0.6) 1 



.: 



5290Z 542 
jr

- 

SECTION  NUMBER MASTER CYLINDER 

-  (17 1/4"IMAGE LENGTH CYLINDER) 
SECTION 

 

f 

27) 

26 
,61?) 

5-6 
• S8) 

^ 
- 

. - LW 

\ - 

62 
• 60) 

'69 

52)-- 

6:0 

„ ;2') 

62) 

'-1-3'175-9'1_ • 

24) 

72) 

3-o) 

83) 

--, 5 



MASTER CYLINDER 

(17 1 / IMAGE LENGTH CYLINDER) sEcTioN 

4f, 

SECTION NUMBER 5290Z 542  

,areeo tomcat, tre set ru—ce,  :rev ate avauao,e -7.^, as a se: 

7:?r44}/gtAii% NO SET NO / PART NO 
Atait* CART NAME 
COMPONENT PARTS NO 

Jl a 

5290 22 413/ 1:J2 LINK 

1 4.22 

5322 22 411Z, 'i D2 LINK 1 

1 3.14 

5322 52 250Z 5-1,99")N> CAM 1 

5.9 

5322 52 260Z g9'")1j(, CAM 1 

5,25 

1 5290 54 542 V2° ,1)9" *SPRING 1 

2 5290 54 541 A7 c"))2"A”f" SPRING STUD 1 

3 5290 52 112 LOCK COLLAR 2 

4 9684 0505 08 F " m5X5 SET SCREW M5X5 4 

5 5290 52 253 BUSHING 2 

6 9642 0410 1 4 J—\"7.:)" m4X10 SCREW m4X10 2 

7 9710 0400 08 n"/"73" m4 SPRING WASHER m4 2 

8 5290 52 422 to p  PIN 1 

9 5322 52 250 CAM 1 

1 0 5290 52 256 1L CAM 1 

1 2 9670 0625 08 .J1-t"11,F m6x25 sOcKET BOLT m6x25 1 

1 3 5322 22 411 ,1)2 LINK 1 

1 4 5290 22 412 )1 9* BUSHING 2 

1 5 9-670 0516 08 Yh- Vhlittit- m5x16 SOCKET BOLT m5X16 4 

1 6 9710 0500 08 A"V/"/3" M5 SPRING WASHER M5 2 

1 7 5290 54 520 95)7° CLAMP 1 

1 8 5290 54 522-1 51 1l, BUSHING 1 

1 9 5290 54 760 7-11,95)7° AsSY CLAMP AssY 1 

20 5290 54 114-1 t°)M"-9"f PIN BAR BASE 1 

21 9648 0410 1 4 /535" m4X10 SCREW m4X10 3 

22 5290 22 413 qD9 LINK 1 

23 5290 11 152 1.)035— LOCK COLLAR 1 

24 9684 0606 08 1- )1 5i" M6X6 SET SCREW M6X6 5 

25 5322 52 260 nta CAM 1 

26 9642 0516 1 4 1—\"3:)" m5x16 SCREW m5X16 2 

27 5290 52 255 ,7)/, CAM 1 

28 9721 0700 08 :2" E-7 E-RING E-7 3 

29 5290 54 540- LEVER 1 

30 9670 0510 01 m5X10 SOCKET BOO' M5X10 6 

31 5290 23 115 COVER 1 

32 90 210 vs71D9" 6206LLec2P6 BEARING 6206LLBc2P6 1 



•12t 7(74140NENT PARTS NO NO SET NO. / PART NO 
PART NAME 

33 5290 54 6.69-1 2,7°-9)9"A5P9t" . SPRING STUD 

tO) PIN 34 5290 54 115 

36 5290 54 117 A7O9)9"A9Vh'` SPRING STUD 

39 5290 54 413 A7° 97,9" SPRING 

40 5290 35 131 SPRING 2 A7 o 9)9" 

43 5290 23 112 GEAR 

44 5290 23 113 WASHER 3 

45 5290 24 127 t"11,1- BOLT 

47 5290 54 531-1 )01$ BUSHING 1 

1 51 5320 54 744 7'99 OPS HOOK OPS 

52 5290 54 736 PLATE 2 h"fh"A"D 

LEVER ASSY 1 53 532,0 54 750 UA"- ASSY 

SOCKET BOLT m5X8 1 4 54 9670 0508 08 Vh*VhVII,t. m5x8 

55 5320 54 745 7V9 NOPS HOOK NOPS 

BRACKET Assy 1 56 5320 54 740 7"5VF ASSY 

57 9670.0520 08 VY 0)F1"ild- m5X20 SOCKET BOLT M5X20 2 

ARM 1 58 5320 54 743  

4 62 9716 0800 14 t5,"h41 M8 PLAIN WASHER M8 

1 63 5290 54 734 fTWD HINGE 

6 64 9670 0406 08 V7VI-1"Ild- M4X6 SOCKET BOLT M4X6 

BASE 65 5290 54 733 

! MASTER CYLINDER ;-e f.-3 -.,  
SECTION NUMBER  5290Z 542 

i ! 
!:  (17 1/4"IMAGE LENGTH CYLINDER) !SECTION 
! 1 *-.L onaLtaarusx L -..'., 1 ..tkol.-.  
I Note: *nen orlenng :terns mare  o ei.:r.olcate :ne set - er oecause tnev are avaname on, as a sa: 

35 5290 54 511 DP71- SHAFT 

".7 

41 5320 54 753 V7Z KNOB 2 

.
42 90 209 1'3'9)9" 6205LLBC2P6 BEARING 6205LLBc2P6 

46 5290 23 116-1 1"79)9"73A"- COVER 



MASTER CYLINDER 

(17 1 / 4"IMAGE LENGTH CYLINDER) ! SECTION 
er 
4:0:e  

SECTION NUMBER 5290Z 542  

Hall MIA ISA I_ 7:: ;7,  1 A. 0) T.-. -7.7 • e 4 -51.2".t3C -7' . 
,e'er,,-..,:.•e•-mc ,a's ea se. :-e set ,s.:r-oe, .•.:e ause es -are asa.:az e 45 a le: 

No. SET NO / PART NO 
kt ima** .3, FiT NAME 3"—! COMPONENT PARTS NO 

72 9648 0306 1 4 15]D" M3X6 SCREW M3X6 8 

73 5290 54 710-1 7-6 ARM 

74 5290 29 315 1.-)th5- • LOCK COLLAR 

75 5290 54 645 qD9 LINK 1 

76 5290 54 690-1 7-1, ARM 1 

77 5290 54 683-1 D1'7h SHAFT 1 

78 5320 52 420 BRACKET 1 

79 5290 33 534 A7:"JD9" SPRING 1 

80 9670 0612 08 V9ht"Ilit. M6X12 SOCKET BOLT M6X12 2 

81 5290 29 312 WASHER 1 

82 5320 52 410-1 DA"- LEVER 1 

83 5296 33 564-1 Ii"- 11./ 2"T)7° ( 7"5D) BALL GRIP ( BROWN) 1 

83 90 752 t"-11/9"P.)7° 25 ( 90) BALL GRIP 25 ( BLACK) 1 

84 5300 54 512 Ar\ 0 _1_ SPACER 1 

85 9716 0500 1 4 t5 1i" M5 PLAIN WASHER M5 4 

86 9670 0616 08 ”Vt.t"Ilit- M6X16 SOCKET BOLT M6X16 1 

87 9660 0600 1 4 tVh M6 NUT M6 1 

88 5320 52 414 0757- ROLLER 1 

89 9716 0600 1 4 t5 1"3 M6 PLAIN WASHER M6 1 

90 9721 0400 1 4 E-9:0" E-4 E-RING E-4 1 





1")F7D-6 

BED FRAME SECTION 
* fill 
\17,te: +/hen 

 
SECTION NUMBER 52901 110  

Lt .A tt A_O • LiVt;t3C 
ore'' g teals mar+ to eroncucate tne set numoaer oecause tnev are avauatue Qn:., as a set. 

NO. 
 SET NO. / PART NO. 

issta*-4. DART NAME 
''-'31"--1•COMPONENT PARTS NO 

1 5290 11 110-4-  '\""A" ASSY BED ASSY 1 

4 9670 0816 08 Vt.13"Ild- M8X16 SOCKET BOLT ,18X16 4 
 I 

.- 7 5290 11 151 AT— STAY 

9 5290 11 1 52 Kih5— LOCK COLLAR 1 

1 0 9684 0606 08 h)t D" R6X6 SET SCREW M6X6 2 

11 5290 11 160  BRACKET 1 

12 5290 11 1 53 hi— COLLAR 1 

1 5 9710 1 000 08 A" "1 M10 SPRING WASHER M10 4 

16 9672 1 020 1 4 oVh9$"10- M10X20 HEXAGON BOLT M10X20 -  2 

1 7' 9670 1 020 08 s)7VF1-0`11,h M10X20 SOCKET BOLT M10X20 1 6 

1 8 5290 13 111 7"5TVh BRACKET 4 

1 9 9672 0650 1 4 oVh911"10. M6X50 HEXAGON BOLT M6X50 2 

20 9660 0600 1 4 tVt• M6 NUT M6 2 

21 5290 31 217 7"5rVt- BRACKET 1 

24 5290 1 4 120  JACK BASE 

25 9660 1 000 1 4 IVF M10 NUT M10 4 

28 5290 31 213 $.1-11/ WHEEL 2 

29 5290 31 214 ,i51$ BUSHING 2 

30 9721 0700 08 E-99" E-7 E —RING E-7 2 

31 5290 31 215 D1,7F SHAFT 1 

32 5290 31 216 7"”Vh BRACKET 1 



5290Z 129 ' 

VARIABLE SPEED 

• - - • 
SECTION NUMBER 

• SECTION 



1DV9 

VARIABLE SPEED SECTION 
naLt 

N.ate: when 

SECTION NUMBER 5290Z 1 20 

- ii -42-;t3C L. T.: 7' ‘-• 
mar K ea er.osacate t,-,e set ,su,soer pecause Pea are avanaore e", as a se! 

NO SET NO / PART NO 
,:kIRT NAME 

• COMPONENT PARTS NO 

5290 1 2 310-1 ^.DV9E)"7 ASSY VARIABLE SPEED SHAFT ASSY 

1 2-14,21 

5300 1 2 210 1D19 -1, ASSY VARIABLE SPEED WORM'ASSY 1 

3-6 

1 9650 0520 1 4 711,/53 D" M5X20 SCREW M5X20 1 

2 5300 1 2 220-1 ADF"lt, ( 71$"1—) HANDLE (IVORY) 

2 5310 12 220 ADFNI, ( 90) HANDLE (BLACK) 1 

3 9410 3020 08 A70 91)9"t'D 3X20 SPRING PIN 3X20 2 

4 5300 1 2 212 D/'7F SHAFT 1 

5 5290 1 2 213 GEAR 1 

6 5290 1 2 211 7"5 h BRACKET 1 

7 9710 0600 08 11" /"/3" M6 SPRING WASHER M6 7 

8 9670 0612 08 ) Ft M6X12 SOCKET BOLT 16X12 6 

9 9642 0616 1 4 t1"3;D" M6X16 SCREW M6X16 1 

1 0 5290 1 2 317 INDICATOR 1 

11 5290 12 315 BUSHING 2 

1 2 5290 12 311-1 D1'7F SHAFT 1 

1 3 5290 12 312 GEAR 1 

1 4 9411 4036 00 5.-11°-t°D 4)(36 TAPER PIN 4X36 2 

1 5 9660 0800 1 4 VA- M8 NUT M8 2 

1 6 9721 1 000 08 E-9D9" E-10 E-RING E-10 1 

1 7 5290 12 413 t°D PIN 1 

1 8 9721 0700 08 E-)D7" E-7 E -RING E-7 1 

1 9 5290 12 412-1 SCREW 1 

20 5290 12 411 t°D PIN 1 

21 5290 12 313 7-L ARM 1 

23 5290 12 314 LOCK COLLAR 1 

24 9660 0600 14 VA- M6 NUT M6 7 

25 9670 0645 08 VM-TI"ftsh M6X45 SOCKET BOLT M6X45 1 

26 9684 0606 08 F .D" M6X6 SET SCREW M6X6 1 

27 5290 12 316 AF'911°- STOPPER 2  

28 9672 0616 1 4 W9/72 $F M6X16 HEXAGON BOLT M6X16 4 

29 9716 0600 14 t57"h" M6 PLAIN WASHER M6 4 

30 95 100.• . 1-9- SC-KS 1 00V 300W MOTOR SC-KS 100V 300W 1 

30 95 1 02 1-51- SC-KS 230V 300W MOTOR SC-KS 230V 300W 1 

30 97 033 t-9- 115V 300W MOTOR 115V 300W 1 

31 5290 15 200-1 '1 DV27°-q- VARIABLE SPEED PULLEY 

32 9684 0820 08 h. .D's 18X20 SET SCREW M8X20 

33 5290 11 163 ,m's- COVER 1 



'ND 

VARIABLE SPEED 

5290Z. 120 - SECTION NUMBER 
, SECTION 

a -ar  -z-  ttic • t  t.,  
'iote: *hen cr.lerog ,arxea f..e-c,cate :re se er oecause they are aeanecoo on, as a sat.  

 

— F  /ica** YO. .-ET NO. / PART NO 
pea** PART NAME *I COMPONENT  PARTS NO. 

34 97 093 SWITCH 

35 5300 12 224 7°U-1- PLATE 1 

36 5300 1 2 223 9"'i'7°  ( 7 -f "sti " 11— GRIP ( IVORY) 1 

36 5310 12 223 9' '1 V .7° ( go) GRIP ( BLACK) 1 

in 





5290Z 170 
SECTION NUMBER 

PUMP PIPING 
SECTION 

-.4' 
•4 .! 

4t3 

Th 
37) 

44' 
42) •4 

4=70) 
3-4) 

vo 

• 

12 



Pump PIPING 

t,%3% 

SECTION 
* 
Note-  *hen -_,:enng 

..-- -4- 
SECTION NUMBER 5290Z 170 ; 

Ja Is .1 I.. 1 tr A, *if -CA 3c I_ TT L • 
!ternS marsoct 1r onc.catit tne Set numeer oecauSe tnev are asioaere ern.,  as a set. 

NO SET NO / PART NO. ART NAME la 
/ COMPONENT PARTS NO O..ty 

5290 .16 200-3 ;ri°7,7° ASSY PUMP ASSY 1 

7-9,12-14,29-35,37-47,62,63 

1 9684 0820 08 h).:7)" .m8x20 SET SCREW M8X20 1 

2 9660 0800 1 4 tVF m8 NUT m8 1 

3 90 1 01 w\NO,  A-35 V-BELT A-35 1 

60Hz 60HZ 

3 90 1 02 wv‘nit- A-36 V-BELT A-36 1 

50HZ 50HZ 

4 5290 1 6 111 7°-q- ( 60HZ) PULLEY (60HZ) 

.4 5290 1 6 112 7°-q- ( 50HZ) PULLEY (50HZ) 1 

7 91 233 45 IIIA;" 3/4 ELBOW 3/4 1 

8 91 240 90-A":”°1., 3/4 NIPPLE 3/4 5 

9 5290 1 6 212 1"Y7° CAP 2 

1 0 91 222 1 5x22x700 HOSE 1 5X22X700 1 

11 91 212 41-AVDF'‘ 25 HOSE CLAMP 25 2 

1 2 91 200 t-: ,°11, P13/4 HOSE NIPPLE P13/4 1 

1 3 91 232 Th"9I1W 3/4 ELBOW 3/4 1 

14 5290 34 1 52 NIPPLE 2 

15 91 220 t":-11A-A. 10X17X500 HOSE 10X17X500 1 

16 91 211 4;.-Air‘Dt" 1 6 HOSE BAND 16 5 

1 7 91 226 r&hDli-A 9X15X485 HOSE 9X15X485 2 

19 9642 0510 .1 4 /-\"m--)" M5X10 SCREW M5X10 3 

20 9710 0500 08 11" V/"1)" M5 SPRING WASHER M5 9 

21 5290 1 7 120 17-9-at$ AIR TORMINAL 1 

23 9670 0520 08 V”Ft"Ild- M5X20 SOCKET BOLT M5X20 2 

24 91 221 1 0X17X420 HOSE 1 0X17X420 2 

25 9672 0612 1 4 oVh9ti"ll'h M6X12 HEXAGON BOLT M6X12 4 

26 9710 0600 08 11" VP` 3 M6 SPRING WASHER M6 4 

27 97.16 0600 14 t57"b" M6 PLAIN WASHER M6 4 

28 95 1 00 f-9- SC-KS 1 00V 300W MOTOR SC-KS 1 00V 300W 1 

28.95 1 02 E-9- SC-KS 230V 300W MOTOR SC-KS 230V 300W 1 

28 97 033 t-9- 115V 300W MOTOR 115V 300W 1 

29 91 251 79");/f1143,7° 6 OIL CUP 6 1 

30 5290 1 6 412-1  CAP 1 

31 90 502 0J1p2" P-46 0-RING P-46 1 

32 91 1 50- WICK 1 

33 5290 16 414 ' BOTTLE 1 

34 5290 1 6 413 fV1- NUT 1 

35 91 234 ZIA" 3/4 ELBOW 3/4 1 



.4i'D7°11 -072) 

PUMP PIPING ;SECTION 

Note:  1404.,. 

SECTION NUMBER 5290Z 1 70 

*.zonsauita-rubA c-c- A s F #4124.3C1. T 
eAT,ettng dells mareectopocate tne set ,,uteostr ciecause they are rtahaol, oh ,s as a set 

-tV1.114/SA*4 NO. SET NO. / PART NO.. ZAA*/1"1" .  PART NAME 
COMPONENT PARTS NO tv 

37 5290- 16 311 BOTTLE 

38 9664 0500 1 4 T3',1"YF M5 WING NUT M5 2 

39 5290 1 6 315 WASHER 2 

40 5290 16 313 7f1L,51- FILTER 2 

41 5290 1 6 316 A5OF" STUD 2 

42 5290 16 314 A7°9D9' SPRING 2 

43 5290 16 312 A°Vt7) PACKING 2 

44 91 231 7"VD1 3/4X3/8 BUSHING 3/4X3/8 2 

45 91 237 =V7°11. 1/8 NIPPLE 1/8 1 

46 91 236 'HAI' 1/8 ELBOW 1/8 1 

47 5290 16 411 n0 f70 PIPE 1 

48 91 100-1 PUMP 1 

49 9672 0816 1 4 oVh2VW- M8X16 HEXAGON BOLT M8X16 4 

50 9710 0800 08 1 "h" M8 SPRING WASHER M8 

51 5290 1 7 112 At°Dh"11, NEEDLE 1 

52 5290 1 7 111 V11.0" VALVE 1 

51- 9642 0530 14 t'"7 " M5X30 SCREW M5X30 6 

54 5290 17 117 V7:77. KNOB 

55 9684 0505 08 t. .D" M5X5 SET SCREW M5X5 

56 5290 17 116 t1,V7° CAP 2 

57 5290 17 115 A7°97)” SPRING 2 

58 5290 1 7 114 At°D1."11, NEEDLE 1 

59 5290 17- 113 V10' VALVE 1 

60 5290 17 118 95D7°  CLAMP 1 

61 5290_17 119 95Y7°  CLAMP 1 

62 91 241-1 J7Vh 1/8X1/4 SOCKET 1/8X1/4 1 

63 5290 16 415-2 JA"Ils NOZZLE 1 

65 97 093 A9-FAVlf SWITCH 1 

66 91 228 3"LAD-A 9X15X1200 HOSE 9X15X1200 2 



• , 



SECTION NUMBER 
- = -,Ar 

5290z -;10 ( OPS) 

!  CYLINDER PRESSURE (OPS) SECTION 

I Hi 

16 



l'" 1; (OP S )  

CYLINDER PRESSURE ( OPS) SECTION 

Note: *hen 

_ • 

SECTION NUMBER 5290Z 210 , 

4-5fr;t3C (-17T t ,  
orcenng :ems mar xect i. narcate the set -.ncer oecause they are &venni/ on,, as a set 

No  
• SET NO. / PART NO. 

.451#1. -=ART NAME ' a!aA4/ COMPONENT PARTS NO. 

5290 21 610Z '13LDW%- CAM LEVER 

.25/26 

5290 22 110Z 
-
fDTY7-G I MPRESSION ARM 

55,56 

1 5290 22 441 t 0 D PIN 1 

2 9721 1200 08 E-9)2" E-12 E-RING E-12 2 I 

3 5290 29 316 /"/] , WASHER 2 

4 5290 22 1 41 A3Vh" STUD 2 

5 9684 0606 08 1.$F.J" M6X6 SET SCREW M6X6 1 

6 9710 1000 08 A" 4,"/7" M10 SPRING WASHER M10 5 

7 9660 1 000 1 4 tVF M10 NUT M10 5 

8 5290 22 420 7-G ARM 1 

9 9721 0700 08 E-J9" E-7 E-RING E-7 5 

1 0 5290 22 210 SCREW 2 

11 90 700 UtVF M8 U-NUT M8 2 

1 2 5290 22 222 A7° 9D9"liA/9"- SPRING HOLDER 4 

1 3 5290 22 221 A7° 9)9'N SPRING 2 

1 4 5290 22 224 7"10V9 BLOCK 2 

1 5 5290 22 223 1% 13..1  WASHER 2 

1 6 90 711 oV19TVF M8 2 1 HEXAGON NUT M8 2TYPES 2 

1 7 9662 0800 1 4 tVF M8 NUT M8 2 

1 8 9670 0830 08 V,VF;Ii"ftd. M8X30 SOCKET BOLT M8X30 4 

1 9 9660 0600 14 TVF M6 NUT M6 1 

20 90 640 A h" 86 TOOTHED LOCK WASHER 86 1 

21 5290 21 623-1 t°:.) PIN 1 

22 5290 21 712 qD9 LINK 1 

23 9721 1 000 08 E-92,9" E-10 E-RING E-10 2 

24 5290 29 311 WASHER 3 

25 5290 21 610 UA"- LEVER 1 

26 5290 21 612 $51 11, BUSHING 1 

27 5290 21 711 MOP' STUD 1 

28 5290 21 316 A7°9D2" SPRING 1 

29 5300 21 421 '1 )9 • LINK 1 

30 9410 3012 08 A7°17)2"t°D 3X12 SPRING PIN 3X12 1 

31 5290 21 510 - UA"- LEVER 1 

32 5290 21 521 
2
7°,179" SPRING 1 

33 5290 21 315 iVI LATCH • 2 

34 9721 0400 08 E-1p2" E-4 E-RING E-4 3 

35 9716 0600 14 t5/-7]-1 M6 PLAIN WASHER M6 2 



, 

F"11) (OPS) 

! CYLINDER PRESSURE (OPS)! i SECTION 

7 

-9- 

3 
SECTION NUMBER 52902 210  

erz.a)MSALIAL.I.T-.1EXU -CM/t..0-r. -z- vre-iii-cArLTT L., 
Note: *hen °mewl .:errts :name('t ..nOiCate toe Set nur,Oef OeCauS• MVO are ava”ao.a ms as a s,,L  

NO. 17..7 F ** PISA** 
SET NO. / PART NO. 

jtitat•liF DART NAME 1541C—"! COMPONENT PARTS NO t y 

37 9710 0500-- 08. .1I h M5
. 

 SPRING WASHER M5 

48 5300 29
.
317  WASHER 2 

49 9660 0500 14 t M5 NUT MS 3 

50 9672 0525 1 4 0 941'lld- M5X25 HEXAGON BOLT M5X25 2 

52 5290 21 522 ASPA.." STUD 1 

53 5290 29 313 41"13" WASHER 1 

54 5290 21 410 UA"- LEVER 1 

55 5290 22 110 ARM 1 

56 5290 22 1 61 $911, BUSHING 1 

57 9670 0620 08 97VF$'141.- M6X20 SOCKET BOLT M6X20 1 

59 9660 0800 1 4 tJF M8 NUT M8 1 

60 90 642 AVV/"h" B8 TOOTHED LOCK WASHER 88 1 

61 5290 22 121 t'D PIN 1 

62 5290 21 313 LiA"- LEVER 1 

63 5290 21 319 A7°9D9" SPRING 1 

64 5290 21 314 t°D PIN 
„

1. 

65 5290 21 311 9D2 LINK - 1 

66 5290 21 312 A971" STUD 

67 5290 25 527 47,9 (95)fV*) LINK (DECLUTCHING HANDWHEEL) 



.: 



( NOPS) 

!  CYLINDER PRESSURE (NOPS) 

 

SECTION NUMBER 5290Z 2'0 

SECTION 

  

' 

b) 

?ri 



.N./ ( NOPS) 

CYLINDER PRESSURE 

220 

(NOPS) : SECTION 

Note: *teen 

3 4F 
5290Z SECTION NUMBER 

-r. 
orcerng •terne mareea ir.mo,cate true set numoer because Tee are avanaele or, 35 a se: 

-e: -/e**/nA** NO. SET NO / PART NO. 
ART NAME T323-1s —t COMPONENT PARTS NO 

5290 21 610Z /]/A,11"- CAM LEVER 

27,30 

5290 22,150Z -1)7i)77L, IMPRESSION ARM 1 

1 ,2 

5290 22 300-1 -CD7 3')t1E)"9 ASSY IMPRESSION ADJUSTMENT SHAFT 1 

46,48,49 

1 5290 22 1 61 ;014 BUSHING 1 

2 5290 22 150 7-G ARM 1 

3 5290 22 1 42 A5P91-" STUD 1 

4 90 721 c090VD1, AW02 LOCK WASHER AW02 1 

5 90 720 oJ91TF ANO2 LOCK NUT ANO2 1 

6 5290 22 1 21 to PIN 1 

7 9660 1 000 1 4 J-j1.. M10 NUT M10 3 

8 9710 1 000 08 II" /3" M10 SPRING WASHER M10 3 

9 90 642 AVV/"13"1 B8 TOOTHED LOCK WASHER B8 1 

10 9660 0800 1 4 tVh. M8 NUT M8 1 

11 9662 0800 14 t'1- M8 NUT M8 2 

1 2 90 711 oVh9tVF M8 21 HEXAGON NUT M8 2TYPES 2 

13 5290 22 223 $1551)%5 WASHER 2 

1 4 9670 0830 08 ”Vh*"Ild. M8X30 SOCKET BOLT M8X30 4 

15 5290 22 224 7"c09 BLOCK 2 

1 6 5290 22 222 A7°9),9"301,51"- SPRING HOLDER 4 

1 7 5290 22 221  SPRING 2 

18 90 700 UtTF M8 U -NUT M8 2 

1 9 9721 0700 08 E-9D9" E-7 E-RING E-7 4 

20 5290 22 210 1-P% SCREW 2 

21 5290 21 622 9D9 LINK 1 

22 9670 0620 08 Vh-Y WIlit- M6X20 SOCKET BOLT M6X20 1 

24 5290 21 642-2 A7°9D9" SPRING 1 

25 5290 21 630 UW%- LEVER 1 

26 5290 21 623-1 tc"..) PIN 1 

27 5290 21 610 WI"- LEVER 1 

28 90 640 AVV,"h" B6 TOOTHED LOCK WASHER B6 1 

29 9660 0600 14 ,,Vh. M6 NUT M6 1 

30 5290 21 612 $91l, BUSHING 1 

1 

31 5290 29 311 WASHER 

32 9721 100008 E- -_,2" E-10 E-RING E-10 

33 5.290 21 621 A9Vt." STUD 

34 5290 22 441  PIN 1 



; 1• "')-11., OPS) 
I 
! CYLINDER PRESSURE 

i 

(HOPS) SECTION 

-4-.1 2->3 -.,  
SECTION ,aiMBER 5290Z 220. - 

• 
4 ,Ionaumisruti-AL -r: 1 -t.A.0)-C-.. -....—t. !- Ii*raict_TTA, 
Note: *hen ofce,nz •tems 'name," *,:nc,cate toe set '.meet oecausa tray are avanawe or-o as a set. 

1T7Fit,/gAii* NO. SET NO. / PART NO. 
PART NAME */!1:410NENT PARTS NO. 

•Zia 

35 5290 22 1 41 A51"),.." STUD 

36 5290 29 316 IA% 11. • WASHER 

37 9721.1200 08 E-4.7)2" E-12 E-RING E-12 1 

38 9684 0606 08 1.- F.)" MoX6 SET. SCREW M6X6 

39 5290 22 430 ARM 1 

40 5300 22 317 7°U-F PLATE 1 

41 5300 22 316-1 A,-11, SCALE 1 

42 9650 0640 1 4 ?1t0/5J " M6X40 SCREW M6X40 1 

43 5300 22 313 9"11'11/ (71;li"9-) DIAL (IVORY) 1 

43 5310 22 313 9'11% (2o) DIAL ( BLACK) 1 

44 9410 3016 08 A7°4p2"t°D 3X16 SPRING PIN 3X16 3 

45 5290 22 314 hL CAM 1 

46 5290 22 311-1 D1'7t- SHAFT 1 

47 5290 22 315 hL CAM 1 

48 9410 3020 08 Ar4D9"t°D 3X20 SPRING PIN 3X20 

49 5290 22 320 WHEEL 1 

50 5290 22 330 V$ PAWL 1 

51 9710 0500 08 /1"17"b"1 M5 SPRING WASHER M5 
2  

52 9642 0510 1 4 t1"31 -D" M5X10 SCREW M5X10 

53 5290 21 641 Ar4D2"A9Vh" SPRING STUD 1 

22 



: 



SECTION NUMBER 
- = 

52901 =30 
IMPRESSION CYLINDER ; SECTION 

'n' 

3 

,22) 



7".11•"') 

IMPRESSION CYLINDER SECTION 

je wh•r, 

230 5290Z SECTION NUMBER 

L":"ca • - -C•:± L %.• 
tems tr.,no,cate :ne set nt.:,--e• :e,zause rev are avai.aom on, as a set. 

NO iET NO. / PART NO 
'115Z4* .ART NAME /
COMPONENT PARTS NO 

.11 a 

5290 23 1 21Z-1 - 7°D 2 ) "— IMPRESSION CYLINDER. 1 

1 ,22 

5290 23 210 9"4")A"-D1,7h ASSY • GLIPPER SHAFT ASSY , 

4,10,11 

1 5290 23 234 $3$ BUSHING 2 

2 5290 29 315 1- $1]5- LOCK COLLAR 2 

3 9684 0505 08 F$3I" M5X5 SET SCREW M5X5 8 

4 5290 23 211 D1,7h SHAFT 1 

5 9710 0600 08 J\" "1]"3 M6 SPRING WASHER M6 6 

6 9670 0620 08 V,-91-fi"Ilih M6X20 SOCKET BOLT M6X20 6 

7 9652 0410 1 4 F5A3D" M4X10 SCREW M4X10 6 

8 5290 23 1 22 AFJA°- STOPPER 6 

9 5290 23 1 23 GRIPPER 6 

1 0 5290 23 220 DA"- LEVER 1 

11 9411 3025 00 T-A °-t°) 3X25 TAPER PIN 3X25 1 

1 2 5290 23 236 A7o qD9" SPRING 2 

1 3 5290 23 235 ArqD9"/M1)9"— SPRING HOLDER 2 

1 4 5290 24 1 27 1 IUJ BOLT 3 

1 5 5290 23 113 \ 3 WASHER 3 

1 6 5290 23 112 %% GEAR 

1 7 9670 0510 01 V7'YFit"Ild• M5X10
. 

 SOCKET BOLT M5X10 6 

1 9 5290 23 115 1"747)9"hA"- COVER 1 

20 90 210 1"74D9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 

21 5290 23 114 Dt7F SHAFT 1 

22 5290 23 121-1 1(D7°1VD3DD4D9"- IMPRESSION CYLINDER 

23 90 209 1'747)9" 62051LBC2P6 BEARING 6205LLBC2P6 1- 

- 24 520 23 116-1 1"74)9"hA"- COVER 1 

25 5290 23
. 
117- LOCK COLLAR 1 

26 9684 0606 08 t. :"9" M6X!6 SET SCREW M6X6 2 

27 5290 23 312 9" 10A°-ht. GRIPPER CAM 

28 5290 23 311 A1°-/- SPACER 1 

29 9670 0645 08 VF.405 10. M6X45 SOCKET BOLT M6X45 2 

30-  5290 23 231 9"4'9A°-9"1 GRIPPER BASE 6 



0.; 

41 

:  BLANKET CYLINDER (S TYPE) SECTION 
; Rvoot 2700/CD. ltek 950/CPD) 

SECTION NUMBER 5270Z 240 

  



_ --  s 
SECTION NUMBER 

5270Z C0• 

  

BLANKET CYLINDER C s TYPE) SECTION 
*.I;o0Ausall-unALT1k017. -c71.11-14,TAXL -cTI.,  , Rvool 2700/CO Itek 950/CPD) Net,: When ,ne .:ems marne0 .:n0 ,clite the set numoer oeciuse they awe avamaoe as.] sec 

it* /OA** NO. SET NO. PART NO. 
ART NAME

.
. 

1 .COMPONENT PARTS NO 

5270 24 1 00-1 7"5) 9D9"- ASSY BLANKET CYLINDER ASSY 

,13-t" 2700S RYOBI 2700S , iTEK 950S. 

16.30-32 

5290 24 310 L' 3 ASSY BOX WRENCH ASSY 1 

39.41-45 

5300 24 230 7"5:)”1- 957)7° ASSY BLANKET - CLAMP ASSY 1 

50.51,53,56 

5310 24 200-1 91fV2tv1-7"5D7Vh$1,51"- QUICK SET BLANKET HOLDER ASSY 1 

63-66 

1.9670 0816 08 sMVF1;"11/F M8X16 SOCKET BOLT M8X16 2 

2 9710 0800 08 A"V/"h" M8 SPRING WASHER ma 

3 5290 24 1 26 9")D1,- WASHER 1 

4 5290 24 123 hL CAM 1 

5 9670 0612 08 V”1-40'10- M6X12 SOCKET BOLT M6X12 6 

7 5290 24 1 24 'N"7,3D9"hil"- BEARING COVER 1 

8 90 208 3i"-W7q9" 6205vV BALL BEARING 6205VV 2 

9 9648 0520 14 /53D" M5X20 SCREW m5X20 11 

1 0 5290 24 117 COVER 1 

11 5290 24 118 h5- COLLAR 3 

12 5290 29 315 h$1)5- LOCK COLLAR 4 

13 9684 0505 08 1, D" M5X5 SET SCREW M5X5 8 

1 4 5290 24 211 D1,7h SHAFT 2 

1 5 5290 24 212 $$51"- HOLDER 2 

1 6 9660 0800 14 tVh m8 NUT m8 1 

1 7 5290 24 252 tVh NUT 1 

1 8 5290 29 313 41." 13. WASHER 2 

19 5290 24 251 A7°9D9‘N SPRING 2 

20 5290 24 240 V7F. KNOB 1 

21 5290 24 253 IVF NUT 1 

22 5290 24 127 BOLT 5 

23 5290 24 275 N% WASHER 2 

24 5290 24 114 hL CAM 1 

25 5290 24 274 t°.) PIN 4 

26 5290 24 272. 7"t.7;o7J9" RING 1 

27 5290 24 112 - GEAR 1 

28 5270 24 113 A-111)"7) ( MM) SCALE ( MM) 1 

28 5290 24 113 (1Df) SCALE PLATE (INCH) .  1 

29 90 730' 1.6X5 RIVET 1.6X5 2 

30 5290 24 121 DP7F SHAFT 1 



0ART NAME * ** 
COMPONENT PARTS NO. NO SET NO. / PART NO. 

1 UNDER BLANKET (1=0.60) 

1 PUN—TYPE BLANKET (1=1.65) 

1 OVER BLANKET (1=1.9) 

1 PUN—TYPE BLANKET (1=2.5) 

1 WASHER 

1 QUICK SET UNDER BLANKET 

8 SCREW M5X10 

4 CLAMP 

; 
SECTION NUMBER  5270Z 240  

BLANKET CYLINDER (S TYPE) SECTION 
I (,Ryobi2700ICD.Itek950/CPD) OgISAAJeta T11 NA I-   

Note: *hen. oroennq ,,ems mance,: it,,nomate toe set rurriDef DecauSte traty are avanaol• onto as a sal 

_31 5270 24 111-1- .7”:J 9D5P%— 

q3—t" 2700S 

32 9686 0825 08 - F)t D" M8X25 

33 5290 23 112 

34 9684 0606 08 1- $ 1.) " m6X6 

35 5290 24 125 

36 9650 0640 1 4 717533)" M6X40 

37 5300 22 317 7°U—F 

38 5300 24 314 (7 -W9—) 

38 5310 24 314 (913) 

39 5290 24 312 A709)” 

40 9670 0516 08 9,V1-*"10. M5X16 

41 5290 24 311 VIV9A4i$9"— 

42 9410 3020 08 A7°9)9"t°D 3X20 

43 5290 29 311 SISS 

44 9721 1000 08 E-10 

45 5290 24 313 li"Y9AUDI 

46 5290 24 116 

47 5290 24 273 7"1:09 

48 9410 4020 08 A7°4 -D7`t°7) 4X20 

49 5270 24 273 7D9"-7"5:)”1- (1=0.60 

50 5290 24 233 7"5:),VFI F.P% 

51 5300 24 232 957/7° 

52 5270 24 262 PUN 7"55"J 1=1.65 

52 5270 24 272 t—A"-7"5.7)Th. (1=1.9) 

53 5290 24 231-2 95D70  

54 5290 23 113 hss 

56 5290 24 234 7"5:VhF3F.P% 

57 9410 3025 08 A7°4D9"t°:) 3X25 

58 5270 24 268 PUN13"97"3 ”F 1=2.5 

113—t" 2700S 

59 5340 24 122 tr)D1,— 

60 5270 24 276 91V91!Vh 7"5 t. 

61 5270 24 277 9fV9tVh 7:4*-7”:)”1. 

63 9648 0510 14_ 75] M5X10 

64 9648 0408 14 75.-1 31"4 M4X8 

65 5310 24 236 

66 5310 24.235-1 957/7° (305Mm) 

BLANKET CYLINDER 

RYOBI 2700S ITEK 950S 

. SIT SCREW m8X25 1 

GEAR 1 

SET SCREW M6X6 2 

BEARING COVER 1 

SCREW M6X40 1 

PLATE 1 

KNOB (IVORY) 1 

KNOB (BLACK) 1 

SPRING 1 

SOCKET BOLT M5X16 2 

HOUSING 1 

SPRING PIN 3X20 1 

WASHER 1 

E—RING E-10 1 

BOX WRENCH 1 

14, 
SPRING PIN 4X20 1 

BLANKET FIXING SCREW 8 

CLAMP 2 

UNDER PLATE 2 

WASHER 3 

BLANKET FIXING SCREW ' 8 

SPRING PIN 3X25 1 

RYOBI 2700S.ITEK 950S 

QUICK SET OVER BLANKET (1=1.9) 1 

SCREW M4X8 

CLAMP (305MM) 2 

BOLT 

BLOCK 



: 



SECTION NUMBER 
BLANKET CYLINDER (B TYPE) 
R, yobt 2700/CD.  Itek  950/CPD)  

52701 241 

SECTION 



  

-
1 2 1.-• iF 

5270Z 241 ; SECTION NUMBER 
•SECTION 

* On a CI )5  L. t•  a> it*r;tx -rt L. 
Nett: *hen ortlering ,terns marneo 1r .001cate Lne set nurnOer oecause tnev are avaueOlii on, is a set 

 
3"Gi'"') 

; BLANKET CYLINDER (3 TYPE) 
. Rvool 2700/CD. ltek 950 /CPD) 

  

7ha-4/aall* NO. SET NO. / PART NO. 
.4111,* ART NAME . Fia-s*/ . COMPONENT PARTS NO. 

la 
ity 

5276 24 1 00 7'5 )FDIL)9"- ASSY BLANKET CYLINDER ASSY 

'1 B-t" 270OB YOBI 2700B iTEK 950B 

1 6,30-32 

5290 24 310 10".92 2 UD ASSY BOX WRENCH ASSY 1 

39.41-45 

5300 24 230 7"5)5"'F 95D7° ASSY BLANKET CLAMP ASSY 

50,51
,
,53,56 

5310 24 200-1 2 -(VgnFT`5D7VFlilli9"- QUICK SET BLANKET HOLDER ASSY 1 

63-66 

1 9670 0816 08 V”1..;1; NO- M8X16 SOCKET BOLT M8X16 2 

2 9710 0800 08 II" V,"t" M8 SPRING WASHER M8 1 

3 5290 24 1 26 WASHER 1 

4 5290 24 1 23 CAM 1 

5 9670 0612 08 Vh*V W11/1.. M6X12 SOCKET BOLT M6X12 6 

7 5290 24 124 'N"79D7"1)11"- BEARING COVER 1 

8 90 208 V-V079)9" 6205VV BALL BEARING 6205VV • 2 

9 9648 0520 14 /33.D" M5X20 SCREW M5X20 11 

10 5290 24 117 COVER 1 

11 5290 24 118 1)5- COLLAR 3 

1 2 5290 29 315 F h5- LOCK COLLAR 4 

13 9684 0505 08 1- D" M5X5 SET SCREW M5X5 8 

14 5290 24 211 SHAFT 2 

1 5 5290 24 212 HOLDER 2 

1 6 9660 0800 14 ',I- m8 NUT m8 1 

17 5290 24 252 twAs NUT 1 

1 8 5290 29 313 yr% WASHER 2 

1 9 5290 24 251 A7° 97)9" SPRING 2 

20 5290 24 240 Vga KNOB 1 

21 5290 24 253 I7h NUT 1 

22 5290 24 127 VW- BOLT 5 

23 5290 24 275 " 1)"  WASHER 2 

24 5290 24 114 hi, CAM 1 

25 5290 24 274 t°D PIN 

26 5290 24.  272  RING 1 

27 5290 24 112 *55 GEAR 

28 5270 24 113 7,7- A"D (MM) SCALE (MM) 

28 5290 24 11
.
3 A".7- A") (/7.,f) SCALE PLATE (INCH) 

29 90 730 n°-n-ts`31 1.6X5 RIVET 1.6x5 2 

30 5290 24 121 D1,7t.  SHAFT 



PART-  NAME NO.  -t7h14/SA*4 
SET NO. / PART NO. °A41*/4CA111PONENT PARTS NO. 

11  BOLT 

BLOCK 

1 SPRING PIN 3X25 

1 PUN-TYPE BLANKET (1=2.5) 

1 QUICK SET UNDER BLANKET 

8 SCREW M5X10 

BLANKET CYLINDER (B TYPE) 
I  (Rvobi 2700/CD. ltek 9501CPD) 1 •   

SECTION NUMBER 

!SECTION 
. ay.:: OfICSUICEVCLt EAt I **TA X L 

Note: *Sim oraenng rtITS rirk. R 'MCKIM IMO sat numoof Decays* mar are aranaoi. only LS aSOL 

31 . 5276 24 111
.
. 

q3-t" 27009 

32 9686 0825 08 t•$ D" M8X25 

33 5290 23 112 

34 9684 0606 08 1.;( !)" M6X6 

35 5290 24 1 25 y'N"YIK-)9"/”1"- 

36 9650 0640 14 7114531!P M6X40 

37 5300 22 317 70 1
,
-1- 

38 5300 24 314 V7E1 (7-(10t9-) 

38 5310 24 314 '97:i (9o) 

39 5290 24 312 A7°9D9" 

40 9670 0516 08 ”Th*"141.. M5X16 

41 5290 24 311 AO"Y9A*110- 

42 9410 3020 08 A7°,17)9"t°:) 3X20 

43 5290 29 311 "1)" ;L 

44 9721 1 000 08 E-97)9" E-10 

45 5290 24
. 
313 V1 V9AUDf 

46 5290 24 116 

47 5290 24 273 7"c09 

48 9410 4020 08 A7°4 7't°D 4X20 

49 5276 24 273 7.7)51"-T`5D”F (1=0.60 

50 5290 24 233 7"5 D" 

51 5300 24 232 957))° 

52 5270 24 262 PUNV97"-5D”F T=1.65 

52 5270 24 272 t-A"-7'`3DM- (1=1.9) 

53 5290 24 231-2 931:70  

54 5290 23 113  

56 5290 24 234 7"5D77Fh$V.P 

57 910 3025 08 A7°IlD9"t°:) 3X25 

58 5276 24 262 PUN1"97"5.7)”F 1=2.5 
113-t" 27009 

59 5340 24 122 q7D1,- 

60 5270 24 276 9179tVF 7'45.)Th. 

61 5270 24 277 91")9tVF,?D5r4-7%5D”F 

63 9648 0510 1 4 1531:1P` M5X10 

64 9648 0408 14 /53DI% M4X8 

65 5310 24 236 95D7° 

66.5310 24 235-1 95)3° (305MM) 

BLANKET CYLINDER 

RYOBI 27008 ITEK 9508 .  

SET SCREW M8X25 1 

GEAR 1 

SET SCREW M6X6 2 

BEARING COVER 1 

SCREW M6X40 1 

PLATE 1 

KNOB (IVORY) 1 

KNOB (BLACK) 1 

SPRING 1 

SOCKET BOLT M5X16 2 

HOUSING 1 

SPRING PIN 3X20 1 

WASHER 1 

E-RING E-10 1 

BOX WRENCH 1 

SPRING PIN 4X20 1 

UNDER BLANKET (T=0.60) 1 

BLANKET FIXING SCREW 1 6 

CLAMP 4 

PUN-TYPE BLANKET (T=1.65) 1 

OVER BLANKET (1=1.9) 1 

UNDER PLATE 4 

WASHER 3 

BLANKET FIXING SCREW 16 

RYOBI 2700B.ITEK 9508 

WASHER 1 

QUICK SET OVER BLANKET (1=1.9) 1 

SCREW M4X8 

CLAMP 

CLAMP (305MM) 2 

5270Z 241 



:. 



  

SECTION NUMBER 5270Z 242 

BLANKET CYLINDER (G TYPE) 
• ; Ryon 27C0ICD. tek g50 10p0) 

SECTION 

  

275) 

4 2 

A 



SECTION NUMBER 5270Z 242 2 " tat  

BLANKET CYLINDER ( G TYPE) SECTION 

• Ryont 2700/CD. ltek 950/CPC)) .onsaumaccu;;AL -cm,,,or. 
Notes *hen orcer.re

. 
•narlaea ona,cate tne set ',wet'',  oecause tnev are avanaote o,,v as a set 

SET NO / PART NO. 
ART NAME 

COMPONENT PARTS NO 

5275 24 1 00-1 7"5.DM-,D9p9"- ASSY BLANKET CYLINDER ASSY 1 

93-t" 2700G RYOBI 2700G-, ITEK 950G 

1 6,30-32 

5290 24 310 11"V9ADD ASSY BOX WRENCH ASSY 1 

39,41-45 

5300 24 230 7"5.”Vh 957)7°
. 
 ASSY BLANKET CLAMP ASSY 2 

50,51,53,56 

5310 24200-1 21V9tvh7"5:77'YFUJ9 A— QUICK SET BLANKET HOLDER ASSY 1 

63-66 

1 9670 0816 08 V7Vh*NliF m8X16 SOCKET BOLT M8X16 2 

2 9710 0800 08 A"V,"/3" M8 SPRING WASHER MA 1 

3 5290 24 126 7VD -P— WASHER 1 

4 5290 24 1 23 CAM 1 

5 9670 0612 08 V7VFV1 10, m6X12 SOCKET BOLT M6X12 6 

7 5290 24 124 BEARING COVER 1 

8 90 208 t"—wN"79D9" 6205VV BALL BEARING 6205VV 2 

9 9648 0520 14 /5M7.)" m5X20 SCREW M5X20 11 

1 0 5290 24 117 hA"— COVER 1 

11 5290 24 118 133— COLLAR 3 

1 2 5290 29 315 h. 35— LOCK COLLAR 4 

1 3 9684 0505 08 F)t D" M5X5 SET SCREW M5X5 8 

1 4 5290 24 211 D1,7h SHAFT 2 

1 5 5290 24 212 30109"— HOLDER 2. 

1 6 9660 0800 1 4 tVF M8 NUT m8 1 

1 7 5290 24 252 tVt. NUT 

1 8 5290 29 313 fp%hAlt WASHER 2 

1 9 5290 24 251 A7° 97)9" SPRING 2 

20 5290 24 240 - KNOB 1 

21 5290 24 253 t".)t. NUT 1 

22 5290 24 127 BOLT 5 

23 5290 24 275 sP"h`• WASHER 2 

24 5290 24 114. 1)4 CAM 

25 -5290 24 274 tO) PIN 4 

26 5290-  2.4 272 7'‘,t,—* 1)59A RING . 1 

27 5290 24 112 GEAR 1 

28 5270 24 113 A -11,A") (MM) SCALE (Mm) 1 

28 5290 24 113 . AD—im") (-(Df) SCALE PLATE (INCH). 1 

29 90 730 0—h—t"3/ 1.6X5 RIVET 1.6X5 2 

- 30 5290 24 121 SHAFT 1 



3"Gt-'") 

BLANKET CYLINDER ( 3 TYPE) : SECTION 

tRybot 2700/CD. Itek 950/CPD) • z.ossaLt./kA 
Note: *him oroennq 

SECTION NUMBER 5270Z 242 

:ISL. A.0)2", "t! 7 **Tax 
acts mareeo onocate the set number because Mee are 0111.010 ono., as a Sat. 

NO. 
't '7 .1,  IV* /116.11* -14- 
SET NO. / PART NO. nA4*/1144414 ART NAME .- 

COMPONENT PARTS NO Crty. 

31 5275 24 111-!.1 7"37.)”.F.D9D9"- • BLANKET CYLINDER - 

137t" 2700G RYOBI 2700G iJEK-950G 

32 9686 0825 08 1-)i1D"' M8X25 SET SCREW M8X25 1 

33 5290 23 112 GEAR 1. 

34 9684 0606 08 h- 1D" M6X6 SET SCREW M6X6 2 

35 5290 24 1 25 BEARING COVER 1 

36 9650 0640 1 4 714/331D" M6X40 SCREW M6X40 1 

37 5300 22 317 7°1./-1. PLATE 1 

38 5310 24 314 '17.7. ( 9o) KNOB ( BLACK) 1 

39 5290 24 312 A7°97,9* SPRING 1 

40 9670 0516 08 V7VF$"10. M5X16 SOCKET BOLT M5X16 2 

41 5290 24 311 $"T9A$110"- HOUSING 1 

42 9410 3020 08 A7°97)9"tO D 3X20 SPRING PIN 3X20 1 

43 5290 29 311 /"h"1 WASHER 1 

44 9721 1000 08 E-9D9" E-10 E-RING E-10 1 

45 5290 24.313 $"V9AUDf BOX WRENCH 1 

46 5290 24 116 1"14h BOLT •1 

47 5290 24 273 7"c09 BLOCK g 1 

4 1  48 9410 4020 08 70°11D9"t°7,  4X20 SPRING PIN 4X20 

49 5276 24 273 PD9"-7"37)Y"Jh (1=0.60 UNDER BLANKET (1=0.60) 1 

50 5290 24.233 7"3.7,7,FF$1D" BLANKET FIXING SCREW 1 6 

51 5300 24 232 CLAMP • 4 

52 5270 24262 PUN/3"97"3D”F 1=1.65 PUN-TYPE BLANKET (T=1.65) 1 

52 5270 24 272 *-11"-7"3:)”1, ( 1=1.9) OVER BLANKET (T=1.9) 1 

53 5290 24 231-2 937)7° UNDER PLATE 4  

54 5290 23 113 \S 1)" WASHER 

56 5290 24 234  BLANKET FIXING SCREW 16 

57 9410 3025 CW A7°9D9'*t°:f 3X25 SPRING PIN 3X25 1 

58 5276 24 262 PUN 975l 1=2.5 PUN-TYPE BLANKET ( 1=2.5) 1 

59 5340 24 122' 9VDP- WASHER 1 

60 5270 24 276 9V99tVt. 7"3DYVF QUICK SET OVER BLANKET (1=1.9) 1 

61 5270 24 277 - 91'.99V91- ?:/51"-7"3DJ'91. QUICK SET UNDER BLANKET 1 

_63 9648 0510 1 4 1331D" M5X10 SCREW M5X10 8 

64 9648 - 0408 /331D" M4X8 SCREW M4X8 8 

65 5310 24. 2. CLAAP 4 

2 66 5310 24 23 25)7° (305mm) CLAMP (305mM) 





SECTION NUMBER 5290Z 240 

SECTION 

56  
- 

56- 

• — 

8/ — 

q:PC 4.A 

- 22' 
54/ — 

33) 

23) - 

28) 

4-1
) 

ajik 
41,

54 
3) ev 

5) 

) QT  

50)  

52 

5i3f(FM' 

t ... • 63) 

BLANKET CYLINDER 
) Ryool 2800/CD, Itek960/CPD) 



= 
SECTION NUMBER 5290Z 240  

BLANKET CYLINDER 
, Ryoor 2800/CD. Itek960/CIDDI 

!SECTION 
tr..1.7)0ACIAA -C-..t EAL Itti,MT"..77.-:rit*TAXLT74%.• 
Note- *hen orcennq .terhs maraecedno,cate tne set numh,er oecause thee are 'viable on, as a set. 

ivik/asa** NO SET NO. / PART NO 
„,„r ila*-61 PART NAME • compoNENT PARTS NO. 

5290 24 1 00-2 7"5)7".)t-D9)9"- ASSY BLANKET CYLINDER ASSY 1 

1 6,30-32 

5290 24 310 1;\\V9 2 U) ASSY BOX WRENCH ASSY 1 

39,41-45 

5300 24 230 7" .5) 1- 95)7° ASSY BLANKET CLAMP ASSY 2 

50,51,53,56 

5310 24 200-1 71T9tV1-7" -5) Ftn,9"- QUICK SET BLANKET HOLDER ASSY 1 

58-61 

1 9670 0816 08 V”F$"11/F M8X16 SOCKET BOLT M8X16 2 

2 9710 0800 08 A "t" M8 SPRING WASHER M8 1 

3 5290 24 1 26 9VD1,- WASHER 1 

4 5290 24 123 hL CAM 1 

5 9670 0612 08 V7Vt-liNtd. M6X12 SOCKET BOLT M6X12 6 

7 5290 24 1 24 79)2"1JA"- BEARING COVER 1 

8 90 208 li"-V\"74)9 6205VV - BALL BEARING 6205VV 2 

9 9648 0520_14 /53.-Ds' M5X20 SCREW M5X20 11 

1 0 5290 24 117 COVER 1 

11 5290 24 118 1 5- COLLAR 3 

12 5290 29 315 h)075- LOCK COLLAR 4 

1 3 9684 0505 08 1..), D" M5X5 SET SCREW M5X5 8 

1 4 5290 24 211 D1'71-  SHAFT 2 

15 5290 24 212 *VI"- HOLDER 2 

1 6 9660 0800 1 4 TVF M8 NUT M8 

1 7 5290 24 252 /VF NUT 1 

1 8 5290 29 313 N% 1)" WASHER 2 

1 9 5290 24 251  SPRING 2 

20 5290 24 240 77.i KNOB 1 

21 5290 24 253 fVF NUT 1 

22 5290 24 127 *JA W- BOLT 5 

23 5290 24 275 t A 1 WASHER 2 

24 5290 24 114 ht. CAM 1 

25 5290 24 274 t°D PIN 

26 5290 24 272 7"U-49)9" RING 1 

27 5290 2.4 112 GEAR 

28 5270 24 113 A7-,IJ A"D ( MM) SCALE ( MM) 1 

28 5290 24 113 7% /1") ( f)f) SCALE PLATE (INCH) 

29 90 730 1.6X5 RIVET.1.6X5 2 

30 5290 24 121 D47N SHAFT 

31 5290 24 111-1 7" .5)7VI.D4D9- BLANKET CYLINDER 

\\V92U
\\V92U


5290Z 240 ! I SECTION NUMBER 

BLANKET CYLINDER 
Ryobi 2800/CD. Itek960/CPD) 

SECTION 
*:_naBILLtil.6.-cuSAL -L-  I A.(7)-C. 1111-CAX L -CT 
Note: When °roe./ •tems niaraeou.no.cate tne set nurnoer oecaus• trier are avanaole wry as a set. 

11 /1  
Q'ty 

PART NAME t -/Fill*Piga** 
SET NO. / PART NO. 7111

PONENT PARTS NO. 

32 9686 0825 08 FAD" . M8X25 SET SCREW M8X25 

33 5290 23 112 GEAR 1 
34 9684 0606 08 1-)0:FP m6X6 SET SCREW M6X6 2 

35 5290 24 1 25 '\"7 1P-.)9"/DI"— BEARING COVER 1 
36 9650 0640 1 4 711.0/5M:)" M6X40 SCREW M6X40 1 
37 5300 22 317  PLATE 1 

38 5300 24 314 V7E. ( 7140`9—) KNOB (IVORY) 1 
38 5310 24 314 vza ( 90) KNOB (BLACK) 1 
39 5290 24 312 A7°9D9" .SPRING 

40 9670 0516 08 Vh""h*"11,h M5X16 SOCKET BOLT M5X16 2 

41 5290 24 311 40"997,401,51 — HOUSING 

42 9410 3020 08 A7°9D9"t°D 3X20 SPRING PIN 3X20 1 
43 5290 29 311 V1 /3" WASHER 1 
44 9721 1 000 08 E-4D9" E-10 E—RING E-10 1 

45 5290 24 313 it"V9AUDf BOX WRENCH 

46 5290 24 116 t"141. BOLT 1 
47 5290 24 273 7"c09 BLOCK 1 
48 9410 4020 08 A70 9p9"t°:)  4X20 SPRING PIN 4X20 (1 

49 5290 24 283 7D9'-7'5DYVF (1=0.6) UNDER BLANKET (1=0.6) 

50 5290 24 233  BLANKET FIXING SCREW 16 

51 5300 24 232 95D7° CLAMP 4 

52 5290 24 282 t—A"-3"5:)”F (1=1.9) OVER BLANKET (1=1.9) 

52 5296 24 264 PUN7)"97"37,”h PUN—TYPE BLANKET (1=1.65) 1 
53 5290 24 231-2 95D7° UNDER PLATE 4 

54 5290 23 1 1 3  
sr% het It WASHER 3 

56 5290 24 234  BLANKET FIXING SCREW 16 

57
.9410 3025 08 Ar1D9"t° 3X25 SPRING PIN 3.X25 1 

58 9648 0510 14 /33V)" M5X10 SCREW M5X10 a 
59 9648 0408 14 753 M4X8 SCREW M4X8 8 

60 5310 24 236 937)7° CLAMP 4 

61 5310 24 235-1 95)7° (305MM) CLAMP (305MM) 2 

62 5290 24 286 91V9tVF t—W`-7`15:-,YVF QUICK SET OVER BLANKET (1=1.9) 1 

63 5290 24 287 91V9tVh 79— 5.' )F QUICK SET UNDER BLANKET 1 

64 '5296. 24 262 PUN 9r5  PUN—TYPE BLANKET (1=2.5) 1 

65 5340 24 122' 9VD1,— WASHER 

Afl 





^ 

31 • 
; 

a 

59) 
25 ) 

49 r.---"" 

3 ,  

- 25) 
- 24) 
23) 

2E - 

2-g) 

(1) 

,f1) 

„21.- 

SECTION NUMBER 5290Z 250 

  

DRIVING . SECTION 



DRIVING 'SECTION 

Note: *hen 

SECTION NUMBER 5290Z 250 i 

• 

prcertng items ',larva() it onclicate P. set rturnEW ocoause trete art available oniv aS a Set. 

NO. SET NO. / PART NO 
w pstait* .5. rti• NAME 

'''13"-- / COMPONENT PARTS NO 
41I 
City 

5290 25 110 ASSY .DRIVE SHAFT • ASSY 1 

8-10 

5290 25 210 ASSY DRIVE PULLY ASSY 1 

20,21,23 

5290 25 502Z 3''.5 1-  BRACKET 1 

7."195')ID9ADF't11-11, DECLUTCHING HANDWHEEL 

43,44 

5290 25 505Z V%t- GEAR 1 

7-'f95 D9'ADI"7til-ll, DECLUTCHING HANDWHEEL 

64,65 

1 5290 22 318 .!)" SCREW 1 

2 5306 25 116-1 ADF"$1-11, (”) HANDWHEEL ( BROWN) 1 

2 5310 25 116-2 117)1-'1;f-11J ( 90) HANDWHEEL ( BLACK) 1 

3 9642 0510 1 4 t1"7.-D" M5X10 SCREW M5X10 3 

4 9710 0500 08 A'1/"t" M5 ' SPRING WASHER M5 3 

5 5290 25 115 BEARING COVER 1 

6 90 207 1"79D9" 6203LLB BEARING 6203LLB 2 

7 9410 4025 08 A7°9D9"t°D 4X25 SPRING PIN 4X25 1 

8 5290 25 112-1 7.)t.' ".11- DRIVING GEAR 1 

9 9411 5032 00 T-A°-t°D 5X32 TAPER PIN 5X32 1 

10 5290 25 111-1 7"Dh"',D"9 DRIVING SHAFT 1 

11 90 900 5X5X16 KEY 5X5X16 1 

1 2 5290 25 113 BEARING HOLDER 1 

13 5290 25 114 'N"797)9"tift"- BEARING COVER 1 

1 4 9710 0600 08 A'17'h" M6 SPRING WASHER M6 1 

15 9670 0635 08 V,Vh$"*I. M6X35 SOCKET BOLT M6X35 3 

16 5290 25 211 95Vf1Jh"- CLUTCH COVER 1 

17 5290 25 213 A7°9:i9" SPRING 2 

1 8 5290 25 212 71:09 BLOCK 1 

1 9 5290 25 216 /35- COLLAR 1 

* 20 5290 25 215 BOSS 1 

* 21 5290 25 214 95) O_9... CLUTCH PULLEY 1 

22 90 100 V1"11,1. A-30 V-BELT A-30 1 

23 9684 0505 08 h)i D" M5X5 SET SCREW M5X5 2 

24 5290 24 126 9VDr- WASHER 1 

25 9710 0.800 08 n"i"n"1 M8 SPRING WASHER M8 2 

26 9672 0816 1 4 o'n9'10- M8X16 HEXAGON BOLT M8X16 1 

27 90 220 X5At-'N'74D9 51103 THRUST BEARING 51103 

28 5290 25 312 1D51")7*-q- (60HZ) THREE STAGE PULLEY (60HZ) 1 



33 5300 25 117 PLATE 1 

"P"195TIDg"ADI"lif-11, DECLUTCHING HANDWHEEL 

T" -(73 lif-ll, DECLUTCHING HANDWHEEL 

34 5296 25 507 ADF"tf-al (7"”D) HANDWHEEL (BROWN) 1 

Y 5V*D9"11DF"*f-ll, DECLUTCHING HANDWHEEL 

35 9670 0410 08 VYV W110- M4X10 SOCKET BOLT M4X10 4 

DECLUTCHING HANDWHEEL 

7." .193 ADF'li DECLUTCHING HANDWHEEL 

39 9660 0400 14 tVF M4 NUT M4 5 

T'f95Vf:7)9"ADF'ZI-11, DECLUTCHING HANDWHEEL 

40 90 628 A197°t° 7)  SSP-4 SNAP PIN SSP-4 2 

93Vf:)7 1/-11, DECLUTCHING HANDWHEEL 

Y"DF" SECTION NUMBER  5290Z 250  
_ 

DRIVING SECTION 
*.:ameausaruliAL-c-Alt,,,,airs7:-!.**TAXLT-T 
Note: *hen of:ennq ,teres mimeo * .,..olcate the set n:.,,roer oecauSe they are gramma on,v as a set 

NO. SET NO. PART NO. '3.14"*PICIAtilONENT PARTS NO 
13,171 T NAME 

28 5290 25 313 ,D9")7
0
-9- (50HZ) -THREE STAGE PULLEY (50HZ) 

29 90 103 V1"11J1- A-40 V -BELT A-40 1 

50HZ 50HZ 

29 90 104 V1"Ilit- A-41 V-BELT A-41 1 

60HZ 60HZ 

30 90 206 t"-W7q.7,9" 6201ZZ BALL BEARING 6201ZZ 2 

31 5290 25 314 1]5- COLLAR 1 

32 5290 25 315 1"79D2'/W- BEARING COVER 1 

34 5290 25 507-1 ADF'`tf-A, HAND WHEEL 1 

36 .5290 25 525 7" .57 .YF BRACKET 1 

7-"f93Vf)9"i*t."lif-$ DECLUTCHING HANDWHEEL 

37 97 633 SOLENOID 

7-"f95 Wn1if-A, DECLUTCHING HANDWHEEL 

38 9710 0400 08 )1"17"b M4 SPRING WASHER M4 5 

41 5290 25 506-1 D1'71. SHAFT 1 

T'f93 */-11, DECLUTCHING HANDWHEEL 

42 9670 0520 08 VYVI-3011,1. M5X20 SOCKET BOLT M5X20 3 

93Vf7)9"WA''*1-11, DECLUTCHING HANDWHEEL 

43 5290 21 612 5111, BUSHING 1 

”195VI:J9wil=ih'*1-11, DECLUTCHING HANDWHEEL 

44 5290 25 502 7'5”1- BRACKET 1 

Y. 93Vf7J9"i1)1"lif-lio DECLUTCHING HANDWHEEL 

45 5290 25 504-1 ',;"/,- GEAR 1 

T." -(73 ',1)1"*1-$ DECLUTCHING HANDWHEEL 

46 9684 0606 08 M6X6 SET SCREW 
.
M6X6 2 

1"f937 *1'-Ili DECLUTCHING HANDWHEEL 

Al 



3 49 9660 0800 14 tVf.  M8 NUT M8 

2 52 9721 0700 08 E—qD9" E-7 E—RING E-7 

59 95.115 SWITCH COVER 

11 a NO ..ART NAME .7 n $•  
SET NO. / PART NO. .SAS4/4141"  COMPONENT PARTS NO. 

31"—WN"79.)9' 606/Z BALL BEARING 6061Z 47 90 308 

48 5290 25 503 . GEAR 

5290Z 250 : 

!SECTION 
* o, as LI* -c L.12.5./ <.% .;• t **TAX L. "C T t.• 
Note: iihen oroermg terr,s mareeo er.:na,cate the set numoer oecause they are avalseole on, as a set. 

SECTION NUMBER "Di'•"`) 

, DRIVING 

5 MDF";1;1-1l, DECLUTCHING HANDWHEEL . 

5"1951VTD9"nDt"t1—Ili DECLUTCHING HANDWHEEL 

53 5290 25 522 '1 77 LINK 

55 5290 25 526  BRACKET 

Af” A-20 GV22B SWITCH A-20 GV228 56 95 110 

2 58 9642 0425 14 t'N'7..9" M4X25 SCREW M4X25 

,  ”VD1 MB1010DU BUSHING MB1010DU 65 90 247 

” 1"95”7,9"MDF"17-1-11, DECLUTCHING HANDWHEEL 

i"1.95VID9'ADF"t1-11, DECLUTCHING HANDWHEEL 

T." -(95VfD9'ADF"4;1-11,1 DECLUTCHING HANDWHEEL 

• 95").fD9'ADF"tf-11, DECLUTCHING HANDWHEEL 



; DRIVING 
SECTION NUMBER 

!SECTION 
*Loicaugar.c.: 25 L I"! 
Note: When oraenne , terns marmeo w..1,01Cata t4 

5290Z 250  

in. *-41";# X vs 
SSt nurnDir CMCilaSa Mir/ an aValia0,0 Omv as a sat. 

NO. 118.1141-11,  
SET NO. / PART NO. MAA4/444" PART NAME 

COMPONENT PARTS NO. • t. y 

66 5290 25 509 SPRING 

5-- "•195Vf7)9"/17)F";1;1-16 DECLUTCHING HANDWHEEL 

67 5290 29 312 OVD1'— WASHER 1 

T" -195Vf:i9")1D1.";ti-f—ll; DECLUTCHING HANDWHEEL 

68 5290 25 501-1 ”Dh"')D"9 DRIVING SHAFT 1 

69 9410 4020 08 AT' 11:)9"t c' D 4X20 SPRING PIN 4X20 1 

DECLUTCHING HANDWHEEL 

70 5290 25 311 AT.9h" STUD 1 

7*" -(95J:)9"11.)1•"lif —lb DECLUTCHING HANDWHEEL 

71 5290 25 512 PIN 1 

5-" -195”7)9"11)1•";t1-11., DECLUTCHING HANDWHEEL 

AA 



_ 



25 

12) 

7.11,711'.1 11 

 

• 

SECTION NUMBER 5290Z 260 

.  CAM SHAFT SECTION 

  

! •- 1 10) 

\ I 1 

1 

) 
- 27) 

t, 26) 



9 

SECTION NUMBER 

tfr. A- CO "r,". 
Orcer ,r1 -NrKed .,cecate tne set nufef,..e• 

hteD'7 

CAM SHAFT SECTION 

Nster *e'en 

5290Z 260 ; 

-r -F 
ceca,se Mey are aeaeatee onry as a set 

'40 SET NO. [PART NO 
PART NAME 

COMPONENT PARTS NO ty 

5290 26 111Z =9"DV't— DOUBLE GEAR 1 . 

6,7 

5290 26 1 20 tLD1,2F ASSY CAM SHAFT ASSY 1 

21,22,25 

1 91 250 1 W97° 1/4" OIL CUP 1 /4" 1 

2 9660 1 000 1 4 1-9t. M10 NUT M10 2 

3 9710 1 000 08 A"V/"/1 M10 SPRING WASHER M10 3 

4 5290 26 113 
2
51 1-" STUD 1 

5 9721 1000 08 E—q7)9" E-10 E—RING E-10 1 

'6 5290 26 112 51 1L, BUSHING 1 

7 5290 26 111 GEAR 1 

8 5290 29 311 /"t" WASHER 1 

9 9716 1 000 1 4 t5/"/3" M10 PLAIN WASHER M10 1 

1 0 9670 0635 08 Vt- TI"Ibt- M6X35 SOCKET BOLT M6X35 6 

11 9716 0600 1 4 t5/"h" M6 PLAIN WASHER M6 3 

1 2 5290 26 223 tL CAM 1 

1 3 5290 26 222 /35— COLLAR 1 

1 4 5290 26 224 151, CAM 1 

1 5 5290 26 221 HOLDER 1 

1 6 5290 26 225-1 /3[.. CAM 1 

17 9642 0510 1 4 1—V13.D" M5X10 SCREW M5X10 3 

1 8 9710 0500 08 A"V/"/3"1 M5 SPRING WASHER M5 3 

1 9 5290 25 115 1"79D9"tA"— BEARING COVER 1 

20 90 207 1"79D2' 6203LLB BEARING 6203LLB 2 

21 5290 26 122 GEAR 1 

22 9411 4032 00 5:—/1°—t°) 4X32 TAPER PIN 4X32 1 

23 5290 26 123 ht. CAM 1 

24 9684 0606 08 1-$.D" M6X6 SET SCREW M6X6 2 

25 5290 26 121 /3GD1,71- CAM SHAFT 1 

26 5290 26 124 1'74D9'hA'— BEARING COVER 1 

27 9648 0510 1 4 7571)" M5X10 SCREW M5X10 3 

28 5290 26 214 CAM 1 

29 5
,
290 26 211 HOLDER 1 

30 30 5290 .26215 . lit CAM 1 

31 5290 26 212 1i5— COLLAR 

32 5290 26 216 tL CAM 

33 5290 26 213 )01 q, BUSHING 

34 90 710 ovn9T-A- M10 t9'11 HEXAGON NUT M10 ( LEFT) 



31)-ii (OPS) . 
_ s 

SECTION NUMBER 52901 290 

MAIN FRAME (OPS) SECTION 



(UPS) 

MAIN FRAME (OPS) 
SECTION NUMBER 5290Z 290 i 

SECTION 
Ir_r_ osaczazi-.:115.1L -C A. a) '7. / I Lt c  
vote:  *hen  cvae.mq rt,a matiled*,!MOECate tr4 Set ntgrOef DeCAUSe tr,IPV art avallaDie or- es2Set. 

NO. ill+ /Mali* 
SET NO. / PART NO. 

0 ART NAME , COMPONENT PARTS NO 
4R. 

y 

5290 29 111Z-2 IND 71,-1, - MAIN FRAME 

2,10 

1 9670 0816 08 Vh-YFIO M8X16 SOCKET BOLT M8X16 

2 5290 29 111-2 71,—L FRAME 1 

3 5290 29 233 AT— STAY 2 

4 9670 0616 08 VVI-41"Itit. M6X16 SOCKET BOLT M6X16 2 

5 5290 29 114 tp‘..(FA GUIDE 1 

6 9670 0612 08 VD'VF;t"lbh M6X12 SOCKET BOLT M6X12 3 

8 5290 29 113-2 71,—G FRAME 1 

9 9670 0520 08 V7Vhli'10. M5X20 SOCKET BOLT M5X20 2 

1 0 5290 29 115 )15i$ BUSHING 1 

11 5290 29 232 STAY 1 

1 2 5270 32 410 AT— ( al) STAY (MM) 1 

12 5290 32 410 A7— (-()fl STAY (INCH) 1 

1 3 5290 29 314 1.$175— LOCK COLLAR 2 

1 4 9684 0505 08 F$1D" M5X5 SET SCREW M5X5 4 

1 5 5290 44 130 LEVER 1 

16 90 630 AtV70t0D SSP-8 SNAP PIN SSP-8 

17 5290 29 231 AT— STAY 1 

1 8 5290 33 214 ;OR) BUSHING 1 



71.)-(3 OOPS) 
1 
i SECTION 

SECTION NUMBER 5290Z 295 

   

• MAIN FRAME (NOPS) 

  

     

52 



SECTION NUMBER 

no te,S 5e1 

( NOPS ) 

i MAIN FRAME (NOPS) SECTION 

N:te 

5290Z 295 

7.,,cause ze•er are ava.aC.e 5.̂ , as a set 

NO. t.r. 7 t• -14. /iRSA 
SET NO PART NO. 

;ma** ,-OMPONENT °ARTS NO 
ART NAME Q'ty 

5290 29 112Z-2 ;ti )*71]-6 MAIN FRAME 

1 ,9 

1 5290 29 112-2 7U-L FRAME 1 

2 9670 0816 08 ”Vht'll/F M8X16 SOCKET BOLT M8X16 , 4 

3 5290 29 114  GUIDE 1 

4 9670 0625 08 'Yhli"Ild.- M6X25 SOCKET BOLT M6X25 2 

5 5290 29 113-2 7U-6 FRAME 1 

7 9670 0612 08 VVNit'llih M6X12 SOCKET BOLT M6X12 3 

8 9670 0520 08 ',/ ht"ILFF M5X20 SOCKET BOLT M5X20 2 

9 5290 29 115 5111, BUSHING 1 



4, 

 

• 3 

SECTION NUMBER 

 

 

5290G 310 

  

FEED TABLE TABLE ; SECTION 



• 

71-h"5-7"fl, 

FEED TABLE. -SECTION 

N,te 

SECTION NUMBER 5290G 310  

srce,ng .te,s .a,s,cate tne Set nu,Cer se,:aust tires art ayauabte ry as a Set. 

NO SET NO /PART NO. 
PART NAME &! COMPONENT PARTS NO 

111i 
y 

5290 31 213Z .111-11,- WHEEL 2 

.6.7 

5296 31 120 -7--7"110')F ( 7-ft'9-) TABLE FOOT ASSY (IVORY) 2 

5.21-24 

5310 31 1 20 -i-7'11,T9F (90) TABLE FOOT ASSY ( BLACK) 2 

5.21-24 

1 5290 31 211 RAIL 2 

2 9648 0510 1 4 /53Ei' M5X10 SCREW M5X10 6 

3 9716 0600 08 t57"1" M6 PLAIN WASHER M6 2 

4 9670 0612 08 'J 4011,1- M6X12 SOCKET BOLT M6X12 2 

5 5296 31 1 21 7--7"$7VF ( 7141"9-) TABLE FOOT (IVORY) 2 

5 5310 31 121 5.-7"IlOVF ( 90) TABLE FOOT ( BLACK) 2 

6 5290 31 213 WHEEL 2 

7 5290 11 214 k91U BUSHING 2 

8 5290 31 116 9D9 LINK 4 

9 9721 0700 08 E-9:)9" E-7 E -RING E-7 4 

1 0 5290 31 113 A5P9F" STUD 2 

11 5290 31 117 0-5- ROLLER 4 

12 5290 31 114 A3Vh" STUD 2 

13 5290 31 115 ASIVF" STUD 2 

1 4 5296 31 111 7-7"14 (71104-) TABLE (IVORY) 1 

1 4 531.0 31 111 7-7'n, ( 90) TABLE ( BLACK) 

15-  9642 0510 14 t1"71D' M5X1.0 SCREW M5X10 2 

1 6 9710 0500 08 1 1 ” M5 SPRING WASHER M5 2' 

1 7 9710 0800 08 A"1,7"/1" M8 SPRING WASHER M8 6 

1 $ 9660 0800 1 4 tVF M8 NUT. M8 

1 9 5290 31 112 AT- STAY 1. 

20 5290 31 118 AY- STAY 

21 9642 0306 14 t1"3”" M3X6 SCREW M3X6 4 

22 9710 0300 08
. 

 A"V,',3" M3 SPRING WASHER M3 4 

23 9660.0300 1 4 TVF M3 NUT M3 4 

24
.
5290 31. 122 7T1nt9" FIXING PLATE 2 

25. 5290 31 212 A9V1-' STUD 2 



.-F4) 

9 

4_3)4 
19) I 37 

3731.- eer" 

I IQ 4 i)1  
10#' ,r-D4  

c Oa  ) 5  
_411.) 

li; 

faH.-- 7_11 

tZ1) 
11 

' 

63 

51 

  

SECTION NUMBER . 5290Z 320 
PAPER GUIDE j SECTION 

  



PAPER GUIDE 

, SECTION NUMBER  5290Z 320  
1SECTION  . 

Uste. Weer. srserog - terns tnarnea t ..narcate :re set ",:r.DEl set:at:se trey are avaLas:e . as a se:.  

NO SET NO PART NO 
„malt* PART NAME 

COMPONENT PARTS NO 

5290 84 660 BACK GUIDE 1 

5300 32 560 A2 111- ASSY SCREW ASSY 2 

5300 32 564Z 7"5TVF BRACKET 2 

5300 32 573Z o-5- ROLLER 2 

6 25 9410 3020 08 A7*47J9't°D 3X20 SPRING PIN 3X20 

1,21,22,75.83,84 

23-25,33.34 

5300 32 580 V‘t-Dt7h GEAR SHAFT 2 

1  9642 0404 14 /-03D" m4X4 SCREW M4X4 1 2 

PLAIN WASHER M4 1 6 2 9716 0400 1 4 t -57"1" m4 

3 5290 32 451 D-FtA°U-9- SHEET SEPARATOR 4 

4 KNOB 5 5290 32 452 v7a 

1 7 5290 32 430 7"5”1- BRACKET 

SET SCREW m5X5 6 1 0 9684 0505 08 1%  M5X5 

BUSHING 1 2 11 5300 32 568 51 1i, 

BLOCK 2 12 5290 32 532-1 7Acr99 

NUT m8 6 1 5 9660 0800 14 tVF M8 

SPRING WASHER m8 6 1 6 9710 0800 08 W‘VP%/3" m8 

6 STUD 1 7 5300 32 565 A5P9F'‘ 

2 1 9,5300 32 563 tpa..(FA GUIDE 

1 20 5300 32 562 ivalt" GUIDE 

1 2 

1 6 

2 23 5300 32 566 E)" SCREW 

24 5360 32 571 A7°07VF 4 SPROCKET 

6 5290 32 440 7"5”1- BRACKET 2 

33,34,44 

4 5290 32 420 7"5”1- BRACKET 1 

1 8 5300 32 561 71,-1 FRAME 2 

21 9710 0400 08 n"V/Ah" m4 SPRING WASHER m4 

22 9642 0408 14 M4X8 SCREW m4X8 

11,45 

5300 32 570 A9 111- ASSY SCREW ASSY 2 

8,24,25 



5290Z 320 
-2 a  it-EJ- 

SECTION NUMBER 
.• 
' SECTION- 

I • •-..1C) MALI .111 L tt -14 -CA5C L T. 

-11° 1..`` 
- 

PAPER GUIDE 

.te,s Tat.e1)*.,0Catt Int set e,,-oe,  DeCauSe May are aya).ap.a.o., 

.S.ET NO. / PART NO. PART NAME, 1̀1. 45'7/ COMPONENT PARTS NO 
aat 
•tv 

26 5300 32 569 7"5”1- BRACKET 4 

27 5290 32 531  GUIDE 2 

28 9648 0410 1 4 157:1P% M4X10 SCREW M4X10 4 

30 9670 0612 08 '.1 7V1-11"$F m6X12 SOCKET BOLT M6X12 , 1 2 

31 90 804 R525 83P CHAIN R525 83P 2 

32 90 852 D1`3D1.-9D9 RS25 JOINT LINK R525 2 

33 9410 3016 08 Ar9)9"t°) 3X16 SPRING PIt,L3X16 4 

34 5300 32 574 4"1'- GEAR 4 

35 9721 0700 08 E-9)9A E-7 E-RING E-7 4 

36 5290 29 312 WASHER 2 

37 5300 58 144 )( 916 BUSHING 2 

38 5300 32 573 o-5- ROLLER 2 

39 9710 0500 08 A"V/"/3"1 M5 SPRING WASHER M5 a 

40 9642 0510 1 4 1-N -.!PI M5X10 SCREW M5X10 a 

41 5300 32 510 hVt 11..Mi GUIDE 1 

42 5300 32 550 F GUIDE 1 

43 5300 32 520 W`11" GUIDE g  1 

II 2 44 5300 32 576 D1,7h SHAFT 

45 5300 32 564  BRACKET 2 

46 5300 32 575 7"55VF BRACKET 2 

47 5310 32 577 pn"- COVER 

48 5300 12 220-1 ( 71$"4-) HANDLE (IVORY) 2 

48 5310 12 220 A')F"ll, ( go) HANDLE (BLACK) 2 

49 9650 0520 14 711,733V.," M5X20 SCREW M5X20 2 

50 9716 0500 14 t5V`W'3 M5 PLAIN WASHER M5 4 

51 5300 32 578 MI"- COVER 1 

52 9670 0816 08 VM.*'11,th M8X16 SOCKET BOLT M8X16 2 

53 5290 32 112 135- . COLLAR 1 

54 5290 32 114 7-L ARM 1 

55 5300 32 111 A7- STAY 1 

57 9410 2010 08 A7"1:D9"t°2/ 2X1 -0 SPRING PIN 2X10 

58 5290 32 125 • AY-* SCALE 1 

59 5290 32 118-1 D1
,
7F .  SHAFT 1 

60 5290 32,117
,. 

 AF"A1°- STOPPER 2 

61 5290 32 141 , 
-
)7F. KNOB 3 

62 5290 32 211 t110‘- HOLDER 2 

1 63 5290 32 115 ARM 

64 5290 32.113 15- COLLAR 1 

65 5290 32 121  SPRING 1 



PAPER GUIDE SECTION 
*- 

SECTION NUMBER 52901 320  

zIszi,ttike. -,... .1  1 tr A_ a> . . •  r- 
ec.cate Sc Decause :nay are avauaoue ::- • es a se: 

—:! ,?: # -*/2-5A#* 
SET NO PART NO 

MA** 
COMPONENT 

PART NAME 
PARTS NO 

31i3 
t a 

66 5290 32 1 22 hA"- COVER 1
. 

 

67 9642 0410 1 4 1-\'‘D -D" m4X10 SCREW M4X10 4 
68 5290 32 116 GUIDE STAY 1 

69 5290 32-130 7f9o/fh"',I1 MICRO SIDE WAY 1 

70 5290 32 215 BOLT 4 
71 5290 32 212-1 7°D-F PLATE 2 

72 5290 32-310 A7 O 9)9"9"-( SPRING BASE 2 

73 5290 32-313 7°T)9" SPRING 2 

74 5290 32-216  KNOB 4 

75 5290 32 213 7"oV7 BLOCK 2 

76 5290 32 214 A7"1)9" SPRING 1 

77 5290 32 123-1 ".)7:-.1 KNOB 1 

78 90 603 CE-,11)2" CE-12 CE-RING CE-12 1 

79 5290 32 1 26 LABEL 1 

80 5270 44 314 ( a9) SCALE PLATE ( MM) 1 

80 5290 44 314 A-RIA") (1')f) SCALE PLATE (INCH) 1 

81 5300 12 223 95,1)7° ( 7-f1-"q-) GRIP (IVORY) 2 

81 5310 12 223 9",1V7° ( go) GRIP ( BLACK) 2 

82 5300 12 224 7°D-1- PLATE 2 

83 5290 84 666  BACK GUIDE 1 

84 5290 84 667  SPRING 1 



        

        

;  12D3D9 F"') 

SUCTION DRIVING 

     

SECTION NUMBER 5290Z 330 

   

:SECTION 

  

25 

"291'22  
23)`--• 

- 

" 

. -, 

61 
5.) 

- 

an 



! 5ECTION NUMBER 

•t-,s —exec: er 

77D37,21-"t 

SUCTION DRIVING SECTION 

5290Z 330 

• .• t":t 
Se! ce:ause inev are ava as,e 

• 
• 15 5 St" 

NO. =,?-4144-/MA4-4. 
SET NO. / PART NO 

mai* ,13345-* 'COMPONENT PARTS NO NAME -Ant 

5290 33 110z 1)tim"- cAm LEVER 1 

24,63 

5290 33 200-3 /9D3D7JF7" ASS? SUCTION FOOT SECTION ASS? 1 

25,26,46-48,53-56.59,67 

5290 33 210 72D3D7-6 ASS? SUCTION ARM ASS? 1 

48,54-56,59,67 

5290 33 213z 7-[.. ARM 1 

48,59 

5290 33 215z 7-6 ARM 1 

48,56 

5290 33 220-3 /9D3D7")F ASS? SUCTION FOOT ASSY 1 

25,26,53 

5290 33 410Z /]Lun"- CAM LEVER 1 

24,62 

5290 33 440Z tin"- LEVER 1 

22,24 

1 9721 0700 08 E-9)9" E-7 E-RING E-7 11 

2 5290 33 1 43 t°) PIN 2 

3 5290 33 420 9)9 LINK 1 

4 9710 0600 08 W'VP'1)" m6 SPRING WASHER m6 4 

5 9660 0600 1 4 17)1- m6 NUT M6 4 

6 9660 0800 1 4 ”t- M8 NUT m8 3 

7 9710 0800 08 A"V/"7]"1 m8 SPRING WASHER m8 3 

8 5290 21 121 2,51')F" STUD 1 

9 5290 21 141 A9Vh" STUD 1 

1 0 9660 0500 1 4 TvF m5 NUT M5 3 

11 9710 0500 08 11'' VP'/3" m5 SPRING WASHER m5 8 

12 5290 21 130 Lin"- LEVER 

13 5290 29 312 - WASHER 3 

1 4 5290 21 143-1 A7°4p9" SPRING 3 

15 5290 21 142 A7°4)2"A9Vh." SPRING STUD 

16 5290 21 123 t0  PIN 2 

17 5290 34 110 Un"- LEVER 1 

1 8 5290 34 121 , qD2 LINK 

1 9 9721 1 000 08 E-1)9" E-10 E-RING E-10 2 

20 5290 29 311 7'1" WASHER 

21 9642 0510 1 4 71"7D" m5X10 SCREW m5x10 3 

22 5290 33 440 LEVER 

23 5290 33 453-1 id n"-U. CAM 



• -tr ,-.:,3:,#* 
1 17D3D9h".) ii.1. 3% t 
i ! SECTION NUMBER  5290Z 330  

1 SUCTION DRIVING 
- 1SECTION .. 

I *_-_ona.u..i..4.1::: h•Ar 1.. 1-..., i t.A..,7)'Z'  ..•: - e 4 )11. -CA 3t L -c -r•  1... - 
I 1‘ Nate: When orcenng .tens .eareea er.:ec!cate tee set n,..e.cer oecase tr,ey are avaaawe oars, as  . 

SET NO. NO. PART411'N NO gatAIA/44**  COMPONENT PARTS 
•PART NAME • 

NO. 

24 5290 37 1 23 IL, BUSHING 3 

25 5290 33 230-1 7-G ARM 1 

26 9411 4032 00 7-A°-t'D 4X32 TAPER PIN 4X32 1. 

27 5290 33 455 SPRING 1 

28 5290 33 452 A3VI" STUD 1 

29 5290 21 110 LEVER 1 

30 5290 21. 122 qD9 LINK 1 

31 9710 1000 08 A "1 M10 SPRING WASHER MTO 2 

32 9660 1000 14 tVF M10 NUT M10 2 

33 5290 34 1 42 -A9Vh" STUD 1 

34 9716 0500 1 4 t5 1 " M5 PLAIN WASHER M5 1 

35 5290 34 1 41-1 11°Tt) PACKING 1 

36 5290 34 130 LEVER . 

37 5290 37 434 A7°4D9" SPRING 1 

38 5290 21 1 61  SPRING STUD 1 

40 5290.34 152 1.- V7°R0 NIPPLE 2 

41 5290 34 151 AN1,7" VALVE 
1  42 9670 0620 08 V”Ft'lld. M6X20 SOCKET BOLT M6X20 

43 91 213 t-AA'Dt" 19 HOSE CLAMP 19 3 

44 91 225 t73"G*-A 7.8X18X310 HOSE 7.8X18X310 1 

45 5290 33 431 tPD PIN 1 

46 9684 0505 08 F.$1D" M5X5 SET SCREW M5X5 4 

47 5290 29 314 F$/35- LOCK COLLAR 2 

48 5290 33 214 )1501, BUSHING 2 

49 5290 33 312 HOLDER 1 3 

50 5290 33 313. v7a KNOB 13 

51 90 500 0-47)9* P-4 0-RING P-4 13 

52 90 600 CE-gD9" CE-4 CE-RING CE-4 13 

53 5290 33 22172 D19F SHAFT 1 

54 5290 33 211 "919F SHAFT 1 

55 9411 4036 00 T-A!-t*D 4X36 TAPER PIN 4X36 3 

56 5290 33 215 7-G ARM 1 

57 5290 33 314 /Vh- SUCKER 1 3 

58 5290 33 311 , 79D3D7VF SUCTION FOOT 13 

59 5290 33 213 7-1. ARM 1 

60 5290 29 210 ,i 911, BUSHING 

61 9642 0516 1 4 1.1"01D" M5X16 SCREW M5X16 

* 62 5290
.
31.410' LEVER 1 

63 5290 33 110 IJ A"- LEVER 1 



t....tter.r.q .te—s 'eareets*. 
ZOWS,ALIAlaCC".11i -A 

17D3D9F't 

SUCTION DRIVING 

" :>9% 

SECTION 

`Fste: *hers 

-SECTION NUMBER 5290Z 330 

"• * t3CL. -CT t.• 
t^* set ^t.,,cer Dec3-_se tees,  are ava!tae* c,s-  as a set 

N  
SET NO / PART NO 

'malt* 
.a,4sifF/COMPONENT PARTS NO 

DART NAME 11 
Q'tv 

64 5290 33 121 STUD 

65 5290 33 1 22 AT'qD2"A”t:" SPRING STUD 1 

66 5290 33,130 '1 7)9 LINK 1 

67 5290 33,212 LEVER 1 

68 5290 33 1 41 t 0  PIN 1 

69 5290 21 643  SPRING 1 

70 5290 33_142-1 A7°9)2"A9VF' SPRING STUD 1 

71 5290 33.454 ArqD2"A9'91." SPRING STUD 1 

72 91 220 .... t"=-11,43-A 1 0X17X500 HOSE 1 0X17X500 1 

78 9721 0500 08 E.q)9" E-5 E-RING E-5 1 



!  COUNTER DRIVING : SECTION 
I 

;  5290Z 35' 
'ZS 

SECTION NUMBER 

ci . 410 

••••, 



tr,D51-9F'") 

COUNTER DRIVING SECTION 
g51,/ 

Of^e^ 

5290Z SECTION NUMBER 350 

Ai L tt t7) • , 44fr;t/rt 
t.e set ",—tur ase1,eva 3va,3Z't 

NO t.. 7 **/%1Aili* 
SET NO / PART NO 

Ma** PART NAME 
• COMPONENT PARTS NO t 

5290 35 110Z NAJA"- CAM LEVER 

17,18 

1 5290 35 1 32 9)9 LINK 1 

2 5290 35 1 35 t0 D PIN 1 

3 9670 0310 08 "11.0- M3X10 SOCKET BOLT M3X10 1 

4 5290 35 1 34 1/1"- LEVER 1 

5 9642 0306 1 4 t1"D.D" M3X6 SCREW M3X6 4 

6 9710 0300 08 A"VP'h" M3 SPRING WASHER M3 4 

7 91 000 t*/D/Y,D9- RS-204-5 TOTAL COUNTER RS-204-5 1 

8 5290 35 1 33 7'”Vh BRACKET 1 

9 9710 0500 08 11" VP'h" M5 SPRING WASHER M5 3 

1 0 9642 0510 1 4 t1"3!)" M5X10 SCREW M5X10 2 

11 9721 0400 08 E-97,9" E-4 E -RING E-4 1 

1 2 5290 35 1 20 9)9 LINK 1 

1 3 5290 35 1 36-1 X7°9:)2" SPRING 1 

1 4 5290 21 1 23  PIN 1 

15 9721 0700 08 E.-9D9" E-7 E -RING E-7 1 

1 6 9660 0500
.
1 4 tVt- M5 NUT M5 1 

1 7 5290 37 513-1 ;011$ BUSHING • 1 

1 8 5290 35 110 LEVER • 1 

1 9 5290 29 311 fr, 1.3U WASHER 1 



SECTION NUMBER 5290Z 360 .  7-157 -CD:D"- 

FEED ROLLER FEELER FINGER , SECTION 

cco( 

27-2 

0)F 4.  

.221 

\,±9 
- 2- 

25 
4. 

J. 

2:8•  



. 

7i—"o-5— 7157-fD1r"— 

FEED ROLLER / FEELER_ FINGER !SECTION 

Note: When 

SECTION NUMBER 5290Z 360 - 

Hai -vita -c- 15.4 tr A..a) t:t L A ‘..• 
0,Cermg lems ,arae0 1.,thcate me Set h,,,oer oecaiaa !nay art ayanaDie on, as a Set. 

11* /0A4-5k NO. SET NO. PART. NO. 
;ma,* PART NAME Oat COMPONENT PARTS NO 

5290 21 200 7-f-5-7 -(D1js'—ASSY FEELER FINGER ASSY 1 

30/31/35.36 

5290 36 1111 ;"1,— GEAR 1 

52,/ 53 

5290 36 210-2 7 -f—h"o-3— ASSY FEED ROLLER ASSY 1 

41-43 

5290 36 310-1 7VA°-7f—F"o-3-7—i, UPPER FEED ROLLER ARM ASSY 1 

9-12 

5290 36 3301-1 Y'))\°-71'—"o-5— UPPER FEED ROLLER ASSY 1 

21/22 

1 9648 0516 1 4 /57.D" M5X16 SCREW M5X16 4 

2 5290 29 220-1 ).911, BUSHING 2 

3 5290 33 514 73°9)9" SPRING 1 

4 5290 36 340 LEVER 1 

5 9721 0500 08 E99" E-5 E —RING E-5 1 

6 90 200 V—W79.")2" 6071Z BALL BEARING 607Z1 3 

7 5290 36 351 A7°,1)2"A9VF" SPRING STUD 1 

8 5300 36 352 KNOB 1 

9 5290 36 312-2 7-6 ARM 1 

1 0 9411 4025 00 T—.I\°—t°  D 4X25 TAPER PIN 4X25 2 

11 5290 36 311-1 Dt71- SHAFT 1 

12 5290 36 313-1 7—L ARM 1 

1 3 9684 0505 08 t-)i !)" M5X5 SET SCREW M5X5 7 

1 4 5290 29 315 1- )075— LOCK COLLAR 1 

1 5 5290 36 355-1 A7
0
47,9' SPRING 1 

1 6 5290 36 321 t 0 PIN 2 

1 7 5290 36 354 !)" SCREW 1 

1 8 5290 36 353 19/1" LEAF SPRING 1 

1 9 9710 0500 08 11 /V M5 SPRING WASHER M5 9 

20 9642 0510 14 11'3!)" M5X10 SCREW M5X10 3 

21 90 202 V-141"7,1 2" 6241Z BALL BEARING 6241Z 2 

22 5290 36 330-1 7V/10-7(—F 550-3— UPPER FEED ROLLER 1 

23,9660 0800 14 tVF M8-  NUT M8 1 

24 9710 0800 08 n"17%bAl M8 SPRING WASHER M8 1 

25 5290 21 1 63 7,9TF" STUD 1 

26 5290 21 164 RUBBER STOPPER 1 

27 9721 0700 08 E—q)” E-7 E—RING E-7 1 

28 5200 21 1 61 X7°,1D9*A5171." SPRING STUD 1 

29 9721 0400 08 E—'J'9'" E-4 E—RING E-4 1 



7-(5I "— 

FEED ROLLER FEELER FINGER : SECTION 

' ote 

SECTION NUMBER 5290Z 360 ; 

znaltaLtik4 -c-uti.gt L 4•50•2';t3C L T t.• 
o - •  ^5 -^,-ata •.•-e rtef oecauso moo aro aranaoto pn, as 

- 
NO • 

-.1—yh**/31g64-4- 
SET NO PART NO. 

,5.B.A*11a*
-4: PART NAME lat 

COMPONENT PARTS NO Q'ty 

30 5290 21 230 Lin"— LEVER 1 

31 9410 3020 08 A7°9D9"t°) 3x20 SPRING PIN 3X20 2 

32 9648 0510 1 4 153D" m5X10 SCREW M5X10 4 

34 5290 21 211-1 )0114inf9'%— HOUSING 2- 

35 5290 21 220 7-1-5-71DV—D"9 FEELER FINGER SHAFT 1 

36 5290 21 150 LEVER 1 

37 5290 21 162 A7°47)9" SPRING 1 

38 
-
9642051614 1-1"7!)" M5X1-6 SCREW M5X16 6 

39 5290 36 211 HOUSING 1 

41 5290 36 214 - GEAR 1 

42 9410 3016 08 7,7°,1 D9"t°D 3X16 SPRING PIN 3X16 1 

43 5290 36 213-2 o?-71f—h"o-5- LOWER FEED ROLLER 1 

44 5290 36 215 LOCK COLLAR 1 

45 5290 36 212 1"79D9"$11,3"— HOUSING 1 

46 9716 0500 14 t57"/J" M5 PLAIN WASHER m5 2 

47 91 250 
-
11iOvY7° 1/4" OIL cup 1 /4" 1 

48 9660 1000 1 4 IVF M10 NUT M10 

49 9710 1 000 08 /1" Vi"h" M10 SPRING WASHER M10 

50 5290 36 112 STUD 1 

51 9721 1 000 08 E—qD9" E-10 E—RING E-10 1 

52 5290 36 111 GEAR 1 

53 5290 37 121 5211, BUSHING 1 

54 5290 29 311 WASHER 1 

55 9642 0314 1 4 
-
1—N"31DN% M3X14 SCREW M3X14 2 

56 9710 0300 08 n"VP'W% M3 SPRING WASHER M3 2 

57 97 826 t—,31* LIGHT PROJECTOR 1 

58 9672 0314 1 4 c0/39*Ntd- M3X14 HEXAGON BOLT M3X14 2 

59 5290 36 414-1 1)"11." GUIDE 1 

59 5290 36 430-1 GUIDE 1 

:7f7DfB1 FOR DOUBLE SHEET DETECTOR 

60 5290 36 412-2 7 11.." GUIDE 1 

60 5290 36 420-1 -  h"-.0." GUIDE 1 

=717Df3/ FOR DOUBLE SHEET DETECTOR 

61 9670 051.6 08 v7Vt-Vs$1. M5X16 SOCKET BOLT M5X16 4 

62 5290 36 411 7"0'99 BLOCK 2 

63 97 827 LIGHT RECEIVER 

2 67 90 813 x'f4.'`]!P4 M5X10 SCREW M5X10 



. 



17' 46) 

‘11  

574) _, 
65) I7Sr  

73) 

49) 
3 

47 

 

• .4 

SECTION NUMBER 

 

 

5290G 370 

FEED TABLE LIFTING SECTION 

6.)  

7t1 



SECTION NUMBER 

'4:te: Aren orcter,,2 .:rns mar.teo ..rz'ca:e :re set 

SECTION FEED TABLE LIFTING 

5290G 370 

oeta:..se me-, are avaoac-e ai a se: 

SO A/*/5.11** 
Sri' NO. / PART NO 

PART NAME / COMPONENT PARTS NO 
a 

5290 37 1 101-1 73 LDA"- CAM LEVER- 

3,4 

5290 37 230 9I" -LJL ASSY ARM ASSY 1 

32,36,39 

5290 37 230Z 7-1a ARM 1 

32,36,38,39 

5290 37 300-1 5IV)hti-f-ll, ASSY RATCHET WHEEL ASSY 1 

22-26,82 

5290 37 300Z-1 5 I'VF*-1-11, ASSY RATCHET WHEEL ASSY 1 

4,22-26,82 

5290 37 310-1 5fIJI- ASSY RATCHET ASSY 1 

22,25,26,82 

5290 37 510-1 ASSY GEAR ASSY 1 

73,74,80 

5290 37 510Z-1 GEAR 1 

73-75.80 

5290 37 610 t-L4"/,- ASSY WORM GEAR ASSY 1 

64-69 

5290 37 710 9"177"A7°D74'h ASSY TABLE MOUNTING SPROCKET ASSY 1 

54.61.63 

5290 37 720-1 ilDh"11,95'” HANDLE CLUTCH 1 

21.22.50 

5290 37 720Z-1 Apt"11,95Vf HANDLE CLUTCH 1 

21.22.50.51 

5290 37 730 9"179"A7°o”F ASSY TABLE MOUNTING SPROCKET ASSY 1 

54.55.61.63 

5290 38 110Z LEVER 1 

11,12 

5300 37 810 ( 7110`9-) HANDLE (IVORY) 1 

83-86 

5310 37 810 ADI-"Ilt ( 9o) HANDLE ( BLACK) 1 

83-86 

1 9721 1 000 08 E-q)9" E-10 E-RING E-10 3 

3 5290'37 110-1, LEVER 1 

4 5290 37 123 • ;Olt/ BUSHING 2 

5 5290 37 1 22  STUD 

6 9710 0800 08 1"a7"13"1 m8 SPRING WASHER M8 3 

'7 9660 0800 14 r- m8 NUT m8 3 

8 9721 0700 08 E-9)2* E-7 E-RING E-7 1 4 



i 71-F"5.-7"It,D3 ,)3') 

FEED TABLE LIFTING 
• 

5290G SECTION NUMBER 370 

: SECTION • . 
*:_.tngekii.zaka -z:-,,:b-lL 1 • t 
Note: iehen sr.-seer-1 .tems matt eo ,no.cate me set euteeet oeceuset tees aft ilvd. AL:Pe este, iS 

NO. 
F   

SET NO: / PART NO. - 
DART NAME ,

OMPONENT PARTS NO . 
117EL 
Q tv 

9 5290 37 130 qD9 LINK 1. 

1 0 5290 29 312 5-)D1
,
- WASHER 1 

11 5290 38 110 DA"- LEvER 1 

1 2 5290 38 1 21 $511t, BUSHING 1 

13 5290 38 1 22 A50F" STUD 1 

1 4 5290 29 313 7"n" WASHER 9 

15 5290 38 1 41 A7°9:0" SPRING 1 

1 6 5290 38 130 qD7 LINK 1 . 

17 9710 0500 
.
08 A"V,"/3"1 SPRING WASHER m5 5 

18 9660 0500 1 4 tVt• m5 NUT m5 1 

1 9 5290 38 1 42 t°) PIN 1 

20 5290 37 314 7"/J" WASHER 3 

21 9410 3016 08 A7°9 55 t°D 3X16 SPRING PIN 3X16 1 

* 22 5290 37 313-1 GEAR 2 

23 5290 37 332 1)5- COLLAR 2 

24 5290 37 320-1 v. CAM 1 

* 25 5290 37 311 NS BOSS 

* 26 5290 37 312 RATCHET WHEEL 

27 5290 37 240-1 V.A PAWL 1 

28 5290 37 251 A7°9D9" SPRING 1 

29 5290 37 1 51 A7° ,W" SPRING 1 

30 5290 37 1 40 9:19 LINK 1 

31 5290 21 641 2,7°”9"A9Vh" SPRING STUD 2 

32 9410 4020 08 A7°9D9"t°) 4X20 SPRING PIN 4X20 1 

33 5290 21 164 3"LAFVA°- RUBBER STOPPER 1 

34 9721 0400 08 E-9)9" E-4 E -RING E-4 1 

35 5290 37 421-1 A5"..n." STUD 1 

* 36 5290 37 220 DA"- LEVER 1 

37 5290 37 233 AT2 4D9" SPRING 1 

38 5290 37 232 )1 9110 BUSHING 1 

* 39 5290 37 231 95Vf CLUTCH 1 

40 5290 37 432 5.)f LATCH 1 

41 5290 37 434 A7°97)9" SPRING 1 

42 5290 37 431  STUD 1 

43 5290 37 433 , Arilw"A9VF" SPRING STUD 

44 5290 37 211 x9vh" STUD 1 

45 9710 1000 08 II" Vi"b" m10 SPRING WASHER m10 2 

• 46 9660 1 000 1 4 7-71. M10 NUT M10 2 

47 9642 0505 1 4 n"31D* m5X5 SCREW m5X5 1 



FEED TABLE LIFTING ! SECTION 
SECTION NUMBER 5290G 370  

-cca'e  
"-zv it-61. /fgA4 -4. 
SET NO / PART NO 

rims* PART NAME ---.43"—! COMPONENT PARTS NO 

49 5290 37 814  
.
SPRING 

* 50 5290 37 723 VsA BOSS 1 

51 5290 37 513-1 311.,  BUSHING 

54 9410 5032 08 A7°97"t°) 5X32 SPRING PIN 5X32 3 

55 5290 37 722 GEAR 1 

56 5290 37 721 COLLAR 1 

57 9642 0516 1 4 1-03,D" M5X16 SCREW M5X16 4 

58 5290 29_210 BUSHING 2 

59 9722 1 200 08 C—TD2" C-12 C—RING C-12 1 

60 90 800 TI—D R537-1 113P CHAIN R537-1 113P 2 

61 5290 37 712 A7 ° oVh. SPROCKET 2 

62 90 856 D"21)F ,JD2 RS37-1 JOINT LINK RS37-1 2 

63 5290 37 711 SHAFT 1 

64 5290 37 612 Dr7F SHAFT 1 

65 9410 3020 08 A'7°99"t°) 3X20 SPRING PIN 3X20 1 

66 5290 37 614 GEAR 1 

67 5290 37 611 7" -”Vt- BRACKET 1 

68. 5290 37 613 GEAR 1 

69 9410 3025 08 A7°9=i9"t°) 3X25 SPRING PIN 3X25 1 

* 

* 

71 9670 0635 08 Y7')F41"11/F M6X35 SOCKET BOLT M6X35 2 

73 5290 37 515 GEAR 1 

74 5290 37 512 *"t—  GEAR 1 

75 5290 37 514 .A 911, BUSHING 1 

76 5310 37_511 AilVF" STUD 1 

77 90 400 Af—Itit"-14 5/16 STEEL BALL 5/16 1 

78 5290 37_412 Ar4p9" SPRING 1 

79 5290 37 411 7,51".W' STUD 1 

80 9410 3010 08 A7° q)9"t°D 3X10 SPRING PIN 3X10 1 

81 91 250 tflt/1)77° 1 /4" OIL CUP 1/4" 1 

82 9410 3018 08 A7°9D9"t°.) 3X18 SPRING PIN 3X18 1 

83 5300 37 811 nDF"It/tD9/ ( 7/4;"1—) HANDLE BODY (IVORY) 1 

83 5310 37 811 Apt"PArD91' ( 90) HANDLE BODY (BLACK) 1 

84 5300 37 815 PLATE (IVORY) 1 

84 5310 37 815 7°U—F ( 90) PLATE ( BLACK) 1 

85 9648 0510 1 4 ' "5-J D" M5X10 SCREW M5X10 2 

86 530-0 37 820 ( Yft,"9—) HANDLE (IVORY) 1 

1 86 5310 37 820 :;h" 11, ( 90) HANDLE ( BLACK) 



5290Z 380 SECTION NUMBER jr 
HEIGHE CONTROL BAR ,FEED LEVER! SECTION 

971 

eP" 

r-,2' 46) 

'15)  
tar  

NtO,--- 

610"17  

33 
'5 )1 

a-4) 

a 0)  

ck4s
,  

591
, 

 
47) 

a 

73) 

6 -4) 

16 
63) 



; 1\"- F"b))"- 

BAR.FEED LEVER. - SECTION 
83 

Note-  We 

3 
52901 SECTION NUMBER 380 1 

LI At ti 1 tt: t "C -r: 
oret.-1.te..fts rnargeo ar..ececate tee set etr^ot,  oecaui.e Silty Ai, avaltawe one,  as a set 

NO. SET NO / PART NO ART NAME .9S 4*/COMPONENT PARTS NO 
111 
Q'ty 

5290 38 210Z-1 7-G ARm 1 

1 8,19. 

1 5290 32 454 KNOB 2 

2 5290 38 351 A"- BAR 1 
3 5290 38 310-1 UA"- LEVER 1 
4 9660 0600 14 I-Vh M6 NUT M6 3 

5 9710 0600 08 A"17"/3"1 M6 SPRING WASHER M6 3 

6 5290 -38 321 A5!")F" STUD 1 

7 9721 0400 08 E-9D9" E-4 E -RING E-4 3 

8 5290 38 330 L.)\"- LEVER 1 

9 5290 38 341 A5P)h" STUD 1 

1 0 5290 38 237 AY-4,A") SCALE 1 

11 90 730 1.6X5 RIVET 1.6X5 2 

1 2 5290 38 322-1 A7° 9=i2" SPRING 1 

1 3 5290 38 231 A9VF" STUD 1 
1 4 5290 38 220 INDICATOR 1 
1 5 9721 0700 08 E-4)9" E-7 E -RING E-7 9 

1 6 5290 38 232 D"31Dh JOINT 

1 7 9716 060014 t5,"1"1 M6 PLAIN WASHER M6 1 

1 8 5290 38 210-1 l'A"- LEVER 1 

1 9 5290 38 121 ).911, BUSHING 1 

20 5290 29 312 OWJ11- wASHER 3 

21 9642 0505 1 4 1-N"31D" M5X5 SCREW M5X5 1 

22 9710 0500 08 A"V/"h" M5 SPRING WASHER M5 3 

23 5290 38 238 LEAF SPRING 1 

24 9670 0620 08 V7V W1111. -M6X20 • SOCKET BOLT M6X20 2 

25 5290 38 233 7"c09 BLOCK 

26 9410 2010- 08 A7°IW"t°D 2X10 SPRING PIN 2X10 1 

27 9410 3016 08 7,7°4) t°D 3X16 SPRING PIN 3X16 1 

28 5300 38 234-1 1D" SCREW 1 

29 5290 38 236 77Z KNOB 1 

' 30.  965.0 0520 14 71475Th'," M5X20 SCREW M5X20 1 

32 5296 33 564-1 4"-$9"4V7° (7"5/D) BALL GRIP ( BROWN) 1 

32 90 752 9"9'97° 25 (Vo) BALL GRIP 25 .(BLACK) 1 

33 9684 0505 08' h .:) " M5X5 SET SCREW M515 

34 5290 33 562 v*A BOSS 

35 5290 33 560 DA"- LEVER 1 

40 5290 33 552 PIN 

41 5290 38 213 30 CAM ROLLER 



• 

11"— 

BAR.FEED LEVER iSECTION  

Note: *,,en 

SECTION NUMBER 5290Z 380  

7.-zer•rz :07,5 se: oeca,..se mew art 1-4.3.4:..e  

284 „O.  „;-  
SET NO. / PART NO. 

fen** .ART NAME */COMPONENT PARTS NO 

42 5290 33 540 LEVER 1 

43 9660 0500 1 4 
-1—Y1- m5 NUT m5 3 

44 5290 33 551 A9Vh" STUD 1 

45 9642 0410 1 4 J—N"J.D" m4X10 SCREW M4X10
. 

 2 

46 9710 0400 08 AsslIsst" M4 SPRING WASHER m4 6 

47 9716 0400 1 4 t5"h" m4 PLAIN WASHER M4 .2 

48 5290 33 554-1 7—G ARM 1 

49 5290 33 537 to PIN 1 

50 5290 33 553 gD9 LINK 1 

51 5290 33 563-2 qD9 LINK 1 

52 5290 29 313 VNI.J %% 1 WASHER 2 

53 9660 0400 1 4 IVt. m4 NUT M4 

54 90 628 XV)7°t°D SSP-4 SNAP PIN SSP-4 2 

55 5300 33 561-1 t°) PIN 

56 5290 33 555 7”7Vt. BRACKET 1 

57 97 608 slI))-(1.." AS-05N AC115V SOLENOID AS-05N AC115V 1 

57 97 617 'Ai/ft" AS-05N 100V SOLENOID AS-05N 1 00V 1 

57 97 618 Vl/ift." AS-05N 230V SOLENOID AS-05N 230V I 

58 9670 0410.08 ”Vt•t"Ilii• M4X10 SOCKET BOLT M4X10 4 

59 5296.33 525-1 7.*"q51"7 (7"3/D) BALL GRIP (BROWN) 1 

.59 90 758 Vs-101'977° 32 (9o) BALL GRIP 32 ( BLACK) 1 

60 5290'33 536 A7°97)91' SPRING. 1 

61 9721 1000 08 E—V.)2s% E-10 .E—RING- E-10 

63 5290 21 311 WASHER 

64 5290 33 513 7—G ARM 

65 5290 33 512 SPACER 

66: 5290 33 515 5'f LATCH 1 

•67 -5290 33 511 ASIV1! . STUD 

.
68 9710 1000 08 vvr‘n"1 M10 SPRING WASHER M10 

69 9660 1000 14 tVF M10 NUT M10 1 

70 5290 33.514 • A7°9D9" SPRING 1 

71 9672 0525 14 cOn9Vsltd. M5X25 HEXAGON BOLT M5X25 1 

72 5290 33 520 : U/1"— LEVER 

73.5290
. 
 33 514 A7°4D9'

. 
 SPRING 

74 5290 33 533 . V?'"W'A97h' SPRING STUD 

75 5290 33 532 STOPPER 2 

2 77 9710 0800 08 I 1"1 M8 SPRING WASHER M8 

78 9660 0800 14 rYt. M8 NUT M8 

79 5290 33 564 A5171-' STUD 



- 



   

 

SECTION NUMBER 52901 410 

  

EJECT ROLLER SECTION 

  

  



SECTION NUMBER 

ak 1: 1 T.-. —_' 
s.r,er,q :tens mer-xeo *..rlocate t^e set nue•oer oecause.tnev 

1'D"I91-o-5- 

; EJ ECT ROLLER SECTION 
* crAt 
Not.- *hen 

5290Z 410 

iVrAlti... F 
are roloa0,t as i set 

NO. SET NO. 'PART NO 
°ART NAME 

COMPONENT PARTS NO ty 

5290 36 111Z GEAR 

32,33 

5290 41 111Z-1 T'5 .°)I-- 3RACKET 1 

3,10 
5290 41 115Z 7"5'. BRACKET 1 

1 0,19 

5290 41 200-1 TY/1° -1(D"I9F11-11, UPPER EJECT WHEEL ASSY 1 
7,11-13,16,39 

5290 41 311Z o7- -(D"I2F3i1-11, LOWER EJECT WHEEL 2 

5,6 

5290 43 110 -1 NI7ho-7- ASSY EJECT ROLLER ASSY 

22/23,25 

1 5290 41 114-1 A -7° 1
1)9"1]7 SPRING STUD 2 

2 5290 37 434 A7°9D9" SPRING 2 

3 5290 41 111-1 7"5”1... BRACKET 

4 5290.41 113-1 A5P)F`N STUD 2 

5 5290 41 311 o7-it"91-$1-11, LOWER EJECT WHEEL 2 

6 5290 41 312 BUSHING 2 

* 7 5290 41 210 7"5”1" BRACKET 2 

8 5290 41 313 tO) PIN 2 

9 9721 0400 08 E-q7,9" E-4 E -RING E-4 4 

1 0 90 200 10`-1,1"7 ,JD9" 607ZZ BALL BEARING 607ZZ 2 

11 9410 4020 08 A7° 9D9N`t°D 4X20 SPRING PIN 4X20 

* 12 5290 41 223-1 o-5- ROLLER 2 

* 1 3 5290 41 222 TY,1° - -WI9h4;1-11, UPPER EJECT WHEEL 2 

* 16 5290 41 221-1 Dt7h SHAFT 1 

17 5290 41 315 FELT 2 

18 5290 41 314 7"5,VF BRACKET 2 

1 9 5290 41 115 7'3,Vh BRACKET 1 

20 9648 0516 14 75W," M5X16 SCREW M5X16 

21 5290 29 220-1 ).9$ BUSHING 2 

22 5290 43 112 .*\\ GEAR 

23 9410 3025 08 Arq:i9"t°:/ 3X25 SPRING PIN 3X25 

24 5290 43 113 0-5-W"ah" ROLLER BAND 

25 5290 43 111 EJECT ROLLER 

26 5290 43 114 c-5-W1DF" ROLLER BAND 

27 91 25Q 111,71),° 1/4" OIL CUP 1/4" 
.28 9660 1000 14 M10 NUT M10 
29 9710 1 000 08 n'VY"h" M10 SPRING WASHER M10 



SECTION 

*:.cmesaumt  
"tot* *nen or:linne .tees ,are ea le ..rcicate 

i SECTION 

! fD"i9h.o-5— 

! EJECT -: ROLLER 
• 

NUMBER 5290Z 410  

"r Ls 
Ise set ^,r,ser -;seci,se teev a,e ava.:ac* LS a 

** /011414.  
SET NO. /PART NO '"/ COMPONENT PARTS NO. 

PART NAME 
Q'ty 

.30-  5290 36 112 A5PW` STUD 1 

31 9721 1000 08 E-1)9" E-10 E—RING E-10 

32 5290 36 111 V‘1,— GEAR 1 

33 5290 37 121 BUSHING 1 

34 5290 29 311 /"/3 WASHER 1 

35 9670 0520 08 V7V1-3:"Ild- M5X20 SOCKET BOLT M5X20 2 

36 9670 0416 08 Vh-9h$"11,1. M4X16 SOCKET BOLT M4X16 4 

37 5290 42 121 ””Tts BRACKET 1 

38 5290 42 110 GUIDE 1 

39 90 550 011p” #10 0—RING #10 2 





: SECTION 

5290G 440 
3 . #-§'• 

SECTION NUMBER 

PAPER DELIVERY 

ffr- 

eg

y  



! A -fD51" -f 

PAPER DELIVERY . SECTION 

5290G SECTION NUMBER 440 

TT. &k.•. 
fiq•en 7 v,s narxe0 ..^C•Cite t^e se ^c-ce cecause trey are ara"aele an, as a se! 

t_1- 1140. /f3a*-14 
SET No. / PART NO RART NAME - l'3'1146"-'' ' COMPONENT PARTS NO Q'tse 

5290 44 100-1 A1D9"-f (9o) RECEIVING TRAY ASSY ( BLACK) 1 

2-23,32 

5296 44 1 00-1 A1D9"-f (71'11"q-) RECEIVING TRAY ASSY (IVORY) 1 

2-23,32 

2 5296 44 311 n"")9A1-°)7° (? -ft"9-) BACK STOP (IVORY) 1 

2 5310 44 311 n"''.) 9AF'Y7° ( 7o) BACK STOP ( BLACK) 1 

3 5290 44 110-1 A1D9"1 (9o) RECEIVING TRAY ( BLACK) 1 

3 5296 44 110 A1D9"f ( 711;"9-) RECEIVING TRAY (IVORY) 1 

4 5290 44 312 SCREW 1 

5 5290 44 241 ")7:i KNOB 2 

6 5296 44 220 /-11-"t"1h" (7143"i-) SIDE GUIDE (IVORY) 1 

6 5310 44 220 7 -0."73"fl.." ( 90) SIDE GUIDE ( BLACK) 1 

7 5290 44 1 80 GUIDE RAIL 1 

8 5290 44 1 91 /35- r_OLLAR 1 

9 9721 0700 08 E-
.
9)9" E-7 E-RING E-7 5 

1 0 5290 44 313 '1% WASHER 1 

11 9664 0500 1 4 3',1-)t- M5 WING NUT M5 1 

12 5296 44 230 /11."n" -0." (7130%9-) SIDE GUIDE (IVORY) 1 

12 5310 44 230 //t-"t" -fl-" ( 9o) SIDE GUIDE ( BLACK) 1 

13 5290 44 210 GUIDE RAIL 1 

14 9716 0800 1 4 t5.7"t" M8 PLAIN WASHER M8 2 

15 9660 0800 1 4 1-Vh M8 NUT M8 2 

1 6 .5290 29 313 1.1N% 13" WASHER 5 

17 5290 44 172 9D9 LINK 1 

1 8 5290 44 1 60 959 CRANK 1 

19 5290 44 171 A7°47/9" SPRING 1 

205290 44 1 50
. 

 IrJ9 LINK 1 

21 9721-  0400 08 E- 1J7)9." E-4 E-RING E-4 2 

22 5290 44 142 t°":, PIN 1 

23 5290 44 141 9D9 LINK 1 

24 5270 44 314 A-11/11"D SCALE PLATE (MM) 1 

24 5290 44 314 ( -17if) SCALE PLATE (INCH) 1 

32 5290 44 242 7°59" PLUG 1 

33 5290 44 121 A9Vt." STUD 2 



5290G 510 
3 

SECTION NUMBER 
SECTION I NK FOUNTAIN 

3 

• 

••,-,Trj) 
^ „-- 

• 3-6) 
:--

52 
42' 

s-ri 
\ 
cyy) 

-e 

7 

_., .27 
35)- 

- 

I 
:s 
—...• 

i '7.'... 

1 

L 



-(7):F7/D7) 

I NK FOUNTAIN SECTION 

tiste. *see 

5290G SECTION NUMBER 510 

—arse se: n-se,  secaus• :nee are a,r.ac,* sr, as a se; 

.NO .  
-:. 1144. /HAS* 
SET NO / PART NO 

ma** PART NAME COMPONENT PARTS NO • 
11124 

5270 51 1 40Z-4 -.fp9"957—o-5— INK DUCTOR ROLLER 

q3—t" 2700 RYOBI 2700.ITEK 950 

51.71 

5276 51 300 —Al-o-5— ASSY INK FIRST ROLLER ASSY 
113—t" 2700 RYOBI 2700 ITEK 950 

53-55 

5290 51 000-2 INK BOTTLE.-FOUNTAIN ROLLER 1 

7-9,11.34.75-77.82.89 

5290 51 010-1 1"—A BASE 1 

7-9.11.75.76.82 

5290 51 030-2 -1);71DT-Do-5— INK FOUNTAIN ROLLER 1 

34.77.89 

5290 51 042Z-2 911,1;11,9"— HOUSING 1 

26.35 

5290 51 1 00-2 D1,71- ASSY SHAFT ASSY 1 

5.7,1 6.22.36-39.43-50.52.68 

5290 51 110 9"99-1tAM"— ASSY DUCTOR CAM LEVER ASSY 1 

45.46.68 

5290 51 1 40Z-4 f 51"93—a-5— INK DUCTOR ROLLER 1 

J3—  t" 2800 RYOBI 2800.ITEK 960 

51.71 

5290 51 321Z GEAR 1 

58.59 

5300 51 300 fD*77—Aho-5— ASSY INK FIRST ROLLER ASSY 1 

93—t" 2800 RYOBI 2800 ITEK 960 

53-55 

5310 51 090 UV—V`A ASSY LEVER BOSS ASSY 1 

91.92 

5340 51 0412 D1'9” ( OPS) BUSHING ( OPS) 1 

26.33 

5340 51 0602 t997—L. ASSY ARM ASSY 1 

14.17 

1 5340 51 014 KNOB 14 

2 5290 51 Q15 9ft,— WIRE 1 

5 9670 0620 08 ')r)Ft"Ild- M6X20 SOCKET BOLT M6X20 2 

7 9710 0500 08 ))" Vi"h" M5 SPRING WASHER M5 7 

8 9642 0518 1 4 Tvs3D" M5X18 SCREW M5X18 5 

* 9 5290 51 020-1 7"1.—t" BLADE 1 

* 11 5290 51 011-1 '' —A BASE 1 



' 

* 

INK FOUNTAIN : SECTION 
No•te. Ai,en 

SECTION-.  NUMBER 5290G . 510  

crf.:er,*.te,s,marta*.na.c.3te ,•ne st! cecause V•er ire aya.me as . 
-
No tr,r81./lisait4 

SET NO. / PART NO • 
PARTNAAAE gf' CITNIPONE.NT 'PARTS NO - 

*IN 
O't 

1 4 5290 33 214 5111, BUSHING 1 

1 6 9-660 0500 1 4 1-Yt.. M5 NUT M5 4 

1 7 5340 51 060 
1
17-G ARM 

1 8 5290 51 064 7.7°qp9" SPRING 1 

1 9 5290 51 070 V)t PAWL 1 

20 5290 51 063 t°) PIN 1 

21 5340 51 :053 4+v)r- RATCHET WHEEL 1 

22 9684 0505 08 1-$V)" M5X5 SET SCREW M5X5 6 

23 5290 51 051-1 9)9" RING 1 

24 5290 51 082 PAWL 

25 5290 51 083 A7° 11D9" SPRING 1 

26 5290 51 043 5J BUSHING 2 

27 9648 0516 1 4 /53,D" M5X16 SCREW M5X16 1 6 

28 5290 51 052 DA"- LEVER 1 

29 5296 33 564-1 $"-11/9" 107° (7"5D) BALL GRIP (BROWN) 1 

29 90 752 V`-11,9"VY7° 25 ( go) BALL GRIP 25 ( BLACK) 

30 5290 51 081 A3VF" STUD d i  

31 9710 0800 08 A"3/"1" M8 SPRING WASHER M8 4, 
32 9660 0800 1 4 tVF M8 NUT M8 2 

33 5340 51 041 :"D"71 ( OPS) BUSHING (OPS) 1 

34 5290 51 031-2 I)-”/D5-Do-5- INK FOUNTAIN ROLLER 1 

35 5290 51 042-2 ,(5111401/9"- HOUSING 

36 9721 0400 08 E-9)2" E-4 E -RING E-4 2 

37 5290 51 1 35 /13- COLLAR 2 

38 5290 51 1 33 A7°97)9" SPRING 

39 5330 51 1 32 5Vf LATCH 2 

40 5290 37 433 VP"W"A517F" SPRING STUD 1 

41 5290 51 1 23 A7° q.:.)9" SPRING 1 

42 5290 29 220-1 $911, BUSHING 4 

43 5290 51 122 t°7:, PIN 1 

44 90 200 $"-W7q,:i9" 607ZZ BALL BEARING 607ZZ 1 

45 5290 51 1 20-1 DA"- LEVER 1 

46 5290 51 111-1 D1'7t. SHAFT 

47 5290 51 1 31-2 7-G ' ARM 2 

48 5290 29 315 , LOCK COLLAR 3 

49 5290 51 112-2 7-1. ARM 

50 5290 51 136-2 ,-;;'", BAR- 1 

. 51 5270 51 140-4 -(D*9'99-0-3- INK DUCTOR ROLLER 1 

11 3-t' 2700 RYOBI 2700.ITEK 950 



-fDT7tDT-) 

• INK FOUNTAIN . SECTION 

 
SECTION NUMBER 5290G 510  

u Jut it .1 -.-. • • • if "t".t SC 
N'e^ P-Zer,¢ .re-'S -eareen te.ec•cate !Pe set rt-Jtecet oeca...se te•ev ate avat.ao,e 35  3. Set 

NO. SET-NO. -/ PART NO afat4/1"1"  PART NAME 
COMPONENT PARTS NO 

51 5290 51 1 40-4 i 29-o-5- INK ROLLER 1 

9 -it" 2800 RYOBI 2800.ITEK 960 

52 5290 51 1 34 7,7° ,37,9" SPRING 1 

53 5276 51 310 -f);77-Aho-5- INK FIRST' ROLLER 1 

,1 3-t" 2700 RYOBI 2700 . ITEK 950 

53 5300 51 310 INK FIRST ROLLER 1 

93-t" 2800 RYOBI 2800 ITEK 960 

54 5290 51 312 GEAR 1 

55 9410 3025 08 A7°,1 )9"t°D 3X25 SPRING PIN 3X25 1 

56 9721 1 000 08 E-q)2" E-10 E-RING E-10 2 

57 5290 29 311 1,\133N WASHER 1 

58 5290 51 322 ).5211, BUSHING 1 

59 5290 51
.
321 GEAR 1 

60 5290 51 323 A5v)F" STUD 1 

65 9642 0510 1 4 I1"3D" M5X10 SCREW M5X10 2 

68 9410 4020 08 A7°97)9
5% t°) 4X20 SPRING PIN 4X20 1 

70 5290 51 1 42 D1,71- SHAFT 1 

71 90 331 -WY9D9" 607DDU BALL BEARING 607DDU 2 

72 90 627 G 9)9" G-7 G -RING G-7 2 

73 9410 3012 50 2-7°9)9"t°D 3X12 SPRING PIN 3X12 1 

74 9680 0512 08 t- )1 D" M5X12 SET SCREW M5X12 2 

* 75 5340 51 012-2 -(:) 3;"-f9 (OPS) PLATE ( OPS) 1 

* 76 5340 51 013-2 -CDTW13 (NOPS) PLATE ( MOPS) 1 

* 77 5330 51 033 A1°-/- SPACER 2 

78 5340 51 040-1 D1'7h SHAFT 2 

79 5340 51 043-2 7"57)F ( OPS) BRACKET ( OPS) 1 

80 5340 51 044-2 7"5'91- ( MOPS) BRACKET ( NOPS) 1 

81 9670 0520 08 ”Vh1;"$h M5X20 SOCKET BOLT M5X20 4 

82 9670 0820 08 V7',Ft"$F M8X20 SOCKET BOLT M8X20 6 

83 5290 51 017 t°) PIN 2 

84 5290 52 422 t°:-/ PIN 2 

85 5290 51 047 A9Vh" STUD 2 

86 5290 51 048 7"oV9 BLOCK 2 

87'9684.0,606 08 1..)( -1P' M6X6 SET SCREW M6X6 2 

. 88 9721 1 200 08 E-'1)9" E-12 E-RING E712 1 

89 9648 0410 1 4 753D" M4X10 SCREW M4X10 

90
.
90 584 1-( q) IR12X16X16 INNER RACES IR12X16X16 1 

91 90 437 FC16 ONE WAY CLUTCH fC16 1 

92 5310 51 091 LEVER BOSS 1 

97 



INK FOUNTAIN 

5290G SECTION NUMBER 510 

SECTION • 

Note  tow: * ca:e zre se: oecause tnev are as.a-.ats e  

t* / S! 
NO.  - SET No. / PART NO 

Ma** PART NAME ga." /COMPONENT PARTS NO 
121 

93 5340 51 093 L'A"- LEVER 1 

94 5300 57 1 33 =4:" 1.1 ( 7-fit"!)-) G R IP ( I V O R Y) 1 

94 5340 51 094 =4--"U ( go) GRIP ( BLACK) 1 

95 5290 55 318 1DV:)*"t11"- COVER 1 

96 9710 0500 1 4 A"V/"1" 115 SPRING WASHER M5 2 

97 5290 51 049 1501" LEAF SPRING 2 

98 9670 0506 08 '),Vht"Ild- 115X6 SOCKET BOLT M5X6 2 

99 90 674 7T5'1'- AS1101 WASHER AS1101 1 

1 00 5300 45 243 '004 BUSHING 2 

00 



.- 

IS ••• 



 

?,- - 
SECTION NUMBER 

 

 

5290G 512 

   

I NK ROLLER
. 

SECTION 

- 24 

55 

nn 



I 
INK ROLLER 

3 •-•4-g- 
SECTION NUMBER  5290G 512  

, SECTION 
1 osamosata 15-  L 4-graz t_ -F L. 

Note: *her, orcenng •t,m3 mantetjt....rt=3lt fr:e set 557-oer Dentist they art ava,lao:e.30,,  as a set, 

 

NO *t *7 t• 11-61- /  a it 
SET NO. / PART NO / gat* "1"41  .  COMPONENT PARTS NO. PART NAME 

5270 51 620-1 o-5-71- - ASSY ROLLER SHAFT ASSY 
113—ts` 270.0 RYOBI 2700 ITEK 950 

5.6.9.12 

5270 51 920-1 o-5—D1,71- ASSY ROLLER SHAFT ASSY 1 
q3—t" 2700 RYOBI 2700 ITEK 950 

5.6.9.24 

5276 51 600-1 FV7°*D1i—T-ID9"0-3— TOP OSCILLATING ROLLER ASSY 1 
q3—t" 2700 RYOBI 2700 ITEK 950 

1.5-13.54-56 

5276 51 630-1 1-”°*DU-7-1:)2"o-3— TOP OSCILLATING ROLLER ASSY 1 
q3—t" 2700 RYOBI 2700 ITEK 950 

1,7.8.10.11.13.54-56 

5276 51 900-1 EA"/DU-5d-1)9"o-3— WATER OSCILLATING ROLLER ASSY 1 
q3—t" 2700 RYOBI 2700 ITEK 950 

5-11.13.24.25.54-56 

5276 51 930-1 ":-..7'1,DUT—ID9"o-5— WATER OSCILLATING ROLLER ASSY 1 
H3—t" 2700 RYOBI 2700 ITEK 950 

7,8.10.11.13.25.54-56 

5290 51 210-1 1)LD1,7F ASSY CAM SHAFT ASSY 1 

32.37.38 

5290 51 232Z 1 2 LINK 1 

29.30 

5290 51 431Z 1/11"— LEVER 1 

39.41 

5290 51 620-2 o-3—D1'7F ASSY ROLLER SHAFT ASSY 1 

93—t": 2800 RYOBI 2800 ITEK 960 

5.6.9.12 

5290 51 640-1 tt°7”"1-V91)t ASSY DOG & CAM 2 

13—t" 2700 RYOBI 2700 ITEK 950 

6.9 

5290 51 640-1 It°71EP'FV9hL ASSY DOG & CAM 1 

J3—t" 2800 RYOBI 2800 ITEK 960 
6.9 

5290 51 920—,3 o-5—D1'7F ASSY ROLLER SHAFT ASSY • 1 

13—t" 2800 RYOBI 2800 ITEK 960 

'3,9.24.46 

5290 51 940-1 . --77"ht, DOG & CAM 

3—t** 2800 RYOBI 2800 ITEK 960 
9,46 



!"--- ....- 
SECTION NUMBER 

5300 51 631Z-1 )15111,4*9"- BUSHING HOLDER 2 

2 5290 51 623 7"A- FOOT 2 

3-9710 0500 08 A"V/"h" m5 SPRING WASHER m5 7 

4 9660 0500 14 tvt- m5 NUT m5 3 

5 9410 3020 08 Ar9D7"t°) 3X20 SPRING PIN 3X20 2 

6 5290 51 622-1 W. CAM 1 

7 5300 51 633-1 A7°9)2" SPRING 2 

8 5300 51 631-1 )01m9"- HOUSING 2 

9 5290 51 632-1 v't CLAW 2 

1 0 5290 51 642-2 )011, BUSHING 6 

9"9-A=V7°$ NIP-B6 NIPPLE NIP-86 2 11 91 254 

RYOBI 2700 ITEK 950 93-t 2700 

1 3 5300 51 641 
,
91.41b9"- HOUSING 

1 5 9660 0600 14 —ft- m6 NUT m6 

INK ROLLER. • SECTION 
*"! 

. 1\ne A'^v, -na,e0 It '."! Set.  ^...—Ce• :,!cause trIeV are ai.aa0,e 

;Rail* '.COMPONENT PARTS NO -.ETNO./PARTNa PART NAME 

q3-t" 2800 RYOBI 2800 ITEK 960 

1 2 5270 51 621 D1'71. SHAFT 1 

1 4 9672 0616 14 :,-)191td. m6X16 HEXAGON BOLT m6X1.6 

1 -6 5290 51 522 7"57Vh BRACKET 2 

5290G 512 



INK ROLLER . SECTION 

Note: When orCerrop 

3 ..,#11- 

SECTION NUMBER 5290G 512 

:terns memo *.,,,O.C1I4 Me sit nufroer oecausaltihr aro 1521140* only as 4 54L 

NO tf. 1- it-ik /Nall* 
SET NO / PART NO 

'a PART NAME '114/4 "/ cOmPONENT PARTS NO 0 t y 

1 7 9670 0620 08 V7V WJI,F,M6X20 SOCKET BOLT M6X20 9 

1 8 90 601 CE-9)" CE-8 CE—RING CE-8 4 

19 5290 51 521 51 11, BUSHING 4 

20 5290 51 932-2 7"5TVh BRACKET 1 

21 5270 51 510-2 T" -fAhilt"/-51-o-3- INK DISTRIBUTOR ROLLER 2 

q3-t" 2700 RYOBI 2700 ITEK 950 

21 5290 51 510-3 7-"f7d.qt"1-9-o-5- INK DISTRIBUTOR. ROLLER 2 

q3-t" 2800 RYOBI 2800 ITEK 960 

23 5290 51 931-3 7"3,VF BRACKET 1 

24 5270 51 921 D1'71- SHAFT 1 

93-t" 2700 RYOBI 2700 ITEK 950 

24 5290 51 921-2 D1,71- SHAFT 1 

11 3-t" 2800 RYOBI 2800 ITEK 960 

25 5276 51 910-1 aA"5f9"-4 9"o-5 WATER RIDER OSCILLATING ROLLER 

93-t" 2700 RYOBI 2700 ITEK 950 

25 5300 51 910-1 17.A"/DU-YfD9"ca-5- WATER RIDER OSCILLATING ROLLER 1 

93-t" 2800 RYOBI 2800 . ITEK 960 

26 5290 51 434 7"57V1-  BRACKET 

27 9684 0505 08 F)I1D" M5X5 SET SCREW M5X5 5 

28 9721 0700 08 E-q)7" E-7 E -RING E-7 1 

29 5290 21 212 51 11, BUSHING 1 

30 5290 51 232 9)9 LINK 1 

31 5290 51 231 t°D PIN 1 

32 5290 51 212-2 v%r- GEAR 1 

33 9710 0600 08 A"t"/3"4 M6 SPRING WASHER M6 1 
 

34 9_642 0516 1 4 1-N"3V.J" M5X16 SCREW M5X16 4 

35 5290 29 210 )15111, BUSHING 2 

36 5290-51 213  CAM 1 

37 9410 4032 08 A7°9D9"te D 4X32 SPRING PIN 4X32 1 

38 5290 51 211-1 D1'7h SHAFT 1 

39 5290 51 431- UA"- LEVER 1 

40 5290 51 435 )151 11/ BUSHING • 1 

41 5290 51 432 
.

51 11, BUSHING 1 

42 5290 51 433 D4
-7F SHAF-T 1 

43 5290 51 437 • 775- COLLAR 1 

44 90 230 Tf'ID IR 1 0X13X12.5 INNER RACE IR 10X13X12.5 1 

45 5290 51 436 C°) PIN 1 

46 5290 51 922-1 nt. CAM 1 

,J3-t" 2800 RYOBI 2800 ITEK 960 



. 

SECTION NUMBER 

.1e,s .naraea ^c ca:e set .;e:a,se 
*.:0maamAtus.tu ittko-c-  

'INK _ ROLLER • . SECTION 

Nate: *,,en 

5290G 512  

=-!..114TAxLT74, 
'Ina,/ are ava”ao,e 

WI} /SISAIV4 
SET NO / PART NO 

PART NAME */COMPONENT PARTS NO Q'tv 

47-5290 51- 923 SEAL 1 

48.9684 0604 08 . M6X6 SET SCREW M6X6 2 

50 5290 29 315 1. )435- LOCK COLLAR 2 

51 9716 0600 1 4 t5/"/1"4 M6 PLAIN WASHER M6 1 

52 5290 51 933 PIN 1 

53 9721 0400 08 E-4 E-RING E-4 1 

54 5300 51 644 F$7]-5- LOCK COLLAR 4 

55 5276 51 643 4D" SCREW 4 

93-t" 2700 RYOBI 2700 ITEK 950 

55 5300 51 643 4D" SCREW 4 

1
13-t" 2800 RYOBI 2800 iTEK 960 

56 9410 3010 08 AT'qp2"t°D 3X10 SPRING PIN 3X10 2 

rA 





SECTION NUMBER 5290G :714 ,--- 

INK OSCILLATING OSCILLATING ROLLER SECTION 

7 
_ 

• • 

. 72-5) 

33)- 

24 

372: 

. 39) 
!ji 1. 

- 
--- 24 

--. •23':\--- 
- 

.  2-7) 
-22 

- 
'5'. - 

2-1) .-  - 
10 2.4) (38) 

--- 

, 

33) 



: 

INK OSCILLATING ROLLER SECTION 
* MO 
Note: When 

SECTION NUMBER 5290G 514 . 

t1  A. -C", 
orcemte •tens etartiee V .,c,cate tee set nt.,teoer because tetev are avauacie on, 35 1  

NO SET NO. r PART NO 
PART NAME 

/C1110i1M.PONENT PARTS NO 
•ma 
Q'tv 

5276 51 400 INK OSCILLATING ROLLER 1 

q3-t" 2700 RYOBI 2700 ITEK 250 

1 7.18.31-33 

5290 51 422Z 5/1L/4111,5P%- HOUSING 1 

22.28 

5290 51 428Z )011/4111/3"- HOUSING 1 

22.37 

5290 52 500 o-5-99-1- ( 9o) ROLLER CLEANER ASSY ( BLACK) 

1-3.11.14.15.39-41 

5296 52 500 o-5-9q-l- (ft) ROLLER CLEANER ASSY ( BLOWN) 1 

1 -3,11.14.15.39-41 

5300 51 400 INK OSCILLATING ROLLER 1 

q3-t" 2800 RYOBI 2800 ITEK 960 

1 7.18.31-33 

1 5290 52 510 CLEANING TRAY 1 

2 5290 52 522 7°D-1- BLADE 1 

3 5290 52 521-2 7"1"-h" BLADE 

4.90 740 )7"104/F M5X15 KNOB BOLT M5X15 2 

5 5290 52 535 t°) PIN 2 

6 5290 52 536 ARM 2 

7 9410 3016 08 A7°,1)9"t°D 3X16 SPRING PIN 3X16 2 

8 5290 52 534 7"57Vh BRACKET 1 

9 5290 52 532 t°) PIN 2 

1 0 9670 0620 08 'l7Vh*"Ilif. M6X20 SOCKET BOLT M6X20 1 0 

11 9716 0600 1 4 t5”h"1 M6 PLAIN WASHER M6 1 

12 5290 52 533  BRACKET 2 

1 3 9660 0500 14 tVh M5 NUT M5 2 

14 9710 0400 08 IVI /P'1 m4 SPRING WASHER M4 6 

1 5 9642 0410 1 4 J—N"31EP` M4X10 SCREW m4X10 6 

1 6 5290 52 531 7%% ”Vt- BRACKET 1 

1 7 5290 51 413 GEAR 1 

1 8 9411 4032 00 J1-0-t°D 4X32 TAPER PIN 4X32 1 

1
.
9
.
9642 0510 1 4 I—N"D.I.P` m5x10 . SCREW m5X10 6 

20 9710 0500 08, Ir'VP4 1) M5 SPRING WASHER M5 6 

21 5290 51 421 7°D-F PLATE 2 

22 5290 51 043  BUSHING 2 

23 5290 51 427 A7
0

9."'”A9VhIl SPRING STUD 2 

24 90 610 BE-q)9* 8E-60 BE-RING BE-60 

25 5290 51 424 "9s* SCREW 4 



INK 

1 JU-T-fD9"o-5-

OSCILLATING ROLLER ; SECTION 

4:etc 

SECTION NUMBER 5290G 514  

o,cerme mereec er..no,cate se: ^.—Cer CeCauSt tr•ev dre ava”awe  

NO. SET NO. / PART NO 
plat** PART .NAME 

COMPONENT PAPTS NO 

26 5290 51 426 7"oV9 • BLOCK . 
 2 

27 5290 51 425 7"oV9 BLOCK 2 

28 5290 51 422 HOUSING 1 

29 5290 51 423 COVER 2 

30 9648 0516 1 4 /53D" M5X16 SCREW M5X16 6 

31 5276 51 410 -1)+/DU-7/D9"o-3- INK OSCILLATING ROLLER 1 

93-t" 2700 RYOBI 2700 ITEK 950 

31 5300 51 410 
-fp“DU-TID9"o-3- INK OSCILLATING ROLLER 1 

93-t" 2800 RYOBI 2800 ITEK 960 

32 9411 4050 00 T-i°-t°  D 4X50 TAPER PIN 4X50 1 

33 5290 51 412 GEAR 1 

34 5290 51 414 11-1-11, WHEEL 

35 9710 1 000 08 W'Vrir'l M10 SPRING WASHER M10 

36 90 701 UM.-  M10 U-NUT M10 

37 5290 51 42'8 110 $11,51"- HOUSING 1 

38 9716 0800 1 4 t5,"h"1 M8 PLAIN WASHER M8 4 

39 9660 0600 1 4 tVh M6 NUT M6 g  1
. 

 

40 5290 52 523 UW%- LEVER 
1 

41 529-6 33 564-1 t"-11,9"977° ( 7115')D) BALL GRIP ( BROWN) 1 

41 90 752 4i"-11/9`'477
0 

25 (9o) BALL GRIP 25 (BLACK) 1 





5290G 516 ! 

SECTION 

71-Go-5- 

• FORM ROLLER 

"*ZZ :77  

SECTION NUMBER 

-*z 

32 
_ - 

—43 -- 

- 
38. - 

f.3 -1 
s.8 - 

-  35; 

33-  
i3 

‘#! - 3g1 

• 40 24: 

qba • 
-;.- 

• 

• 30; 

' 
— 11' 

•••1 9)`- 

F  .45 
V 9 

48 tt 
3 '; 2) • 



NO.   
SET Na / PART NO. ' ' COMPONENT PARTS NO 

PART NAME 

.

.5270 51 700Z-2 7VA 0 -7t-4o5- UPPER FORM ROLLER 

1 2,13 

5270 51 810Z-2 (37-7t-6o-5- LOWER FORM ROLLER 1 

q3-t" 2700 RYOBI 2700 ITEK 950 

1 2.47 

93-t" 2800 RYOBI 2800 ITEK 960 

12.13 

5290 51 720 INK FORM ROLLER SHAFT ASSY 2 

2.3 

2 5290 51 722 V7Z KNOB 2 

3 5290 51 721 D177F SHAFT 2 

4 5290 51 735 t°) PIN 2 

3-t' 2800 RYOBI 2800 ITEK 960 

1 4 5290 51 742 A11,5r"-- HOLDER 

m l 

SECT:ON NUMBER  5290G 516  

FORM ROLLER SECTION 
1—"CA • • # 4+-CAXL. 

•ote- vrnen orcer.np rra,xeo ,-,nocate tne set numper oeca,se tnev me svmlawe :MN as a set 

 

1
1 3-t" 2700 RYOBI 2700 ITEK-950 

5290 51 7001-3 7")A°-74- -6o-5- UPPER FORM ROLLER 1 

5290 51 730 SCREW 2 

7-9 

5290 51 810Z-3 o?-74-6o-5- LOWER FORM ROLLER 1 

1
33-t" 2800 RYOBI 2800 ITEK 960 

12,47 

5290 52 120 7t-10-5-'\"79:-)2"?-1a FORM ROLLER BEARING ARM (S) 2 

23.24.29 

5290 52 130 7t-6o-5- 79D9"7-L, FORM ROLLER BEARING ARM (L) 2 

23.24.32 

5290 52 131Z GEAR 1 

38.39 

1  5290 51 12-3 SPRING 4 

5 5290 51 732 A7°97)9'vATYF' SPRING STUD 6 

6 9660 0800 14 T"/F M8 NUT M8 6 

*  7 90 401 Af-1W-$ 3/16 STEEL BALL 3/16 2 

8 5290 51 083 AT'IlD9" SPRING 2 

*  9 5290 51 733 V)" SCREW 2 

1 0 9684 0606 08 FAD" moxr, SET SCREW m6x6 1 6 

11 5290 51 736 LOCK COLLAR 

12 90 205 An-W7qD9' 6001LLB BALL BEARING.6001LLB 4 

1 3 5270 51 700-2'' UPPER FORM ROLLER 

T3-c* 2700 RYOBI 2700 ITEK 950 

13 5290 51 700-3 ?,,\ 0 -?*-60-5- UPPER FORM ROLLER 1 



, 

74*-Lo-5- 

FORM ROLLER :SECTiON 

Note: When 

5290G 516 SECT:oN NUMBER 

otcerme :terns wee° t ,,c3cate tee set t',utncet oecatsse :nee are ava;40:a 

-z7rit-4/a5a** 
NO: SET NO. / PART NO 

intrES-4-  ART NAME Ei54,46,
"/ COMPONENT PARTS NO 

15 5290 51 741 7"5rVF BRACKET 

17 9660 0600 1 4 1-)1.. m6 . NUT m6 

18 9684 0616 08 l' F.)" m6x16 SET SCREW M6X16 

1 9 5290 51 731 7"5”1- BRACKET 

20 9710 0800 08 11" V,"/ m8 SPRING WASHER MB 

21 5290 51 738 7')DD2" BUSHING 

22 90 204 ti"-I1,1"3'4D9" 6001ZZ BALL BEARING 6001ZZ 

23 5290 51 737 t°D PIN 

24 9410 3025 08 A7'9D2"t°) 3X25 -  SPRING PIN 3X25 

25 5290 22 318 SCREW 

26 5290 52 121-1 t"A BOSS 

27 9684 0505 08 h .," M5X5 SET SCREW M5X5 

28 5290 52 112 LOCK COLLAR 

29 5290 52 114 9D9 LINK 

31 5290 52 119 A7°9D9" SPRING 

32 5290 52 115 9D2 LINK 

33 5290 52 140 U. CAM 

34 9410 3020 08 A7°9)9"t°D 3X20 SPRING PIN 3X20 

35 5290 52 111-1 D1,7h SHAFT 

36 9721 1200 08 E-C)9" E-12 E-RING E-12 

37 5290 29 317 41%% 13N% WASHER 

38 5290 52 132-2 )011., BUSHING 

39 5290 52 1 31 GEAR 

40 5290 52 117 /35- COLLAR 

41 5290 52 150 CAM 

42 5290 . 51 744 7"VDD9" BUSHING 

43 5290 52 122-1 WI"- LEVER 

44 5296 33 564-1 t"-il,9"4V7° ( 7"5/7J) BALL GRIP ( BROWN) 

44 90 752 $"-11,9"4")7° 25 (9o) BALL GRIP 25 (BLACK) 

45 5290 51 823 7"VD:)9" BUSHING 

46 90 206 t"-W74)9" 6201ZZ BALL BEARING 6201ZZ 

47 5270 51 810-2 o7-7*-Go-3- LOWER FORM ROLLER 

q3-t" 2700 RYOBI 2700 ITEK 950 

47 5290 51. 810-3 o7-7*-Go-5- LOWER FORM ROLLER 

13-t" 2800 RYOBI 2800 ITEK 960 

48 5290 51 822 A7°9D9"AT9F" SPRING STUD 

49 5290 51 821 7"5”1* BRACKET 

50 5290 51 831 7"57Vt. BRACKET 

51 5290 51 832 7'5V9h - BRACKET 



0.  
PART NAME NO . SET NO / PART NO COMPONENT PARTS NO 

1 1-01,n7° 1/4" OIL CUP 1/4" 52 91 250 

103 

 

'7, --) 

SECTION NUMBER 

 

 

529DG 516 : 

   

FORM ROLLER SECTION 
ttf,..02".. • 

'17:e. *hen orcermQ ,tems —arxe0*.!*C.cate the set rturnoer 0ecat,se they are avatraDoe or, as a set' 

 



SECTION NUMBER 5290G 520 75:;7 ° I,11"— 

OPERATING AND CLAMP LEVER SECTION 

\ 27)1 
a ,  

22) 



I  ‘P)/1"A"- g5)7°b11"- 

OPERATING • AND CLAMP LEVER SECTION 

Vate:lantr, 

SECTION NUMBER 5290G 520 

orler$nq terr.s maraelir..rocate the sot elt.mDer tecausa this are ava”ao,or on, as a 5 

NO. 
-t -vh -O-4 -/MA41-4 
SET NO. / PART NO PART NAME COMPONENT PARTS NO. 

5290 52 200- P)/EP9 ASSY OPERATION SHAFT ASSY, 

23,26,27,29-33 

1 9660 0800 14 tV1- M8 NUT M8 

q3-t'‘ 2700 RYOBI 2700 , ITEK 950' 

1 9660 0800 1 4 tVF M8 NUT M8 

93-t" 2800 RYOBI 2800 . ITEK 960 

2 9710 0800 08 WIV/"/3" m8 SPRING WASHER M8 
113-t" 2700 RYOBI 2700 ITEK 950 

2 9710 0800 08 /1" VP‘h" M8 SPRING WASHER m8 

93-t" 2800 RYOBI 2800 , ITEK 960 

3 5290 52 421-2 A9")1.." STUD 
,13-t" 2700 RYOBI 2700 ITEK 950 

4 5290 52 422 t 0  PIN 

93-t" 2700 RYOBI 2700 ITEK 950 

5 5290 33 534 A7
0
9D2" SPRING 

33-t" 2700 RYOBI 2700 ITEK 950 

6 5290 52 410-2 I./A"- LEVER 

93-t" 2700 RYOBI 2700 ITEK 950 

7 5296 33 564-1 V-A/9"9V7° (7"5,)7)) BALL GRIP (BROWN) 

93-t" 2700 RYOBI 2700 ITEK 950 

7 90 752 V-11,9" 11V7° 25 (9a) . BALL GRIP 25 (BLACK) 

93-t" 2700 RYOBI 2700 ITEK 950 

8 9721 0700 08 E-9)9" E-7 E-RING E-7 

9 90 203 t"-W79)2" 625ZZ BALL BEARING 625ZZ 

q3-t" 2700 RYOBI 2700 , ITEK 950 

1 0 5290 52 423-1 t°D PIN 

q3-t' 2700 RYOBI 2700 ITEK 950 

11 9710 0600 08 A"VP%/3" M6 SPRING WASHER M6 

12 9660 0600 14 TVF M6 NUT m6 

13 5290 52 244 AT3 4D9"A9V SPRING STUD 

14 5290 51 123 A7°9D9" SPRING 

1 5 9721 0500 08 E9D2" E-5 E-RING E-5 

16 90 200 V-W\"7,97)9" 607ZZ BALL BEARING 607ZZ 1 

1 7 5290 52 240-1 Ull"- LEVER 1 

1 8 5290 52 243-1, 7,57V1-" STUD 

19 5296 33 525-1 :;"951"7 (T"31:,) BALL GRIP (BROWN) 

19 90 758 ;"-10",07° 32 (90) BALL GRIP 32 (BLACK) 

20 5290 52 213 LEVER 

21 5290 22 318 SCREW 



 

>  

SECTION NUMBER NUMBER 

 

95:)7°  . 5290G 520 

! OPERATING AND CLAMP LEVER SECTION - 
••••.: • 1.• 11 -4 -CA5C L. 

orce,,r1 'narnea*: ,cmate teCatais Z:.
,ev ars. ava"ao* a- 

-a y 
NO. SET NO. / PART NO. • PART NAME Mat

pONENT PARTS NO. 

22 5290 52 212-1 li"A BOSS 1 
23 9410 5025 08 A7° ,1:.)9"t°:, 5X25 SPRING PIN 5X25 4 
24 5290 52 232 11 )9 LINK 2 
25 5290 52 233 PIN 2 
26 9684.0505 08 1" D" M5X5 SET SCREW M5X5 2 
27 5290 52 231 7-G ARM 1 

29 5290 52 220 N. CAM 1 

30 5290 29 314 h)t15- LOCK COLLAR 1 

31 5290 52 211 V”:7)"29 OPERATION SHAFT 1 

32 5290 52 214 135- COLLAR 1 

33 5290 52 234 7-t ARM 1 



in-, 



5290 Z 522 SECTION NUMBER- A1 1!3',f3')t .1 

WATER ADJUSTING SECTION 

i 

40 

4=0 
34) 



! Af937f3r)tf 

WATER ADJUSTING 

NIte  *hen 

- • 
SECT;ON NUMBER 5290Z 522 

: SECTION  
, *.:.•,7>g6ALIAA--.-.•.4:1-i..1L.-t*, 1 tt.A. (7) T.". -: - - *if. "C":± X

.
L. I: -c .4 t • 

orite't'f te -̂ 5 ,at5e0 t . cate tt,e set ',Jr...Qv Deca,se 'rest are avaoame z^, 35 a se. 

NO. SET NO / PART NO 
Ala** PART NAME 

, COMPONENT-  PARTS NO 

5290 52
. 
 300-3 D1,71- AssY s57054s621115035 (73))/3"1"21 1 

26,30,31,34,46 

-5290 52 311Z GEAR 1 

1 9,22 

5290 52 320Z-1 hLt.n"- cAm LEVER 1 

3.10 

5290 52 358Z-2 9D9 LINK 1 

12.61 

5290 52 380-1 A193,,f3,,tfADh"lb WATER VOLUME CONTROL LEVER 1 

27,37,44 

5290 52 390Z-1 7-G ARM 1 

40,41 

2 9710 0500 08 11" V,"t" m5 SPRING WASHER M5 5 

3 5290 52 320-1 1./0- LEVER 1 

4 90 200 v%-wy9D2" 607ZZ BALL BEARING 607ZZ 1 

5 9721 0500 08 pi:0" E-5 E-RING E-5 2 

6 5290 52 322 ATYF" STUD 1 

7 9710 0800 08 W‘V/"W% m8 SPRING WASHER m8 2 

8 9660 0800 1 4 ”F M8 NUT M8 2 

9 9721 1 000 08 E-J'7" E-10 E-RING E-10 

1 0 5290 37 513-1 5111, BUSHING 1 

11 5290 52 357-4 t°) PIN 

1 2 5290 52 358-2 qp9 LINK 

1 3 5290 52 355-3 t°) PIN 

1 4 9721 0700 08 E-9)9" E-7 E-RING E-7 1 

1 5 5290 38 141 A7°,17)9" SPRING 1 

16 5290 21 161 A7°9D9"A9VF" SPRING STUD 1 

17 90 203 li"-W74.7.9" 625Z1 BALL BEARING 625ZZ 2 

1 8 9721 0400 08 E-9p9" E-4 E-RING E-4 1 

1 9 5290 37 123 ;OIL BUSHING 1 

20 9642 0516 14 
-
1-N"Th)" M5X16 SCREW M5X16 2 

21 5290 52 313 hL CAM 1 

22 5290 52 311 GEAR 1 

23 91 250 1111,1312° 1/4" OIL CUP 1 /4" 

24 5290 52 312  STUD 

25 5290 52 350-3 LEVER 

26 5290 52 360-1 LEVER 

27 9410 3020 08 .7, 7° 9)9"teD 3X20 SPRING PIN 3X20 

28 9648 0516 14 753.D' M5X16 SCREW M5X16 

Ina 



 

3 "II- 
SECTION NUMBER 

 

X -1 ,1 3,,f3.)t-f 52902 522 

' WATER ADJUSTING i SECTION 

Notre: Arlen °marine :tams Tatxto irocxecate me St: ,,wncer cc:a...41 they are araurme Soy 

 

NO. SET NO / PART NO. 4*/
MEM* 

 
COMPONENT PARTS NO. 

PART NAME• 

29 5290 52 344 BUSHING 2 

30 9410 5025 08 A7°9 -.)9"t°) 5X25 SPRING PIN 5X25 

31 5290 52 330-1 7-t ARM 1 

34 5290 52 340-1 7-6 ARM 1 

35 9716 0600 14. t5/"/3"  m6 PLAIN WASHER m6 2 

36 5290 38 235 A7°9)9" SPRING 1 

37 5290 52 370 UA"- LEVER 1 

39 5296 33 564-1 Z"-H.,9"9"11° (7"5, ,) BALL GRIP (BROWN) 1 

39 90 752 t"-IL,9" ,1V7° 25 
.
(90) BALL GRIP 25 (BLACK) 1 

40 5290 52 390-1 Ur"- LEVER 1 

41 5290 41 112 k5J BUSHING 1 

42 9670 0516 08 ”vh*"11.4. m5X16 SOCKET BOLT m5X16 

43 5290 52 381 7"5”F BRACKET 

44.5290 52 382-1 t°D PIN 

45 5290 52 374-1 A5vt." STUD 

46 5290 52 341-3 D1,71. BLOCK 

47 5290 52 460-1 - UA"- LEVER 

48 5290 21 319 A7°47./9" SPRING 1 

49 5290 52 450-1 UA"- LEVER 1 

50 9717 0800 14 t /)" - m8 - WAVE WASHER m8 1 

51 5290 52 454 A9VF" STUD 1 

52 5290 29 311 /"/)" WASHER - 2 

53 5290 21 521 A7°I)D9" SPRING 1 

54 5290 52 440 - 95-Vf CLUTCH 

55 5290 52 430-1 UA"- LEVER 

56-9642 0510 14 -1-N"3!," m5X10.. SCREW M5X10 

57 5290 52 375-1 T*1'-*D2.- BRAKE SHOE 

59 9660 0600 14 M6 NUT M6 

60 9710 0600 08 11"1/"1)k3 m6 SPRING WASHER 116 

61 5300 45 243 ),414 BUSHING 

.62 5290 29 313. • 7"h"1 WASHER 



111 



5270Z 53C E700-5-- 

WATER ROLLER 
( Ryobt 2700/CD. I tek 950/CPDI 

..., 41V4 

SECTION NUMBER 
SECTION 

r , 

320/.4 2-2 

„ r 
1. 4 
38) 



• WATER ROLLER 
{Rvoor  2700/CD. Itek 950/CPD) 

SECTION NUMBER 5270Z 530 

:SECTION 

sots: When conenns .tems atones* onalcate the Set mottos!' oecaus• tiler ate avattaote as a set 

NO. SET NO. / PART NO. 
PART NAME • 

""./ COMPONENT PARTS NO t y 

5270 53 1 01 -EA"7" ASSY WATER UNIT ASSY 

9-15,18-23,28=30,33-44,65,67,70,71 

5290 53 1 30-1 DA"- ASSY • LEVER ASSY 

1 5,22,28 

5290 53 1 50-2 F.A"7tDT-Do-5- ASSY WATER FOUNTAIN ROLLER ASSY 

42-44 

5290 53 221Z . NN 17— GEAR 1 

57,58 

5290 53 250-1 liA"Ii"1-1141'V7° ASSY WATER BOTTLE CAP ASSY 1 

2,3,5-8 

5330 53 110Z-1 7D-i, FRAME 1 

35,36 

5330 53 120Z-1 7D-1 FRAME 1 

36,41 

1 5290 53 251 BOTTLE 1 

2 5290 53 256 11
0

) PACKING 1 

3 9721 0300 50 E-9)9" E-3 E-RING E-3 3 

5 5300 53 254-1 3"G1\° D RUBBER PACKING 1 

6 5290 53 253-1 t°D PIN 1 

7 5290 53 252-1 417V7° CAP 1 

8 5290 53 255 A7°9)2" SPRING 1 

9 5290 53 132-1 .."D" SCREW 2 

1 0, 5290 . 53 175 Ar9D9" SPRING 2 

11 5290 53 131-1 AT- STAY 1 

1 2 5290 53 135 AT- STAY 

13 9684 0505 08 F,OD M5X5 SET SCREW M5X5 7
. 
 

1 4 5290 53 134 W. CAM 2 

1 5 5290 53.133-1 Dr7h SHAFT 1 

16 5290 51 052 LEVER 1 

1 7 5296 33 564-1 3;"-$9"q")7° (”7)) BALL GRIP (BROWN) -  1 

1 7 90 752 3; -11,9
55
9V7

0 
25 ( 9o) BALL GRIP 25 (BLACK) 1 

18 5290 53 1 73 t°D PIN 

-19 5290 53 170.-1 LEVER 1 

20 90 201 1;"-vN"Yqp9" 609VV BALL BEARING 609VV 2 

21 5290 53 1 61-3 ;:` GEAR 1 

22 9410 3020 08 .- 7°q.)9"t°7) 3X20 SPRING PIN 3X20 3 

23 5270 53 160-4 E. A"9"99-0-3- WATER.  DUCTOR ROLLER 1 

24 5290 53 230-1 7 - FRAME 1 

25 5290 53 232 3A-9"99-0-3-A7°4;,9" SPRING 2 

111 



SECTION NUMBER  
5270Z 530 ! 

!SECTION 
*.:C/SALLIALACCLIti-AtL -C- t• A:0Yr, -111 -14:-CA.5C t.. -C 7 4 
Note: When oraermg terns maniacs le :.holcate the set number because tries are ava”ame on, as 

WATER ROLLER 
(Ryobt 2700/CD, Itek 950/CPD) 

NO. 
-.:1 71A/4/eitit, • 
SET NO. /PART NO. - 

PART NAME 2"1-t*/7011MIIPONENT PARTS NO. 

26 9642 0516 14 1-.\"3V)" M5X16 SCREW M5X16 

27 9710 0500 08 11" 11"13" M5 SPRING WASHER M5 

'28 5290 53 1 40 CAM 

29 9660 0800 1 4 i- Vt. M8 NUT M8 

30 9710 0800 08 11" /3"4 M8 SPRING WASHER M8 

31 9648 0516 1 4 /5D E)" M5X16 SCREW M5X16 

32 5290 29 220-1 BUSHING 

33 5290 53 114 A7° 11 )9"n' SPRING STUD 

34 9716 0500 1 4 t5"h" M5 PLAIN WASHER M5 

35 5330 53 110-1 7D-L FRAME 

36 5290 53 113 BUSHING 

37 5290 53 1 74 t 0  PIN 

38 5290 53 1 54-3 V'1,  - GEAR 

39 5290 53 1 62-2 '\"7 ,1 D7"1;Ils9".- BEARING HOLDER 

40 5290 53 1 80-1 - LEVER 

41 5330 53 1 20-1 7D-L FRAME 

42 5290 53 151-3 a7."71D5"-Do-5- WATER FOUNTAIN ROLLER 

43 5290 53 153-2 V`1,- GEAR 

44 9410 3016 08 A7°9.7/9"t° 7) 3X16 SPRING PIN 3X16 

45 9642 0530 14 i 01D" M5X30 SCREW M5X30 

46 5320 53 211 7"5”t- BRACKET 

47 5300 53 214-1 t°D PIN 

48 5290 53 190-1 F.7"7" WATER FOUNTAIN 

49 5300 53 213  KNOB 

50 5290 53 1 92 BRACKET 

51 9710 0600 08 ) "1)" M6 SPRING WASHER M6 

52 9642 0614 14 t'N"34 -:-.)" M6X14 SCREW M6X14 

53 5270 53 215 7."5")t. BRACKET 

54 9721 1000 08 E-9D9w E-10 E-RING E-10 

55 5290 29 311 7*/)'"4 WASHER 

56 5290 53 222-3 t° .:, PIN 

57 5290 53 221 V`t,- GEAR 

58 5290 37 121 .A51110 BUSHING 

59 5300 '53 216 -Ail"Dt." HOSE CLAMP 
-61 5290 53 1 95-1 1; -A HOSE 

63 5320 53 240-1 7IJ -L FRAME 

64.5290 53 136 A' A BOSS 

65 9684 0606 08 t $3" m6x6 SET SCREW M6X6% 

66 9410 3025 08 A7°9,7i7"t°:/ 3X25 SPRING PIN 3X25 

Q , 

4 

8 

2 

8 

8 

4 

2 

1 

2 

1 

2 

2 

1 

1 

1 

1 

1

1 

1 

4 

2 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 



5 SECT:ON NUMBER  5270Z 30  

WATER ROLLER 
zz vow 2700/CD. tex 950 CPO) 

SECT:0N 

crce,m, -narneo f. recite t ,e set ",-"Oe,  DeCavSt Iney are avauawe on, as a se, 

 

NO.  /3.9.414- 
SET -NO.  /PART NO: 

rims* i5enz4t-
COMPONENT PARTS NO 

CART NAME 

. 67 5290 5-3 121 - SPRING-STUD 1 

68 9.710 100.0 08 J" "3 M10 SPRING 4ASHER M10 • 1 

699660 1000 14 tVh M10 NUT M10 1 

70 5290 53 115 71'n9 BLOCK 2 

71 9670 0410 08 V t.1;"11/F M4X10 SOCKET BOLT M4X10 4 

115 



5290Z 5.3(  E.A"0-5- 
WATER ROLLER 
Rvom 2800/CD, Itek960/CPD) 

7. 3 
SECTION NUMBER 

SECTION 

Nti 

-5) 4SP 8 , 

op( , 

4tCr' 

.4)`• ;a) . - 
• ,181'-' 

- 

Cr 

,E,9) 
• 

.-2 13) 

-23! 

CD-4  

64) 
54) 

58) 



WATER ROLLER 
RVeol 2800/CD. itek960/CPD) 

SECTION NUMBER 5290Z 530 

:SECTION 

Note-  *hen oecerInZ t eors lla(XEC) ar,ano.cate the set number Decuis• there are ava,aole on, as a se 

NO. SET NO / PART NO. 
PART NAME 

COMPONENT-PARTS NO Ott 

5290 53 1 00-8 ZA"3" ASSY WATER UNIT ASSY 1 

1 -4.10-25.31-33.37,38.40,41.68.69 

5290 53 1 30-1 l.A"- ASSY LEVER ASSY 1 

11.12,17 

5290 53 1 50-3 F.A"71DT)o-5- ASSY WATER FOUNTAIN ROLLER ASSY 1 

12.37.38 

5290 53 250-1 F.A"11"1-14TPV7° ASSY WATER BOTTLE CAP ASSY 1 

59.60,62-65 

5310 53 220Z V'i'- GEAR 1 

47.48 

5330 53 110Z-1 7L-G FRAME 1 

32.33 

5330 53 1 20Z-1 7U-L FRAME 1 

33.40 

1 5290 53 132-1 SCREW 2 

2 5290 53 1 75  SPRING ' 2 

3 5290 53 1 31-1 AT- STAY 1 

4 5290 53 1 35 AT- STAY 2 

5 5290 53 230-1 71.-1, FRAME 1 

6 5290 37 434 A7°97)9" SPRING 2 

7 9642 0516 14 1-N"DD" M5X16 SCREW M5X16 4 

8 9710 0500 08 il" Vi"b" M5 SPRING WASHER M5 4 

9 5290 53 1 36 TO'A BOSS 1 

1 0 9684 0505 08 1- )t 5J" M5X5 SET SCREW M5X5 5 

11 5290 53 1 40 1 . CAM 2 

1 2 9410 3020 08 A7'9D9"t°) 3X20 SPRING PIN 3X20 3 

13 9660 0800 1 4 IVF M8 NUT M8 4 

1 4 9710 0800 08 WIVP‘1r"1 m8 SPRING WASHER m8 4 

15 9670 0812 08 VDV W$F m8X12 SOCKET BOLT m8X12 4 

16 5290 53 134 ht CAM 2 

17 5290 53 133-1 :91,7h SHAFT 1 

18 5290 53 173 teD PIN 2 

19 5.290 53 170-1 UA"- LEVER 1 

20 90 201 41"-vN"),q7)9' 609VV BALL BEARING 609vv 2 

21 5290 53 1 62-2 9D9”01.09"- BEARING HOLDER 2 

22 9684 0606 08 m6x6 SET SCREW m6x6 6 

23 5290 53 1 60-4 
-
_-F. A"9"99-o-3- WATER DUCTOR ROLLER 1 

24 5290 53 1 80-1 tin"- LEVER 

25 5290 53 1 74 t°) PIN 2 



' WATER ROLLER 
!Ry001 2800/CD. Itek960/CPC)  

SECTION 
*.LOBBALVItart.thlIrL -C"  I t..A.0)1". 4:  t **TAX L "CT 
Note: When orcenng items manna° orocate the sat numoer oecausa thev are aval.aoi• ore,/ as •  

4 SCREW M5X16 

4 SCREW M5X30 

1 PACKING 

-t,f,  :,/i-g• 
SECTION NUMBER 1 5290Z 530 

..J / A
O.   

SET NO. / PART NO. CltC7MIIPIONENT PARTS NO. 

26 9410 3025 08 - A7°9 °7) 3X25 

27 5290 51 -  052 DA"- 

28 5296 33 564-1 ti"-11,9"9'97°'(7"”D) 

28 90 752 t"-Iti7")V7° 25 (go) 

29 9648 0516 14 7 .5.7!)" M5X16 

30 5290 29 220-1 ).9$ 

31 5290 53 114 A7°9)9"th' 

32 5330 53 110-1 7U-1. 

33 5290 53 113 $9$ 

34 5300 53 214-1 t°) 

35 5300 53 213 '97a 

36 5290 53 1 90-1 EA"7"1 

37 5290 53 151-3 F.A"7DT-Do-3- 

38 5310 53 153 %% 

39 5320 53 240-1 7U-G 

40 5330 53 120-1 7U-6 

41 5290 53 121  

42 5310 53 156-1 V't- 

43 5310 53 155-1 $9110 

44 5310 53 213 t°:7) 

45 9721 0700 08 E-4D9" E-7 

46 5290 29 312 9"/Dt- 

47 5300 58 1 44 $91,  

48 5310 53 220 

49 5310 53 223-1 A9VF" 

50 9642 0530 14 /-1"3!)" M5X30 

51 5320 53 211 

52 5300 53 216  

53 5290 53 195-1 *-7, 

54 5290 53 192 7"37VF 

55 9710 0600 08 A"V/"?)"1 M6 

56 9642 0614 14 1-*%").9" M6X14 

57 5310 53 212 7"3Yvh 

58 5290 53 251  

59 5290 53 256 11°V;D 

60 9721 0300. 50 E-q)9" E-3 

62 5300 53 254-1 .Y`C.11°V*:, 

63 5290 53 253-1 t°) 

64 5290 53 252-1 *1,V7°  

.
SPRING PIN 3X.25 

LEVER .1 

BALL GRIP (BROWN) 1 

BALL GRIP 25 (BLACK  ) 1 

BUSHING 1 

SPRING STUD 1 

FRAME 1 

BUSHING 2 

PIN 2 

KNOB 2 

WATER FOUNTAIN 1 

WATER FOUNTAIN ROLLER 1 

GEAR 1 

FRAME 1 

FRAME 1 

SPRING STUD 1 

GEAR 

BUSHING 1 

PIN 1 

E -RING E-7 1 

WASHER 1 

BUSHING 2 

GEAR 1 

STUD 1 

BRACKET 1 

HOSE CLAMP 1 

HOSE 1 

BRACKET 1 

SPRING WASHER M6 2 

SCREW M6X14 

BRACKET 1 

BOTTLE 1 

E-RING E-3 

RUBBER PACKING 

PIN 

CAP 

it'ai 

PART NAME 
f 



! ZA"0-5- 

, WATER ROLLER 
;  ' Ryobt 2800/CD. Itek9601CP0)  

3 

SECTION NUMBER 
SECTION 

N,„te r e set %meet' because :rev are avaeatre G. as a se 

5290Z 530 

NO t,1. 41 44/MAS* 
SET NO / PART NO 

-:,ART NAME , 
COMPONENT PARTS NO 

. 65.  5290 53 255 SPRING 

66 9710 1000 08 A"Vf",)"  m10 SPRING WASHER M10' 

67 9660 1000 14 1-"A- M10 NUT M10 1 

68 5290 53 115 - 7"oV9 .BLOCK 

69 9670 0410 08 "A"t"Ild- M4X10 SOCKET BOLT M4X10 



5270Z 531 
3 :At* 

SECTION NUMBER 
_E A"o-5_—(..:1 1;" P”) 

WATER ROLLE,R(W , th 2-stage Soeea change anves ISECTION 

.73 
• "4";:•.-- 

r 
_ 

-  46:47,  

73 

2ir-- • 
t 

32 
, 31r-- 

\,-,.13r-' 
• — 15 

,257 

si) 

6-3) 

,ocr- 

i3)_,1544 
' - 53) : 55).1 



• 

7-_700-5 — (:2i]V')5P,) 

WATER ROLLER (wItn 2-staae saeea cnange i SECTION 

Note: When 

SECTION NUMBER 5270Z 531 

orcerma ;tams maraths torocate toe set number because Ulev ar• avanaole as a sa 

- NO tt—yt-ii-4/83A4-4 
SET NO. / PART NO 

CART NAME 
COMPONENT PARTS NO. 

'AR 
O"ty 

5270 53 1 00-5 aA'87" ASSY, WATER UNIT ASSY 1 

1 -4,10-25,31-33,37,38,40,41-,68,69 

- 5290 - 53 130-1 liA"- ASSY LEVER ASSY 1 

11,12,17 

5290 53 1 50-3 aA'%74'D5-Do-5- ASSY WATER FOUNTAIN ROLLER ASSY 1 

1 2,37,38 

5290 53 250-1 7-.7011"1-11.41,V7° ASSY WATER BOTTLE CAP ASSY 1 

59,60,62-65 

5310 53 220Z GEAR 1 

47,48 

5330 53 110Z-1 71J-1, FRAME 

32,33 

5330 53 1 20Z-1 7U-L FRAME 

33,40 

1 5290 53 132-1 .f.)" SCREW 

2 5290 53 1 75 A7°9)9" SPRING c 

3 5290 53 131-1 AY- STAY 1 

4 5290 53 1 35 AY- STAY 2 

5 5290 53 230-1 71.,-/. FRAME 1 

6 5290 37 434 Ar9D2" SPRING 

7 9642 0516 14 1-VIM10` M5X16 SCREW M5X16 

8 9710 0500 08 il" 3" M5 SPRING WASHER 115 

9 5290 53 1 36 to% A  BOSS 

1 0 9684 0505 08 l'. )( !)" 115X5 SET SCREW 115X5 

11 5290 53 140 u CAM 

1 2 9410 3020 08 A7°97)9"t°D 3X20 SPRING PIN 3X20 

13 9660 0800 14 tVt. M8 -  NUT M8 

1 4 9710 0800 08 A /3"1 M8 SPRING WASHER M8 

15 9670 0812 08 97V W11/F M8X12 S0CK7',' BOLT 118X12 

16 5290 53 134 hL CAM 

1 7 5290 53 133-1 Dr7F SHAFT 1 

18 5290 53 173 t°D PIN 

19 5290 53 170-1 LA"- LEVER 

20 90 201 li"-V\"79DVI 609VV BALL BEARING. 609VV 

21 5290 53 1 62-2 '?1D2"111(+9"-  BEARING HOLDER 

22 9684 0606 08 'ft/D' 116X6 SET SCREW M6X6 

23 5270 53 160-4 1. A79's99-o-5- WATER DUCTOR ROLLER 

24 5290 53 1 80-1 Ji\-- LEVER 

25 5290 53 174 t o )  PIN 

111 



-5 - 

WATER ROLLER \,tiitt-I 2-staae s ea cnanqe arive :SECTION 

SECTION NUMBER 

Ir so a, Li it a -c- I- -t.A.01.".".- 
'tote: *heno,oe,- e S mar.ea s.:nc;cate re set 

5270Z 531 

• 
m.naer 7.,,ecaoe tney are ava"ae.e 

e NO -_-:! II* PISA*4+ 
SET NO. / PART NO., asa4sw j'* # - PART NAME 

—COMPONENT PARTS NO 

26 9410 3025 08
. 
 A-7°99"t°D 3X25 SPRING PIN 3X25 1 

27 5290 51 052 Lill"- LEVER 1 

_28 5296'33 564-1 4 -R,9-"W)7° (7".5')D) BALL GRIP (BROWN) 1 

28 90 752 'Ii"-I1/9"9V7° 25 ( 90) BALL GRIP 25 ( BLACK) 

29 9648 0516 14 /5] 11 M5X16 SCREW M5X16 4 

30 5290 29 220-1 )4 911, BUSHING . 1 

31 5290 53 114 7O 9 % 7 . SPRING STUD 1 

32 5330 53 110-1 7U-G FRAME 1 

33 5290 53 113 11) BUSHING 2 

34 5300 53 214-1 t°D PIN 2 

35 5300 53 213 V7E. KNOB 2 

36 5290 53 1 90-1 EA"7" WATER FOUNTAIN 1 

37 5290 53 1 51-3 F_A"7t)TDo-5- WATER FOUNTAIN ROLLER 

38 5310 53 153 55 GEAR 1 

39 5320 53 240-1 7U-L, FRAME 1 

40 5330 53 120-1 71'-L FRAME 1 

41 5290 53 121 A7°97)2 SPRING STUD 

42 5310 53 1 56-1 GEAR 

43 5310 53 155-1 14 BUSHING 1 

44 5310 53 213 t°7, PIN 1 

45 9721 0700 08 E-97)9't E-7 E-RING E-7 1 

46 5290 29 312 WASHER 1 

47 5300 58 1 44 )011.,  BUSHING 2 

48 5310 53 220 GEAR 1 

49 5310 53 223-1 A3Vh" STUD 1 

50 9642 0530 14 t1"3D" M5X30 SCREW M5X30 4 

51 5320 53 211 7A -”Vh BRACKET 1 

52 5300 53 216  HOSE CLAMP 1 

53 5290 53 195-1 HOSE 1 

54 5290 53 192 BRACKET 1 

55 9710 0600 08 )1" V/AV1 M6 SPRING WASHER M6 2 

56 9642 0614 14 11A3MA M6X14 SCREW M6X14 2 

57 5310 53 212  BRACKET 1 

58 5290 53 251  BOTTLE 

59 5290 53 256 n°V*D PACKING 

60 9721 0300 50 E-q)2" E-3 E-RING E-3 3 

62 5300 53 254-1 :'LlIc")*:/ RUBBER PACKING 

63 5290 53 253-1 PIN 

64 5290 53 252-1 T-1,-)7° _ CAP 



 

SECT:ON NUMBER 
52701 531 

   

'  WATER ROLLR sceeci it7anae cr,•--e  ! SECTION 
*r_og . 
'te,te Wen o.ce-^z •..e^s -,a,•ect tl^e set zecause tees are avaoaave as a set 

NO. SET NO / PART NO. --1. 41.4C — ' COMPONENT PARTS NO 
=ART NAME 

ty 

65 5290 53 255 SPRING 1 

66 9710 1000 08 il' /"73"  M10 . SPRING WASHER M10 % 1 

67 9660 1000 14 1—)I. m10 NUT M10 1 

68 5290 53 115 7"0')9 BLOCK 2 

69 9670 0410 08 ') 1- 1-,"11,1-  m4X10 SOCKET BOLT M4X10 4 



SECTION 

5290Z 535 
--z ,va 
SECTION NUMBER — -7977D"Tg 

SUPER AQUAMAGIC 

23 



SECTION NUMBER 

It A-0T 
tr-en ore'r e,s.tanceaT .,ocate me set nu-per 

7,_ )\0_7g77Ep,” ( Rvoo! 28CO;CDi 

SUPER AQUAMAG I C z:n!,  for Ryob,2800,cc) SECTION 

5290Z 535 

t * XL1T ‘_ • 
Decausa Mr, are avalarate as a set  

t /gBas** NO SET NO / PART NO 
ik EX it 44 • PART NAME 

COMPONENT PARTS NO 
11 

O• t, 

1. 5300 58 513
'  /75— LOCK COLLAR 2 

2 9684 0505 08 h'i.D" M5X5 SET SCREW M5X5 6 

3 5290 53 336 t'jt-  NUT 2 

4 5290 53 338  HOUSING 1 

5 5290 53 337 )014 BUSHING 2 

6 5290 53 331-1 DI'7F SHAFT 1 

7 5290 53 335 Dt7F SHAFT 2 

8 5290 53 320-1 4DU-51D9"0-5— WATER OSCILLATING ROLLER 1 

9 5290 53 325 1-.'"j9”—A CASE 1 

1 0 5290 53 326 SCREW 1 

11 5290 53 327 t"T9'N DOG 1 

12 9410 3016 08 A7°9D9"t°D 3X16 SPRING PIN 3X16 1 

1 3 91 254 9"q—AZ'j7°Ili NIP-96 NIPPLE NIP — B6. 1 

1 4 5290 53 341 0-5— ROLLER 1 

1 5 5290 29 315 1..)035— LOCK COLLAR 1 

1 6 9722 1 400 50 C-4)9" C-14 C — RING C-1 4 2 

1 7 5290 53 353 tVFA7° 9)” SET—SPRING 2 

18 5290 53 354 OVD1'— WASHER 2 

1 9 5290 53 352 GUARD 2 

20 5290 53 350-1 o-5— ROLLER 1 

21 5310 53 153 GEAR 1 

22 5290 53 1 53-2 V`t— GEAR 1 

23 5290 29 220-1 BUSHING 

_ttafdlea(5310 53 153L5290 53 153-2)11. T -C1:1111/11=iti lilt cD#1, -CL'ir, 

The above parts (5310 53 153 521)0 53 153-21 have been alreadv installed rn he machine. 

ne • 



3 

-*a 54) 

4§) 
45), 

50 - 
,40) 

13 

1-6) 

_ 1-7) 
N  141\7 

1 -4! 
,13)— 

I 

rr 

25) 

5T 

    

 

SECT:ON NUMBER .5270Z 540 . 

    

MASTER CYLINDER (S TYPE) SECTION 
t Ryool 2700/CD. Itek 950/CPD) 



SECTION NUMBER 

t. -r -r- 

o,:ertnta •;ems maratra*ontateat.a tr* set humor pecause 
*:. aez:.:Ja.P.T.L.1 

MASTER CYLINDER ( S 
Rvoot 2700/CD. Itek 950/CPC)) 

TYPE) • SECTION 

• 'tote: *hen 

5270Z 540 

tnev are avattame orav as a 54 

NO 
,-.' hit4//56A44 
SET NO. / PART NO. 

• lila** PART NAME afaig,4
/COMPONENT PARTS NO 

A2 
Crt, 

5290 22 411z 111-)9 LINK. 

1 2,13 

5290 22 413z qD? LINK 

1 3,66 

5290 52 250Z /31„ CAM 

5.8 

5290 52 260z W. CAM 

5,23 

1 5290 54 542 A7°9)9" SPRING 

2 5290 54 541 A7°9D9"A3VF" SPRING STUD 

3 5290 52 112 LOCK COLLAR= 

4 9684 0505 08 m5x5 SET SCREW m5X5 

5 5290 52 253 $911, BUSHING 

6 9642 0410 1 4 1-"\ "3D" m4x10 SCREW m4X1-0 

7 9710 0400 08 n"v," m4 SPRING WASHER M4 

8 5290 52 250 ”99"")/3/.. Ops s-A CAM (OPS) SUB ASSY 

9 5290 52 256 /3t CAM 

11 9670 0625 08 Y7')FV1111- m6x25 SOCKET BOLT M6X25 

12 5290 22 411 qp9 LINK 

13 5290 22 412 ,L5Ol• BUSHING 

1 4 9670 0516 08 V”ht"Ilit- M5X16 SOCKET BOLT M5X16 

1 5 9710 0500 08 A"V,"/)" m5 SPRING WASHER m5 

1 6 5290 54 520 95)7° CLAMP 

17 5290 54 522-1 $911, BUSHING 

1 8 5270 54 410 5"--)05)70  TAIL CLAMP 

93-t" 2700S 93-r‘ 2700S , ITEK 950S 

19 5270 54 114 1)
%%  GUIDE 

93-t" 2700S RYOBI 2700S ITEK 950S 

20 9648 0410 14 753V.)" M4X10 SCREW M4X10 

21 5290 11 152 h$W3- LOCK COLLAR 

22 9684 0606 08 h.$V)" M6X6 SET SCREW M6X6 

23 5290 52 260 fr951s"ynt NOps S-A CAM (NOPS) S-A 

24 9642 0516 1 4 I'N"3D" M5X16 SCREW M5X16 

25 5290 
,
52 255 CAM 

26 9721 0700 08 ' E-97" E-7 E-RING E-7 

27 5290 54 540 un"- LEVER 

28 5290 23 115 COVER 

29 .90 210 '1"7 ,1.39` 6206LL8C2P6 BEARING 6206LLBC2P6 

30 5290 54 511 Dr7t- SHAFT 

127 



t 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

- 

5 

1 

1 

1 

1 

2 

1 

1 

6 

3  

SECTION NUMBER 5270Z 540 

, MASTER CYLINDER (S TYPE) 
[Ryool 2700/CD. ltek 950/CPD! 

. SECTION 
*..:cniftlaCIALAT-LIVAr t. I t.A..0 •*1-4.1C 
Note: *hen 0,c.e,,ne ,terriS maree ft onamats the set nuMDer oecaus• they are a aprg orvy se s 

 

NO.  NO. 't I.  $. 
SET Na / PART NO. . a.4sItt/"" - PART NAME COMPONENT PARTS NO 

31 5290 54 116 SPRING STUD 

32 5290 54 115  PIN 

33 5290 54 11.7 A7°11p9"A9'9F" SPRING STUD 

34 5270 54 111-1 7A9-D97,51"- MASTER CYLINDER 

q3-t" 2700S RYOBI 27005 A ITEK 950S 

35 9414 1 610 1 4 rflt°7) 1.6X10 SPLIT PIN 1.6X10 

36 5290 54 338 A7O UD2" SPRING 

37 5290 35 1 31 Ar9D9" SPRING 

38 5290 54 337 v7a KNOB 

39 90 209 1"7 11D9" 6205LLBC2P6 BEARING 6205LLBC2P6 

40 5290 23 112 GEAR 

41 5290 23 113 fl• W. If% 
WASHER 

42 5290 24 1 27 t"W. BOLT 

43 5290 23 116-1 1"79D9"/M"- COVER 

44 5290 54 531-1 )151111 BUSHING 

45 5290 54 325 A7°,1:/g" SPRING 

46 5290 54 310-2 93:)7° CLAMP 

93-t" 2700S RYOBI 2700S ITEK 950S 

47 5290 54 336-1 KNOB 

48 5290 54 210 DA"- . LEVER 

49 9721 1200 08 E-9D9" E-12 E-RING E-12 

50 5290 54 213-1 D1,71- SHAFT 

51 5270 54 330 PIN BAR PLATE 

43-t" 2700S RYOBI 2700S ITEK 9505 

52 9716 0600 1 4 t37"1"1 M6 PLAIN WASHER M6 

53 5290 54 113-1 93)7
0
9
5t1 CLAMP BASE 

q3-t" 2700S RYOBI 2700S ITEK 950S 

54 5270 54 112 AFVA°- STOPPER 

,13-t" 2700S RYOBI 2700S ITEK 950S 

55 9642 0510 14 11"31D" M5X10 SCREW M5X10 

56 9716 0500 14 tir‘v1 M5 PLAIN WASHER M5 

57 9721 0400 08 E-4)9" E-4 E-RING.E-4 

58 9721 0500 08 E49' E-5 E-RING E-5 

59 5290 54 339 -V7E. KNOB 

60 5290 54 413 A7°4D9" SPRING 

61 5290 52 422 t 0 PIN 

62 5290 54 341 
,
A7°4:-)9" SPRING 

64 5300 29.317  WASHER 

65 9670 0510 01 VYV1.4"IF M5X10 SOCKET BOLT M5X10 



)17)1- "•, SECTION NUMBER 5270Z 340 

   

MASTER CYLINDER (S 7YPE) 
; Rvool 2700/CD. Itek 950. CPD) 

1SECTION 
.:0)26AL/11,111:131i.1 LT 1 -1...A.0 r. 7 t• x 

Nate: *hen orceong marseo t .:nomate tr,e set numoer cecausit  tney ar avaoatia as a s4  

 

NO. 1 ig5alt4 
SET NO / PART NO. 

Atait-1+ 
/COMPONENT PARTS NO 

ART,  NAME 

66 5290 22 413 '1D7 LINK 

67 90 652 GS-'1)7" GS-5 GS-RING GS-5 

17c) 



,-> 5270Z 541 
4..r y --*-
SECTION NUMBER NUMBER 

MASTER CYLINDER (B TYPE) 
- Ryool 2700/CD. I teK 950/CPD) 

; SECTION 

14. 

18, 

\./ 

4te 

_ 
19 



3 

SECTION NUMBER 

-t *Aft 
orcer;rq ,arneo*onocate t,e sec %,cer cecause 

Naos . MASTER CYLINDER ( 3 TYPE) SECTION 
,Ryool 2700/CD. Itek 950,CPD) •l ote: 

5270Z 541 

-AZ L "7: 
trey avaname as a  

-
.1-71.11 -4/0A -11 -4 NO SET NO. PART NO ?1,A$^/11411" PART NAME 

COMPONENT PARTS NO 

5290 22 411Z qD9 ' LINK 

12,13 

5290 22 41.31 9D9 LINK 

1 3,66 

5290 52 250Z W, CAM 

5,8 

5290 52 260Z 1JL CAM 

5,23 

1 5290 54 542 A7° TD9" SPRING 

2 5290 54 541 A7° 9.39'AUF" SPRING STUD 

3 5290 52 112 ts ).h5-  LOCK COLLAR 

4 9684 0505 08 f' D" M5X5 SET SCREW M5X5 

5 5290 52 253 ):5711, BUSHING 

,6 9642 0410 14 m4x10 SCREW M4X10 

7 9710 0400 08 A "W\ m4 SPRING WASHER M4 

8 5290 52 250 ”99"%1t OPS S-A CAM ( OPS) SUB ASSY 

9 5290 52 256 ht. CAM 

11 9670 0625 08 ”'YFTosiut- m6X25 SOCKET BOLT m6x25 

12 5290 22 411 9)9 LINK 

13 5290 22 412 ,i5716 BUSHING 

1 4 9670 0516 08 m5X16 SOCKET BOLT m5X16 

1 5 9710 0500 08 n"V/"W m5 SPRING WASHER M5 

16 5290 54 520 957/7°  CLAMP 

1 7 5290 54 522-1 5111, BUSHING 

1 8 52.76 54 410 T-16957)7°  TAIL CLAMP 

q3-t" 27008 RYOBi 2700B ITEK 950B 

1 9 5276 54 114 1)" 1• F" GUIDE 

q3-t" 27008 RYOBI 27008 . ITEK 9508 

20 9648 0410 14 753V)" m4X10 SCREW m4X10 

21 5290 11 152 F)th5- LOCK COLLAR 

22 9684 0606 08 t- ,D" m6X6 SET SCREW M6X6 

23 5290 52 260 ”951 ")/31, NOPS S-A CAM (NOPs) s-A 

24 9642 0516 1 4 1-\"3D" m5X16 SCREW M5X16 

25 5290 52 255 ht. CAM 

26 9721 0700 08?.  E- ,09" E-7 E-RING E-7 

27 5290 54 540 J10- LEVER 

28 5290 23 115 COVER 

29 90 210 
.
-1,11)9" 6206LLBC2P6 BEARING 6206LLBC2p6 

30 5290 54 511 Dr7h SHAFT 

131 



SECTION NUMBER 

t- tt t tXLTA ,  
0,••••••¢

. 
 •te,5 man,ed ...rocate me set nurtoe,  oecause 

ADi"t' • • 
MASTERCYLINDER (.

3 TYPE) SECTION 
/‘• Ryow 2700iCD. teK 950 ,CPOI 

52702 541 

tnev are avaume or, as  se
-
t  

NO. 
-2: 7t4-*/15-A4 44- • SET NO. / PART NO, .23a-s*/ 'ma** PART NAME 

• COMPONENT PARTS No 

31 5290 54 116'.  )1" SPRING STUD 

32 52-90 54- 115 to)  PIN 2 

33 5290 54 117 A7° q)9"A3'.9F" SPRING STUD 

34 5276 54 111 7A5I—D9D9"— MASTER CYLINDER 

9e-t" 27008 RyOB' 2700B , ITEK 9508 

35 9414 1 610 1 4 99t0 D 1.6x10 SPLIT PIN 1.6x10 2 

36 5290 54 338 A7 o 9D2' SPRING 1 

37 5290 35 1 31 A7° 9D9" SPRING 2 

.38 5290 54 337 97F. KNOB 2 

39 90 209 1'7'1)9' 6205LLec2p6 BEARING 6205LLBC2p6 1 
40 5290 23 112 " - GEAR 1 

41 5290 23 113 11%% 13" WASHER 3 

42 5290 24 1 27 BOLT 3 

43 5290 23 116-1 1"?4)9"/W% — cOvER 1 

44 5290 54 531-1 51 11, BUSHING 1 

45 5290 54 325 .A7O 9)9" SPRING 2 

46 5290 54 310-2 25 ° CLAMP 

9B-t" 27008 RyOB' 27008 ITEK 9509 

47 5290 54 336-1 ")7:-. KNOB 1 

48 5290 54 210 LEVER 1 

49 9721 1200 08 E-12 E-RING E-12 1 

50 5290 54 213-1 DP7F SHAFT 1 

51 5276 54 330 t 0DA"- pIN BAR PLATE 1 

9B-t" 2700B Ryoei 27008 ITEK 9508 

52 9716 0600 14 t5 13"1 m6 PLAIN WASHER m6 1 

53 5290 54 113-1 957)70 51".( CLAMP BASE 1 

9e-t" 2700B RyoBI 27008 ITEK 9509 

54 5270 54 112 AFv/10 - sTOppER 1 

9e-t" 27008 Ry0BI 2700B ITEK 9509 

55 9642 0510 1 4 J-N"3D" m5x10 SCREW m5X10 5 

56 9716 0500 14 t5 1 m5 PLAIN WASHER M5 1 

57 9721 0400 08 E-97)9" E-4 E-RING E-4 1 

58 9721 0500 08 E 97,9" •E-5 E -RING E-5 

59 5290 54 339 v7'1: KNOB 

60 5290 54 413 A7°9)9" SPRING 2 

61 5290 52 422 PIN 
• 

62 5290 54 341 SPRING 

64 5300 29 317 7'n"1 WASHER 

6 65 9670 0510 01 vr9F**14F m5X10 SOCKET BOLT M5X10 



5270Z 541 SECTION NUMBER 

MASTER CYLINDER CB TYPE) 
'  :Rvoot 2700/CD.  IleK 950.;CPD) 

SECTION 
L 17: I 4±A..0)1:. I. %.•• 

Nste *hen orser,r,g terns smote° ontnate tne Set 'tient)",  Decause tnest are Aram/ape on, as a saL 

- 
O.ty =ART NAME NO Az  1. Ili* /Oita*. 

SET NO / PART NO. 

-ma** 
.±3

0"-tht /
COMPONENT PARTS NO 

66 5290 22 413 11 7)9 LINK.  

GS- 11)2" GS-5 GS-RING GS-5 67 90 652 

133 



3-0) "3-3; :fa% 
?.5 

e) 
_ 3-6) 

_  
*JO '4  9\  

_4 
48) - 

53) 

a 

3-7' 
38) 

.10 

.
39 

'•'- - 32; 

Out?, 
—5-8) 

31 

   

 

SECTION NUMBER 52701 542 ! 

   

MASTER CYLINDER (G TYPE) , SECTION 
- . • i  iRyorai 2700/CO. tek 950ICPD) 



I nDt."'Y 
3 ./ 4-gi- 

SECTION NUMBER 52701 542 

   

MASTER CYLINDER ( G TYPE) SECTION 
Rvool 2700/CD. ltek 950;OPO) tivirc-Axt. 

Note. *he, T.r.:...er,nq :errs ,,arnect .oPcate tse set nurrmer tecaort rnev are ava,.aote as a set 

NO tr 7 F *4/nA** 
SET NO. / PART NO PART NAME 332" iL11011EM114NENT PARTS NO  Q'ty 

5290 22 4111 I3 D9 LINK 1 

12,13 

5290 22 4131 !JD9 LINK 1 

13.66 

5290 52 2501 hi, CAM 1 

5.8 

5290 52 2601 hL CAM 1 

5.23 

1 5290 54 542 A7°97,9" SPRING 1 
' 2 5290 54 541 A7°9D9"A9Vh" SPRING STUD 1 

3 5290 52 112 1-'1 /35— LOCK COLLAR 2 

4 9684 0505 08 t..,( D" M5X5 SET SCREW M5X5 .6 

5 5290 52 253 5z11, BUSHING 2 

6 9642 0410 1 4 1—N"])" M4X10 SCREW M4X10 2 

7 9710 0400 08 - A"”"h" M4 - SPRING WASHER M4 _ 2 

8 5290 52 250 951"V7)L OPS S—A CAM (OPS) SUB ASSY 1 

9 5290 52 256 hL CAM 1 

11 9670 0625 08 ”Vh-t"Ilit- M6X25 SOCKET BOLT M6X25 1 

1 2 5290 22 411 9)9 LINK 1 

1 3 5290 22 412 )151$ BUSHING 2 

1 4 9670 0516 08 ”Vf.t"Ilih M5X16 SOCKET BOLT M5X16 8 

15 9710 0500 08 il".VP'73" M5 SPRING WASHER M5 7 

1 6 5290 54 520 93)7° CLAMP 1 

1 7 5290 54 522-1 ;(51$ BUSHING 1 

1 8 5275 54 410 Y-1493)7° TAIL CLAMP 1 

93—t" 2700G RYOBI 2700G . ITEK 950G 

1 9 5275 54 114 tiM1Fn GUIDE 1 

q3—t" 2700G RYOBI 2700G . ITEK 950G 

20 9648 0410 14 7-371P' M4X10 SCREW M4X10 9 

21 5290 11 152 F;th3— LOCK COLLAR 1 

22 9684 0606 08 t.)i t"P' M6X6 SET SCREW M6X6 2 

23 5290 52 260 f1,99"VhL NOPS S—A CAM ( NOPS) S—A 1 

24 9642 0516 1 4 t'VI3D" M5X16 SCREW M5X16 2 

25 5,290 52 255 hL CAM 1 

26 9721 070008 , E-9p9" E-7 E —RING E-7 1 

27 5290 54 540 LEVER 1 

28 5290 23 115 'N"79)9"1)il"— COVER 1 

29 90 210 1A 79:)2'` 6206LL3C2P6 BEARING 6206LL8C2P6 1 

30 5296 54 511 Dr7h SHAFT 1 

135 . 



SECTION NUMBER 

or:er,he Qeen reareea onChcate the set "unDer oecause 

• 
t 

IIDF"') 

i MASTER CYLINDER ( G TYPE) :SECTION 
Ryool 2700/C0.1tek 950:CP0) 

silte: he 

5270Z 542 

they ere avaz,Me e• ,e2  

NO. t -71.114/10A#-4 
SET NO. / PART NO 

PART NAME g3A--.•  COMPONENT PARTS NO 

31 529.0 54 11.6 IPV)7 SPRING STUD 2 

-32 5290 54 115 t'D PIN 2 

33 5290 54 117 AT'qD2"A3V1" SPRING STUD 2 
34 5275 54 111 qA9—DUD9"— MASTER CYLINDER 1 

93—t" 27006 RYOBI 2700G . ITEK 9506 

35 9414 1 610 1 4 rPlt°D 1.6X10 SPLIT PIN 1.6X10 2 

36 5290 54 338 A7'9.7)9' SPRING 1 

37 5290 35 1 31 7,7°9)9" SPRING 2 

38 5290 54 337 V7E. KNOB 2 

39 90 209 1"7 1)D9" 6205LLBC2P6 BEARING 6205LL8C2P6 1 

40 5290 23 112 GEAR 1 

41 5290 23 113 fp%13 WASHER 3 

42 5290 24 127 BOLT 3 

43 5290 23 116-1 1'7UD9"/”1"— COVER 1 

44 5290 54 531-1 ;OH/ BUSHING 1 

45 5290 54 325 A3°U,D9" SPRING 2 

46 5275 54 310 HEAD CLAMP 

93—t' 27006 RYOBI 2700G ITEK 9506 

47 5290 54 336-1 VW.i. KNOB 1 

48 5290 54 210 . LEVER 1 

49 9721 1200 08 E- 11:.9" E-12 E—RING E-12 1 

50 5290 54 213-1 D1'71- SHAFT 1 

51 5275 54 330 PIN BAR PLATE 1 

U3—t" 2700G RYOBI 2700G . ITEK 950G 

52 9716 0600 14 t5 1"1 M6 PLAIN WASHER M6 1 

53 5275 54 113 957.,7°9"f CLAMP BASE 1 

43—t" 27006 RYOBI 2700G . ITEK 9506 

54 5275 54 112 AFV/I°— STOPPER 1 

43—t* 2700G RYOBI 27006 ITEK 9506 

55 9642 0510 14 T1"31D" M5X10 SCREW M5X10 5 

56 9716 0500 1 4 t5 /3"1 M5 PLAIN WASHER M5 1 

57 9721 0400 08 E-4:)9* E-4 E—RING E-4 1 

58 9721 0500 08 EIW" E-5 E—RING E-5 1 

59 5290. 54 339 V7E KNOB 1 

60 5290 54 413 Ar4D9" SPRING 2 

61 5290 52 422 t°D PIN 1 

62 5290 5.4 341  SPRING 1 

.64 5300 27 317 •7-n-1 WASHER 1 

65 9670 0510 01 sl/V1.*"10. M5X10 SOCKET BOLT M5X10 6 



MASTER CYLINDER (G TYPE) 
iRyooi 2700/CD. Itek 950iCPD) 

3 
SECTION NUMBER  5270Z 542  

. SECTION 
T: tt k Orr. r T t.• 

Note-  riren o,cerine ,:e s maf‘eo tr..r,c!cate tne set nurver ce:ause they art avarawe 'vliv as a se: 

Qty • =ART NAME NO, F it* /8 ** 
SET NO. / PART NO 3242 SW / COMPONENT. PARTS NO 

66 5290 22 413 '3 )9 LINK 1 

GS- 11)9' GS-5 GS-RING GS-5 1 67 90 652 

137 



52901 540 SECTION NUMBER 
SECTION 

• 

MASTER CYLINDER 
,
Ryobi 2800/CD. Itek960/CPD) 

• 

• 

- 
" 9 

*. D) 

. 47) 

42) 

• 51 
30)  , 49- 

'48 

37) 

68 

24 —
.63/ 
- 64 72) 

30 

65) 



 

'44 . 

SECTION NUMBER 

 

  

! 52901 540 

   

MASTER CYLINDER 
R, yam 2800/CD. Itek960/CPO) 

: SECTION 
-_••  • 1- **TAX T 

Note: ,ers crcenre -^ar.eolt onvcate me set ^,rnoer oecause thev are available on, as a set 

NO. +.7h11-4/gaii* 
-S ET NO. / PART NO 

pia** PART NAME 
COMPONENT PARTS NO. 

4R 
2- tY 

5290 22 4111 11 )2 LINK 

13,14 

5290 22 413Z '1 )9 LINK 1 

1 4,22 

5290 52 250Z tL CAM 1 

5,9 

5290 52 2601 N, CAM 1 

5,25 

1 5290 54 542 A7°q)9" SPRING 1 

2 5290 54 541 A7°9)9"A3TF" SPRING STUD 1 

3 5290 52 112 F)(133- LOCK COLLAR 2 

4 9684 0505 08 1.-)4 D" m5x5 SET SCREW M5X5 4 

5 5290 52 253 ;On, BUSHING 2 

6 9642 0410 1 4 J-%"3:D" m4x10 SCREW MAX10 2 

7 9710 0400 08 n." VP'63" m4 SPRING WASHER m4 2 

8 5290 52 422 t°) PIN 1 

9 5290 52 250 f1,99"Ylit OPS s-A CAM ( OPS) SUB AssY 1 

1 0 5290 52 256 ljl. CAM 1 

1 2 9670 0625 08 V5VF*"110, m6X25 SOCKET BOLT M6X25 

1 3 5290 22 411 9)9 LINK 1 

1 4 5290 22 412 511t, BUSHING 2 

1 5 9670 0516 08 V7Vt-t"lbl. m5X16 SOCKET BOLT m5X16 8 

1 6 9710 0500 08 n" h" m5 SPRING WASHER m5 2 

1 7 5290 54 520 93)7°  CLAMP 

1 8 5290 54 522-1 $41b BUSHING 1 

1 9 5290 54 410 T-$95)7° TAIL CLAMP 1 

20 5290 54 114-1 t°)I1"-9"f PIN BAR BASE 1 

21 9648 0410 1 4 /331D" m4x10 SCREW m4X10 3 

22 5290 22 413 q)9 LINK 1 

23 5290 11 152 . h)433- LOCK COLLAR 1 

24 9684 0606 08 }.$3D" M6X6 SET SCREW m6X6 4 

25 5290 52 260 T1,951"V1)6 NOPs s-A CAM (NOps) S-A 1 

26 9642 0516 1 4 1-)" -3!)" M5X16 SCREW m5X16 2 

27 5290 52 255 CAM 

28 9721 0700 08 , E-qD9" E-7 E-RING E-7 1. 

29 5290 54 540 LEVER 

30 9670 0510 01 -.-r)h1;"$h m5X10 SOCKET BOLT m5X10 1 5 

31 5290 23 115 
-
\ -7,1 )9",v1"- COVER 

32 90 210 v•79)9" 6206LL8C2P6 BEARING 6206L1BC2p6 

139 



   

 

SECTION NUMBER 5290Z 540 

   

MASTER CYLINDER 
y0D1 2800/CD. Itek960/CPD) 

iSECTION 
anis Ja  -c-u. c. -c• **rit5C 

Note: *n en ntifReOgr.,a.cate :^e set nuPicer because they are ava.:10e omy 

 

SET NO. / PART NO */7041/rONENT PARTS NO 
DART • NAME 

3.3 5290 54 669-
.
1 A7°

.
117)9s'A9')1" •  SPRING STUD. 

34'5290 54 115 tO) PIN 

35 5290 - 54 511 SHAFT 

36 5290 54 117 A7°9.7)9"ASOF" SPRING STUD 

37 5290 54 611-2 7A9-D9)9"- MASTER CYLINDER 

38 9414 1610 14 9,1t°7.) 1.6X10 SPLIT PIN 1.6X10 

39 5290 54 413 A7° 1W" SPRING 

40 5290 35 131 SPRING 

41 5290 54 337 V7E KNOB 

42 90 209 1"79)2" 6205LLBC2P6 BEARING 6205LLBC2P6 

43 5290 23 112 V't-
, 

GEAR 

44 5290 23 113 WASHER 

45 5290 24 127 4;"10. BOLT 

46 5290 23 116-1 1"79D9"/D1"- COVER 

47 5290 54 531-1 ;OA) BUSHING 

48 5290 54 658-1 AfVfl°- STOPPER 

49. 5290 54 620-1 7570 CLAMP 1 

I - 50 5290 54 684 .  A7°9)9" SPRING 2  

51 5290 54 663 779 HOOK 

52 5290 54 661-1 h"-0."7°U-1- GUIDE PLATE 2 

53 5290 54 630-1 DV- LEVER 1 

54 5290 54 643 A1°-/- SPACER 1 

55 5290 54 664 7'99 HOOK 1 

56 5290 54 670 3"57VF BRACKET 

57 9670 0520 08 V,VF$"11,F M5X20 ' SOCKET BOLT M5X20 

58 5290 54 666 7-G ARM .1 

59.5290 54 682-1 SCREW 

60 - 9717 1000
.
08 TZ7"/P. m10 . WAVE WASHER A10 

01 5290 54 681-1 V73. KNOB 2 

62 9716 0800 14 t3V`h" M8 PLAIN WASHER Ma 4 

63 5290 54 657-1 'f3',V) HINGE 1 

64 5290 54 659-1 7°U-1- PLATE 2 

65
. 
 5290- 54 653-1 .•\‘‘ ... A BASE 

66.5290 54 655-1 7°1
,
-1- PLATE 

67 5290 54 656 s7A9-7oDhh"ft.%` FRONT  GUIDE
. 

 

68 5290 54 667 A99F" STUD . 

69 5290 54 665 7'5VYF BRACKET 

70 9670 0620 08 i'VFA"R4 M6X20 SOCKET BOLT M6X20 

71 5290 54 654 7—.) Y.),9* BUSHING 



" 

. MASTER CYLINDER 
.Ryobi 2800/CD. Iteic9601CPD) 

SECTION 

*nen 

SECTION NUMBER 5290Z 540  

L -tt k.• 
nrcer ,re :terns rnareea t..no.cate Int set noeoer oecausa tnev are avaaole only as a se 

NO. 4:1 ** raglik4 
SET NO. / PART NO. 

mai* • P ART NAME 11P/ 
COMPONENT PARTS NO O tv 

72 9648 0306 1 4 M3X6 SCREW m3X6 

73 5290 54 710-1 ?—L ARM 1 

74 5290 29 315, LOCK COLLAR 1 

75 5290 54 645 9)2 LINK 1 

76 5290 54 690-1 7-1, ARM 1 

77 5290 54 683-1 D1,71- SHAFT 1 

78 5320 52 420 7"”Vh BRACKET 1 

79 5290 33 534  SPRING 1 

80 9670 0612 08 V”Isti"10. M6X12 SOCKET BOLT M6X12 

81 5290 29 312 WASHER 1 

82 5320 52 410-1 tin"— LEVER 1 

83 5296 33 564-1 t"-10" 1 J )7 ° ( 7"57)) BALL GRIP ( BROWN) 1 

83 90 752 II"-1/2"9")7° 25 ( 2o) BALL GRIP 25 ( BLACK) 1 

84 5320 52 414 o-5— ROLLER 1 

85 9716 0600 1 4 t .5/"fl" m6 PLAIN WASHER M6 1 

86 9721 0400 1 4 E.-9)2" E-4 E—RING E-4 1 

87 9670 0616 08 'Mvht"Ibh m6x16 SOCKET BOLT M6X16 1 

88 9660 0600 1 4 I-21- M6 NUT M6 1 

141 



tif 

 

3 

SECTION NUMBER 

 

 

5290G 550 

  

INK FRAME SECTION 



> iit-g• -
f7)471)-L  SECTiON NUMBER 5290G 550  

INK FRAME .SECTION 
er..:0)TBALtillee'T:t.t1-3,11. .1 -CA.Or, • t•• 
Note: *hen orcertne qems marxect *or-tomato the sot nurnoer oecaus• Inilv an 1,1“10.1 On, DS a Set. 

SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO Q•ty 

1 9670 0825 08 'M")Fli"11,1- M8X25 SOCKET BOLT M8X25 

'2 5290 55 314 t'D PIN 2 

3 5290 55 111-5 3Li-L FRAME 1 

4 5290 55 315 STAY 1 

5 5290 55 311 71)-t FRAME 1 

6 5290 55 211-5 71)-t, FRAME 

7 5290 55 312 t 0 PIN 1 

8 91 250 1-111AV7° 1/4" OIL CUP 1/4" 2 

9 9710 1200 08 A"V/"/]'3 M12 SPRING WASHER M12 2 

1 0 9660 1200 1 4 tVt. M12 NUT M12 2 

11 5290 55 313-1 t°D PIN 1 

1 2 9642 0425 1 4 1-'%"7 D" M4X25 SCREW M4X25 2 

1 3 9716 0400 1 4 t5M M4 PLAIN WASHER M4 3 

1 4 95 110 A-f A-20 GV22B SWITCH A-20 GV22B 1 

15 9642 0510 1 4 1-1 ' M5X10 SCREW M5X10 2 

1 6 9710 0500 08 1 "h" MS SPRING WASHER M5 2 

1 7 5290 52 257 7"5”h BRACKET 1 

1 8 95 115 AlVfbA"- SWITCH COVER 1 

1 9 5290 44 424 t°) PIN 1 

20 5290 44 411-1 q7-f- RETAINER 1 

21 5290 44 420 7"5”F BRACKET 1 

22 9721 0300 08 E-99'5 E-3 E-RING E-3 1 

23 9642 0410 1 4 /1":D" M4X10 SCREW M4X10 2 

24 9710 - 0400 08 il" V,"h" M4 -SPRING WASHER M4 

25 9670 0816 08 V7Vh*"Itil- M8X16 SOCKET BOLT M8X16 4 

26 5290 55 317 AY- -  STAY 1 

143 



5290Z 617 SECTION NUMBER 

ELECTRICAL SECTION 

6:---• 

-_18) 

-- 
9 ) 

:52 

I 

,•• ':;•;! a 

--,•\221 

29 

N 

-WV 

34) 

17) 
41 

72) 

27 

t 

• . .. • , 

. • • • 



ELECTRICAL SECTION 

New When 

SECTION NUMBER 5290Z 617  

z.mgeSEIALAT:f1)5,11_. -C3r • !- it 4if -CAX L. -CT 
orcermq :te,s a,e0 or,o,cate me set Sumer onat,se me,' are as,ome as a set 

No. SET NO / PART NO MAAA%/ 41"* PART NAME COMPONENT PARTS NO. 
ln 
05, 

1 95 172 o')/79 -VVF M12X1 NUT M12X1 2 

2 95 1 73.: N9V79D9' 1 2 RING 1 2 2 

3 5295 61 124 13"-F" ( 90) GUARD ( BLACK) 1 
4 5290 83 311 LABEL 1 
5 9642 0510 1 4 J-N"Th')" M5X10 SCREW M5X10 36 

6 9710 0500 08 A"Vi"/)" M5 SPRING WASHER M5 36 

7 5295 61 121-1 1;"")9A Box 1 
8 95 1 71 Al” WD1122 ( 9) SWITCH WD1122 ( 9) 1 
9 97 400 Af” WD1121 ( 9) SWITCH WD1121 (9) 1 

1 0 5290 61 123-1 MI"- COVER 1 
11 98 517 7")T1,99DD 1.25-M5 TERMINAL 1--;-25-15 5 

1 2 90 643 w);/"/3" 85 TOOTHED LOCK WASHER B5 2 

13 9660 0500 1 4 1-)F M5 NUT M5 6 

1 4 95 1 43 T"YDD9' BUSHING 3 

1 5 95 241 ?”1'99DD 1.25-M4 TERMINAL 1.25-M4 -( UL) 9 

1 6 95 250 1-7" V3/16 TUBE V3/16 6 

1 7 95 1 40 7'ITDD9" SR-5N-4 BUSHING SR-5N-4 4 

1 8 95 223 SVT AWG#18 2DD CORD SVT AWG#18 2-WIRES 11 
1 9 98 378 3-F" CORD 1 
20 5290 61 113 7"5”F BRACKET 1 
21 5290 61 111-6 40")7A BOX 1 
22 97 160 91'- G4B 1121 RELAY G4B 1121 2 

23 9716 0400 1 4 t5 h" M4 PLAIN WASHER M4 1 0 

24 97 942 F5DA TRANSFORMER 1 
25 5290 61 611  CONTROL CIRCUIT BOARD 1 
26 5290 61 112-2 1i1"- COVER 1 
27 97 190 9U- DSP1-DC24V RELAY DSP1-DC24V 3 

28 9642 0410 1 4 / 35)" M4X10 SCREW M4X10 8 

29 9710 0400 08 A"V/"h" M4 SPRING WASHER M4 1 4 

30 9642 0416 1 4 I1"3D" M4X16 SCREW M4X16 6 

31 97 403 3"L*1,V7° AT-402 -  CAP AT-402 2 

230V FOR 230V 

32 98 304 3-F" SVT AWG#18 3D) CORD SVT AWG#18 3-WIRES 1 

100V FOR 1 00V 

33 95 242 ?")f1'99DD 1.25-YS3A TERMINAL 1.25-YS3A 23 

34 98 872 7Vf1'99DD TERMINAL 26 

35 5290 61 117-6 tifoA" ELECTRIC DIAGRAM - 

36 99 766 DDT"D7- 2200 50V CAPACITOR 2200 50V 1 



: ELECTRICAL 'SECTION 

Note: When 

3 /** 

SECTION NUMBER 5290Z 617 

* 7-0)11EALIAILOCZ:-..: IS A L. 1.-A 1 tt A- 0) r. 44' 'VAX L. T 
orcennq ten s mat ttoo it,tococate toe set ournoer oecause tore are araualNe On,v as • se 

tf-y1-11-53/0A** NO. SET NO. / PART NO. gat*/46** PART NAME  COMPONENT PARTS NO 

37-99 774 SURGE- KILLER 

Z717Df31 FOR DOUBLE SHEET, DETECTOR 

38 98 303 3-F" GTCE3-0.75 CORD GTCE3-0.75 

230V FOR 230V 

39 95 1 41 7"VDD9" BUSHING 

115V FOR 115V 

40 98 302 3-F' TU0017 CORD TU0017 

115V FOR 115V 

41 97 685 917- TIMER 

95”D2"MDF"Ii1-$ DECLUTCHING HANDWHEEL 

42 5290 61 1 35 5'\11, LABEL 

230V FOR 230V 

43 95 1 51 J*-7"11)957)7° 3334 CLAMP 3334 

44 95 1 52 ,-7
55

11, 95D70 3307 CLAMP 3337 1 

45 98 806 L/ 95:0° 3306 CLAMP 3306 

46 95 1 50 7-7"11,93D7° 3304 CLAMP 3304 

47 98 516 TYf1'99DD 2-YS3A TERMINAL 2-YS3A 

48 5290 61 140  BRACKET 

230V FOR 230V 

49 5290 61 1 43 - COVER 

230V FOR 230V 

50 97 729-1 A4Vf PI-25/E/SVB SWITCH PI-25/E/SVB 

230V FOR 230V 

51 9642 0306 14 t1"3!)" M3X6 SCREW M3X6 

230V FOR 230V 

52 9710 0300 08 A"V/"b" M3 SPRING WASHER M3 

230V FOR 230V 



147 



5290G 700 SECTION NUMBER 1)11‘‘ — 

COVER SECTION 

\ 
,;51  

•••j  - 2  — 
— 

„7":". 

co' 



COVER ; SECTION 

40t.: When 3tne,nng 

SECTiON NUMBER 5290G 700 

* ang6gLuzia-r.-_-.1• Is.‘ 1 ttko-C. -61. • !- #1.-CAJZI- • 
•tents niarxea ir..no:cate tne set nyrnoar oecauser the,' ire avavade on, as a a, 

NO. tY)'*-5kindialVW 
SET NO. / PART NO. a5ats*/4141" PART NAME 

• COMPONENT PARTS NO 

1 5290 74 03071 
-
(D;17i)"— (RH.W.P.K.P) INK COVER (RH.W.P.K—P) 

1 5296 74 010 -(DV3/1"— ( 7-W9—) INK COVER (I
-VORY) ,  

1 5320 74 010-2 -f7) 1)"— INK COVER 

2 9710 0500 08 A"V/"t" M5 SPRING WASHER M5 3' 

3 9642 0530 1 4 1—"\ "DD" M5X30 SCREW M5X30 2; 

4 5290 72 012  SCALE 

5 90 811 11" -fDt.'7D' M6X16 SCREW M6X16 

6 5290 72 071 COVER 

7 5296 72 020 "til"— ( -fia—) MAIN INSIDE COVER (YELLOW) 

7 5296 72 028-1 tD“D711-'/V1"— (-fio—) MAIN INSIDE COVER (YELLOW) 

230V FOR 230-V 

7 5320 72 020 MAIN INSIDE COVER 

7 5320 72 028-1 3;17) “77 -fh"/M"— MAIN INSIDE COVER 

230V FOR 230V 

8 5296 72 010 * "t11"— YID— MAIN OUTSIDE COVER ( YELLOW) 

8 5320 72 010 MAIN OUTSIDE COVER 

9 9642 -0510 1 4 -1-1"DEP M5X10 SCREW M5X10 1 1  

1 0 5290 71 - 040-1 AlDhM"— DELIVERY COVER 

1 0 5296 71 040 AlDhA"— ( Y -( "9—) DELIVERY COVER (IVORY) 

11 5296 72 050-1 (110—) FEEDER COVER (YELLOW) 

11 5320 72 050-1 *1”/”1"— FEEDER COVER 

12 90 760 9Vt°D1D' 3X6 TAPPING SCREW 3X6 

1 3 5270 74 032-1 T'D*)IIM"D ELECTRIC NAME PLATE 

93—t' 2700 RYOBI 2700 

13 5276 74 031-3 T"D*,1 -01"D NAME PLATE (ITEK 950) 

13 5276 74 032-3  NAME PLATE (ITEK 950CPD) 

13 5290 74 032-1 T"DAIA'D ELECTRIC NAME PLATE 

93—t' 2800 RYOBI 2800 

1 3 5296 74 031-3 7')+A1'A'D NAME PLATE (ITEK 960) 

1 3 5296 74 032-3 7":)*Afil":i NAME PLATE (ITEK 960CPD) 

1 4 5310 73 050 00VER 

15 5290 73 020-2 *"1,—hAsk— GEAR COVER 

1 6 90 651 GSq)9" GS-6 GS—RING GS-6 

17 5270
.
74 031-1 )110"D. NAME PLATE (RYOBI 2700) 

17 5270 89 621—f A -(A"D NAME PLATE (RYOBI 2700CD) 

17 5276 74 033-2 ,4 -1/1"7, NAME PLATE (ITEK 950) 

17 5276 74 036 “A"D NAME PLATE (ITEK 950CPD) 

17 5290 74.031-1  NAME PLATE (RYOBI 2800) 

17 5290 89 621-1 “nA7, NAME PLATE ( RYOBI 2800CD) 

149 



28 5320 72 060 FEEDER COVER 1 

30 9642 0410 14 11"31D" M4X10 SCREW M4X10 1 

31 9710 0400 08 W`VP'W M4 SPRING WASHER M4 1 

32 9660 0400 14 1-9F M4 NUT M4 

WfD1"71D" M6X8 SCREW M6X8 35 90 810 

4i-11,7°39" HOLE PLUG 40 95 146 

21 5320 74 020 1:4h11"- INK COVER 

22 5320 72 031 MAIN OUTSIDE COVER 

20 5290 73 010-1 i9 "-"1'-1W- CYLINDER GEAR COVER 1 

20 5320 73 060 CYLINDER GEAR COVER 1 

1))\"-

COVER : SECTION 
ti A L. "C" It OD it* T:t-5C 7:". T • 

Note:  *heh  cycehhe :harxeci  orasicate Me set rttrc•ver cecaLse trter are ay.uao,a or  as a saz  

NO: PART NAME . 1114. /HA** 
SET NO. / PART NO. • • 7(11IPONENT PARTS NO 

1 7 5296 74 033-2.  NAMEPLATE (ITEK 960)i- 1 

1 7 5296 74 036  NAME PLATE-(ITEK 960CPD) 1 

1 8 5296 71 010 (7-(i"9-) BED COVER (IVORY) 

1 8 5320 71 010 BED COVER 1 

1 9 9642 0516.14 t'N"3!)" M5X16 SCREW M5X16 1 

SECTION NUMBER  5290G 700  

93-t" 2700 RYOBI 2700 . ITEK 950 

11 3-t" 2800 RYOBI 2800 ITEK 960 

21 5296 74 020-1 -(D+hi1"- INK COVER (IVORY) 

22 5296 72 030 lipt?'”-/-ft-"/M"- -fio-  MAIN OUTSIDE COVER (YELLOW) 1 

41'5290 74 054- : 31"Ilt LABEL 

43 5290 74 -058. 51"110 LABEL 

. 44 5290 74 059 .5'V`ILI LABEL 

45 5290 74 061 51"11, LABEL 

46 5290 74 062 5'Y' LABEL 

47 5290 74 063 f)D”-9- INK VOLUME SCALE 

48 5290 74 064 -Will+ LABEL 



SECTION 

5290G 700 
SECTION NUMBER ! /111"- 

! COVER 

Not, ith.n ottoer.ng .tems tner.eo a ,mcsicate te.e set t,t.o.nOet oecause tnev at. e.e..ente Or, as a Set 

411-9. /gait 9- 
SET NO. / PART NO 

=ART NAME 
' ,OMPONENT PARTS NO 

igt 
Q ty 

49 5320 74 065 SCALE 1 

FOR ITEK 

50 5290 74 066, 51"11, LABEL 1 

51 5290 74 -067 5'\"11, LABEL 1 

52 5300 74 068 51"ft, LABEL 1 

53 5300 74 069 51"q, LABEL 1 

54 5290 73 081 1 1"- COVER 1 

55 5300 74 073 5'\"11) LABEL 1 

56 5295 75-016 STOPPER 2 

57 5290 74 '068 INDICATOR 1 

75DA FOR FRANCE 

58 98 804 1-11)7°57" HOLE PLUG 1 

59 99 939 li-IV7°59" P1375 HOLE PLUG P1375 1 

60 5320 72 027-1 )1 fD -(D/fh"ilil'- MAIN INSIDE COVER 1 

5" -1' 95”D9"ADF"t1-11, DECLUTCHING HANDWHEEL 

60 5326 72 025 f 11"- (1'ID-) MAIN INSIDE COVER ( YELLOW) 1 

P"(95”39"nDh"1:1-11$ DECLUTCHING HANDWHEEL 

61 5290 74 069 fDD”.-9- INDICATOR 1 

1 51 

. 



37 
39; - 

4-2 

17 - 
- : V 1-61 3-) - 

-3-SI 
V • 1Th  

34) 
8 

da. 

,
2

_
2) 

 24; 

jrs. 

..,* 

• :_.
I l I • 

33)  
48)1 371 3-7  - 
- 

- -  ,23-) 
• 

27) 

22  
toir 73  

2 41) 
.2! 

?D1 \"..)1311"- I 
i SAFETY COVER 

 

3 

SECT;ON NUMBER 5290Z 750 
• SECTION 

  



SECTION NUMBER 
SECTION 

*_-_ 02146LtiLA 4L -CA 1 t-A.cnr. 
Note: When oraenne •tens —aree0 it,:nchcate the set ntirnher 

SAFETY COVER cOvER 

.  5290Z 750 

**TAX 
because they are avanahle onry 35 a s! 

NO. "Z. h igtaii•Ei• • 
SET NO. / PART NO. PART NAME g61"11; COMPONENT/I PARTS NO Crt l  

1 5295 75 064 3"LAF'90- RUBBER STOPPER 

2 90 740 J-MF M5X15- KNOB BOLT M5X15 ' 

3 9716 0400 1 4 t5/"13" M4 PLAIN WASHER M4 14 

4 9642 0410 1 4 11'J " m4x10 SCREW m4x10 1 ,  

5 5295 75 061-3 M\"- COVER 

6 9716 0500.14 t -5/"h° m5 PLAIN WASHER M5 

7 9660 0500 1 4 1-9F m5 NUT m5 

8 5295 76 041-1 in"- COVER 

9 5295 75 070 tDD" HINGE 

11 5295 76 042 BRACKET 

12 9642 0510 1 4 1-N"oD" M5X10 SCREW M-5XI0 

1 3 9710 0500 08 n"”"1." m5 SPRING WASHER m5 

1 5 5295 75 080 tDD" HINGE 

1 6 5295 76 052 A3VI" STUD 

1 7 5296 76 051 nn"- ( 7fTv9) COVER (ITEK) 

17 5320 76 051 hn"- (93-t") COVER ( RYOBI) 

1 9 5295 76 043  BRACKET 

22 5290 75 031 hL CAM 

23 9684 0505 08 t. )t .D" M5X5 SET SCREW M5X5 

24 5290 75 082  BRACKET 

25 9642 0314 1 4 1-\"o!)" m3X14 SCREW m3X14 

26 5290 76 023 A-fvfh/1"- SWITCH COVER 

27 97 303 AlVf v-1c2 SWITCH y-1c2 

28- 9648 0406 1 4 75oD" M4x6 SCREW m4X6 

29 9642 0310 1 4 J-N"olD° M3X10 SCREW m3X10 

30 9716 0300 14 t5 1" M3 PLAIN WASHER M3 

31 5295 75 020-1 tDD' HINGE 

32 5295 76 012 -  hn"-41,Vf COVER CATCH 

31 5295 76 013 14 0_9_ SUPPORTER 

34 5295 76 011-2 hn"- COVER 

35 5295 75 040 tDD" HINGE 

36 5290 52 423-1 t°D PIN 

. 37 9710.  0400 08 ,n"V/"W‘ m4 SPRING WASHER M4 

38'9660 0400 14 rVh M4 NUT m4 

39 9648 0418 14 -  /53.D". m4x18 SCREW M4X18 

40 5290 75 022 7"57VF BRACKET 

41 5290 76 024 AfVY7°U-t.  SWITCH PLATE 

42 5295 76 026 rDi," HINGE 

43 5295 75 013-3 1/1"- COVER 

1C1 



-rz 
SECTION NUMBER 

b./1/ L I -e•A.0) 
oreerm mar.ea it oneucate tee set ,urecer 

' 7Dt'D/311"- 

' SAFETY COVER I SECTION  

ote: *Nen N q 

5290Z 750  

liVrASC T • 
.'"ecause tnev re avanaole sr., as e set 

Na 
- I- ** /HAM*: 
SET Na / PART NO 

PART NAME 
COMPONENT PARTS NO. 

44 5295 76 030- tDD" HINGE 1 

45 5295 75 031-1 AfT G SWITCH CAM 3 

230V FOR 230V 

46 95 338 WK244XP-2U SWITCH WK244XP-2U 

230V FOR 230V 

47 9642 0420 1 4 J-1"3D" M4X20 SCREW M4X20 

230V FOR 230V 

48 5295 76 032 BRACKET 1 

49 5295 5295 76 022 BRACKET BRACKET 1 

51 5295 75 014 ('13-t") INDICATING PLATE (RYOBI) 1 

51 5295 75 015 )(111"D ( 71 9) INDICATING PLATE (ITEK) 1 

a  



,/•• • 



:SECTION 

5290Z 755 
17- 3 

SECTION NUMBER 7D1")/311"- (1")h) 

SAFETY COVER (BED) 

Th7 , 

1 56 



7Dt'DMI"- ( 1"")t•) 

SAFETY COVER ( BED) 

I L 

SECTION 

Ncte:{0-,em 

SECTION NUMBER 52902 755 

* .LCOMALIJIA -C—.115.1 L. ttA..0)2', 17 r Vier.•,tic -r 
ycer,ng ,tetris anareea 0,scecate me set ,sumoer OeCdtAll teee are avaoacee 4, a sa, 

O /24A4* N 
----J1- 414 
SET NO. / PART NO. 

PART NAME ;'31145*/M114NENT PARTS NO 
.11 

t 

'1 9642 0510 1 4 1-\'"D D" M5X10 SCREW M5X10 1 6. 

2 9710 0500 08 n- tm M5 SPRING WASHER M5 1 2 

3 5300 75 017 7" -5 F BRACKET 6 

4 5300 75 016 "7".”VF BRACKET 6 

5 5300 75 012-2 tn"- COVER 1 

6 5296 75 011 COVER 1 

7 9642 0408 1 4 1-\"3D" M4X8 SCREW M4X8 1 4 

8 5300 75 015-1 MI"- COVER 1 

9 5300 75 018 COVER 1 

1 0 5300 75 019 /DI"- COVER 1 

11 5300 75 013 COVER 1 

12 5300 75 014 COVER 1 

1 3 90 651 GS9p2" GS-6 GS-RING GS-6 1 

1 4 5296 75 012 COVER 1 

1 5 90 810 A"-f -D1-"3,D" M6X8 SCREW M6X8 1 



   

3 /41-q. • 
SECTION NUMBER 

 

   

5290G 650 

ACCESSORIES ' SECTION 

  

1CD 



7sP7t7.) 

ACCESSORIES 
- SECTION 
• ..:. st5 
• Nc•te: When 

SECT;ON NUMBER 52903 650 

cs a  .. 1. #1)- -C•;tx 
0,11ermq ;te-rs mareed it,me.cate ;r:e set ru,Der OeCduSe they are ava.ac:e c-  • 3s.a 

tz7Fitifigaii4 NO. SET NO. / PART NO 
111,5111Pif PART NAME '14Z1 */COMPONENT PARTS NO. t. 

5430 83 1 00 7°57_,D"t-hD PLUNGER CAN 

3-0-39 

1 9670 0516 08 VV1-4;"11,1- M5X16 SOCKET BOLT M5X16
.  

2 5290 61 1 51-2 7"5Vt-  BRACKET 

8 9710 0500 08 V " M5 SPRING WASHER M5 .  

9 95 211 5D7° VL-18-PH LAMP VL-18-PH 

1 0 91 400 Ail°t 1 7X19 WRENCH 1 7X19 

11 91 401 All°t 13X17 WRENCH 1 3X17 

1 2 91 402 AA°t 8X10 WRENCH 8X10 

1 3 91 410 T-IJDI 1 3 1-HANDLE WRENCH 13 

1 4 91 420 oVn930",liD 5 ALLEN WRENCH 5 

15 91 421 cV)t210"NiDI 4 ALLEN WRENCH 4 

1 6 91 422 oW394;"')IJD 3 ALLEN WRENCH 3 

1 7 91 423 o')A9 1):). 2.5 ALLEN WRENCH 2.5 

1 8 96 019 13/1"- COVER 

CD FOR CD 

1 -8 96 020 9"AF/311"- COVER 

1 9 91 430 F"5-(M"- ( +)100MM DRIVER (+)100MM PLASTIC HANDLE 

19 91 452 1"5-01"- ( +)100MM DRIVER (+)100MM WOOD HANDLE 

FOR ITEK.W.P 

20 91 431 1"510- ( -)100MM DRIVER ( -)100MM 

21 96 010 SPATULA 

24 5290 31 152 D9D" PILE BOARD 

)3-t" 2700 RYOBI 2700 ITEK 950 

24 5290 31 153 D9D" PILE BOARD 

J3-" 2800 RYOBI 2800 ITEK 960 

25 5290 31 151 D9D"* PILE BOARD 

43-t" 2700 RYOBI 2700 ITEK 950 

25 5290 31 152 D9D"# PILE BOARD 

93-t" 2800 RYOBI 2800 ITEK 960 

26 5270 31 151 MAT 

93-t" 2700 RYOBI 2700 ITEK 950 

26 5290 31 151 -D9D" PILE BOARD 

93-t"
. 
 2800 RYOBI 2800 ITEK 960 

28 91 442 OIL GUN 

29 91 532 Jt°D7°1111, PUMP OIL 

30 5430 83 111-1 '):17I HOLDER 

31 5430 83,115-1 At-it, BOTTLE 

32 5430 83 213-1 .v)t" HEAD 

159 



79'9t,:i 

1 ACCESSORIES 

!-t f 3:•• SECTION NUMBER 5290G 650 
.; SECTION 

* ans a atub   
Note: *hen oroerme ,rems mareeo .m.c3cate the set owner oecaus• tnev are avauatue on, as ri 

NO. /Salt* 
SET NO. / PART NO: ?3A45# /111114} ART 

.NAME. 
COMPONENT PARTS NO 

.1111 

33 5430 83 214-1 BUSHING 1 

34 5430 83 215-1 7\7° ,1)9" •  SPRING 

35 5430 83 216-1 -1:1")7° CAP 1 

36 5430 83 217 9 2"h.)4 NUT 1 

37 5430 83 218 /573 COVER 1 

38 90 408 -I "-fl, 3/8 STEEL BALL 3 / 8  1 

39 9723 1 800 50 C- ,J)7" C-18 C-RING C-18 1 

40 91 531 7" 11-AV7)7° PUMP 1 



, • 



5290G 652 SECTION NUMBER 
/t"3.,9 

ROLLER BOX AND WORK SHELF 'SECTION 

2 ; 



NO. PART NAME 
-.1-7Fit*/041.*4 
SET NO. PART NO: 

im/5111-11- 
r-DMPONENT PARTS NO 

! _ 
C)-7-40"Y9A 

ROLLER BOX 
.
AND WORK SHELF 

SECTION NUMBER 
SECTION 

"C" T 
*en 7,71ce,-E 7e-s maraeo ..r7c:,:a:e me set ,lursner secause-, they are ava,,aout on, as a .s4 

5296 65 200, 1V`29"1 -( 11-o-) WORKING ORGANIZER (YELLOW) 

4-12 

5320 65 . 200-1 -7V'3',9"f WORK ORGANIZER ASSY 

4-12 

1 5290 65 111 0-5-V")9A ROLLER BOX 

2 5290 65 113 D1271- SHAFT 

3 5290 65 112 /3/1"- COVER 

4 9660 0500 1 4 1-)1.. M5 NUT M5 11 

5 9710 0500 08 A"V3",)" M5 SPRING WASHER M5 

6 9642 0516 .1 4. - t1n3D" M5X16 SCREW M5X16 

7 5290 65 214 IiU FELT 

8 5296 65 213 7"57Vh ( fio-) BRACKET ( YELLOW) 

8 5320 65 213 BRACKET 

9 5296 65 212 .2"5Vt- ( fIo-) BRACKET ( YELLOW) 

9 5320.65 212 7"”'.91' BRACKET 

10 5296 65 211-1 /V'3',9"-f SHELF (YELLOW) 

10 5320 65 211-2 ”"3',9"1 WORK ORGANIZER 

11 9642 0510 14 t1"DE)' M5X10 SCREW M5X10 

12 9648 0510 1 4 /53V.J" M5X10 SCREW M5X10 

1Col 

5290G 652 



2_3 

71)--1.3 (CD) 

FRAME (CD) ;SECTION 
SECTION NUMBER I 

5290Z 860 

1 



"71)—(3 (CD) 

 

3  4-1 
SECTION NUMBER  5290Z 860  

FRAME (CD) SECTION 

 

* o) ea rt. #1-rAYCL -Z74,.,  
Note:  *hen arcehhqte,s,a,aeo ..nocate tne set ,q,mper oecause tnev are ava”ao,e 

• 

NO SET NO. NO. / PART NO. 
PART NAME 

734%124  /COMPONENT PARTS NO. 
.za 

1 5290 86 211-2 71.,—t FRAME 

2 5290 52 422 C'D PIN 

3 5290 87 421-1 A9'9F" STUD 

4 5290 86 213 AT— STAY 

5 9670 0410 08 V1-7ti"Ild- M4X10 SOCKET BOLT M4X10 1; 

6 5290 87 425-1 W`-ft-" GUIDE 

7 5290 86 212-2 7U-6 FRAME 

8 5290 87 423-1 trl -fF" GUIDE 

9-  5290 87 441 TP"-5',7 OIL RECIVER 

1 0 9670 0612 08 V7')F10'llit- M6X12 SOCKET BOLT M6X12 

11 9710 0600 08 11" 1] M6 SPRING WASHER M6 

1 2 5290 87 422-1 A9')F" STUD 

1 3 9710 0800 08 A" /]" M8 SPRING WASHER M8 

1 4 9670 0816 08 V7V W$F M8X16 SOCKET BOLT M8X16 

1 5 5290 87 216 7"oV9 BLOCK 

1 6 9660 0600 14 tVF M6 NUT M6 1 ,  

1 7 9672 0630 1 4 oVtgVllsh M6X30 HEXAGON BOLT M6X30 

1 8 5290 89 616 T% -5 F BRACKET 

1 9 95 115 A-CYThil"— SWITCH COVER 

20 9716 0400 1 4 t5/"1j" M4 PLAIN WASHER M4 

21 9642 0425 1 4 1—\"OD" M4X25 SCREW M4X25 

22 95 111 A.V” Z-15GW22B SWITCH Z-15GW228 

23 9642 0510 1 4 t'V'3.D" M5X10 SCREW M5X10 11 

24 95 150 —7"II,95D7° 3304 CLAMP 3304 

25 9710 0500 08 W`V,"73" M5 SPRING WASHER M5 

26 9670 0835 08 V7VAON$F M8X35 SOCKET BOLT M8X35 

27 5290 86 413 7'TDD2" BUSHING 

28 5290 24 126 Trvt— WASHER 

29 9660 0800 1 4 tVF M8 NUT M8 

30 5290 87 424-1 h"fh' GUIDE 

31 5290 87 431-1 77"5” OIL RECEIVER 

32 5290 32 117 AhVA°— STOPPER 

33 95 338 AfVf WK244XP-2U SWITCH WK244XP-2U 

230V FOR 230V 

34 9642 0410 1 4 " M4X10 SCREW M4X10 

230V FOR 230V 



 

3 -,#* 
SECTION NUMBER 

 

9t•"'YD"9.D"nt."',"9 5290Z 870 
DRIVING AND DRIVEN (CD) SECTION 

31 

7 

— 3 

1 AA 



DRIVING AND DRIVEN 

sEc-floN NUMBER 5290Z 870 

( CD) SECTION 
* LI AA  tr 01: Y t.tXLtTL. 
Note: *nen orceong ,tems 7narseelf.330:oete tee set nutner DeCaLLS• tnev are ava..awe 3S a S4 

NO. SET NO / PART NO 
PART NAME 334.45— / COMPONENT PARTS NO. 

11 Si 
- Qt 

5290 43 1121 ;,"1,- GEAR 

21,22 

5290 86 112
.
Z V'/,- GEAR 

36,37 

5290 87 110 ASSY DRIVE SHAFT ASSY 

3.12,14,27-31,34,39,42 

5290 87 1151 751- OPs. BRACKET 

3,14 

5290 87 1161 7"5r?)t- MS BRACKET 

3,29 

5290 87 1 30-1 o-9q-,]"/h" ASSY ROTARY GUIDE ASSY 

1 7,18,32,33,43,44 

5290 87 212Z A7c'o t. SPROCKET 

3,13 

5290 87 213Z A7°oYVF SPROCKET 

3,6 

1 9684 0612 08 f- D" M6X12 SET SCREW M6X12 

2 5290 87 215 r$9"- HOLDER 

3 5290 87 117 BUSHING 

4 9716 0600 1 4 t57"1j" M6 PLAIN WASHER M6 

5 9710 0600 08 il"V,"h" M6 SPRING WASHER M6 

6 5290 87 213 A7°o,Vt. SPROCKET 

7 9670 0620 08 ”Vt-li"llih M6X20 SOCKET BOLT M6X20 1! 

8 9684 0606 08 1.-$EPI M6X6 SET SCREW M6X6 

9 5290 87 521 7" -”Vt. BRACKET 

1 0 5290 87 512 A10 -/- SPACER 

11 5290 87 522 CAM 

1 2 5290 11 1 52 h$135- LOCK COLLAR 

1 3 5290 87 212 A7°o7V1- SPROCKET 

14 5290 87 115 7"5YVF BRACKET 

1 5 5290 87 211 SHAFT 

1 6 5290 87 511 CAM 

17 5290 87 1 31-1 h"-.0." GUIDE 

1 8 5290 87 1 40 7.0 U- 1" PLATE 

1 9 9721 1000 08 E-q)9" E-10 E-RING E-10 

20 5290 29 311 WASHER 

21 5290 43 112 V't,- GEAR 

22 5290 37 123 ,451R, BUSHING 

23 5290 86 111 A97)F" STUD 

1 A7 



E DRIVING AND DRIVEN ( CD) SECTION 
SECTION NUMBER 5290Z 870  

er:_C):1EALtalStrU/i -JiL":" -r 
Note: *hen orce,N ,teets maniac) er.:ncpcate tne set nurnoer oecause tney are avanao.e on,v as a s. 

NO. 
-.: ii4f/Oreit* 
SET NO. / PART NO. 

„malt* • 31 Si PART-NAME •' 1/A-t"'"/ COMPONENT PARTS NO. 

24 9710 1 000 08 . II" V,"/3"3 - m10 SPRING WASHER m10 

25 9660 1 000 1 4 1—)t- m10 NUT M10 

26 91 250 t,flOv)7° 1 /4" OIL CUP 1/4" 

27 9411 5032 00 T—n°—t
.
°D 5X32 TAPER PIN 5X32 

28 5290 87 113 Aro,'As SPROCKET 

29 5290 87 116 7"57VF BRACKET 

30 5290 87 114 WASHER 

31 9721 1 500 08 E— ,D2" E-15 E—RING E-15 

32 9660 0600 1 4 I")F M6 NUT m6 

33 9686 0620 08 t-)( D" M6X20 SET- SCREW m6X20 

34 5290 87 112 A70 o7Vh SPROCKET 

35 5290 87 1 21-1 s\1,— GEAR 

36 5290 86 112 GEAR 

37 5290 26 112 BUSHING 

38 5290 26 113 A9Vh" STUD 

39 5290 87 111 D1,7h SHAFT 

41 5290 86 113 GRIPPER CAM 

42 9411 5036 00 -f—A°—t°D 5X36 TAPER PIN 5X36 

43 9710 0500 08 W'V/"/]"1 M5 SPRING WASHER M5 

44 9642 0510 14 J—\\%3 D" M5X16 SCREW M5X16 

45 5290 87 1 22 GEAR 

46 9670 0410 08 V”Fli"itit. M4X10 SOCKET BOLT M4X10 



I 



  

3 

SECTION NUMBER 

 

I-.)2"q")A°-  (CD) 

CHAIN GRIPPER (CD) 
SECTION 

5290Z 872 

 

C 



• 

I - 9 " 11".111 °  - ( CD) 

CHAIN GRIPPER ( CD) SECTION 

*-en 

SECTION NUMBER 5290Z 872 

•.:eens marKea t or•C•cate tr+e set nw—Cer OeCauSe 
 trey  are ava,me 

NO SET NO. / PART NO. 
. PART NAME 

' 3:1•'1'•'• .' COMPONENT PARTS NO • ,]• ty 

5290 87 300 _.r. q9" 11°- ASSY GRIPPER UNIT ASSY 1 

2-13,15-19,21-23,25,26 

5290 87 301 9'1 11°-3"15-AS5Y GRIPPER BASE ASSY 

2,316,10-13,15,16,22,23,25,26 

5290 87 310 9"IPY0-3'1 ASSY GRIPPER BASE ASSY 1 

3,10,11,23,25 

1 5290 87 410 CHAIN 

2 5290 87 312  BRACKET 1 

3 9684 0505 08 F$D" M5X5 SET SCREW M5X5 1E 

' 4 9721 0400 08 E-qp9" E-4 E-RING E-4 1 

5 90 203 ION-A,1"79D2" 625ZZ BALL BEARING 6757 7 1 

6 5290 87 316 7-L ARM 1 

7 5290 87 317 A51"A" STUD 

8 9710 0500 08 A"V,"/]"1 M5 SPRING WASHER M5 1 

9 9660 0500 1 4 IV!" M5 NUTM5 1 

* 1 0 5290 87 314 D/'” SHAFT, 1 

* 11 5290 87 319 9" 11VA°-9"1 GRIPPER STUD 12 

12 9410 3020 08 3X20 SPRING PIN 3X20 1 

1 3 5290 87 324 LOCK COLLAR 1 

1 4 9670 0510 01 V7VFVILIF M5X10 SOCKET BOLT m5x10 12 

1 5 5290 87 315 /35- COLLAF 1 

1 6 5290 87 313 D1171.- SHAFT 

1 7 5290 87 321 
2
7°9)9" SPRING 

1 8 5290 87 323 SPRING HOLDER 

1 9 5290 87 318 GRIPPER 12 

21 9670 0616 08 Vh.Vh111,t. M6X16 SOCKET BOLT m6x16 12 

22 5290 87 311 7"57VF BRACKET 1 

* 23 5290 87 322 7N‘5VF BRACKET 3 

24 90 853 D"31ph4D9 RF2040 JOINT LINK RF2040 

25 9410 3016 08 A7°97,9"t°) 3X16 SPRING PIN 3X16 1 2 

26 9411 3022 00 T--A°-t°:) 3X22 - TAPER PIN 3X22 6 



5290G 880 SECTION NUMBER 
IIIDT-7"9., (CD) 

PAPER DELIVERY TABLE (CD) SECTION 

14) 
3-3) 

re.) 
28 
- _ — 

- 29 

8 

.
t
? 

3-1*' 

3
-
1..2,

0) 

f'• 

141 

I 

22) 

- 
5-4) ,35. 36 

* .
41 



 

.'z,_- 3 ../ft-g- 
SECTION NUMBER 

 

111 -1D5--7"1!) (CD) 5290G 880 

   

PAPER DELIVERY TABLE (CD) !SECTION 

sot* *hen 
*ZOHALIIKATUbALT- MA-Or. 

nrnenne tens ,,arxe Citi tne Set manner DeC3u511 trey ate ava,an:e as a s. 

t—vtAtiik/HA4 NO. SET .NO. / PART NO. PART NAME 
. COMPONENT PARTS NO. 

'AM 

5270 88 240 W1'D7-7"11, (90) PAPER DELIVERY TABLE (BLACK) 

23-26,41 

5.290 88 140 
--,---7"10 7" ASSY SPROCKET ASSY 

5,6,27 

5290 88 240 (Tfli"9-) PAPER DELIVERY TABLE (IVORY) 

23-26,41 

1 5290 89 1 43 k911, BUSHING 

2 9710 0500 08 il"”"/3" M5 SPRING WASHER M5 

3 9642 0510 1 4 -1-\"3D" M5X10 SCREW M5X10 

5 5290 88 142 AT'or:)F SPROCKET 

6 9410 4025 08 - A7°'))9"t°) 4X25 ' SPRING FIN 4X25 

7 9660 0600 14 tVh M6 NUT M6 

8 9710 0600 08 n"1"73" M6 SPRING WASHER M6 

9 5290 86 320-2 71)-G FRAME 

1 0 5290 88 234-1 1)-11, RAIL 

11 5290 1 4 111 BOLT 

12 9660 1000 1 4 IVF M10 NUT M10 

13 5320 86 411 7"5rVh (90) BRACKET (BLACK) 

1 4 5290 86 415 BASE 

1 5 90 801 ii-' RS37-1 66P CHAIN R537-1 66P 

16 5290 88 235 WEIGHT 

17 9672 0616 14 oV/391;"$h M6X16 HEXAGON BOLT M6X16 

1 8 9670 0816 08 Vr)ht"10- M8116 SOCKET BOLT M8X16 ii 

1 9 9710 0800 08 A"VP'/3" M8 SPRING WASHER M8 

20 5290 88 231 A5Vt." STUD 

21 9660 0800 1 4 tVh M8 NUT M8 

22 5290 88 220-1 7U-1, FRAME 

23 9716 0600 14 t5"/"h" M6 PLAIN WASHER M6 

24 90 770 9V:)" 4.1X20 WOOD SCREW 4.1X20 

25 91 350 *1,A51- 420G-N-75 CASTER 4206-N-75 

26 5290 88 241 AfFiT.-7"11, PAPER DELIVERY TABLE 

27 5290 88 1 41 Dr71.- SHAFT 

28 9648 0510 14 153V)" M5X10 SCREW M5X10 

27 5290.86 310-2 7t.,-L FRAME 

30 9414 2025 1-4 2X25 SPLIT PIN 2X25 

31 5290 88 233 - STAY 

32 5290 31 116 LINK 

33 9721 0700 08 E-i)9" E-7 E-RING E-7 

34 5290 88 210-1 7u-1,. FRAME 



3 

SECTION 

*.:OriSOLLIAMATLIIi.1 1 
NQte: *hen orcering qems.mar•eo t ..latcate 

I SECTION 

( o) 
. PAPER DELIVERY TABLE (CD) 

NUMBER 5290G 380  

A.o) tr r• 411-2-A X I T 
tne sec numeer oecaus• trneY are eve.,som 0,, as a set  

NO. *44. /Salt* 
Ss-ET NO. / PART NO 

PIM**. 
PART NAME IC0MPONET PARTS NO. 

Aft 

35 5290 88 232 .A3Vh" STUD 4 

36 5290 31
. 
117 ROLLER 4 

38 5290 86 412-2 7"-”".91- BRACKET 1 
. 39 5290 86 414-1 7"5'9I- BRACKET 1 
40 5290 88 250 1,-111 RAIL 2 

41 5270 44 314 A7—ItrA") (a9) SCALE PLATE ( MM) 1 
41 5290 44 314 AY-1141"D (1)f) SCALE PLATE (INCH) 1 
42 5290 32 117 AhVA°— STOPPER 1 
43 9662 0800 14 IV!. M8 NUT M8 2 



- 



29 

n 261 — • 
•2 : 7  

, 
141-3> 

- 46 

"53) 

- 
- 54: 

52 

 

_
76 

 

- 

17 

   

:•.:2 "•f?"7i'"') (CD) 
. 3 

SECTION NUMBER 5290Z 890 
STAND LIFTING DRIVING (CD) • SECTION 



"2F'", (CD) 

STAND LIFTING DRIVING (CD) 

SECTION NUMBER 

SECTION 
,7') its a ALA ...I-8A L. 1 , --c-,ticu -*F  t s 
it,em s',Zerme ,te,s 'are 0 is.:ncpcate tne set rt.—Der OeCauSe Mee are avauaCe aS a st 

5290Z 890 

''Yt- 11 4}/nA4 -63 NO - SET NO. / PART NO glat*/ 111"43.  COMPONENT PARTS NO. 
PART NAME 'AM 

529088 - 111Z-1 7"5r'91*. BRACKET 

1 7,18 

5290 88 112,Z )t 911.,7M9'- HOUSING 

17,30 

5290 88 120Z 7-/, ARM 

22,39 

5290 88 194Z \\1,- GEAR 

2,65 

5290 89 130-2 f.)0711[-"11,DV7F ASSY BACK GUIDE KNOB SHAFT ASSY 

49,50,56,57 

5290 89 210 95)991-"r)D`N7 ASSY CRANK SHAFT ASSY  

7,13,14 

5290 89 217Z '1 )9 LINK 

2,3 

5290 89 218Z-1 ht. CAM 

2,4 

5310 88 110 ',4--G"1,-7"5,V1- ASSY GEAR BRACKET ASSY 

1 4,17,18,28,35-37,40,51,68,73,75 

5310 88 160 ilDF"11) (90) HANDLE (BLACK) 

29,81-83 

1  5290 89 216 t'D PIN 

2 5290 89 219 ;Oat BUSHING 

3 5290 89 217 97)9 LINK 

4 5290 89 218-1 W, CAM 

5 5290 89 215 95)9 CRANK 

6 9684 0505 08 1-)0D' M5X5 SET SCREW M5X5 

7 5290 89 213 D1'7h SHAFT 

8 9642 0516 14 VN'31D" M5X16 SCREW M5X16 

9 5290 89 211 1"79D9"101,9"- BEARING HOLDER 

1 0 90 211 *"-VV`797)9" 6202ZZ BALL BEARING 6202Z1 

11 5290 89 212 /33- COLLAR 

12 9723 3500 08 C-q7,9' C-35 C-RING C-35 

13 5290 89 214 GEAR 

1 4 9410 3025 08 A7°!1)9"t°D 3X25 SPRING PIN 3X25 

1 6 5290 88 134 95")T CLUTCH 

17 90 240 7"")Di 1210 BUSHING 1210 

1 8 5290 88 111-1 7".77Vh BRACKET , 

1 9 9721 0700 08 E-'1D7' E-7 E-RING E-7 

20 9660 050.0 14 . 1-Yt. M5 NUT M5 

17, 



( CD) 

STAND LIFTING DRIVING ( CD) : SECTION 

Note, ,,,,,„ 

SECTION NUMBER 52901 890  

*.z.zwai,Ltaa -z-...1 vAt 7 
Tar.eo v-e set zecau-se :rev are ava,ao:e as a se: 

NO. SET NO / PART NO. 
pita** PART NAME 
COMPONENT PARTS NO 

.1 
•-•• 

21 9710 0500 08 W"V m5 SPRING WASHER . M5 

22 5290 88 1 20 7-6 ARM. 

23 5290 51 064 Arqp9" SPRING 1 

24 5290 51 070 PAWL 1 

25 5290 51 063 t 0 PIN 1 

26 5290 52 122-1 DW%- LEVER 1 

27 90 751 VI-WIrn° 25 71) BALL GRIP 25 RED 1 

28 5310 88 113-1 j1'7!- SHAFT 1 

29 9648 0510 1 4 7531EP% M5X10 SCREW M5X10 5 

30 5290 88 112 HOUSING 1 

31 9710 0600 08 W"/3" M6 SPRING WASHER M6 6 

32 9660 0600 14 VVF m6 NUT m6 6 

33 5290 89 111 '1 )9 LINK 

34 5290 88 1 70 11J" SCREW 1 

35 5290 37 613 GEAR 1 

36 5290 88 133 D1'3h SHAFT 

37 5290 37 614 *SS1e_. GEAR 1 

38 9670 0620 08 YTh.iti"ItiF M6X20 SOCKET BOLT M6X20 4
. 

 

39 5290 88 1 31 .A5111.,  BUSHING 1 

40 5290 88 115 RATCHET WHEEL 1 

41 5290 88 114 CAM 1 

42 5290 88 151 A9V1" STUD 1 

43 5290 51 083 A7
O

qD9" SPRING 1 

44 5290 51 082 '9)1 PAWL 1 

45 5290 88 1 43 COLLAR 1 

46 9410 4025
.
08 A7° 9 /7"t°:-) 4X25 SPRING PIN 4X25 1 

47 5290 29 210 51 11, BUSHING 1 

48 9642 0510 14 1-1"71," M5X10 SCREW M5X10 z 

49 5290 89 135 A7°07")1. SPROCKET 1 

50 9410 4032 08- A7°97.,7st°:) 4X32 SPRING PIN 4X32 1 

51 9410 3020 08 A70 9:-)9"t0 7, 3X20 SPRING PIN 3X20 1 

52 5310 89 134-1 V75. (9o) KNOB (BLACK) 1 

53 5310 89 133-1 V7Z. ( 90) KNOB (BLACK) 

54 5290
.
89 120 1A0- LEVER 

55 5290 89 148 1)5- COLLAR 

56 5290 89 131-2 ,T,7t. SHAFT 

57 5290 89 129 SPACER 

41 5310 89.149 'a n"- COVER 

64 5290 37 814 A7° 17)9* SPRING 

1 7R 



! 9" -17"91.".) (CD) 

STAND LIFTING DRIVING CD) . SECTION 

SECT;ON NUMBER 5290Z 890  

• rA3C 
r.^: :ate t^e set trey are  

N° • 
/T3A-ii* 

SET NO. / PART NO . ART NAME 'COMPONENT PARTS NO 

65 5290 88 1 94 GEAR 

66 5290 88 1 93 STUD 1 

67 9717 1200 08 MI2 WAVE WASHER M12 1 

68 5290 88 1 83 KEY 

69 5290 88 1 90 V'1"— GEAR 1 

70 5290 82 1 62 BUSHING 1 

71 90 603 CE—q)2" CE-12 CE—RING CE-12 1 

72 9684 0606 08 t--)( D" M6X6 SET SCREW M6X6 

73 5290 88 1 80 GEAR 1 

74 5290 88 1 44 GEAR 1 

75 9410 4028 08 7,7°11)9"t° D 4X28 SPRING PIN 4X28 

76 5300 1 2 224 7°D-1- PLATE 1 

77 5290 29 315 h;141 -5— LOCK COLLAR 

81 5310 88 1 61 11D1-"WiD91 ( 20) HANDLE .BODY ( BLACK) 

82 5310 37 815 7Oli—F ( 20) PLATE ( BLACK) 

83 5310 37 820 1)7) -It, ( 90) HANDLE ( BLACK) 

179 



24 

- 

• 111•"/)" .1F" (CD) 

SIDE GUIDE (CD) SECTION 
SEJ: ..1)N NUMBER  5290G 892 

   

3-9)- 

cz) 

1 RO 



F"ti".fF" ( CD) 

SIDE GUIDE (CD) ' SECTION 
crnts 

Nbte: *ben 

SECTION NUMBER 5290G 392 

LI et L ttA_ Tr.. 41:"AX 
orcerme ,terns nareee er.,revcate the set number because tiler are ara.Jab,e bn, as a st! 

NO. •:_/11 04. /55A4-4 
SET NO. / PART NO. glAt*/

M4*-44 11711 PART NAME 
COMPONENT PARTS. NO. 

5310 89 225Z-1 /:.0-"t"1't." SIDE GUIDE 

2.3 

5310 89 - 226Z-1 7-0-"t"fh" SIDE GUIDE 1 

2.30 

1 5290 44 241 J7 -2. KNOB 1 

2 5290 37 513-1 )011,  BUSHING 2 

3 5310 89 225-1 /fh"h"ft-" SIDE GUIDE 1 

4 9684 0505 08 1.. D" M5X5 SET SCREW M5X5 5 

5 5290 29 315 F;th5— LOCK COLLAR 1 

* 6 5290 89 323-1 li"A BOSS 1 

7 5290 33 1 22 A?°91-)9"A9TF" SPRIUG STUD 1 

8 5290 89 325 SPRING 

9 9660 0600 1 4 IVF M6 NUT M6 2 

1 0 9670 0625 08 s)7Jt.$"11/F M6X25 SOCKET BOLT M6X25 1 

11 9721 1 000 08 E-97)2" E-10 E—RING E-10 3 

12 5290 29 311 7",)" WASHER 2 

13 5290 89 311 D1'7F SHAFT 1 

1 4 5290 89 224 A7°97)2" SPRING 1 

1 5 9648 0510 1 4 /5DE)" M5X10 SCREW M5X10 2 

16 5290 29 220-1 ;011t, BUSHING 1 

17 5290 32 1 41 v7a KNOB 1 

1 8 9721 1500 08 E-99" E-15 E—RING E-15 1 

1 9 5290 89 227 11, BUSHING 

20 5310 89 320 7oDi-i]"ft-" FRONT GUIDE 

21 9642 0516 1 4 1-1"DD" M5X16 SCREW M5X16 3 

22 9710 0500 08 A"V/"/7" M5 SPRING WASHER M5 7 

23 5290 89 222 $911, BUSHING 1 

24 5290 89 221-1 $911, BUSHING 1 

25 9670 0612 08 v "W. M6X12 SOCKET BOLT M6X12 2 

26 9710 0600 08 /1 /3 m6 SPRING WASHER M6 1 

27 5290 89 324 A7°9D9"A9Vh" SPRING STUD 1 

28 9642 0510 1 4 11"3D" m5x10 SCREW M5X10 4 

29 5290 89 411-1 A7— STAY 

30 5310 89 226-1 711"/3"11" SIDE GUIDE 

31 5310 89 412-2 GUIDE 

32 5290 5290 89 223 Dr71- SHAFT 

33 5290 89 228 7°52" PLUG 

34 5290
,
89 421 BAR 

'i 3—t" 2800 RYOBI 2800 , ITEK 960 



  

-> 3 
SECTION NUMBER  5290G 892  

-fh" (CD) 

! SIDE GUIDE (CD) 

 

: SECTION  
a. LI -r.-  E A, cr) it Ai t 

Not,: +ow orcerne -.ens mareea :ne set numoer oecause tney are ava“ao,e .3r, as a se: 

 

NO. SET NO—,  PART NO. • . COMPONENT PARTS NO. 
PART NAME- 

35 9410 3025.08 .. A7°11)9"t°7 3X25 SPRING PIN 3X25.. 2 

33—t" .2800 RYOBI 2800 ITEK 960 

36 90 601 CE-9D2" CE-8 CE—RING CE-8 2 

93—t" 2800 RYOBI 2800 ITEK 960 

37 5300 75 112 C°D PIN 2 

J3—t" 2800 RYOBI 2800 ITEK 960 

38 5290 89 422 1D" SCREW 1 

93—t' 2800 RYOBI 2800 ITEK 960 

39 5300 59 134 F)th5— LOCK COLLAR 1 

q3—t" 2800 RYOBI 2800 ITEK 960 

40 5290 89 423 ArqD2" SPRING 1 

93—t" 2800 RYOBI 2800 ITEK 960 

41 9642 0316 14 I'V5DEP M3X16 SCREW M3X16 2 

J3—t" 2800 RYOBI 2800 ITEK 960 

42 90 644 AV /]"  A3 TOOTHED LOCK WASHER A3 2 

93—t" 2800 RYOBI 2800 ITEK 960 

43 5330 61 434 7"5Vt- BRACKET 1 

13—t" 2800 RYOBI 2800 ITEK 960 

44 97 332 A-OT D2MV-5L111—IC2 SWITCH D2MV-5L111—IC2 1 

93—t" 2800 RYOBI 2800 ITEK 960 

45 5300 21 424 7
0
U-1* PLATE 1 

93—t" 2800 RYOBI 2800 ITEK 960 



183 



5290Z 894 
: SECTION 

SECTION NUMBER NUMBER 1\"")7/3"*" (CD) 

. BACK GUIDE (CD). 
 

s;;- 



BACK GUIDE ( CD) 

11"")91"-W' (CD)  

SECTION 

44e)te: tti^en 

5290Z 894 SECTION NUMBER 

or:erwq I S marxed t ..IsC,Cate !ne Set nufroer seca,:se tnev. are aval,a04 Y as a 5 

NO SET NO. / PART NO 23at^/ 41"* 'RP ART NAME . COMPONENT PARTS NO 0't 

1 90 802 RS35-I 46P CHAIN RS35-1 46P 

3 5290 89 1 51-1 AT- STAY 

4 5290 89 1 53 
-70 PLATE 

5 9648 0410 1 4 /5DD" M4X10 SCREW M4X10 

6 5290 89 1 43 :Oft/ BUSHING 

7 9710 0500 08 A"V/"/3" M5 SPRING WASHER M5 

8 9642 0510 14 J-1"3D' M5X10 SCREW M5X10 

9 5290 89 1 42 A7°o F SPROCKET 

1 0 9684 0505 08 F;I D' M5X5 SET SCREW M5X5 . 

11 5290 89 1 41 D1,7F SHAFT 

12 5290 89 145 7"-J F BRACKET 

1 3 5290 89 1 47 A"V9/3"ft-" BACK GUIDE 

1 4 9648 0510 1 4 753:7)" M5X10 SCREW M5X10 

15 5290 89 1 46-2 A"V7/7"1h" BACK GUIDE 

1 6 9648 0612 1 4 1.53D" M6X12 SCREW M6X12 

1 7 5290 89 1 38 AT- STAY 

1 8 5290 89 1 44-1 5')7 RACK 

1 9 9684 0606 08 F)0D" M6X6 SET SCREW M6X6 

20 5290 89 1 39 5V71JW- RACK HOLDER 

21 5290 29 314 LOCK COLLAR 

22 5290 89 152-1 h"f F" GUIDE 
23 9686 0620 08 F.)1 D" M6X20 SET SCREW M6X20 

24 9660 0600 1 4 1-9'h M6 NUT M6 

32 5290 29 232 AT- STAY 

33 90 630 AIV7°t°7J SSP-8 SNAP PIN SSP-8 

1R4 



SECTION 

I fie-  (CD) 

l•  COVER (CD) 

i 5290Z 896 SECT:ON NUMBER 

• 



' 

  

MI"- ( CD) 

COVER (CD) (CD) SECTION 
* 
N:te 

SECTION NUMBER 5290z 896 

c-) at a L: -1:15 L tr: kg) "z • i• 1.7 
*"en orce,,nq -e^,s "•arKe0 .!nocate tne set nu,oe,  oecause tnev are ava.,a0le on, as a se 

NO. SET NO. / PART NO 
Pi a 11 * 

;73:1111(F./ COMPONENT PART NAME 
PARTS NO 

'AR 
City 

1 9642 0516 1 4 I'l"11. D" M5X16 SCREW M5X16 

2 9710 0500 08 A"V,"/3" M5 SPRING WASHER M5 

3 5290 89 520-2.  73 A"- COVER 1 

4 5290 89 613 PLATE 1 

5 9710 0400 08 A"V,"h" M4 SPRING WASHER M4 2 

6 9642 0410 1 4 -1-N":F.," M4X10 SCREW M4X10 

7 9648 0306 1 4 /53.D" M3X6 SCREW M3X6 

8 91 300  HINGE 

9 9648 0410 14 /53D" M4X10 SCREW M4X10 1! 

1 0 5290 89 617 1-/I19 PLATE 

11 5290 89 618-1 tA"- COVER 

12 90 740 )7"1i"11/1- M5X15 KNOB BOLT M5X15 

1 3 9660 0500 1 4 1-91.- M5 NUT M5 

1 4 5290 89 614 COVER 

1 5 5290 89 615 A"- BAR 

16 5290 89 611 AY- STAY 

1 7 5290 89 612 hA"- COVER 

1 8 5290 89 510-5 hil"- COVER 

19 9716 0400 1 4 t5/"13" M4 PLAIN WASHER M4 4 

21 5290 89 512 INDICATOR 

24 90 810 A"YDF"3!)" M6X8 SCREW M6X8 

25 90 651 GSqp9" GS-6 GS-RING GS-6 

1R7 



5290Z 35N SECTION NUMBER h/V- ( 77.)t"DW-) 

COVER (WITH SAFETY COVER) SECTION 

-3 



' 

  

1 
 

SECTION NUMBER 

 

! hA"- (7Dt"DhA"-J) 

 

5290z 898 

COVER (WITH SAFETY COVER) SECTION 

  

Note-  *nen oro.enns; - ter's rrarKe0 1e..moicate tne set mper tecausiatnev Are ava,ac.e on.. as 11 .Si 

NO ts it if PEA** 
SET NO / PART NO • 

PART NAME 
COMPONENT PARTS NO. 

• 91 II 

1 9642 0516 1 4 1-\"3D" M5X16 SCREW m5X16.  

2 9710 0500 08 A"V/"/3" m5 SPRING wAsHER m5 

3 5290 89 520-2 )3A"- COVER 

3 5295 89 520-2 im"- (230v) COVER (230v) 

4 5290 89 613 A-0T-(9 PLATE 

5 9710 0400 08 .  n"v,"/3". m4 SPRING WASHER m4 

6 9642 0410 1 4 1-\"3D" m4x10 SCREW M4x10 

7 9648 0306 1 4 753D" m3x6 SCREW M3X6 

8 91 300 fB,,A") HINGE 

1 0 5290 89 624 A-c”f9 PLATE 

11 5290 89 618-1 1]!\"- COVER 1 

1 2 90 740 17"t"10- m5x15 KNOB BOLT M5X15 

1 3 9660 0500 1 4 1")h m5 NUT m5 

1 4 5295 89 614-1 Im"- COVER 1 

1 5 5290 89 615 A"- BAR 1 

1 6 5290 89 611 AT- STAY 

1 7 5290 89 612 /3 A"- COVER 1 

18 5290 89 510-5 tA"- COVER 1 

1 9 5290 89 641 A"- BAR -1 

20 9642 0510 1 4 1-N"3.1)" m5X10 SCREW m5X10 4 

21 9716 0500 1 4 t5/"1]" m5 PLAIN WASHER M5 2 

22 5295 89 642 hA"- COVER 1 

23 5295.89 633 1 A"- COVER 2 

24 5295 
-
89 643 7"57vt. BRACKET 1 

25 5295 89 644 7"”vt. BRACKET 

26 5295 89 631 7"5,'9F BRACKET 1 

27 5295 89 632 7"5”t• BRACKET 1 

28 9642 0306 1 4 1- 3:D" M3x6 SCREW m3x6 4 

29 5295 89 634  PLATE 2 

30 9710 0300 08 A"V/"/3" M3 SPRING WASHER M3 2 

31 9660 0300 1 4 /.'91. M3 NUT M3 2 

-
32 9648 0405 14 753D" M4X5 SCREW M4x5 2 

33 9648 -
0410 1.4 .15M

-)" m4X10 SCREW M4X10 1 5 

.
34 90 810 A"-rDF"3!)" M6x8 SCREW M6X8 , 1 

35 90 651 '
.
G.S ,JD9" GS-6 GS-RING GS-6 1 

37 5290 89 512  INDICATOR 1 

40 5295 75 031-1 A -(”W, SWITCH CAM 2 

230v FOR 230V 

100 



orc.ennq .tems mareea t ..na,cate tne set ,,umaer oecause Inv.,  are avauao,e sr,, as a 

NO. 
'.: 
SET NO. PART NO. . iota** • PART NAME : 111 gat*/ • COMPONENT-PARTS NO 

41 5295 89 670 7"5”1-.  BRACKET 

230V FOR 230V 

42 9684 0505 0.8 M5X5. SET SCREW M5X5 

43 5295 89 660 7"5 (230V) BRACKET (FOR 230V). 

(77/ V71A'-")fl 

COVER (WITH SAFETY COVER) 

427 3 

SECTION NUMBER 
I SECTION 

• i * NA V. T L I A..017'.. 34}-CA X L -r: 7 4 

5290Z 898 





5 2 9 6 Z 861 
SECTION 

3 

SECTION NUMBER ; 71.)-1, (DX—CD) 

FRAME (DX—CD) 

1 ;) 2.21 

pr'• 

• 



7ii-6 (DX-CD) 

FRAME ( DX-CD) 

SECTION NUMBER 5296Z 860 
- SECTION 

N":!e- fe'en 0,ze,,ne .tem.s 'rare c it.,c.cate the set cecause pee are aea"ac,e is a sel 

NO SET NO PART NO 
PART NAME 

/COMPONENT PARTS NO 
'Xitt 

1 '5300 86 211-4 Tv-C., FRAME 

2 5290 52 422 I— 0 PIN 4 

3 5290 87 421-1 A9"A" STUD 8 

'4 5290 86 213 AT: STAY 1 

5 9670 0410 08 V7')F7N"Ild- m4X10 SOCKET BOLT M4X10 1 2 

6 5300 87 425-1 /3"1'h" GUIDE 1 

7 5300 86 212-4 71.)-1, FRAME 1 

8 5310 87 423-1 1j"1t." GUIDE 2 

9 5290 87 441 77
55
5 OIL RECIVER 1 

1 0 9670 0612 08 ') 1- 1-04,1.. m6X12 SOCKET BOLT m6X12 6 

11 9710 0600 08 A"V/"W' M6 SPRING WASHER M6 10 

1 2 5290 87 422-1 AT)F" STUD 4 

1 3 9710 0800 08 W`v,"t" m8 SPRING WASHER M8 5 

1 4 9670 0816 08 ')1-11"It.t- m8X16 SOCKET BOLT M8X16 

1 5 5290 87 216 7"o')9 BLOCK 2 

1 6 9660 0600 1 4 t'9h. m6 NUT M6 1 4 

1 7 9672 0630 1 4 oVh911"Ild- m6X30 HEXAGON BOLT M6X30 2 

1 8 5290 89 616 7" -”Vt. BRACKET 2 

1 9 95 115 SWITCH COVER 2 

20 9716 0400 1 4 t5 1' M4 PLAIN WASHER M4 4 

21 9642 0425 1 4 1-N"3!)11 M4X25 SCREW M4X25 4 

22 95 111 A-C” Z-15Gw22B SWITCH Z-15GW22B 2 

23 9642 0510 1 4 J-VN3D" M5X10 SCREW M5X10 1 2 

24 95 1 50 7-7"11,75)7° 3304 CLAMP 3304 6 

25 9710 0500 08 11" " M5 SPRING WASHER M5 6 

26 9670 0835 08 V "$h m8X35 SOCKET BOLT M8X35 4 

27 5290 86 413 7"VDDY" BUSHING 2 

28 5290 24 1 26 ovDr- WASHER 2 

29 9660 0800 14 tVt. M8 NUT M8 5 

30 5300 87 424-1 n"lt-" GUIDE 1 

31 5290 87 431-1 77"5 OIL RECEIVER 1 

32 5290 32 117 AFV11°- STOPPER 1 

33 95 338 A-Of WK244XP-2U SWITCH WK244XP-2U 2 

230v FOR 230M 

3
.
4 9642 0410 1 4 " M4X10 SCREW M4X10 

?30V FOR 230V 

1 0/ 



52961 870 SECTION NUMBER I .71-"n"9 D"2.')F")"7 

:  DRIVING AND DRIVEN SHAFT (DX) SECTION 

0 

— 29) 

52 • 
— 53: 

— 

3 

20 
34) 

— 47) 
35 

• / 



DRIVING AND DRIVEN SHAFT (DX) SECTION 

N,te:  Whet' 
*  

SECTION NUMBER 

L 1 tt t: • - I 
,arneci ate :ne set ,,umper 

5296Z 870  

"C%t • 
tnev al 4,1.104 as as a set. 

N O. 
1.* *-11  igiSa li} 

SET NO. / PART NO. iEAS4/"" PART NAME 
.  COMPONENT PARTS NO 

. 4ft 
Q t y 

5290 43 112/ GEAR 

37,38 

5300 87 110 9h"',A7°o h ASSY DRIVE SHAFT ASSY- 1 

22.23,32,33,44 

5300 87 1 50 o-50J-W -̀ft" ASSY ROTARY GUIDE ASSY 1 

12,14,19,29,48-55 

1 5300 87 211 SHAFT 1 

2 9684 0612 08 M6X12 SET SCREW M6X12 2 

3 5300 87 214-1 $11,9'1- HOLDER 2 

4 90 315 li"-W79)2" 6003ZZ BALL BEARING 6003ZZ 4 

5 5300 87 213 AT'cl t- SPROCKET 1 

6 9684 0606 08 M6X6 SET SCREW M6X6 2 

7 5290 87 521 7"5 F BRACKET 1 

8 5290 87 512 SPACER 2 

9 5290 87 522 ht. CAM 1 

1 0 9716 0600 1 4 t5/
5
s/]" M6 PLAIN WASHER M6 4 

1 2 9670 0620 08 V5")F7ti'll0- M6X20 SOCKET BOLT M6X20 7 

13 5300 87 212 A7oo7VF SPROCKET 1 

1 4 9660 0600 1 4 tVI- M6 NUT M6 6 

1 5 5290 23 113 WASHER 8 

1 6 9670 0625 08 V7'.9F;N"Il/h M6X25 SOCKET BOLT M6X25 2 

17 5300 87 512 A1*-7- SPACER 1 

1 8 5310 87 511 CAM 1 

1 9 9710 0500 08 A" 1" M5 SPRING WASHER M5 8 

20 9642 0516 1 4 1-1"3:-)" M5X16 SCREW M5X16 2 

21 5300 87 116-2 7"5VF BRACKET 1 

22 9411 5036 00 Y-A°-t°' 5X36 TAPER PIN 5X36 1 

23 5300 87 113 Aro7VF SPROCKET 1 

24 5300 87 118 SPACER 1 

25 9648 0510 14 H/-57 7:)" M5X10 SCREW M5X10 6 

26 5290 26 124 'V`79D9"bil"- BEARING COVER 2 

27 90 207 'N 5Y9)9" 6203LL8 BEARING 6203LLB 2 

28 5300 87 115-2 7"55Vh BRACKET 1 

29 9686 0620 08 F. D" M6X20 SET SCREW M6X20 4 

30 5300 sr 131  GUIDE 2 

31 5290 87 140  PLATE 2 

32 9411 5032 00 -J" --13 -t°D 5X32 TAPER PIN 5X32 1 

33 5300 87 .112 AT3 o7VI- SPROCKET 1 

34 5300 87 121-1 GEAR 1 

195 



. 

DRIVING AND DRIVEN SHAFT (DX) :SECTION 

SECTION NUMBER 5296Z 870 

• A L 1 -t• A. (7) litr;t X tLs. 
Note: *hen or,:terang qerns marveo ,ncicata tne set ,toncer cecausa tnev are ava"ac:e on, as a sv 

NO. SET NO. / PART NO. PART NAME L ^/COMPONENT PARTS NO 
11:2 

35 9721 1000 08 

• 

E-4)9" E-10 E-10 2 

36 5290 29 311  WASHER 2 

37 5290 43 112 4"/,- GEAR 2 

38 5290 37 1 23 BUSHING 2 

39 5290 86 111 A9'9FN` 'STUD 2 

40 9710 1 000 08 1)" " M10 SPRING WASHER M10 2 

41 9660 1 000 1 4 IVh M10 NUT M10 2 

42 91 250 4-111,71V7' 1/4" OIL CUP 1 /4" 2 

43 9721 1 500 08 E-9D9' E-15 E-RING E-15 1 
44 5300 87 111 Dr7F SHAFT 1 
45 5300 86 113 CAW 1 
46 5300 87 1 22 NN 

GEAR 1 

47 9670 0616 08 V Vh- iti "Ild- M6X16 SOCKET BOLT M6X16 1 1 

48 5300 87 1 61  SIDE FRAME 2 
49 5300 87 1 62 1.11/9"- HOLDER 2 

50 5300 87 1 63 D1,71. SHAFT 11 

51 5300 87 1 64 *111) WHEEL 44 

52 5300 87 1 65 /DI"- COVER g66 

53 9642 0510 1 4 -1-03D" M5X10 SCREW M5X10 1 6 

54 90 510 09D9" P-6 0-RING P-6 .4 

55 9670 0410 08 V,Vh$"10. M4X10 SOCKET BOLT M4X10 11 

196 



197 



    

  

2 

SECTION NUMBER 5296Z 872 

; CHAIN GRIPPER (DX-CD) •  SECTION 

  



 

ti 2 

SECTION NUMBER 

 

I-D9" 9VA°  - ( DX-CD) 5296Z 872 

' CHAIN GRIPPER ( DX-C)) SECTION 
Note When 

.:0111SAUJILAT'UliA -̂ z -y 111 -*T'ASCL -C -FAt• 
, cernqtees "arctKI ir .,a,cate tne set nu,ntle,  oecause they are eva”acoe,y,!v as a-se  

SET NO. I PART NO: PART NAME la 
*/COMPONENT PARTS NO. Q - ty 

5290 87 310 9"V)11°-9"4 ASSY GRIPPER BASE ASSY. 

3,10,11,23,25 - 

5300 87 300 fi 99"JVA°- ASSY GRIPPER UNIT ASSY 

2-13,15-19,21-23,25-27 

5300 87 301 9"9VA"-51 "1" ASSY GRIPPER BASE ASSY 

2,3,6,10-13,15,16,22,23,25-27 

1 5300 87 410 CHAIN 

2 5300 87 312 7"”'Yt- BRACKET 

3 9684 0505 08 h.)t D" M5X5 SET SCREW M5X5_ 

4 9721 0400 08 E-q)9" E-4 E-RING E-4 

5 90 203 V-11/1"79D9" 625ZZ BALL BEARING 6251Z 

6 5290 87 316 ARM 

7 5290 87 317 STUD 

8 9710 0500 08 A" /)" M5 SPRING WASHER M5 

9 9660 0500 14 t")1.. M5 NUT M5 

* 1 0 5290 87 314 Dlyt-  SHAFT 

* 11 5290 87 319 9"9VA*-51"1 GRIPPER STUD 1; 

12 9410 3020 08 A7° 97)7"t°) 3X20 SPRING PIN 3X20 

13 5290 87 324 1-)t1)5- LOCK COLLAR 

1 4 9670 0510 01 VVI-Vnit- M5X10 SOCKET BOLT M5X10 1, 

1 5 5290 87 315 1)5- COLLAR 

1 6 5290 87 313 D1'7F SHAFT 

17 5290 87 321 A7°91,9" SPRING 

18 5290 87 323 717°9:i2"14,9"-. SPRING HOLDER 

1 9 5290 87.  318 9"9V11°- GRIPPER 1 

21 9670 0616 08 ”li"Ild- M6X16 SOCKET BOLT M6X16 

22 5300 87 311 7"5”1- BRACKET 

* 23 5290 87.322 -  7"5Vt. BRACKET 

24 90 853 D"317A-97)9 RF2040 JOINT LINK RF2040 

25 9410 3016 08 A7°47)9't°) 3X16 SPRING PIN 3X16 1 

26 9411 3020.00 f-A°-t°) 3X20 TAPER PIN 3X20 

27 9411 3016 00 *Y-A°-t°D 3X16 TAPER PIN 3X16 



5296G 88( 
3 

SECTION NUMBER n1D7.-7"11.1 (DX-CD) 

PAPER DELIVERY TABLE (DX—CD) .
SECTION 

0/ 
40• 

15 

14 , ..... d'IN, 
.1 

..g 

....:1 T! 7 q 3  
. ,re  

'.1:. "4-j) 
/ ../ e .

1-d• a • 

3 

LN. 
) ° 

. I 
e 'l 

fa-) 

29 
j  

-  29 

32; 
33) 

"3 4' 35 25 
9)--o di) 

24 _ 
23) 



-
t-71.41 -4/145A4-11 - NO. SET NO. / PART NO. 

5270 88 240 -  

5290 88 140 

5290 88 240 

1  5290 89 143 

2 9710 0500 08 

3 9642 0510 14 

,  5 5290 88 142 

6 9410 4025 08 

7 9660 0600 14 

8 9710 0600 08 

9 5306 86 320 

9 5320 86 320 

1 0 5300 88 234 

1 1  5290 14 111 

1 2 9660 1000 14 

1 3 5296 86 411 

13 5320 86 411 

1 4 5290-  86 415 

15 90 801 

1 6 5290 88 235 

1 7 9672 0616 14 

1 8 9670 0816 08 

1 9 9710 0800 08 

20 5290 88 231 

21 9660 0800 14 

22 5290 88 220-1 

23 9716 0600 14 

24 90 770 

25 91 350 

26 5290 88 241 

27 5290 88 141 

28 9648 0510'14 

29 5306 86 310=1 

29 5320 86 310 

30 9414 2025 14 

31 5290 88 233 

3  #1- 
1  )\1D5- -7" 11)  (DX-CD) 5296G 880 SECTION NUMBER 

i PAPER DELIVERY TABLE (DX-CD) 'SECTION 
tr :7)EfS ALIJI1alsTLI)i -J11-i." I T -F.4 L. 
Note: When oro•enng !terns minced* .inalcate the set nvinner Dams* more are avanave ornv as a se 

PART NAME COMPONENT PARTS NO. 
-111s 
O ty 

AfD5.-7'I5 ( 90) PAPER DELIVERY TABLE (BLACK) 1 

23-26,41 

T-7"$91"').7" ASSY SPROCKET ASSY 1 

5,6,27 

MD --;= -7" 1,1, ( 7111"9-) PAPER DELIVERY TABLE (IVORY) 1 

23-26,41 

)(51n, BUSHING 1 

A"V/"7]" M5 SPRING WASHER M5 2 

1—\"7:1)" M5X10 SCREW M5X10 2 

A7°o7Th SPROCKET 2 

A7°9)2"t°;) 4X25 SPRING PIN 4X25 2 

1-)F m6 NUt M6 6 

11"”"/]" m6 SPRING WASHER M6 6 

7U-4. (71$"9-) FRAME (IVORY) 1 

71,-L ( 90) FRAME ( BLACK) 1 

D-Ili RAIL 2 

$"II,F BOLT 2 

tVF M10 NUT M10 2 

7"5t- ( 714;"9-) BRACKET (IVORY) 2 

7"5yVh ( 2o) BRACKET (BLACK) 2 

'N"-7, BASE 2 

I..--.) R537-1 66P CHAIN RS37-1 66P 2 

r)IfF WEIGHT 2 

oVh94;"10. m6X16 HEXAGON BOLT M6X16 6 

V7VF$Nbh M8X16 SOCKET BOLT M8X16 1 0 

n"vP%/3%%1 M8 SPRING WASHER M8 6 

A9VPI STUD 2 

tV1- M8 NUT M8 5 

7U-C, FRAME 1 

t57"h" M6 PLAIN WASHER M6 1 6 

t9f," 4.1X20 WOOD SCREW 4.1X20 1 6 

420G-N-75 CASTER 420G-N-75 1. 

AIDT-7"11, PAPER DELIVERY TABLE 1 

SHAFT 1 

- / -53D" M5X10 SCREW M5X10 6 

7ti-c. ( 714;"9-) FRAME (IVORY) 

71.)-6 ( 90) FRAME ( BLACK) 1 

'-mt°) 2X25 SPLIT PIN 2X25 2 

AT- STAY 

201 



z•.>-11.-4-F- A- 
i 11 -fEn---7"lli (DX-CD) :-t :-/i 

SECTioN NUMBER  5296Q 880 
I , 

LPAPER DELIVERY
. 
 TABLE (DX-CD) !SEcTioN . 

!, *If T'AIC 1- ,.• 
Note: *he orcepne •tems maraeo er..,ccate toe set oumoer oicause toes ye avavaoe o,,,s as a se 

NO. ...4 '7 I.  It* igiaii* 
SET NO. / PART NO:. PART NAME .  :7541454/71LIIIPONENT PARTS NO.. 

32 52.90 31 A16 qD9. LINK 

33 9721 0700 08 E-T" E-7 E-RING E-7 2 

34 5290 88 210-1 7U-t.. FRAME 1 

35 5290 88 232 - A9')I.." STUD 

36 5296 31 117 ROLLER 

38 5306 86 412 7"5”1- (71"9-) BRACKET (IVORY) 

38 5320 86 412 7"5Vh (90) BRACKET ( BLACK) 

39 5306 86 414 7"5”F ( 7-W9-) BRACKET (IVORY) 

39 5320 86 414 7"5”1- (9o) BRACKET ( BLACK) 

40 5290 88 250 U-11,  RAIL 

41 5270 44 314 A-14)1") (a9) SCALE PLATE (JIM) 

41 5290 44 314 ( IDf) SCALE PLATE (INCH) 

42 5290 32 117 AhVA°- STOPPER 

43 9662 0800 1 4 tVF M8 NUT M8.  

lnq 



203 



5296G 891 S EC T;ON NUMBER 3" -07.'9F".) (DX-CD) 

:  STAND LIFTING DRIVING (DX-CD) SECTION:  

541 

• -. 

'3  

2 
- 

39) 



• 

(DX—CD) Ht,!>3:,  SECTION NUMBER  5296G 890. 
; 

STAND LIFTING DRIVING (DX-C)) 'SECTION ; *z.cogtsaulial.--t:i4L 1 "t-A..0) -1:-.  7. • S. #1.r;tiC L 'CT '.• 
i Note: *hen orzerme. , tems rnarneo er,,,C:cate toe set h,oer oecause tnev are arailme onhe as a set 

NO. 11-11- /Halt* 
SET NO. / PART NO. 

PART NAME 
"1'111.'1 COMPONENT PARTS NO 

- Atit 
ty 

5290 88 111ZL-1 ,7"5 h. BRACKET 1 

25,26 
5290 88 112Z 911,4i11,3"- HOUSING 1 

25,38 

5290 88 1 20Z 7-L ARM 1 

29,47 

5290 88 1 941 V`t- GEAR 1 

1,2 

5290 89 1 30-2 :7.J ADF"It/DV7i- ASSY BACK GUIDE KNOB SHAFT ASSY 1 

59,60,66,76 

5290 89 217Z liD9 LINK 1 

2,5 

5290 89 218Z-1 hL CAM 1 

2,6 

5296 88 1 60 ( 7-ft" .9-) HANDLE (IVORY) 1 

37,81-83 

5300 89 210 95D7°9F"D"9 ASSY CLAMP SHAFT ASSY 1 

9,16,17 

5310 88 110 - -"5P ASSY GEAR BRACKET ASSY 1 

1 7,25,26,35,36,42-44,46,48,61,77 

5310 88 1 60 Aph"ll, (90) HANDLE ( BLACK) 1 

37,81-83 

1 5290 88 1 94 *"12- GEAR 1 

2 5290 89 219 )( 91!, BUSHING 

3 5290 88 1 93 A51Vh" STUD 1 

4 5290 89 216 C° D PIN 1 

5 5290 89 217 9)9 LINK 1 

6 5290 89 218-1 hL CAM 1 

7 5290 89 215 959 CRANK 1 

8 9684 0606 08 .  M6X6 SET SCREW M6X6 

9 5290 89 213 D1'71' SHAFT 1 

1 0 9642 0516 1 4 t1"71-D" M5X16 SCREW M5X16 3 

11 9710 0500 08 11"17"h
5% 1 M5 SPRING WASHER M5 E 

12 5290 89 211 '\"79)9"t11,9"- BEARING HOLDER 1 

1 3 90 211 3:"-Ili'1"74D9" 6202Z1 BALL BEARING 6202Z2 2 

1 4 5290 89 212 15- COLLAR 1 

1 5 9723 3500 08 C- ' " C-35 C-RING C-35 1 

1
.
6 5300 89.214 z '-' ••, - GEAR 1 

1 7 9410 3025 08 7°9D9"t° D - 3X25 SPRING PIN 3X25 2 



BRACKET 1 7"51.- 

NUT M5 1 TVF M5 

7-L ARM 1 

t 0  PIN 

LEVER • 

51 11/401,51'- HOUSING 

PART NAME _2„„/11011-4 - 

--.' COMPONENT PARTS NO. 

SPRING 1 A7° 97)9' 

SET SCREW M5X5 5 F. D" M5X5 

BUSHING 1210 5 7" i 1210 

-.1-71-11-4/0A1147# . NO. SET NO. / PART 1,49_. • 

1 3 9721 0700 08 

20 5290 88 1 70 

21 5290 37 814 

22 5290 88 134 

23 96.84 0505 08 

25 90 240 

•za 

3 P-11D2" E-7 E-RING E-7 

SCREW 1 

2-5” CLUTCH 1 

tJh M6 NUT M6 

Dr7F SHAFT 

RATCHET WHEEL 3f17h$1-11, 

?O 1J 55 SPRING 

26
.
5290 88 111-1 

27 9660 0500 1 4 

29 5290 88 1 20 

30 5290 51 

31 5290 51 070 

32 5290 51 063 

33 5300 88 116 

34 5296 33 564-1 

34 90 752 

35 5310 88 113-1 

36 5290 88 183 

37 9648 0510 1 4 

38 5290 88 112 

39 5310 89 111 

40 9660 0600 14 

41 9710 0600 08 

42 5290 37 613 

43 5290 88 133 

44 5290 37 614 

45 9670 0620 08 

46 5290 88 1 80 

47 5290 88 131 

48 5290 88 115 

49 5290 88 114 

50 5290 88 151 

51 5290 51 083 

52 5290 51 082 

53 5220 88 144 

54 90 603 

55 9410 4025 08 

56 
.
5290 88 143 

57 5290 29 210 

58 9642 0510 1 4 

SP-RING 1 

PAWL 

-It/9"TY7° (7"5')D) BALL GRIP (BROWN) 

KEY 

/37D" M5X10 SCREW M5X10 

40% -$2"1V7°  25 (90) BALL GRIP 25 (BLACK) 

D1'7F SHAFT 

LINK 1 

il" Vi'f)"  M6 SPRING WASHER M6 

GEAR 

GEAR 

”Vh*"Ild. M6X20 SOCKET BOLT M6X20 

GEAR 

BUSHING 

WA CAM 

A9Vh' STUD 

VA PAWL 

*-r- GEAR 

CE-9)9' CE-12 CE-RING CE-12 

A7 ° '1 7) 9"t*D 4X25 SPRING PIN 4X25 

15- COLLAR 

A511, BUSHING 

T V")19' M5X10 SCREW M5X10 



1 9'"(77”F.'") (DX-CD) 

STAND LIFTING DRIVING ( DX-CD) isEcTioN 

Note: *hen 

3 .x4 - 

5296G SECTION NUMBER 890-! 

.LogacIAA-culimu-:-rnkor,-z/p-4*-cAict , 
°mer'? tents marsea .xxItcate the Set nursoer Decause men are aranaole co, as a set  

NO 7 /LISA** 
SET NO. / PART NO g.5al wP14** DART NAME . COMPONENT PARTS NO. O'ty 

59 5290 89 1 35 A7°-0 1- SPROCKET 1 

60 9410 4032 08 A7° 11 )9".t°D 4X32 SPRING PIN 4X32 1 

61 9410 3020 08 7,7°9.7)9"t°D 3X20 SPRING PIN 3X20 1 

62 5310 89 134L1 ')7E (9o) KNOB ( BLACK) 1 

62 5316 89 1 34 ( 7-Wq-) KNOB (IVORY) 1 

63 5310 89 1 33-1 ')7E ( go) KNOB (BLACK) 

63 5316 89 133-1 ( ?-(11"9-) KNOB (IVORY) 1 

64 5290 89 120 LEVER 1 

65 5290 89 1 48 )75- COLLAR 1. 

66 5290 89 131-2 DI,71- SHAFT 1 

70 5290 89 112 Fi"9 BUSHING 1 

74 5290 88 1 90 GEAR 1 

75 5290 82 1 62 51 11) BUSHING 1 

76 5290 89 129 SPACER 1 

77 9410 4028 08 7,7° 9)9"t°) 4X28 SPRING PIN 4X28 1 

78 5310 89 149 COVER 1 

79 5300 12 224 701j_t. 
PLATE 1 

80 5290 29 315 LOCK COLLAR 1 

81 5296 88 1 61 1 Dt'114;D511 (71#0`9-) HANDLE BODY (IVORY) 1 

81 5310 88 1 61 A)F"A/tD91 (go) HANDLE BODY ( BLACK) 1 

82 5100 37 820 ADF"11, ( 713;55 1-) HANDLE (IVORY) 1 

82 5310 37 820 ADF"Iti ( go) HANDLE ( BLACK) 1 

83 5300 37 .815 7°U-F (71't"9-) PLATE (IVORY) 1 

83 5310 37 815 70 1.) -F (90) PLATE ( BLACK) 1 

207 



    

* 
SECTION NUMBER 

 

t• "  IF" (DX-CD) 

SIDE GUIDE (DX-CD) SECTION 

5296z 392 

  

27'  
28 

26: 

')na 



/1h"b"1'l" (DX-CD) 

SIDE GUIDE (OX-CD) 
SECTION NUMBER 5296Z 892  

; SECTION 
*Z.OEFBALIAILL -L-Lt VA/ 1-"L'A I -e-kor. 11 44. T.%tX Ls, 
Note:when ceoerwl 'terns marM,0*..no.cate tO. 44 ',UMW DeCluS• tnri Cr, avatiapla on, as a set  

NO 
-Z/1- 1,4/Ealit* 
SET NO. / PART NO. - 

PART NAME 4141*4101M*P140NENT PARTS NO Q - ty 

5310 89 225Z-1 /-fF 5 " -SIDE -GUIDE 1 

2.3 

5310 89 226Z-1 /-ft-"W"ff."- S1.DE GUIDE 1 

2,30 

1 5290 44 241 ')7E. KNOB 1 

2 5290 37 513-1 )011, BUSHING 2 

3 5310 89 225-1 /--(1"/3"--W‘ SIDE GUIDE 1 

4 9684 0505 08 F.$ .-D" M5X5 SET SCREW M5X5 4 

5 5290 29 315 F.A/]5- LOCK COLLAR 2 

6 5290 89 323-1 li"A BOSS 1 

7 5290 33 122 A7°9:,9'4 A51VF" SPRING STUD  _ 1 

8 5290 89 325 A7°9)9" SPRING 1 

9 9660 0600 1 4 tVt. M6 NUT M6 2 

1 0 9670 0625 08 V”I-VIld. m6X25 SOCKET BOLT M6X25. 1 

11 9721 1 000 08 E-9)9" E-10 E-RING E-10 3 

1 2 5290 29 311 4/"I)A WASHER 2 

1 3 5290 89 311 D1'71- SHAFT 1 

1 4 5290 89 224 A7°Up9" SPRING 1 

15 9648 0510 14 .1531D'‘ M5X10 SCREW M5X10 2 

16 5290 29 222 $9111 BUSHING 1 

1 7 5290 32 1 41 77a KNOB 1 

18 9721 1 500 08 E-97)9" E-15 E-RING E-15 1 

19 5290.89 227 ,011, BUSHING 1 

2.0 5310 -89 320 70.7)Fh" -CF" .FRONT GUIDE 1 

21 9642 0516 1 4 1-\"01D" m5x16 SCREW M5X16 3 

.22 9710 0500 08 A -1 M5 SPRING WASHER m5 5 

23 5290 89 222 )014 BUSHING 1 

24 52
.
90 89221-1 )15111* - BUSHING 1 

25 9670 0612 08 ”"P-41,F. M6X12 SOCKET BOLT M6X12 2 

26 9710 0600 08 AA17"/ M6 SPRING WASHER M6 1 

27 5290 89 324 A7°4)9"A9,F A  SPRING STUD 1 

- 28 9642 0510 1 4 tf\"3 .," m5X10 SCREW M5X10 2 

--
.
29 5290 .89 411-1 AT- STAY 1 

. 30 5310 89 226-1  SIDE GUIDE
. 

 1 

31 5310 89 412-2 nAlr, - GUIDE 1 

32 5290 89 223 D1'7h SHAFT 1 

33 5290 89 228 70 59 55 PLUG' 1 



SECTION NUMBER 5296Z 894 )1"")91)" *" (DX-CD) 

BACK GUIDE (DX-CD) SECTION 

4 

0 

c'• 



Ir")9V1" (DX—CD) 

-!  BACK GUIDE (DX—CD) 

I.   
.SECTION 

Note: 

SECTION NUMBER 5296Z 894 

tr-OHAUMIAT:Uliil -C-MkOM -tr iF4*-VA/CL":T . 
aqlerinq aerns rnaree0 orunCate tne set number DecauS• cnev Mi imapre an, as as, 

NO SET NO. I PART NO. gisat*/4"1" PART NAME 112I 
. COMPONENT PARTS NO. a, 

1 90 802 5- I—D RS35-1 46P CHAIN RS35-1 46P 

3 5290 89 1 51-1 AT— STAY 

4 5290 89 1 53 PLATE 

5 9648 0410 1 4 753.-D" M4X10 SCREW M4X10 

6 5290 89 1 43 ;OA, BUSHING 

7 9710 0500 08 /1" 13" M5 SPRING WASHER M5 

8 9642 0510 1 4 
-
J—N"DD" M5X10 SCREW M5X10 

9 5290 89 1 42 AT'cl”t- SPROCKET 

1 0 9684 0505 08 1- $ D" M5X5 SET SCREW M5X5 

'11 5290 89 1 41 Dt7h SHAFT 

1 2 5290 89 1 45 7"5- F BRACKET 

13 5290 89 1 47 BACK GUIDE 

1 4 9648 0510 1 4 753D" M5X10 SCREW M5X10 

1 5 5290 89 1 46-2 W")9/3"1F" BACK GUIDE 

1 6 9648 0612 1 4 753D" M6X12 SCREW M6X12 

1 7 5290 89 138 AT— STAY 

1 8 5290 89 1 44-1 5")9 RACK 

1 9 9684 0606 08 LE M6X6 SET SCREW M6X6 

20 5290 89 139 5)21;1119'— RACK HOLDER 

21 5290 29 314 LOCK COLLAR 

22 5290 89 1 52-1 /3"1't" GUIDE 

23 9684 0616 08 h t"," M6X16 SET SCREW M6X16 

24 9660 0600 1 4 1-9t- M6 NUT M6 

25 90 630 AtV7°t°D SSP-8 SNAP PIN SSP-8 

211. 



5296Z 896 MI"— (DX—CD) 

COVER (DX—CD) 
SECTION NUMBER 

!SECTION 

27  21  '3 



3 
1)a"- (DX-CD) 5296Z 896 SECTION NUMBER 
COVER (DX-CD) 'SECTION 

Note: When orcene tens maraeo .1nc,cato tne set nurnoer oecausa they are ava..aofe or., as a set 

NO. ''ET NO / PART NO. COMPONENT 
PART NAME la 

PARTS NO 0" t v 

1 9642 0516 1.4 1-\"3.D" m5x16 SCREW M5X16 6 

2 9710 0500 08 n"V,"/]" m5 SPRING WASHER M5 6 

3 5306 89 520 hm"- COVER (YELLOW) 1 

'3 5306 89 530 hA".- (fro-.230v) COVER (YELLOW FOR 230v) 1 

3 5320 89 520 1311"- COVER 1 

3 5320 89 530 1)11"- (230v) COVER (FOR 230V) 1 

4 5290 89 613 A-f”-f5/ PLATE 1 

5 9710 0400 08 1"V/"13" M4 SPRING WASHER 114 2 

6 9642 0410 1 4 1-\"3,D" M4X10 SCREW M4X10 5 

7 9648 0306 1 4 
4
/53D" m3X6 SCREW m3X6 20 

8 91 301 HINGE 4 

10 5290 89 624 Af'”f9 PLATE 1 

11 5290 89 618-1 1 i"- COVER 1 

1 2 90 740 17"3"10- m5X15 KNOB BOLT M5X15 2 

13 9660 0500 1 4 1-91- m5 NUT M5 2 

1 4 5290 89 614 COVER 1 

15 5290 89 615 A"- BAR 1 

1 6 5290 89 611 STAY 2 

1 7 5300 89 648 /DI"- COVER 1 

1 8 5306 89 540-2 hA"- (fio-) COVER (YELLOW) 1 

1 8 5320 89 540-2 1m"- COVER 1 

1 9 5290 89 641 A"- BAR 1 

20 9642 0510 14 
-
1-\"3D" m5x10 SCREW m5X10 4 

21 9716 0500 1 4 t5 1" 115 PLAIN WASHER m5 2 

22 5295 89 642 1)A"- COVER 1 

23 5295 89 633 hA"- COVER 2 

24 5295 89 643 7"5”1. BRACKET 1 

25 5295 89 644 7"5YVF BRACKET 1 

26 5295 89 631 7"5”F BRACKET 1 

27 5295 89 632 3"5J-9F BRACKET 1 

28 9642 0306 14 1-\"3.1)" M3x6 SCREW 113X6 4 

29 5295 89 634  PLATE 2 

30 9710 0300 08 1\" V/"h" 113 SPRING WASHER 113 4 

31.9,660 0300 1 4 t")1.- 113 NUT 113 4 

32 9648 0415 14 '. 757 114X15 SCREW 114X15 2 

33 9648 0410 1 4 m4x10 SCREW M4X10 7 

34 90 810 M6X8 SCREW 116X8 

35 90 651 3S'ID2" GS-6 GS-RING GS-6 

37 5300 89 512 A7-4,  SCALE 

213 



52961 89E 
-7.'1, 3 
SECTION NUMBER 

'-SECTION 
*z.osimumaccusx L 1.- A 1 -TA..0 -r% J7..7 !. ft -li rAX LTTA ‘.• 

hil"— (DX—CD) 

. COVER (DX—CD) 
Note: *hen orcermq ,terris maintaa*.ina.cata zr,e set m.,:no.er Decause Char ars ara”aole on as a 

NO. SET NO . PART NO:  PART NAME COMPONENT PARTS NO. 1 

40 5295 75 031-1 AlTfht SWITCH CAM 

230V FOR 230V 

41 5295 89 670 7"5h“91` BRACKET 

230V FOR 230V 

42 9684 0505 08 F D' M5X5 SET SCREW M5X5 

230V FOR 230V 

43 5295 89 660 7"5”I" ( 230V) BRACKET ( FOR 230V) 
46 95 1 45 li—lts7°59" P500 PLUG P500 

214 



PART NUMBER INDEX 

":--ART NUMBER -3. E-CT:CN No 

5270 26 100-1 5270Z 240 
5270 24 111-1 5270Z 240 31 
5270 24 113 5270Z 240 28 
5270 24 113 52701 241 28 
5270 24 113 5270Z 242 28 
5270 24 113 5290Z 240 28 
5270 24_ 262 5270Z 240 52 
5270 24 262 5270Z 241 52 
5270 24 262 52701 242 52 
5270 24.  268 5270Z 240 58 
5270 24 272 52701 240 52 
5270 24 272 5270Z 241 52 
5270 24 272 5270Z 242 52 
5270 24 273 5270Z 240 49 
5270 24 276 52701 240 60 
5270 24 276 52701 241 60 
5270 24 276 52701 242 60 
5270 24 277 5270Z 240! 61 
5270 24 277 52701 241 61 
5270 24 277 5270Z 242! 61 
5270 31 1 51 5290G 650 26 
5270 32 410 52901 290 12 
5270 44 314 5290G 440 24 
5270 44 314 52903 880 41 
5270 44 314 5290Z 320 80 
5270 44 314 5296G 880 41 
5270 51 140-4 5290G 510 51 
5270 51 1 40Z-4 5290G 510 
5270 51 510-2 5290G 512 21 
5270 51 620-1 5290G 512 
5270 51 621 5290G 512 1 2 
5270 51 700-2 5290G 5161 1 3 
5270 51 700Z-2 5290G 516i 
5270 51 810-2 5290G 516 47 
5270 51 810Z-2 5290G 516 
5270 51 920-1 5290G 512: 
5270 51 921 5290G 512 24 
5270 53 1 00-5 52701 531 
5270 53 101 52701 530i 
5270 53

. 
 160-4 5270Z 530! 23 

5270 53 160-4 52701 5311 23 
5270 53- 215 52701 5301 53 
5270 54 111-1 52701 5401 34 
5270 54 112 52701 540! 54 
5270 54 112 52701 541 54 
5270 54 114 52701 540! 1 9 
5270 54 330 52701 540! 51 
5270 54- 410 52701 540; 1 8 
5270 74 031-1 5290G 700! 1 7 
5270 74 032-1 5290G 700! 13 
5270 8S-240 5290G 880: 
5270 88 240 5296G 880; 
5270 89 621-1 5290G 700! 1 7 
5275 .24 100-1 52701' 242. 
5275 24 111-1' 52701 242 31 
5275 54 111 52701 542. 34 
5275 54 112 52701 542: 54 
5275 54 113 52701 5421 53 
5275 54 114 52701 542: 1 9 
5275 54310 52701 542i 46 
5275 54 330 52701 5421 51 
5275 54 410 5270Z 5421 18 

=ART NUMBER SECT:ON No 

5276 1 00 52701 241 
5276 111 5270Z 241 31 
5276 262 5270Z 241 58 
5276 262 5270Z 242 58 
5276 273 5270Z 241_ 49 
5276 273 52701 242 49 
5276 300 5290G 510 
5276 310 5290G 510 53

. 
 

5276 400 5290G 514 
5276 410 5290G 514, 31 
5276 600-1 5290G 512 
5276 610-1 5290G 512 1 
5276 630-1 5290G 512 
5276. 643 5290G 512 55 
5276 900-1 5290G 512' 
5276 910-1 5290G 512 25 
5276 930-1 5290G 512. 
5276 111 52701 541 34 
5276 114 52702 541' 19 
5276 330 5270Z 541 51 
5276 410 52701 541 13 
5276 031-3 5290G 700 13 
5276 032-3 5290G 700; 1 3 
5276 033-2 5290G 7001 17 
5276 036 5290G 700! 17 
5290 110-4 52901 110! 1 
5290 1 51 52901 1101 7 
5290 152 52701 5401 21 
5290 1 52 52701 541' 21 
5290 1 52 52701 542! 21 
5290 1 52 52901 1101 9 
5290 1 52 5290Z 5401 23 
5290 152 52901 542! 23 
5290 1 52 52901 8701 12 
5290 1 53 52901 1101 12 
5290 1 60 52901 1101 11 
5290 1 63 5290Z 1201 33 
5290 211 52901 120! 6 
5290 213 52901 1201 5 
5290 310-1 52901 1201 
5290 311-1 52901 1201 1 2 
5290 312 52901 1201 1 3 
5290 313 52901 1201 21 
5290 314 52901 1201 23 
5290 315 5290Z 1201 11 
5290 316 52901 1201 27 
5290 317 52901 120 1  1 0 
5290 411 52901 120 20 
5290 412-1 52901 120 1 9 
5290 413 52901 120 17 
5290 111 52901 110 18 
5290 111 5290G 880 11 
5290 111 5296G 880 11 
5290 1 20 52901 110 24 
5290 200-1 52901 120 31 
5290 111 52901 170E 4 
5290 112 52901 1701 4 
5290 200-3 52901 1701 
5290 212 52901 1701 9 
5290 311 52901 1701 37 
5290 312 52901 1701 43 



f:ifip`FI -4.' Vl 
PART NUMBER INDEX 

1 



5i) 

PART 
-tEr 

NUMBER INDEX 
4 -4- 

=ART NUMBER EEC,"7;ON No. =ART %UMBER No 

.5290 1 6 314 5290Z 1 70 42 5290 21 623-1 52902 210 21 
5290 1 6 315 52901 1 70 39 5290 21 623-1 .52907 220 26 
5290 16 316 • 52901 1 70 41 5290 21 630 -5290Z 220 25 
5290 1 6 411 5290Z 1 70 47 5290 21 041 5290G 370 31 
5290 1 6 412-1 52901 1 70 30 5290 21 641 . 5290Z 220 53 
5290 1 6 413 5290Z 1 70 34 5290 21 642-2 52907 220 24 
5290 1 6 414 . 52901 1 70 13 5290 21 643 52907 330 69 
5290 1 6 415-2 5290Z 1 70 63 5290 21 711 52907 210 27 
5290 1 7 111 52901 1 70 52 5290 21 712 52907 210 22 
5290 17 112 5290Z 1 70 51 5290 22 110 5290Z 210 55 
5290 1 7 113 52901 1 70 59 5290 22 1102 52907 210 
5290 17 114 52902 1 70 58 5290 22 121 52907 210 61 
5290 1 7 115 5290Z 1 70 57 5290 22 121 52907 220 6 
5290 17 116 5290Z 1 70 56 5290 22 1 41 52907 210 4 
5290 17 117 5290Z 1 70! 54 5290 22 1 41 52907 220 35 
5290 17 118 52901 1 70 60 5290 22 1 42 52902 2-20! 3 
5290 1 7 119 52901 1 70 61 5290 22 1 50 5290Z 220, 2 
5290 17 120 52901 1 70 21 5290 22 1 50Z 52907 220 
5290 21 110 5290Z 330 29 5290 CC 161 52907 210: 56 
5290 21 1 21 52901 330 8 5290 22 1 61 52907 220- 1 
5290 21 122 5290Z 330 30 5290 22 210 52907 210 1 0 
5290 21 1 23 5290Z 330 1 6 5290 22 210 52907 22CL 20 
5290 21 1 23 52901 350 1 4 5290 22 221 52907 210 1 3 
5290 21 1 30 52901 330 12 5290 22 221 52902 2201 17 
5290 21 1 41 5290Z 330 9 5290 22 222 5290Z- 210 12 
5290 21 1 42 5290Z 330: 15 5290 22 222 5290Z 2201 1 6 
5290 21 143-1 52901 3301 14 5290 22 223 52907 2101 1 5 
5290 21 1 50 52901 360: 36 5290 22 223 5290Z 2201 13 
5290 21 1 61 5290Z 330i 38 5290 22 224 52901 2101 1 4 
5290 21 1 61 52902 360; 28 5290 22 224 5290Z 220' 15 
5290 21 1 61 5290Z 522. 16 5290 22 300-1 52902 220i 
5290 21 1 62 52901 3601 37 5290 22 311-1 5290Z 2201 46 
5290 21 1 63 5290Z 3601 25 5290 22 314 52902 220! 45 
5290 21 1 64 5290G 3701 33 5290 22 315 52902 2201 47 
5290 21 164 52901 3601 26 5290 22 318 5290G 5161 25 
5290 21 200 52902 3601 5290 22 318 5290G 5201 21 
5290 21 211-1 52902 3601 34 5290 22 318 52902 2501 1 
5290 21 212 5290G 512' 29 5290 22 320 52907 2201 49 
5290 21 220 52902 360 35 5290 22 330 52902 2201 50 
5290 21 230 5290Z 360 30 5290 22 411 52702 540! 12 
5290 21 311 5290Z 210 65 5290 22 411 5270Z 541! 12 
5290 21 312 52902 210 66 5290 22 411 52702 5421 1 2 
5290 21 313 '52902 210 62 5290 22 411 52902 5401 1 3 
5290 21 314 i52902 210 64 5290 22 411Z 52702 5401 
5290 21 315 52902 210 33 5290 22 4112 52702 5411 
5290 21 316 52902 210 28 5290 22 4112 52702 5421 
5290 21 319 52902 2101 63 5290 22 4112 52902 5401 
5290 21 319 5290Z 5221 48 5290 22 412 52702 5401 13 
5290 21 410 5290Z 2101 54 5290 22 412 52702 5411 1 3 
5290 21 510 52902 2101 31 5290 22 412 52702 5421 13 
5290 21 521 52902 2101 32 5290 22 412 5290Z 5401 1 4 
5290 21 521 52902 522! 53 5290 22 412 5290Z 5421 14 
5290 21 522 52902 2101 52 5290 22 413 ,52702 5401 66 
5290 21 610 ,52902 210! 25 5290 22 413 52702 541 1 66 
5290 21 610 52902 2201 27 5290 22 413 52702 5421 66 
5290 21 610Z 52902 210; 5290 22 413 52902 540! 22 
5290 21 6102- 52901 2201 5290 22 413 52901 5421 22 
5290 21 612 5290Z 210! 26 5290 22 4132 52702 5401 
5290 21 612 52902 220! 30 5290 22 4132 52702 5411 
5290 21 612 52902 2501 43 5290 22 413Z 52702 5421 
5290 21 621 , 5290Z 2201 33 5290 22 4132 '52902 540, 
5290 21 622 52902 2201 21 5290 22 4132 52902 5421 



EP Mil 9 -rt  

PART NUMBER INDEX 

PART NUMBER SECTION No. 
40 

5290 420 52902 210 8 
5290 430 52902 220 39 
5290 441 52902 210 1 
5290 441 52902 220 34 
5290 112 5270Z 240 33 
5290 112 52702 241 33 
5290 112 5270Z 242 33 
5290 12 52702 540 40 
5290 1 2 52702 541 40 
5290 12 52702 542 40 
5290 12 52902 230 16 
5290 12 52902 240 33 
5290 12 52902 242 38 
5290 12 5290Z 540 43 
5290 12 5290Z 542: 43 
5290 13 52702 240 54 
5290 13 5270Z 241 54 
5290 13 52702 242 54 
5290 1 3 52702 540 41 
5290 1 3 52702 541 41 
5290 13 52702 542 41 
5290 13 52902 230; 15 
5290 13 52902 2401 54 
5290 13 5290Z 242 39 
5290 13 5290Z 5401 44 
5290 1 3 5290Z 542 44 
5290 13 52962 870 1 5 
5290 14 52902 230! 21 
5290 15 52702 540! 28 
5290 15 52702 541 28 
5290 15 5270Z 542 28 
5290 1 5 52902 2301 19 
5290 15 52902 540! 31 
5290 15 5290Z 5421 31 
5290 16-1 5270Z 5401 43 
5290 16-1 52702 541 43 
5290 16-1 52702 542' 43 
5290 16-1 5290Z 230! 24 
5290 16-1 52902 5401 46 
5290 16-1 52902 542! 46 
5290 117 5290Z 2301 25 
5290 121-1 52902 2301 22 
5290 1212-1 52902 2301 
5290 1 22 52902 2301 8 
5290 123 52902 2301 9 
5290 210 52902 2301 
5290 211 52902 2301 4 
5290 220 52902 2301 10 
5290 231 52902 2301 30 
5290 234 52902 2301 1 
5290 235 52902 2301 13 
5290 236 52902 2301 12 
5290 311 52902 2301 28 
5.290 312 52902 2301 27 
5290 1 0,0-2 52902 2401 
5290 111-1 52902 240! 31 
5290 112 52702 2401 27 
5290 112 52702 2411 27 
5290 112 52702 2421 27 
5290 112 52902 2401 27 
5290 112 52902 2421 17 
5290 113 52702 2401 28 

iS a . 4 
DART NUMBER SECTION No 

5290 13 52702 241 28 
5290 1 3 52702 242 2 
5290 13- 52902 240 26 
,5290 1 3: 5290Z 242 1 8 
5290 14, 52702 240 24 
5290 14 52702 241 24 
5290 1 4 52702 242 24 
5290 14 5.2902 240 24 
5290 14 52902 242 1 4 
5290 16 52702 240 46 
5290 16 52702 241 46 
5290 1 6 52702 242 46 ; 
5290 16 52902 240 46 
5290 16 52902 242 52 
5290 17 52702 240 1 0 f 
5290 1 7 5270Z 241 1 0 1 
5290 17 52702 242 1 0 
5290 17 5290Z 240 1 0 
5290 17 5290Z 242 1 0 
5290 18 52702 240 11 
5290 1 8 52702 241 11 
5290 118 5270Z 242 1 1 
5290 118 52902 240 1 1 
5290 118 52902 242 11 
5290 1 21 52702 240 30 
5290 121 5270Z 241 30 
5290 1 21 5270Z 242 30 
5290 1 21 52902 240 30 
5290 
5290 

121 
123 

52902 
52702 

242 
240 

2 4  

5290 123 52702 241 
5290 123 5270Z 242 4 
5290 1 23 52902 240 4 
5290 1 24 52702 240 7 
5290 1 24 5270Z 241 7 i  
5290 124 52702 242 7 
5290 1 24 52902 240 7 
5290 124 52902 242 7 
5290 125 52702 240 35 
5290 125 52702 241 35 1 
5290 125 52702 242 35 
5290 125 52902 240 35 : 
5290 125 52902 242 40 1 
5290 126 52702 240 3 1 
5290 1 26 52702 241 3 1 
5290 1 26 52702 242 3 
5290 1 26 52902 240 3 
5290 126 52902 242 3 
5290 126 52902 250 24 
5290 1 26 52902 860 28 1 
5290 126 5296Z 860 28 
5290 1 27 5270Z 240 22 
5290 1 27 52702 241 22 
5290 127 5270Z 242 22 
5290 1 27 52702 540 4 2 
5290 127 52702 541 
5290 127 52702 542 
5290 127 52902 230 1 4 
5290 127 52902 240 22 
5290 127 52902 242 1 2 
5290 127 5290Z 540 45 
529d 127 5290Z 542 45 i 



Ei)  ma ..7ft 

PART NUMBER INDEX 
.=:.; 

%UMBER E.:.-,T:ON No. 
• :0 :43 r.7-. 

RAM" NUMBER EF_c7c.-_,,N No 
No. 

5290 24 211 5270Z 240 1 4 :5290 24 275 52902 240 23 
5290 24 211' 52702 241 1 4 5290 24 275 52902 242 13 
5290 24 211 52702 242 1 4 15290 24 

'

5290 282 52902 240 52 
5290 24 211 5290Z 240 14 _5290 24 283 52902 240 49 
5290 24 211 5290Z 242 30 V52.90 24 283 52902 242 71 
5290 24 212 52702 240 1 5 5290 24 284 52902 242 70 
5290 24 212 5270Z 241 1 5 15290 24 *286 52902 240 62 
5290 24 212 . 5270Z 242 1 5 5290 24 236 52902 242. 68 
5290 24 212 52902 240 1 5 15290 24 287 52902 240 63 
5290 24 231-2 52702 240 53 5290 24 287 52902 242 69 
5290 24 231-2 5270Z 241 53 5290 24 310 5270Z 240 
5290 24 231-2 5270Z 242 53 5,290 24 310 52702 241 
5290 24 231-2 5290Z 240 53 5290 24 310 52702 242 
5290 24 231-2 5290Z 2c+2 27 5290 24 310 52902 240 
5290 24 233 52702 240 50 5290 24 310 5290Z 242 
5290 24 233 '5270Z 241 50 5290 24 311 52702 240: 41 
5290 24 233 5270Z 242 50 5290 24 311 5270Z 241 41 
5290 24 233 5290Z 240 50 5290 24 311 52702 242 41 
5290 24 233 5290Z 242 55 5290 24 311 52902 240 ii •*7 
5290 24 234 5270Z 240 56 5290 24 311 52902 242 47 
5290 24 234 52702 241 56 5290 24 312 52702 240 39 
5290 24 234 52702 242 56 5290 24 312 52702 241 39 
5290 24 234 5290Z 240 56 5290 24 312 52702 242 39 
5290 24 234 5290Z 242 25 5290 24 312 52902 240 , 39 
5290 24 240 5270Z 240 20 5290 24 312 5290Z 242 44 
5290 24 240 52702 241 20 5290 24 313 5270Z 2401 45 
5290 24 240 52702 242 20 5290 24 313 52702 241 ; 45 
5290 24 240 52902 240 20 5290 24 313 52702 242 45 
5290 24 251 5270Z 240 19 5290 24 313 52902 240i 45 
5290 24 251 52702 241 19 5290 24 313 5290Z 242 51 
5290 24 251 52702 242 19 5290 24 411 52902 242 21 
5290 24 251 5290Z 240. 19 5290 25 110 5290Z 2501 
5290 24 251 5290Z 242' 33 5290 25 111-1 52902 250i 10 
5290 24 252 5270Z 240' 1 7 5290 25 112-1 52902 2501 8 
5290 24 252 52702 241' 1 7 5290 25 113 5290Z 2501 12 
5290 24 252 5270Z 242: 1 7 5290 25 114 52902 2501 13 
5290 24 252 52902 2401 1 7 5290 25 115 52902 2501 5 
5290 24 252 52902 242: 32 52.90 25 115 52902 260! 19 
5290 24 253 5270Z 240, 21 5290 25 210 52902 2501 
5290 24 253 52702 241' 21 5290 25 211 52902 250! 16 
5290 24 253 52702- 242! 21 5290 25 212 5290Z 2501 18 
5290 24 253 5290Z 240! 21 5290 25 213 52902 2501 17 
5290 24 253 52902 242! 36 5290 25 214 5.2902 2501 21 
5290 24 268 5290Z 2421 56 5290 25 215 5,2902 2501 20 
5290 24 272 5270Z 240; 26 5290 25 216 52902 2501 19 
5290 24 272 5270Z 241' 26 5290 25 311 52902 2501 70 
5290 24 272 52702 242: 26 5290 25 312 52901 2501 28 
5290 24 272 52902 240; 26 5290 25 313 5290Z 250! 28 
5290 24 272 52.902 242: 16 5290 25 314 5290Z 2501 31 
5290 24 273 5270Z 2401 47 5290 25 315 52902 2501 32 
5290 24 273 52702 241; 47 5290 25 501-1 52902 2501 68 
5290 24 273 52702 242! 47 5290 25 502 52902 2501 44 
5290 24 273 52902 2401 47 5290 25 502Z 52902 2501 
5290 24 273 ,52902 242:. 53,  5290 25 - 503 52902 2501 48 
5290 24 274 5270Z 240 25 5290 25 504-1 5290Z 250! 45 
5290 24 274 52702 241. 25 5290 25 505 52902 2501 64. 
5290 24 274 52702 242! 25 5290 25 5052 52902 2501 
5290 24 274 52902 2401 25 5290 25 506-1 52902 2501 41 
5290 24 274 52902 242: 15 5290 25 507-1 52902 2501 34 
5290 24 275 52702 2401 23 5290 25 508 52902 2501 63 
5290 24 275 5270Z 2411 23 5290 25 509 52902 2501 .66 
5290 24 275 ' 52702 2421 23 5290 25 510-•1 

• 
52902 2501 61 

4 



5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5  0 

5270Z 
5270Z 
5290G 
5290G 
5290Z 
5290Z 
529aZ 
5290Z 
52902 
52902 
5290Z 
5290Z 
5290Z 
5290Z 
5290Z 
52902 
52962 
52962 
5270Z 
5290G 
52902 
52902 
52902 
52902 
5290Z 
5290Z 
5290Z 
5270Z 
5270Z 
5270Z 
5290G 
5290G 
52902 
52902 
52902 
5290Z 
5290Z 
5290G 
52902 
52902 
52902 
5296Z 
52702 
52702 
52702 
5290G 
5290G 
5290G 
52902 
52902 
52902 
52902 
52902 
5290Z 
52902 
52902 
5296G 
52962 
52901 
52902 
5290G 

242 
53

.
0-

510 • 
89.2 
210 
220, 
240 
242 
260 
330 
350 
360 
380. 
410: 
522 ! 
870 
870 
892 
531 
370' 
250 
320 
3301 
380 
5301 
540 
542 : 
240 ; 
241 
242 : 
3701 
4401 
2101 
2401 
2421 
3801 
522 ! 
520 ' 
2901 
330.1 
8941 
894 
2401 
241 
2421 
5101 
5121 
8921 
2301 
2401 
2421 
3601 
5351 
5401 
542 
8901 
8901 
8921 
2101 
2201 
5161 

43 
5 
5, 
1 2 
24 
31 
43 
49 
8 

20 
19 
54 
63 
34 
52 
20 
36 
12 
46 
1 0 
67 
36 
1 3 
20 
46 
81 
81 
18 

11 1 
14 
1 6 
53 
1 8 
35 
52 
62 
30 
13 
47 
21 
21 
12 
1 2 
12 
48 
50 

5 
2 

12 
28 
1 4 
1 5 
74 
74 
7 7 

a 
5 
3 

36 
37 

29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29 
29. 
29 
29 
29 

1 

311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
311 
312 
312 
312 
312 
312 
312 
312 
312 
312 
313 
313 
313 
313 
313 
313 
313 
313 
313 
313 
314 
314 
314 
314 
314 
315 
315 
315 
315 
315 
315 
315 
315 
315 
315 
31.5 
315 
315 
315 
315 
315 
316 
316 
317 
11 

ctIA HT -7 

PART NUMBER INDEX 
f. 4 

DART NUMBER SECTION No. 
No. 

5290 25 512 5290Z 250 71 
5290 25 521 5290Z 250 60 
5290 25 522 5290Z 250 53 
5290 25 523 52901 250 51 
5290 25 524-1 52901 250. 50 
5290 25 525 52902 250: 36 
5290 25, 526 52902 250 55 
5290 25 527 52901 210. 67 
5290 26 111 52902 260 7 
5290 26 1111 52902 260, 
5290 26 112 52902 260, 6 
5290 26 112 5290Z 8701 37 
5290 26 113 52902 260! 4 
5290 26 113 52902 870i 38 
5290 26 1 20 5290Z 2601 
5290 26 121 52902 260! 25 
5290 26 1 22 52901 2601 21 
5290 26 1 23 52902 2601 23 
5290 26 1 24 52902 260' 26 
5290 26 124 52962 870 1  26 
5290 26 211 5290Z 260 29 
5290 26 212 5290Z 260 31 
5290 26 213 52902 260 33 
5290 26 214 52902 

.
260. 28 

5290 26 215 52902 2601 30 
5290 26 216 52902 260' 32 
5290 26 221 52902 2601 15 
5290 26 222 52902 260 13 
5290 26 223 52901 260 12 
5290 26 224 5290Z 260 14 
5290 26 225-1 5290Z 260 16 
5290 29 111-2 5290Z 2901 2 
5290 29 111Z-2 52902 290 
5290 29 112-2 52902 295 1 
5290 29 112Z-2 52901 295 
5290 29 113-2 5290Z 290 8 
5290 29 113-2 52902 295 5 
5290 29 114 52902 290 5 
5290 29 114 52902 295 3 
5290 29 115 5290Z 290 10 
5290 29 11.5 52902 295 9 
5290 29 210 5290G 370 58 
5290 29 210 5290G 512 35 
5290 29 210 52902 330 60 
5290 29 210 52902 890 47 
5290 29 210 5296G 890 57 
5290 29 220-1 5270Z 530 32 
5290 29 220-1 52702 531 30 
5290 29 220-1 5290G 510 42 
5290 29 220-1 5290G 892 1 6 
5290 29 220-1 52902 360 2 
5290 29 220-1 52902 410 21 
5290 29 220-1 52902 530 30 
5290 29 220-1 5290Z 535 23 
5290 29 222 5290Z 522 29 
5290 29 222 5296Z 892 16 
5290 29 231 52902 290 1 7 
5290 29 232 52902 290 11 
5290 29 232 52902 894 32 
5290 29 233 52902 290 3 
5290 29 311 52702 240 43 
5290 29 311 52702 2411 43 

-4 -4 - 
PART NUMBER. SECTION No 

s o 



at)  an ar I 

PART NUMBER INDEX 

=-'4RT NUMBER SECTION No. 
No A • 4 

RT NUMBER 
>•;-F-g- 

SECTION No. 

31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
31 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 
32 

32 
32 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 
33 

5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 

90  

113 
114 
115 
116 
116 
116 
117 
117 
117 
118 
122 
1 51 
1 51 
1 52 
152 
153 
211 
212 
213 
213 
213Z 
214 
214 
215 
216 
217 
112 
113 
114 
115 
116 
117 
117 
117 
117 
117 
118-1 
1 21 
122 
123-1 
125 
126 
1 30 
141 
141 
1 41 
211 
212-1 
213 
214 
215 
216 
310 
313 
410 
420 
430 
440 
451 
452 
454 
531  

5290G 
5290G 
5290G 
5290G 
5290G 
5296G 
5290G 
5290G 
5296G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
52902 
5290G 
5290G 
52902 
529.02 
52902 
52902 
52902 
52902 
5290Z 
52902 
52902 
5290G 
52902 
52902 
5296G 
52962 
5290Z 
52902 
52902 
52902 
52902 
52902 
52902 
5290G 
52902 
5296Z 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52901 
52902 
52901  

310 10 
310 12 
310 1 3 
310 8 
880 32 
880 32 
310 11 
880 36 
880 36 
310 20 
310 24 
650 25 
650 26 
650 24 
650! 25 
650 24 
310r 1 
310 25 
310 6 
110 28 
310 
310 7 
110. 29 
110; 31 
110; 32 
110: 21 
320: 53 
320• 64 
3201 54 
3201 63 
3201 68 
880! 42 
320i 60 
8601 32 
8801 42 
860! 32 
3201 59 
320: 65 
3201 66 
320! 77 
3201 58 
3201 79 
3201 69 
8921 17 
320: 61 
8921 17 
3201 62 
3201 71 
3201 75 
3201 76 
3201 70 
3201 74 
3201 72 
3201 73 
290! 12 
3201 4 
320! 7 
3201 6 
320! 3 
3201 5 
3801  

5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290  

532-1 
533-1 
110 
110Z 
1 21 
1 22 
1 22 
1 22 
1 30 
1 41 
1 42-1 
1 43 
200-3 
210 
211 
212 
213 
213Z 
214 
214 
214 
215 
2152 
220-3 
221-2 
230-1 
311 
312 
313 
314 
410 
410Z 
420 
431 
440 
440Z 
452 
453-1 
454 
455 
511 
512 
513 
514 
514 
515 
520 
532 
533 
534 
534 
534 
534 
536 
537 
540 
551 
552 
553 
554-1 
555  

52902 
5290Z 
5290Z 
5290Z 
52902 
5290G 
52902 
52962 
5290Z 
52902 
5290Z 
52902 
52902 
52902 
5290Z 
52902 
52902 
52902 
c29nG 
5290Z 
5290Z 
5290Z 
52902 
52902 
52901 
5290Z 
52902 
52902 
52902 
52902 

.5290Z 
52902 

'5290Z 
52902 
52902 
52902 
52902 
5290Z 
5290Z 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
5290G 

.5290Z 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
52902 

.
52902 

I
' 52902  

320 1 2 
320 1 3 
330 63 
330 
330 64 
892 7 
330.  65 
392 7 
330. 66 
330 • 68 
330 70 
330 2 
330. 
3301 
3301 54 
3301 67 
330! 59 
330 ! 
5101 14 
290 : 18 
3301 48 
33

0

0  56 
3301 
33 

 

3301 53 
3301 25 
3301 58 
3301 49 
3301 50 
3301 57 
3301 62 
3301 
3301 3 

333 333000 1  2425  
3301 28 
3301 23 
3301 71 
3301 27 

3

3
8

801 67 
01  65 

 

3801 64 
3601 3 
3801 70 
3801 66 
3801 72 
3801 75 
3801 74 
5201 5 
3801 73 
5401 79 
5421 79 
3801 60 
3801 49 
380 42 
3801 .44 
3801 40 
3801 50 
3801 48 
380 56 



I 

Rio aa 123 

PART NUMBER 

-7 • 

INDEX 
54.  

.ART NUMBER SECTION No. 
No. 

:-",ART NUMBER ; 
:.'-,ECTiON No 

5290 562 5290Z 380 34 5290 37 1 23 52.90L870 22 
5290 563i? 5290Z 380 51 5290 37 1 23 52961! 870 -  

.
38 

5290 564 52902 380 79 5290 37 1 30 5290G 370 9 
5290 110 52901 330 1 7 5290 37 1 40 52900 370 30 
5290 1 21 5290Z 330 1 8 5290 37 1 51 5290G 370 29 
5290 1 30 52902 330: 36 5290 37 211 529,00 370 44 
5290 1 41-1

. 
 52902 330 35 5290 37 220 52900 370 36 

5290 1 42 52902 330 33 5290 37 230 5290G 370 
5290 1 51 52901 330 41 5290 37 230Z 52906 370 
5290 1 52 5290Z 170. 1 4 5290 37 231 5290G 370. 39 
5290 1 52 52902 330. 40 5290 37 232 52900 370. 38 
5290 110 52902 350 ,  1 8 5290 37 233 52900 370 37 
5290 110Z 52902 350L 5290 37 240-1 5290G 370, 27 
5290 120 52902 350: 12 5290 37 251 5290G 370 28 
5290 131 52702 540 37 5290 37 300-1 52900 370: 
5290 131 5270Z 541' 37 5290 37 3001-1 5290G 370' 
5290 1 31 52702 542! 37 5290 37 310-1 52900 370: 
5290 1 31 52901 540 - 40 5290 37 311 5290G 370' 25 
5290 1 31 52902 542: 40 5290 37 312 52900 370: 26 
5290 1 32 52902 350: 1 5290 37 313-1 5290G 370. 22 
5290 1 33 5290Z 350! 8 5290 37 314 52900 370 20 
5290 1 34 5290Z 350: 4 5290 37 320-1 5290G 370: 24 
5290 1 35 52902 350: 2 5290 37.332 52.900 370; 23 
5290 1 36-1 52902 3501 1 3 5290 37 411 52900 370: 79 
5290 111 52902 3601 52 5290 37 412 52900 370: 78 
5290 111 52902 410, 32 5290 37 421-1 5290G 370i 35 
5290 1111 5290Z 3601 5290 37 431 5290G 3701 42 
5290 111Z 52902 410 5290 37 432 52900 3701 40 
5290 112 5290Z 360 50 5290 37 433 52900 370; 43 
5290 112 52902 410 30 5290 37 433 5290G 510: 40 
5290 210-2 5290Z 360 5290 37 434 5270Z 531; 6 
5290 211 52902 3601 39 5290 37 434 52900 3701 41 
5290 212 52902 3601 45 5290 37 434 52902 3301 37 
5290 213-2 5290Z 3601 43 5290 37 434 5290Z 4101 2 
5290 214 5290Z 360i 41 5290 37 434 52902 5301 6 
5290 215 52902 3601 44 5290 37 510-1 5290G 3701 
5290 310-1. 52902 3601 5290 37 510Z-1 52900 3701 
5290 311-1 52902 3601 11 5290 37 512 5290G 370! 74 
5290 312-2 52902 3601 9 5290 37 513-1 5290.G 3701 51 
5290 313-1 52902 3601 12 5290 37 513-1 52900 8921 2 
5290 321 52902 3001 16 5290 37 513-1 52901 3501 17 
5290 330-1 52902 3601 22 5290 37 513-1 52902 5221 10 
5290 330Z-1 52902 3601 5290 37 513-1 5296Z 8921 2 
5290 340 52902 3601 4 5290 37 514 52900 3701 75 
5290 351 52902 3601 7 5290 37 515 52900 3701 73 
5290 353 52902 3601 1 8 5290 37 610 52900 3701 
5290 354 5290Z 3601 17 5290 37 611 52900 3701 67 
5290 355-1 52902 360! 15 5290 37 612 52900 3701 64 
5290 411 - 52902 3601 62 5290 37 613 5290G 3701 68 
5290 412-2 • 52902 1601 60 5290 37 613 52902 8901 35 
5290 414,-1 52902 3601 59 5290 37 613 52960 890 42 
5290 420_i: 52902 3601 60 5290 37 614 5290G 370 66 
5290 430-1 5290Z 3601 59 5290 37 614 52902 890 37 
5290 110-1; 5290G 3701 3 5296 37 614' 5296G 890 44 
5290 52900 370! 5290 37 710 52900 370 
5290 121 52702 530: 58 5290 37 711 52900 370 63 
5290 121 52902 3601 53 5290 37 712 52900 376 . 61 
5290 141 52902 4101 33 5290 37 720-1 5290S 370 
5290 122 5290G 3701 5 5290 37 7201-1 5290G 370 
5290 123 5290G 3701 4 5290 37 721 :5290G 370 56 
5290 123 52902 3301 24 5290 37 722 i5290G 370 55 
5290 123 - 52902 5221 1 9 5290 37 723 1 5290G 3701 50 



PART NUMBER INDEX 
';3k 

-L.- RT NUMBER L'EC..T:CN No 
No ---,ART NUMBER :S ECTION No. 

5290 37 730 5290G 370 5290 44 1 30 52901 290 1 5 
5290 37 814 5290G 370' 49 1 5290 44 1 41 5290G 440 23 
5290 37 814 5290Z 890 64-i 5290 44 1 42 5290G 440 22 
5290 37 814 52966 390 21 

.
5290 44 1 50 5290G 440 20 

5290 38 110• 5290G 370 11 5290 44 1 60 5290G 440 1 8 
5290 38 110Z 5290G ,370 5290 44 1 71 5290G 440 19 
5290 38 121 5290G -370 1 2 1 5290 44 172 5290G 440 1 7 ' 
5290 38 121 5290Z 380 1 9 5290 44 180 5290G 440 7 
5290 38 122 5290G 370 1 3 5290 44 191 52906 440 8 
5290 38 1 30 5290G 370 16 5290 44 210 5290G 440: 13 
5290 38 141 5290G 370 1 5 5290 44 241 5290G 440 5 1 
5290 38 1 41 52901 522 15 5290 44 241 5290G 892 • 1 1 
5290 38 1 42 5290G 370 19 5290 44 241 52961 892 1 I 
5290 38 210-1 52901 380 1 8 5290 44 242 5290G 440 32 ! 
5290 38 210Z-1 5290Z 380 .  5290 44 312 5290G 440: 
5290 38 213 5290Z 380 41" 5290 44 313 5290G 440 10 
5290 38 220 5290Z 380 1 4 5290 44 314 5290G 440! 24 
5290 38 231 5290Z 380 13 5290 44 314 5290G 880: 41 
5290 38 232 52901 380. 16 5290 44 3 4, 4 5290Z -7 G. . 80 1 
5290 38 233 52901 380 25 5290 44 314 5296G 880 .  41 , 
5290 38 235 5290Z 522 36 5290 44 411-1 5290G 550 ' 20 
5290 38 236 52901 380 29 5290 44 420 5290G 550; 21 
5290 38 237 52901 380 10 5290 44 424 5290G 550! 19 
5290 38 238 52901 380 23 5290 51 000-2 5290G 5101 
5290 38 310-1 5290Z 380 3 5290 51 010-1 5290G 5101 
5290 38 321 52901 380 6 5290 51 011-1 5290G 5101 11 
5290 38 322-1 52901 380 1 2 5290 51 015 5290G 5101 2 
5290 38 330 5290Z 380. 8 5290 51 017 5290G 5101 83 
5290 38 341 5290Z 38CV 9 5290 51 020-1 5290G 5101 9 
5290 38 351 5290Z 380: 2 5290 51 030-2 5290G 5101 
5290 41 111-1 52901 410! 3 5290 51 031-2 5290G 5101 34 
5290 41 111Z-1 52901 4101 5290 51 042-2 5290G 5101 35 
5290 41 112 5290Z 522! 41 5290 51 042Z- 2 5290G 5101 
5290 41 113-1 52901 4101 4 5290 51 043 5290G 5101 26 
5290 41 114-1 52901 4101 1 5290 51 043 5290G 5141 22 
5290 41 115 5290Z 410: 19 5290 51 047 5290G 5101 85 
5290 41 1151 5290Z 410. 5290 51 048 5290G 5101 86 
5290 41 200-1 52901 410 5290 51 049 5290G 5101 97 
5290 41 210 52901 410: 7 5290 51 051-1 5290G 5101 23 
5290 41 221-1 52901 410! 16 5290 51 052 52701 5301 1 6 
5290 41 222 52901 410: 13 5290 51 052 52701 531! 27 
5290 41 223-1 52901 410! 12 5290 51 052 5290G 5101 28 
5290 41 311 52901 410! 5 5290 51 052 52901 5301 27 
5290 41 3111 52901 410i 5290 51 063 5290G 5101 20 
5290 41 312 52901 410 6 5290 51 063 5290Z 890! 25 
5290 41 313 5290Z 4101 8 5290 51 063 5296G 8901 32 
5290 41 314 52901 4101 1 8- 5290 51 064 5290G 5101 1 8 
5290 41 315 52901 410! 1 7 5290 51 064 52901 8901 23 
5290 42 110 52901 4101 38 5290 51 064 5296G 8901 30 
5290 42 121 52901 410 .; 37 5290 51 070 5290G 5101 19 
5290 43 110 52901 4101 5290 51 070 52901 890 24 
5290 43 111 5290Z 4101 25 5290 51 070 5296G 8901 31 
5290 43 112 52901 4101 22. 5290 51 081 5290G 5101 30 
5290 ' 43 11.2 52901 870; 21 5290 51 082 5290G 5101 24 
5290 43 112 52961 870' 37 5290 51 082 52901 8901 44 
5290 43 1121 52901 870. 5290 51 082 5296G 8901_ 52 
5290 43 1121 52961 870 5290 51 083 5290G 5101 25 
5290 43 113 52901 4101 24 5290 51 083 5290G 5161 8 
5290 43 114 52901 410! 26 5290 •51 083 52901 8901 43 
5290 44 100-1 5290G 4401 5290 51 083 "5296G 8901 51 
5290 44 110-1 5290G 4401 3 5290 51 100-2 5290G 5101 
5290 44 1 21 5290G 4401 33 



PART NUMBER INDEX 
o  

rw g 
=ART NUMBER PART NUMBER No. 

NO. 

5290 111-1 5290G 510 46 
5290 112-2 5290G 5.10 49 
5290 12071 5290G 510. 45 
5290 1 22 5290G 510 43 
5290 1 23 5290G 510 41 
5290 1 23 52906 516; 1 
5290 123 52906 520 1 4 
5290 1 31-2 52906 510 • 47 
5290 1 33 52906 510 38 
5290 134 52906 510 52 
5290 1 35 52906 510: 37 
5290 1 36-2 52906 510.; 50 
5290 1 40-4 52906 510. 51 
5290 140Z-4 5290G 510; 
5290 1 42 5290G 510 ! 70 
5290 210-1 52906 512. 
5290 211-1 5290G 512: 38 
5290 212-2 52906 512: 32 
5290 213 5290G 512 ! 36 
5290 231 52906 512: 31 
5290 232 5290G 512: 30 
5290 232Z 52906 512 
5290 312 52906 510 54 
5290 321 52906 5101 59 
5290 3212 52906 510 ; 
5290 322 52906 510 ! 58 
5290 323 52906 510 ! 60 
5290 412 52906 514 33 
5290 413 52906 514 ; 17 
5290 414 52906 5141 34 
5290 421 5290G 5141 21 
5290 422 52906 5141 28 
5290 4221 52906 5141 
5290 423 52906 5141 29 
5290 424 52906 5141 25 
5290 425 52906 514i 27 
5290 426 5290G 5141 26 
5290 427 5290G 514 ; 23 
5290 428 52906 5141 37 
5290 428Z 52906 514 i 
5290 431 52906 5121 39 
5290 4311 52906 512 ! 
5290 432 5290G 512! 41 
5290 433 52906 5121 42 
5290 434 52906 5121 26 
5290 435 52906 512 40 
5290 436 52906 5121 45 
5290 437 52906 5121 43 
5290 510-3 52906 5121 2t 
5290 521 52906 5121 1 9 
5290 522 5290G 5121 1 6 
5290 620-2 52906 5121 
5290 621-1 52906 512! 12 
5290 622-1 5290G 512! 6 
5290 623 52906 512 2 
5290 632-1 5290G 512 ! 9 
5290 640-1 52906 512 
5290 642-2 52906 5121 1 0 
5290 700-3 52906 5161 13 
5290 7001-3 52906 5161 
5290 720 52906 5161 
5290 721 52906 5161 3 

3 -=.17.T!ON No. 

5290 
5290 
5290 
,5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5 90 

51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 
52 

722 
730 
731 
732 
733 
735 
736 
737 
738 
741 
742 
744 
810-3 
810Z-3 
821 
822 
823 
831 
832 
920-3 
921-2 
922-1 
923 
931-3 
932-2 
933 
940-1 
111-1 
112 
112 
112 
112 
112 
112 
114 
115 
117 
119 
120 
1 21-1 
122-1 
122-1 
130 
131 
131Z 
132-2 
1 40 
1 50 
200 
211 
212-1 
213 
214 
220 
231 
232 
233 
234 
240-1 
243-1 
244 
250 

52906 
5290G 
5290G 
5290G 
52906 
52.906.  
52906 
52906 
52906 
52906 
52906 
52906 
52906 
52906 
52906 
5290G 
5290G 
5290G 
52906 
52906 
52906 
52906 
52906 
5290G 
52906 
5290G 
52906 
52906 
52701 
5270Z 
5270Z 
52906 
52901 
5290Z 
52906 
52906 
52906 
52906 
52906 
5290G 
52906 
52901 
52906 
52906 
52906 
52906 
5290G 
5290G 
52906 
5290G 
52906 
52906 
52906 
52906 
52906 
52906 
52906 
52906 
52906 
52906 

,52906 
'5270 

516 2. 
516 
516 1 9 
516 5- 
516 9 
516 4 
516 • 11 
516 23 
516. 21 
516 1 5 
516 1 4 
516 42 
516: 47 
516 ! 

: 516i 49 
516i 48 
5161 45 
516 50 
5161 51 
512: 
512 24 
512 46 
512: 47 
512: 23 
512 20 
5121 52 
5121 
516! 35 
5401 3 
541: 3 
5421 3 
5161 28 
5401 3 
5421 3 
5161 29 
5161 32 
5161 40 
5161 31 
5161 
5161 26 
5161 43 
8901 26 
5161 
5161 39 
5161 
5161 38 
5161 33 
5161 41 
5201 
5201 31 
5201 22 
5201 20 
5201 .32 
5201 29 
5201 27 
5201 24 
5201 25 
5201 33 
5201 17 
5201 18 
520 13 

  

  

  

  

  

          

          



5290 
5290 

5290 
5290 

5290 

5290 

5290 
5290 

5290 

5290 

5290 

5290 

5290 
5290 

5290 

5290 

5290 

5290 

52-90 

5290 

5290 

5290 
5290 

5290 
5290 

5290 

5290 

5290 
5290 

5290 

5290 

5290 

5290 

5290 
5290 

5290 

5290 

5290 

5290 

5290 
5290 

5290 

5290 

5290 

5290 

5290 
5290 

5290 

5290 
5290 

5290 
5290 

5290 
5290 

5290 
5290 

5290 

5290 

5290 

5290 

5290 
5290 

422 
422 

422 

422 
422 

422 

423-1 

423-1 

430-1 
440 

450-1 

454 

460-1 

500 

510 

521-2 

522 

523 

531 

532 

533 

534 

535 

536 
1 00-8 
113 
113 
113 
114 
114 
114 
115 
115 
115 
1 21 
121 
1 21 
1 30-1 
1 30-1 
1 30-1 
1 31-1 
1 31-1 
131-1 
1 32-1 
132-1 
1 32-1 
133-1 
133-1 
1 33-1 
1 34 

134 

1 34 

135 
1 35 

1 35 

1 36 

1 36 
136 

140 

1 40 

140 

150-2 

5290G 

5290G 

52902 
52902 

52902 

52962 

5290G 
52902 

5290Z 

52902 

5290Z 
52902 

52902 

,5290G' 

5290G 

5290G 
5290G 

5290G 

5290G 

5290G 

5290G 

5290G 
5290G 

5290G 
52902 

52702 
52702 

52902 
5270Z 

52702 

5290Z 

52702 

5270Z 

52902 
5270Z 

5270Z 

5290Z 

52702 

52702 

52902 

52702 

52702 

52902 
52702 
5270Z 
5290Z 
52702 
52702 
5290Z 
52702 

52701 

52902 

52702 
52702 

52902 

52702 

52701 

52902 
52702 

52702 

52902 

52 OZ 

52 

52 

5 2  

52 
52- 

52 

52 

52 

52 

52 

52 

52 

52 
52 

52 

52 

52 

52 

52 

52 

52 

52 

52 

52 
53 

53 

53 

53 
53 

53 

53 

53 

53 

53 

53 

53 

53 
53 

53 

53 
53 

53 

53 

53 

53 

53 
53 

53 

53 
53 

53 
53 
53 
53 
53 
53 

53 

53 
53 

53 

- 53 
53 

510 84 

520 4 

540 '8 
542 8 
360 

860 2 

520 1 0 
750 36 
522 55 

522 54 
522 49 

522 51 
522. 47 
514. 

514 , 1 

514, '3 

514, 2 
514, 40 

514; 16 
514- 9 

514. 12 

514, 8 
514 ! 5 

5141 6 

530! 

5301 36 
5311 33 
5301 33 
5301 33 
531' 31 
530! 31 
5301 70 

5311 68 

5301 68 
5301 67 

531! 41 

5301 41 

5101 

5311 

530! 

5301 11 

5311 3 

5301 3 
5301 9 

5311 1 

5301 1 

5301 15 
5311 17 
5301 17 
5301 14 
5311 16 
5301 16 
5301 12 
5311 4 
530! 4 
530F 64 
5311 9 

5301 9 

5301 28 
5311 11 

530 11 

at) 1:272 IN; 

PART 
• fa 4 -a- 

DART NUMBEP, 3ECTION No. 

5290 52 250 5270.2 541 8 

5290 52 250 5270Z 542 3 

5290 52 250 5290Z 540 -9 

5290 52 2501 52702 540 
5290 52 250Z 52701 541 
5290 52 250Z 52701 542 

5290 52 2502 52901 540 
5290 52 253 52701 540 5 

5290 52 253 5270Z 541 5 

5290 52 253 5270Z 542 5 

5290 52 253 5290Z 540 5 

5290 52 253 52902 542 5 

5290 52 255 52701 540 25 
5290 52 255 52702 541 25 

5290 52 255 52701 542 25 

5290 52 255 52902 540 27 
5290 52 255 52902 542 27 

5290 52 256 5270Z 540 9 

5290 52 256 52702 541 9 

5290 52 256 5270Z 542 9 
5290 52 256 5290Z 540 1 0 
5290 52 256 52902 542 1 0 
5290 52 257 5290G 550 1 7 

5290 52 260 5270Z 54(1 23 
5290 52 260 52702 541 23 
5290 52 260 52702 542 23 
5290 52 260 52902 540 25 

5290 52 260Z 5270Z 540 
5290 52 2602 5270Z 541 

5290 52 260Z 5270Z 542 

5290 52 2601 52902 540 
5290 52 300-3 5290Z 522 
5290 52 311 5290Z 522: 22 

5290 52 3111 5290Z 522 
5290 52 312 5290Z 522 24 
5290 52 313 52902 522 21 

5290 52 320-1 52902 522 3 
5290 52 320Z-1 5290Z 522 

5290 52 322 52902 522: 6 

5290 52 330-1 5290Z 522' 31 

5290 52 340-1 52902 522 34 

5290 52 341-3 5290Z 522' 46 

5290 52 344 52902 522: 29 

5290 52 350-3 52902 522: 25 

5290 52 355-3 52902 522! 1 3 

5290 52 357-4 5290Z 522: 11 

5290 52 358-2 52902 522: 1 2 

5290 52 358Z-2 52902 522: 

5290 52 360-1 52902 522: 26 

5290 52 370 52902 522: 37 

5290 52 374-1 5290Z 522: 45 

5290 52 375-1 52902 522! 57 

5290 52 380-1 52902 ,522! 
5290 52 381 52-90Z 522' 43 

5290 52 382-1 52902 522 44 

5290 52 390-1 52902 522' 40 

5290 52 3901- 1  52902 522: 
5290 52

.
410-2 5290G 5201 6 

5290 52 421-2 5290G 5201 3 

5290 52 422 5270Z 5401 61 

5290 52 422 52702 5411 61 

5290 52 422 52702 5421 61 

NUMBER 

:T. 

NUMBER INDEX 
:TS  a 4 



5290 
5290 
5 -290 
5290 
5290 
.15290 
'5290 
'5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 

0 
44 

EU) AP 

PART 
4 

=ART NUMBER -5,E..- CT;ON No. 
ND 

5290 1 50-3 52702 531 
5290 150-3 5290Z 530 
5290 1 51-3 52702• 530 42 
5290 151-3 52702 531 37 
5290 1 51-3 5290Z 530 37 
5290 1 53-2 5270Z 530 43 
5290 1 53-2 5,290Z 535 22 
5290 1 54-3 5270Z 530 38 
5290 1 60-4 5290Z 530 23 
5290 1 61-3 5270Z 530 21 
5290 162-2 5270Z 530 39 
5290 162-2 52701 5.31 21 
5290 1 62-2 5290Z 530 21 
5290 1 70-1 5270Z 530 1 9 
5290 170-1 5270Z 531 1 9 
5290 170-1 5290Z 530 1 9 
5290 173 52702 530 1 8 
5290 173 5270Z 531 1 8 
5290 173 52902 530 1 8 
5290 1 74 5270Z 530 37 
5290 1 74 5270Z 531 25 
5290 1 74 5290Z 530 25 
5290 1 75 52702 530 1 0 
5290 175 5270Z 5 .31 2 
5290 1 75 52902 530 2 
5290 1 80-1 5270Z 530 40 
5290 180-1 52702 531 24 
5290 1 80-1 52902 530. 24 
5290 1 90-1 5270Z 530 48 
5290 190-1 52702 531 36 
5290 190-1 5290Z 530 36 
5290 192 5270Z 530 50 
5290 1 92 52702 531 54 
5290 1 92 52902 530 ; 54 
5290 195-1 5270Z 5301 61 
5290 195-1 52702 531 ' 53 
5290 195-1 5290Z 530 53 
5290 221 52702 530 57 
5290 221Z 5270Z 530V 
5290 222-3 52702 530 56 
5290 230-1 5270Z 530 i 24 
5290 230-1 52702 531 5 
5290 230-1 52902 530: 5 
5290 232 52702 530 25 
5290 250-1 52702 530: 
5290 250-1 52702 531 
5290 250-1 5290Z 530 
5290 251 52702 5301 1 
5290 251 5270Z 531 58 
5290 251 5290Z 530. 58 
5290 252-1 52702 530 ; 7 
5290 252-1 52702 531 64 
525)0, 252-1 5290Z 530 ; 64' 
5290 25.3-1. 52702 530: 6 
5290 253-1; 52702 531 63 
5290 253-1 52902 530 63 
5290 255 52702 530 8 
5290 255 5270Z 531 65 
5290 255 5290Z 530 ! 65 
5290 256 52702 5301 2 
5290 256 52702 531 59 
5290 256 52902 5301 59 

_ . 
NUMBER INDEX 

4RT NUMBER :.; ECT::."..N No. 
; 

53 320-1 52902 535 
53 325 52902 535 
53 326 5290Z 535 
53 327 52902 535 
53 331-1 52902 535 
53 335 52902 535 1 
53 336 52902 535 
53 337 52902 535 
53 338 5290Z 535 
53 341 5290Z 535 
53 350-1 52902 535 
53 352 52902 535 
53 353 5290Z 535 
53 354 5290Z 535 
54 113-1 5270Z 540 ! 
54 113-1 52702 541 
54 114-1 5290Z 540 
54 114-1 52902 542 
54 115 52702 540 
54 115 52702 541 
54 115 52702 542 
54 115 52902 540 
54 115 52902 542 : 
54 116 52702 540 I 
54 116 52702 541 
54 116 52702 542 
54 117 52702 5401 
54 117 52702 541 ; 
54 117 52702 542 
54 117 52902 540 ! 
54 117 5290Z 542 : 
54 210 52702 5401 
54 210 5270Z 541 
54 210 52702 542 
54 213-1 5270Z 5401 
54 213-1 52702 541'! 
54 213-1 52702 542 ! 
54 310-2 5270Z 540 : 
54 310-2 52702 541 : 
54 325 52702 5401 
54 325 52702 541 ; 
54 325 52702 542 ! 
54 325 52902 542 
54 336-1 52702 5401 
54 336-1 52702 541 ; 
54 336-1 52702 5421 
54 337 52702 5401 
54 337 52702 5411 
54 337 52702 5421 
54 337 52902 5401 
54 338 52702 5401 
54 338 52702 5411 
54 338 52702 542 ! 
54 339 52702 5401 
54 339 52701 5411 
54 339 52702 542. 1 
54 341 52702 5401 
54 341 52702 5411 
54 341 52702 542 1 
54 410 5290Z 5401 
54 413 52702 5401 
54 41 



5 -ECTON No 

5270Z 542 60 
52902 540 39 
52.902 542 39 
5270z 540 30 
52702 541 30 
52701 542 30 
52901 540 35 
52901 542 35 
52702 540 16 
5270Z 541 16 
5270z 542 16 
52901 540 17 
52902 542 17 
52701 540 17 
52702 541 17 
52702 542 17 
52902 540 18 
52902 542 18 
52702 540 44 
5270Z 541 44 
5270Z 542 44 
52902 540 47 
5290z 542 47 
52702 540 27 
5270Z 541 27 
5270z 542 27 
5290Z 540 29 
5290Z 542 29 
5270Z 540 2 
52701 541 2 
52701 542. 2 
5290Z 540! 2 
5290Z 5421 2 
52702 540, 1 
5270Z 541 1 
5270Z 542 ; 1 
5290Z 540 1 
5290Z 542 1 
52901 540. 37 
5290Z 540; 49 
52902 5401 53 
52901 5401 54 
5290Z 5401 75 
52901 542: 75 
52901 5401 65 
5290Z 5401 71 
5290Z 5421 71 
5290Z 5401 66 
5290Z 542: 66 
52902 540: 67 
52901 542: 67 
5290Z 5401 63 
52901 540; 48 
52*902 540 1  64 

-5290Z 540 52 
, 52902 540 51 

52902 540, 55 
52902 540i 69 
52902 5401 58 
52902 5401 68 
52902 5401 33 

5290 
.5290 
.5290 
5290 
5290 
5290 
5290 
.5290 
5290 
5290 
i5290 
15290 
15290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 

PART NUMBER INDEX 
=1 

CART NUMBER 

5290 54 413 
5290 54 413 
5290 54 413 
5290 54 511 
5290 54 511 
5290 54 511 
5290 54 511 
5290 54 511• 
5290 54 520 
5290 54 520 
5290 54 520 
5290 54 520 
5290 54 520 
5290 54 522-1 
5290 54 522-1 
5290 54 522-1 
5290 54 522-1 
5290 54 522-1 
5290 54 531-1 
5290 54 531-1 
5290 54 531-1 
5290 54 531-1 
5290 54 531-1 
5290 54 540 
5290 54 540 
5290 54 540 
5290 54 540 
5290 54 540 
5290 54 541 
5290 54 541 
5290 54 541 
5290 54 541 
5290 54 541 
5290 54 542 
5290 54 542 
5290 54 542 
5290 54 542 
5290 54 542 
5290 54 611-2 
5290 54 620-1 
5290 54 630-1 
5290 54 643 
5290 54 645 
5290 54 645 
5290 54 653-1 
5290 54 654 
5290 54 654 
5290 54 655-1 
5290 54 655-1 
5290 54 656 
5290 54 656 
5290 54 657-1 
5290 54 658-1 
5290 54 659-1 
5290 54 661-1 
5290 54 663 
5290 54 664 
5290 54 665 
5290 54 666 
5290 54 667 
5290 54 669-1 
5  0 54 6 1 

NUMBER :--. -ECT.ON No. 
• 

54 670 52902 540 56 
54 681-1 5290Z 5. 40 61 
54 681-1 52902 542 61 
54 682-1 52902 540 59 
54 682-1 52902 542 59 
54 683-1 52902 540 77 
54 683-1 52902 542 77 
54 684 52902 540 50 
54 690-1 52902 540 76 
54 690-1 52902 542 76 
54 710-1 52902 540 73 
54 710-1 52902 542 73 
54 721 52902 542 37 
54 730 52902 542 49 
54 733 52902 542 65 
54 734 52902 542 63 
54 735 52902 542 48 
54 736 52902 542 52 
54 760 52902 542 19 
54 767 52902 542 68 
55 111-5 5290G 550 3 
55 211-5 5290G 550 6 
55 311 5290G 550. 5 
55 312 5290G 5501 7 
55 313-1 5290G 5501 11 
55 314 5290G 5501 2 
55 315 5290G 5501 4 
55 317 5290G 5501 26 
55 318 5290G .5101 95 
61 111-6 5290Z 617 ' 21 
61 112-2 52902 617 ' 26 
61 113 5290Z 617 20 
61 117-6 52902 617 35 
61 1 23-1 5290Z 617' 10 
61 1 35 5290Z 617! 42 
61 1 40 52902 617 48 
61 143 5290Z 617' 49 
61 1 51-2 5290G 650: 2 
61 611 52902 617 ' 25 
65 111 5290G 652 ' 1 
65 112 5290G 6521 3 
65 113 5290G 6521 2 
65 214 5290G 6521 7 
71 040-1 5290G 7001 10 
72 012 5290G 7001 4 
72 071 5290G 7001 6 
73 010-1 5290G 7001 20 
73 020-2 5290G 7001 1 5 
73 030-1 5290G 7001 24 
73 081 5290G 7001 54 
74 030-1 5290G 7001 1 
74 031-1 5290G 700 1 17 
74 032-1 5290G 7001 13 
74 051 5290G 7001 36 
74 052 5290G 700 37 
74 053 5290G 7001 38 
74 054 5290G 700 i 39 
74 056 5290G 7001 41 
74 058 5290G 7001 43 
74 059 5290G 7001 44 
74 061 . 5290G 7001 45 

-12 - 



cii)  GM EU' -7  r I 

PART NUMBER INDEX 

PART NUMBER SECTION No 
No 

5290 74 063 5290G 700 47 
5290 74 064 5290G 700 48 
5290 74 066 5290G 700 50. 
5290 74 067 5290G 700 51- 

5290 74 068 5290G 700 57 
5290 74 069 5290G 700 61 
5290 75 022 52902 750 40 
5290 75 031 5290Z 750.  22 
5290 75 082 52902 750 24 
5290 76 023 5290Z 750 26 
5290 76 024 5290Z 750 41 
5290 82 162 52902 890 70 
5290 82 162 5296G 890 75 
5290 83 311 5290Z 617 4 
5290 84 660 52902 
5290 84 666 52901 33 220 0 83 
5290 84 667 5290Z 3201 84 
5290 86 111 5290Z 870 23 
5290 86 111 5296Z 8701 39 
5290 86 112 5290Z 870 3.6 
5290 86 112Z 52902 870 
5290 86 113 5290Z 870; 41 
5290 86 211-2 52902 860 1 
5290 86 212-2 5290Z 860 7 
5290 86 213 5290Z 860: 4 
5290 86 213 5296Z 860: 4 
5290 86 310-2 5290G 8801 29 
5290 86 320-2 5290G 8801 9 
5290 86 412-2 5290G 8801 38 
5290 86 413 52902 860! 27 
5290 86 413 52962 8601 27 
5290 86 414-1 5290G 8801 39 
5290 86 415 5290G 8801 14 
5290 86 415 5296G 8801 1 4 
5290 87 110 5290Z 8701 
5290 87 111 5290Z 8701 39 
5290 87 112 52902 8701 34 
5290 87 113 52902 8701 28 
5290 87 114 52902 8701 30 
5290 87 115 5290Z 8701 14 
5290 87 115Z 52902 8701 
5290 87 116 52902 8701 29 
5290 87 116Z 52902 8701 
5290 87 117 52901 8701 3 
5290 87 121-1 5290Z 8701 35 
5290 87 122 52902 8701 45 
5290 87 130-1 5290Z 8701 
5290 87 131-1 5290Z 8701 17 
5290 87 140 5290Z 8701 18 
5290 87 140 5296Z 8701 31 
5290 87 211 52902 8701 15 
5290 87 212 52902 8701 13 
5290 87 2121 5290Z 8701 
5290 87 213 529aZ 8701 6 
5290 87 2132, 52902 870 
5290 87 215 5290Z 8701 2 
5290 87 216 52902 8601 15 
5290 §7  216 5296Z 8601 15 
5290 87 300 5290Z 8721 
5290 87 301 52902 8721 
5290 87 310 5290Z 8721 
5290 87 310 52962 

-••••••••••• 1 

jti  4 -4- 
Dt.kRT NUMBER 3ECTION No. 

5290 87 311 52901 872 22 
5290 87 312 52901 872 2 
5290 87 313 52901 872 16 
_5290 87 313 5296Z 872 16 
5290 87 314 5290Z 872 10 
5290 87 314 52961 872 10 
5290 87 315 52901 872 15 
5290 87.315 52961 872 15 
5290 87 316 5290Z 872 6 
5290 87 316 5296Z 872 6 
5290 87 317 5290Z 872 7 
5290 87 317 52961 872. 7 
5290 87 318 5290Z 872. 19 
5290 87 318 52961 8721 19 
5290 87 319 5290Z 872! 11 
5290 87 319 52961 872 11 
5290 87 321 52901 872 17 
5290 87 321 52961 872 ! 17 
5290 87 322 5290Z 8721 23 
5290 87 322 52961 872. 23 
5290 87 323 52901 872 • 18 
5290 87 323 52961 872 18 
5290 87 324 5290Z 8721 13 
5290 87 324 52961 372 ! 13 
5290 87 410 5290Z 8721 1 
5290 87 421-1 5290Z 8601 3 
5290 87 421-1 5296Z 8601 3 
5290 87 422-1 5290Z 8601 12 
5290 87 422-1 5296Z 8601 12 
5290 87 423-1 5290Z 8601 8 
5290 87 424-1 5290Z 8601 30 
5290 87 425-1 52901 8601 6 
5290 87 431-1 52901 860 !  31 
5290 87 431-1 52961 8601 31 
5290 87 441 5290Z 8601 9 
5290 87 441 5296Z 8601 9 
5290 87 511 5290Z 8701 16 
5290 87 512 5290Z 8701 10 
5290 87 512 52961 8701 8 
5290 87 521 5290Z 8701 9 
5290 87 521 5296Z 8701 7 
5290 87 522 52901 8701 11 
5290 87 522 52961 8701 9 
5290 88 111-1 5290Z 8901 18 
5290 88 111-1 5296G 8901 26 
5290 88 1112-1 5290Z 8901 
5290 88 1112-1 5296G 8901 
5290 88 112 52902 8901 30 
5290 88 112 5296G 8901 38 
5290 88 112Z 5290Z 8901 
5290 88 1122 5296G 8901 
5290 88 114 5290Z 8901 41 
5290 88 114 5296G 8901 49 
5290 88 115 52901 8901 40 
5290 88 115 5296G 8901 48 
5290 88 120 52901 890. 1  22 
5290 88 120 5296G 8901 29 
5290 88 1202 52902 8901 
5290 88 120Z 5296G 8901 
5290 88 131 :5290Z 8901 39 
5290 88.131 15296G 8901 47 

• s :•1 



PART NUMBER NUMBER r:-_-- EC,TiON No. 
'ic • 

 

5290 88 
5290 88 
5290 88 
5290 88 
5290 83 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 
5290 89 

1 33 
134 
1 34 
1 40 
1 40 
1 41 
1 41 
1 42 
1 42 
1 43 
1 43 
1 44 
1 44 
151 
151 
1 70 
170 
180 
1 80 
1 83 
1 33 
1 90 
1 90 
1 93 
193 
194 
194 
1942 
1942 
210-1 
210-1 
2 20-1 
220-1 
231 
231 
232 
232 
233 
233 
234-1 
235 
235 
240 
240 
241 
241 
250 
250 
111 
112 
120 
120 
129 
129 
130-2 
130-2 
1 31 -2 
131-2 
135 • 
135 
138 
138 

5296G 890 43 
52902 390 16 
5296G 890 22 
5290G 830 
5296G 830 
5290G 880 27 
5296G 880 27 
52906 880 5 
5296G 880 5 
52902 890 45 
5296G 890 56 
5290Z 890 74 
52966 890 53 
5290Z 890 42 
52966 890 50 
5290Z 890 34 
5296G 890 20 
5290Z 890 73 
5296G 890 46 
5290Z 890 68 
52966 890 36 
5290Z 890 ! 69 
5296G 890 74 
5290Z 890 66 
5296G 890 : 3 
5290Z 890 65 
52966 8901 1 
52902 890 
5296G 890 ! 
5290G 8801 34 
5296G 8801 34 
5290G 8801 22 
52966 880! 22 
52906 880i 20 
52966 8801 20 
52906 8801 35 
52966 8801 35 
52906 8801 31 
5296G 880 31 
52906 8801 10 
52906 8801 16 
52966 8-801 16 
5290G 8801 
5296G 8801 
52906 8801 26 
5296G 8801 26 
5290G 8801 40 
52966 8801 40 
52902 890! 33 
52966 8901 70 
52902 8901 54 
:52966 8901 64 
5290Z 8901 57 
52966 89(11 76 
5290Z 890: 
5296G 890. 
5290Z 8901 56 
5296G 8901 66 
5290Z 8901 49 
52966 8901 59 
5290Z 8941 17 
5296 8 41 1 

  

   

   

      

dp lir -7, 
PART NUMBER INDEX 

5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5.290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 

-4 -4 
=ART NUMBER -_,ECT;ON•No. 

89 1 39 52902 394 20 
89 1 39 -52961 894 20 
89 141 52901 894 11 
89 1 41 52961 894 11 
89 1 42 52902 394 9 
89 1 42 5296Z 894 9 
89 1 43 52906 880 1 
89 1 43 52902 894 6 
89 1 43 5296G 880 1 
89 1 43 5296Z 894 6 
89 1 44-1 52901 894 1 8 
89 144-1 52962 894 18 
89 145 52902 894 12 
89 145 5.296Z 894 ; 12 
89 146-2 52902 894 15 
89 146-2 52962 894 , 15 
89 147 52902 894 ; 13 
89 147 52962 894 , 1 3 
89 148 5290Z 8901 55 
89 148 5296G 890 : 65 
89 1 51-1 52902 894 3 
89 151-1 5296Z 8941 3 
89 152-1 52902 8941 22 
89 1 52-1 5296Z 8941 22 
89 153 5290Z 8941 4 
89 153 52962 8941 4 
89 210 52.90Z 8901 
89 211 52902 8901 9 
89 211 .5296G 8901 12 
89 212 5290Z 8901 11 
89 212 52966 8901 1 4 
89 213 5290Z 890 7 
89 213 5296G 890 9 
89 214 , 52902 8901 1 3 
89 215 .52902 890 5 
89 215 52966 890 7 
89 216 5290Z 8901 1 
89 216 5296G 890 4 
89 217 52902 890 3 
89 217 5296G 890 5 
89 2172 5290Z 890 
89 217Z 52966 890 
89 218-1 5290Z 890 4 
89 218-1 -5296G 890 6 
89 2182-1 5290Z 890 
89 2182-1 52966 890 
89 219 52902 890 2 
89 219 52966 890 2 
89 221-1 52906 892 24 
89 221-1 52962 892 24 
89 222 15290G 892 23 
89 222 5296Z 892 23 
89 223 52906 892 32 
89 223 52962 892 32 
89 224 5290G 892 14 
89 224 52962 892 1 4 
89 227 5290G 892 19 
89 227 52962 892 1 9 
89 228 52906 892 33 
89 228 5296Z 892 33 
89 311 15290G 892 13 
89 311 1 5296Z 892 13 

—1 1. 



D if: I • 1 

PART NUMBER INDEX 

PART 
3 A 4 

NUMBER SECT;ON No. 
No. 

5290 89 323-1 5290G 892 6 
5290 89 323-1 52.96Z 892 6 
5290 89 324 5290G 892 27 
5290 89 324 52962 892 27 
5290 89 325 5290G 892 8 
5290 89 325 52962 892 8 
5290 89 411-1 5290G 892 29 
5290 89 411-1 52962 892 29 
5290 89 421 5290G 892 34 
5290 89 422 5290G 892 38 
5290 89 423 52.90G 892 40 
5290 89 510-5 52902 896 1 8 
5290 89 510-5 5290Z 898 1 8 
5290 89 512 5290Z 896 21 
5290 89 512 5290Z 898. 37 
5290 89 520-2 5290Z 896• 3 
5290 89 520-2 52902 898- 3 
5290 89 611 52902 896 1 6 
5290 89 611 5290Z 898 -  1 6 
5290 89 611 52962 896 1 6 
5290 89 612 52902 896- 1 7 
5290 89 612 5290Z 898 1 7 
5290 89 613 5290Z 896 4 
5290 89 613 52902 898! 4 
5290 89 613 5296Z 896: 4 
5290 89 614 52902 896 ,  1 4 
5290 89 614 52962 896i 14 
5290 89 615 52902 896] 15 
5290 89 615 52902 898! 15 
5290 89 615 5296Z 896; 15 
5290 89 616 52902 860: 18 
5290 89 616 5296Z 8601 18 
5290 89 617 52902 8961 10 
5290 89 618-1 52902 8961 11 
5290 89 618-1 52902 8981 11 
5290 89 618-1 52962 896! 11 
5290 89 621-1 5290G 7001 17 
5290 89 624 52902 8981 1 0 
5290 89 624 52962 896i 1 0 
5290 89 641 52902 8981 19 
5290 89 641 5296Z 896 19 
5295 61 121-1 52902 617 ' 7 
5295 61 124 52902 6171 3 
5295 73 071 5290G 7001 34 
5295 75 013-3 52902 7501 43 
5295 75 014 5290Z 7501 51 
5295 75 015 5290Z 7501 51 
5295 75 016 5290G 7001 56 
5295 75 020-1 52902 .7501 31 
5295 75 031-1 52902 7501 45 
5295 75 031-1 52902 8981 40 
5295 75 031-1 52962 8961 40 
5295 75 040 52902 7501 35 
5295 75 061-3 5290Z 7501 5 
5295 75 064 5290Z 750: 1 
5295 75 070 5290Z 750! 9 
5295 75 080 52902 750! 15 
5295 76 011-2 5290Z 7501 34 
5295 76 012 52902 7501 32 
5295 76 013 5290Z 7501 33 
5295 76 020 52902 7501 42 
5295 76 022 52902 7501 49 

i3  A 4 
;ART  NUMBER SECT:C.N No. 

5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5295 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 
5296 

76 030 
76 032 
76 041-1 
76 042 
76 043 
76 052 
89 520-2 
89 614-1 
89 631 
89 631 
89 632 
89 632 
89 633 
89 633 
89 634 
89 634 
89 642 
89 642 
89 643 
89 643 
89 644 
89 644 
89 660 
89 660 
89 670 
89 670 
24 262 
24 264 
25 507 
31 111 
31 120 
31 121 
33 525-1 
33 525-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
33 564-1 
44 100-1 
44 110 
44 220 
44 230 
44 311 
52 500 
65 200 , 
65 211-1 
65 212 
65 213 
71 010 
71 020-2 
71 040 
72 010 
72 020 
72 022 

5290Z 
52901 
5290Z 
52901 
5290Z 
52901 
52901 
5290Z 
52902 
52962 
5290Z 
5296Z 
52902 
5296Z 
52902 
52962 
52902 
52962 
5290Z 
5296Z 
52902 
52962 
52901 
5296Z 
5290Z 
5296Z 
52902 
5290Z 
5290Z 
5290G 
5290G 
5290G 
5290G 
5290Z 
52702 
5270Z 
5290G 
5290G 
5290G 
5290G 
52902 
52902 
52902 
52902 
52902 
5296G 
5290G 
5290G 
5290G 
5290G 

. 5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 

. 5290G 1• 
520 

750 
750 
750 
750 
750 
750 
898 
898 
898 
896 
898 
896 
898 
896 
898 
896 
898 
896 
898 
896 
898 
896 
898 
896 
898 
896 
240 
240 
250 
310 
310 
310 
520 
380 
530 
531 
510 
514 
516 
520 
380 
522 
530 
540 
542 
890 
4401 
4401 
4401 
4401 
4401 
514 
6521 
6521 
6521 
6521 
7001 
7001 
7001 
7001 
7001 

44 
43 

8 
11 
1 9 
1 6 

3 
1 4 
26 
26 
27 
27 
23 
23 
29 
29 
22 
22 
24 
24 
25 
25 
43 
43 
41 
41 
64 
52 
34 
1 4 

5 
19 
59 
17 
28 
29 
41 
44 

7 
32 
39 
28 
83 
83 
34 

3 
6 

12 
2 

10 
9 
8 

1 8 
26 
1 0 

8 

 

 

      



aiP  Pa  -or .3 

PART NUMBER INDEX 

CART NUMBER -SE-CliON No RY NUMBER SECTION No 
,̀40 

,5296 72 028-1 5290G 700 7 5300 32 562 52902 320 20 
5296 72 030 52906 700 22 153.00 32 563 5290Z 320 19 
5296 72 040-1 52906 700 - 23 153 -00 32 564 52902 320 45 
5296 72 050-1 5290G 700 11 5300 32 5642 5290Z 320 
5296 72 060-1 52906 700 28 5300 32 565 5290Z 320 1 7 
5296 74 010 5290G 700 1 ,5300 32 566 52902 320 23, 
5296 74 020-1 52906 700 21 5300 32 567 52902 320 -8 

.5296 74 031-3 5290G 700 1 3 5300 32 568 52902. 320 11 
5296 74 032-3 5290G 700 1 3 ,5300 32 569 52902 320 26 
5296 74 033-2 52906 700 1 7 15300 32 570 5290Z 320 
5296 74 036 5290G 700 1 7 5300 32 571 52902 320 24 
5296 75 011 52902 755 6 5300 32 572 52902 320 9 
5296 75 012 52902 755 1 4 5300 32 573 52902 320! 38 
5296 76 051 52902 750 1 7 5300 32 573Z 52902 320 
5296 86 411 52966 881:L 1 3 5300 32 574 52902 3201 34 
5296 88 160 52966 890 .  5300 32 575 52902 3201 46 
5296 88 1 61 52966 890 81 5300 32 575Z 52902 3201 
5300 1 2 210 52902 1 20 5300 32 576 5290Z 320 1 44 
5300 1 2 212 52901 120 4 5300-

.  578 52901 320: 51 
5300 1 2 220-1 5290Z 120 2 5300 32 580 52902 320. 
5300 1 2 220-1 52902 320 48 5300 33 561-1 5290Z 380 55 
5300 1 2 223 5290Z 1 20 36 5300 36 352 5290Z 3601 8 
5300 1 2 223 5290Z 320: 81 5300 37 810 5290G 3701 
5300 1 2 224 5290Z 1 20: 35 5300 37 811 52906 3701 83 
5300 12 224 5290Z 320' 82 5300 37 815 5290G 3701 84 
5300 1 2 224 52902 890 1  76 5300 37 815 52966 8901 83 
5300 1 2 224 5296G 890; 79 5300 37 820 5290G 3701 86 
5300 21 421 52902 210; 29 5300 37 820 5296G 890! 82 
5300 21 424 5290G 8921 45 5300 38 234-1 5290Z 3801 28 
5300 22 313 52902 220! 43 5300 45 243 5290G 5101100 
5300 22 316-1 5290Z 220r 41 5300 45 243 5290Z 5221 61 
5300 22 317 52702 240! 37 5300 51 300 5290G 5101 
5300 22 317 52702 241! 37 5300 51 310 5290G 5101 53 
5300 22 317 52702 2421 37 5300 51 400 52906 5141 
5300 22 317 5290Z 2201 40 5300 51 410 5290G 5141 31 
5300 22 317 5290Z 240i 37 5300 51 600-1 52906 512! 
5300 22 317 52902 242* 41 5300 51 610-1 52906 5121 1 
5300 24 230 52702 2401 5300 51 630-1 5290G 5121 
5300 24 230 52702 241 5300 51 631-1 5290-G 5121 8 
5300 24 230 52701 242! 5300 51 631Z-1 52906 5121 
5300 24 230 5290Z 2401 5300 51 633-1 5290G 5121 7 
5300 24 230 5290Z 242! 5300 51 641 5290G 5121 13 
5300 24 232 52702 2401 51 5300 51 643 5290G 5121 55 
5300 24 232 52702 241! 51 5300 51 644 52906 5121 54 
5300 24 232 52702 242! 51 5300 51 900-1 5290G 512! 
5300 24 232 5290Z 2401 51 5300 51 910-1 52906 5121 25 
5300 24 232 5290Z 242! 26 5300 51 930-1 5290G 5121 
5300 24 314 5270Z 2401 38 5300 53 213 52702 5301 49 
5300 24 314 52702 2411 38 5300 53 213 5270Z 531! 35 
5300 24 314 5290Z 240i 38 5300 53 213 5290Z 5301 35 
5300 24 314 52902 242! 43 5300 53 214-1 52702 5301 47 
5300 25 117 52902 2501 33 5300 53 214-1 52702 5311 34 
5300 29 317 52702 5401 64 5300 53 214-1 52902 5301 34 
5300 29 317 5270Z 5411 64 5300 53 216 52702 5301 59 
5300 29 317 52702 542; 64 5300 53 216 52701 5311 52 
5300 29 317 5290Z 2101 48 5300 53 216 52902 5301 52 
5300 32 111 52902 3201 55 5300 53 254-1 52702 5301 • 5 
5300 32 510 52902 3201 41 5300 53 254-1 52702 5311 62 
5300 32 520 52902 3201 43 5300 53 254-1 52902 530! 62 
5300 32 550 52902 3201 42 5300 54 512 52902 5421 84 
5300 32 560 52902 3201 5300 57 133 , 5290G 5101 94 
5300 32 561 5290Z 3201 18 5300 58 1 44 ' 52702 531 47 

— 16 -- 



1.11.1 i.4‘71 

PART NUMBER 
• 

INDEX 

ART NUMBER NUMBER SECT:ON No. 
No 4 

=-'ART NUMBER -3E-C.27:0N No. 

5300 58 1 44 5290Z 320 37 5310 12 220 52902 320 48 
5300 58. 1 44. 5290Z 530 47- 5310 12 223 5290Z 120 36 
5300 58 513 52902 535 1 5310 12 223 52902 320 81 
.5300 59 134 5290G 892 39 5310 22 313 52.902. 220 43 
5300 74 068 5290G 700 52 5310 24 200-1 52702' 240 
5300 74 069 5290G 700 53 5310 24 200-1 52702 241 
5300 74 073 5290G 700 55 5310 24 200-1 5270Z 242 
.5300 75 012-2 5290Z 755 5 5310 24 200-1 5290Z 240 
5300 75 013 5290Z 755- 11 5310 24 235-1 5276Z 240 66 
5300 75 014 52902 755' 1 2 5310 24 235-1 52702 241 66 
5300 75 015-1 5290Z 755: 8 5310 24 235-1 5270Z 242: 66 
5300 75 016 5290Z 755

.  4 5310 24 235-1 52902 240 61 
5300 75 017 5290Z 755, 3 5310 24 235-1 5290Z 242 67 
5300 75 018 52902 755: 9 5310 24 236 5270Z 240 65 
5300 75 019 5290Z 7551 1 0 5310 24 236 52702 241 65 
5300 75 112 5290G 892; 37 5310 24 236 5270Z 242 65 
5300 86 113 5296Z 8701 45 5310 24 236 52902 240 60 
5300 86 211-4 5296Z 860; 1 5310 24 236 5290Z 242 66 
5300 86 212-4 52962 860! 7 5310 24 314 52702 240 38 
5300 87 110 52962 870i 5310 24 314 52702 241 38 
5300 87 111 52962 870r 44 5310 24 314 52702 242' 38 
5300 87 112 5296Z 870f 33 5310 24 314 5290Z 240 38 
5300 87 113 52962 870i 23 5310 24 314 52902 242 43 
5300 87 115-2 52962 870! 28 5310 25 116-2 52902 250 2 
5300 87 116-2 52962 8701 21 5310 31 111 5290G 310 14 
5300 87 118 52962 870; 24 5310 31 120 52906 310 
5300 87 121-1 52962 8701 34 5310 31 121 5290G 310 5 
5300 87 122 5296Z 8701 46 5310 32 577 5290Z 320 47 
5300 87 131 5296Z 8701 30 5310 37 511 5290G 370 76 
5300 87 1 50 52962 870i 5310 37 810 52906 370 
5300 87 161 52962 8701 48 5310 37 811 52906 370 83 
5300 87 162 5296Z 8701 49 5310 37 815 52906 370 84 
5300 87 163 52962 8701 50 5310 37 815 52902 890 82 
5300 87 164 52962 870i 51 5310 37 815 52966 890 83 
5300 87 165 5296Z 8701 52 5310 37 820 52906 370 86 
5300 87 211 5296Z 8701 1 5310 37 820 5290Z 890 83 
5300 87 212 52962 870; 13 5310 37 820 5296G 8901 82 
5300 87 213 52962 8701 5 5310 44 220 52906 440 . 6 - 
5300 87 214-1 52962 8701' 5310 44 230 5290G 440! 12 
5
.
300 87 300 ,5296Z 8721 5310 44 311 5290G 440 2 
5300 87 301 .5296Z 8721 5310 51 090 5290G 510 
5300- 87 311 52962 8721 22 5310 - 51 091 5290G 510 92 
5300 87 312 . 52962 872! 2 5310 53 153 52702 531 38 
5.300 87 410 52962 8721 • 1 5310 53 153 52902 530 38 
5300 87 424-1 52962 8401 30 5310 53 153 52902 535 21 
5300 87 425-1 52962 8601 6 5310 53 155-1 52702 531 43 
5300 87 512 5296Z 8701 17 5310 53 1 55-1 52902 530 43 
5300 88 116 

.
52966 890! 33 5310 53 156-1 52702 5311 42 

5300 88 234 52966 8801 1 0 5310 53 1 56-1 52902 5301 42 
5300 89 210 - 52966 8901 5310 53 212 52702 5311 57 
5300 89 214 52966 8901 16 5310 53 212 52902 5301 57 
5300 89 512 - 5296Z 8961 37 5310 53 213 52702 531 44 
5300 89 648 52962 8961 17 5310 53 213 52902 530 44 
5306 25 116-1 5.290Z 2504 2 5310 53 220 52701 5311 48 
5306 86 310- 52966 8801 29 5310 53 220- 52902 5301 48 
5306 86 320 ' 52966 880; 9 5310 53 2202 52702 5311 
5306 86 412 52966 880! 38 5310 53 220Z 52902 5301. 
5306 86 414 5296G 8801 39 5310 53 223-1 5270Z, 5311 49 
5306 89 520 52962 8961 3 5310 53 223-1 -

5290Z 5301 49 
5306 89 530 5296Z 8961 3 5310 73 050 5290G 700 14 
5306 89 540-2 52962 8961 18 5310 87 423-1 52962 860 8 
5310 12 220 5290Z 120! 2 5310 87 511 52962 8701 18 

17- 



cv3  A -4- 
=ART NUMBER 

028-1 
031 
040-1 
050-1 
060 
060 
010-2 
020 
065 
051 
310 
320 
411 
411 
412 
414 
520 
530 
540-2 
411 
4112 
250 
2502 
260 
2602 
025 
033 
1 32 
110-1 
110-1 
110-1 
110Z-1 
110Z-1 
110Z-1 
1 20-1 
120-1 
120-1 
120Z-1 
120Z-1 
120Z-1 
434 
122 
122 
122 
1 22 
1 22 
012-2 
013-2 
014 
040-1 
041 
041Z 
043-2 
044-2 
053 
060 
0602 
093 
094 
100 
111-1 
115-1 

3.EC7ON No. 

5290G 700 7 
5290G 700 22 
5290G 700 23 
5290G 700 11 
5290G 700 28 
5290G 700 20 
5290G 700 1 
5290G 700: 21 
5290G 700- 49 
52902 750: 17 
5296G 8801 29 
5296G 880: 9 
5290G 880' 13 
5296G 880; 13 
5296G 8801 38 
5296G 8801 39 
52962 8961 3 
52962 896! 3 
5296Z a9o, 18 
52902 542 13 
52902 542! 
52902 5421 9 
5290Z 5421 
52902 542! 25 
52902 5421 
5290G 700 60 
5290G 510 77 
5290G 510 39 
52702 530 35 
5270Z 531 32 
52902 530 32 
5270Z 530 
52702 531 
52902 530 
52702 530 41 
5270Z 531 40 
52902 530 40 
5270Z 530 
5270Z 531 
52902 530 
5290G 892 43 
52702 240 59 
52702 241 59 
5270Z 242 59 
52902 240 65 
52902 242 63 
5290G 510 75 
5290G 510 76 
5290G 510 1 
5290G 510 78 
5290G 510 33 
5290G 510 
5290G 510 79 
5290G 510 80 
5290G 510 21 
5290G 510 1 7 

5290G 510 
5290G 510 93 
q290G 510 94 
5290G 650 
5290G 650 30 

72 
72 
72 
72' 
72  
73 
74 
74 
74 
76 
86 
86 
86 
86 
86 
86 
89 
89 
89 
22 
22 
52 
52 
52 
52 
72 
51 
51 
53 
53 
53 
53 
53 
53 
53 
53 
53 
53 
53 
53 
61 
24 
24 
24 
24 
24 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
51 
83 
83 
83 

5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5320 
5322 
5322 
5322 
5322 
5322 
5322 
5326 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5430 
5430 
430 

-
31 

NUMBER INDEX 
at) rra 

PART 
g A 4 
PART NUMBER SECPON No. 

•:0 

5310 88 110 52902 890 
5310 88 110 5296G 890 
5310 88 113-1 52902 890 28 
5310 88 113-1 5296G 890 35 
5310 88 1 60 5290Z 890 
5310 88 1 60 5296G 890 
5310.88 1 61 52902 890 81 
5310 88 1 61 5296G 890 81 
5310 89 111 5296G 890 39 
5310 89 1 33-1 5290Z 890 53 
5310 89 1 33-1 5296G 890 63 
5310 89 1 34-1 52902 890 52 
5310 89 1 34-1 5296G 890 62 
5310 89 1 49 52902 890 61 
5310 89 1 49 5296G 890 78 
5310 89 225-1 5290G 892 3 
5310 89 225-1 52962 892 3 
5310 89 225Z-1 5290G 892 
5310 89 225Z-1 52962 892 
5310 89 226-1 5290G 892 30 
5310 89 226-1 52962 892 30 
5310 89 226Z-1 5290G 892 
5310 89 226Z-1 5296Z 892 
5310 89 320 5290G 892 20 
5310 89 320 5296Z 892 20 
5310 89 412-2 5290G 892' 31 
5310 89 412-2 5296Z 892 31 
5316 89 1 33-1 5296G 890H 63 
5316 89 134 5296G 890! 62 
5320 24 1 23 52902 242! 4 
5320 24 240 5290Z 242 34 
5320 24 322 52902 242! 31 
5320 26 215 5290Z - 242 1  62 
5320 52 410-1 5290Z 5401 82 
5320 52 410-1 5290Z 542! 82 
5320 52 414 52902 5401 84 
5320 52 414 52902 542! 88 
5320 52 420 52902 5401 78 
5320 52 420 52902 542! 78 
5320 53 211 52702 5301 46 
5320 53 211 52702 531' 51 
5320 53 211 52902 5301 51 
5320 53 240-1 52702 530! 63 
5320 53 240-1 52702 531 1  39 
5320 53 240-1 52902 5301 39 
5320 54 740 52902 5421 56 
5320 54 742 52902 5421 69 
5320 54 743 52902 542! 58 
5320 54 744 52902 5421 51 
5320 54 745 52902 542! 55 
5320 54 750 52902 5421 53 
5320 54 753 5290Z 542! 41 
5320 65 200-1 5290G 652! 
5320'65 211.-2 5290G 652' 10 
5320 65 212 5290G 652! 9 
5320 65 213 5290G 652! 8 
5320 71 010 5290G 7001 1 8 
5320 71 020-1 5290G 7001 26 
5320 72 010 5290G 7001 8 
5320 72 020 5290G 7001 7 
5320 72 022 5290G 7001 33 
5320 72 027-1 5290G 7001 60 

—18 



1?0 500 
90 502 
po 510 
90 550 
90 584 
90 600 
90 601 
90 601 
90 603 
90 603 
90 603 
90 610 
90 627 
0 628 
0 628 
0 630 
0 630 
0 630 
0 640 
0 640 
0 642 
O 642 
O 643 
O 644 
0 651 
0 651 
0 651 
0 651 
O 651 
0 652 
0 652 
0 652 
0 674 
0 700 
O 700 
0 701 

90 710 
90 711 
90 711 
90 720 
0 721 

90 730 
O 730 

90 730 
90 730 
0 730 
O 730 
O 740 

90 740 
90 740 
90 740 
0 740 

90 751 
90 752 
90 752 
90 752 
90 752 
90 752 
90 752 
90 752 
90 752 

5290Z 
5290Z 
5296Z 
52901 
5290G 
529

.01 
5290G 
5290G 
5290Z 
52901 
5296G 
5290G 
5290G 
52901 
52902 
52901 
52901 
5296Z 
52901 
52901 
52901 
52901 
52901 
5290G 
5290G 
5290Z 
5290Z 
52901 
,5296Z 
,52701 
:5270Z 
:5270Z 
5290G 
52901 
15290Z 
5290G 
52901 
.52901 
,52901 

1 52901 
52901 
52701 
52701 
52701 
152901 
52901 
52901 
5290G 
5290Z 
i52901 
15290Z 
52961 
52901 

, 52701 
52701 

.52900 

5290G 
52900 
52900 
152901 
1 52901 

.1  

330 
170 
870 
410 
510 
330 
512 
892 
320 
890 
890 
514 
510 
250 
380 
290 
894 
894 
210 
220 
210 
220 
617 
892 
700 
755 
896 
898 
896 
540 
541 
542 
510 
210 
220 
514 
260 
210 
220 
220 
220 
240 
241 
242 
240 
242 
380 
514 
750 
896 
898 
896 
890 
530 
531 
510 
514 
516 
520 
380 

522 

51 
31 
54 , 
39 i 
90 1 
52 ' 
1 8 
36 
78 
71 
54 
24 
72 
40 
54 
1 6 
33 
25 
20 
28 
60 
9 

1 2 
42 
1 6 
1 3 
25 
35 
35 
67 
67 
67 
99 
11 
1 8 
36 
34 
1 6 
1 2 
5 
4 

29 
29 
29 
29 
1 9 
11 
4 
2 
12 

1 2 
1 2 

?7 
1 7 
28 
29 
41 
44 
7 

32 
39 

PART NUMBER INDEX 
A 4 * 

PART NUMBER SECT;ON No. 

5430 83 .213-1 
5430 -83 214-1 
5.430 83 215-1 
5430 83 216-1 -  
5430 83 217 
5430 8.3 218 .  

5290G 650 
5290G 650. 
5290G-650 
5290G 650. ; 
5290G 650 
5290G 650 

32 
33 
34 
35 
36 
37. 

90 1 00 52901 250 22 
90 1 01 -  5290Z 170 3 
90 1 02 52901 170 .  3 
pc) 1 03 52901 250 29 
90 1 04 5290Z 250 29 
90 200 5290G 510: 44 
190 200 5290G 520. 16 
'90 200 52901 360; 6 

200 52901 410: 1 0 
0 200 52901 522: 4 
0 

/

0 

201 52701 5301 20 
0 201 52701 531 20 
0 201 52901 530 20 
0 202 52901 360 21 

90 203 5290G 520. 9 
90 203 52901 522 1 7 
90 203 52901 872: 5 
90 203 52961 872: 5 
90 204 5290G 5161 22 
90 205 5290G 516i 12 
90 206 5290G 516: 46 
90 206 52901 250: 30 
90 207 5290Z 250: 6 
90 207 5290Z 260! 20 
90 207 52961 8701 27 
90 208 52701 2401 8 
90 208 52701 241: 8 
90 208 52701 2421 8 
90 208 5290Z 2401 8 
90 208. 52901 242! 8 
90 209 52701 5401 39 
90 209 52701 541 -  39 
90 209 52701 542! 39 
90 209 52901 2301 23 
90 209 52901 5401 42 
90 209 5290Z 542! 42 
90 210; :52701 5401 29 
90 210 .52701 5411 29 
90 210 : 52701 542! 29 
90 210 52901 2301 20 
90 210 -52901 5401 32 
90 210 52901 542: 32 
90 211 .52901 8901 1 0 
90 211 -

5296G 8901 13 
90 220 .

52901 2501 27 
90 230 .5290G 512! 44 
90 240 5290/ 8901 17 
90 240 5296G 8901 25 
90 247 52901 2501 65 
90 308 52901 2501 47 
90 315 52961 8701 4 
90 331 5290G 5101

. 
 71 

90 400 5290G 3701; 77 
90401 1  5290G 5161 7 
90 408 5290G 6501 38 
90 437 5290G 5101 91 

PART NUMBER SECT;ON No. 
0 

—19--- 



di) cm .21 

PART NUMBER INDEX 
6=1 No. 

T=ART NUMBER SEC-NON No. 

-4- 
7-APT NUMBER SECMON No. 

No.  

1 90 752 
90 752 
po 752 
90 758 
90 758 
90 760 
90 770 
90 770 
,90 800 
190 801 
90 801 

802 
0 802 
0 804 
0 

/0 

810 
0 810 
0 810 
0 810 
0 810 
0 811 
0 813 
0 852 

90 853 
90 853 
90 856 
90 900 
91 000 
91 1 00-1 

1 1 50 
91 200 
91 211 
91 212 
91 213 
91 220 
91 220 
91 221 
91 222 
91 225 
91 226 
91 228 
91 231 
91 232 
91 233 
91 234 
91 236 
91 237 
91 240 
91 241-1 
91 250 
91 250 
91 250 
91 250 
91 250 
91 250 
91 250 
91 250 
91 250 
91 251 . 
91 254 
91 254 
91 300 
91 300 

5290Z 540 
5290Z 542 
5296G 890 
5290G 520 
52902 380 
5290G 700 
5290G 880 
5296G 880 
5290G 370 
5290G 880 
5296G 880 
52902 894 
52962 894 
52902 320 
5290G 700 
52902 755 
5290Z 896 
52902 898 
5290Z 896 
5290G 700 
5290Z 360 
5290Z 320 
5290Z 872 
52962 872 
5290G 370 
5290Z 250 
52901 350 
5290Z 170 
52902 170 
52902 170 
5290Z 170 
5290Z 170 
5290Z 330 
5290Z 170 
52901 330 
5.2902 170 
52902 170 
5290Z 330: 
52902 170. 
52902 170! 
5290Z 170! 
52902 170! 
5290Z 170; 
52902 17Q: 
52902 170; 
5290Z 170! 
5290Z 170i 
5290Z 170i 
5290G 370i 
5290G 5161 
5290G 550! 
52902 2601 
52902 360! 
52901 4101 
52902 522 
5290Z 870 
52962 870. 
5290Z 1701 
5290G 512: 
5290Z 5351 
52901 896i  

83 91 301 
83 91 350 
34 91 350 
1 9 91 400 
59 91 401 
1 2 91 402 
24 91 410 
24 91 420 

91 421 
1 5 1  422 
1 5 1  423 

60 

1 1  430 
1 1  431 

31 1  442 
35 1  452 
15 1  531 
24 1  532 
34 5 100 
34 5 100 

5 195 102 
67 95 102 
32 95 110 
24 95 110 
24 •5 111 
62 •5 111 
11 • 5 115 

7 • 5 115 
48 • 5 115 
32 •5 115 
1 2 95 140 
1 6 5 141 
11 95 143 
43 5 145 
1 5 95 146 
72 95 150 
24 95 150 
1 0 95 150- 
44 95 151 
1 7 95 152 
66 95 171 
44 95 172 
1 3 95 173 

7 95 211 
35 95 223 
46 95 241 
45 95 242 

8 95 250 
62 95 338 
81 95 338 
52 95 338 

8 96 010 
1 96 019 

47 96 020 
27 97 033 
23 97 033 
26 97 093 
42 97 093 
29 97 160 
11 97 190 
1 3 97 303 

8 97 332 
4 

—20 —  

5296Z 
5290G 
5296G 
5290G 
5290G 
5290G 
5290G 
5290G 
52903 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
5290G 
52902 
5290Z 
52902 
52902 
5290G 
52902 
52902 
52962 
5290G 
52902 
52902 
52962 
5290Z 
5290Z 
52902 
52962 
5290G 
52902 
52902 
52962 
5290Z 
5290Z 
52902 
52902 
52902 
5290G 
52902 
52902 
52902 
52902 
52902 
52902 
52962 
5290G 
5290G 
5290G 
52902 
52902 
52902 
52902 
52902 
52902 
52902 
5290G  

896 8 
880 25 
880 25 
650 10 
650 11 
650 1 ,  
650 • 13 
650 14 
650 ! 15 
650; 16 
650: 17 
650 19 
650 20 
650 ! 28 
650 1 19 
6501 40 
650 ! 29 
120 30 
1701 28 
120 : 30 
170 28 
550 ' 14 
250 56 
860 22 
860 22 
550 1 8 
250 59 
860 19 
860 19 
617 1 7 
617 . 39 
617' 14 
896 46 
700 40 
617 46 
860 24 
860 24 
617 43 
617 44 
617 8 
617 ' 1 
617 2 
650 9 
617 1 8 
617 . 15 
617 33 
617 1 6 
750 46 
860 33 
860 33 
650 , 21 
6501 18 
650 18 
120 30 
170 28 
120 . 34 
1 70 65 
6171 22 
617 27 
750 27 
892 44 

. 



010  GM 13T 

PART NUMBER INDEX 
A  * 

PART NUMBER  

=7+3 4 
No. 

SECTION No. PART NUMBER 
• -,-z•iai#-Ef.  
SECTION No. 

97 403 52901 617 31 
97 608 5290Z 380 57 
.p7 617 -52.90Z 380 57 
97 618 52901 380 57 
97 633 . - 5290Z 250 37 
97 685 52901 617 41 
97 729-1 52901 617 50 
97 826 52901 360 57 
97 827 52901 360 63 
7 942 5290Z 617 21.- 
8 302 5290Z 617 ' 40 
8 303 52901 617 38 
8 304 52901 617 32 
8 378 52901 617 19 
8 516 52902 617 47 
8 517 5290Z 617 11 
8 804 5290G 700 58 
8 806 52901 617! 45 
8 872 52902 617 ' 34 
9 766 52901 617 • 36 
9 774 -'5290Z 617 37 
9 939 5290G 700i 59 

1 

I- 

-21 - 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248

